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PUBLICATION COMMENT SHEET 
Use this feedback sheet to make us aware of the strengths and weaknesses of the material you have received. 
Please comment on adequacy, quality, usability, format, content, etc. Specific errors or deficiencies should 
be referenced by page and/or figure number. 

Name and Address 

Phone Date Title of Publication 

Publication Part Number (P/N) Publication Form Number and Date (Rear Cover) 

Page#/Figure# Description of Error or Deficiency (please be specific) 

Please indicate here if you are requesting an answer: 

PLEASE RETURN COMPLETED FORM TO: 
A.B.Dick Company 

5700 West Touhy Ave. 
Niles, IL 60714-4609 

Attn: Technical Media, MSN 90 



SMALL OFFSET PRESS 

® 9975PFA 

I PARTS LIST I 

NOTICE 

THIS MANUAL CONTAINS CONFIDENTIAL. PROPRIETARY AND NON-PUBLIC INFORMATION OF 

ITEK GRAPH IX CORP. DUPLICATION OR REPRODUCTION (IN WHOLE OR IN PART) OF THIS MANUAL 

OR DISCLOSURE HEREOF TO UNAUTHORIZED PERSONS WITHOUT 'THE PRIORWRITTEN CONSENT 

OF ITEK GRAPHIX CORP. IS PROHIBITED. 



jl,tfj L I SECTION INDEX 
-t! 'J :_.., 3 ://SECTION 

Bed section 110-170 

Main section 210-290 

Feeder section 310-380 

Master ejection section 450-455 

Primary unit section 510-540 

Secondary unit section 545-570 

Master insertion section 590-595 

Electrical section 611-620 

Accessories section 650 

Cover section 710-755 

Blanket cleaning section 820-825 

Chain delivery section 834-895 

Part number index 



Copyright 1990 A.B.Dick Company 
All nghts reserved. This publication may not be duplicated. reproduced. or transmitted (in 
whole or in part) In any form or by any means. electronic or mechanical. (includ ing. without 
limitation. photocopy. facsim ile. recording. or any Information storage and retrieval sys­
tem) without prior written consent of A.B.Dick Company. 

Disclaimer of Warranties (Express and Implied ) 
While due care has been taken in the preparation of this manual. A.B. Dick Company makes 
no representation or warranties with respect to the adequacy or accuracy hereof and 
specifically disclaims any implied warranties of merchantlblllty or fitness for any particular 
purpose. Further. A.B. Dick Company reserves the right to revise this publication and to 
make changes (both substantial and insubstantial in nature) in the contents hereof from 
time to time hereafter without obligation of A.B.Dick Company to notify any person or 
organization of such revisions or changes. 

Safety Warning 
Safety devices have been installed as original equipment for your protectoon and safety. 
The removal. disconnection. or alteration of any safety guard. protective cover. safety 
onterlock. or other safety or protective devoc·e comprising part of the equipment descnbed 
hereon poses an undue safety hazard and the same os stnctly prohoboted. 

Disclaimer of Liability 

A.B.Oick Company disclaims any responsibility or l iabolity for personal inJury. death. or 

property damage caused by or arising out of (i ) the removal. disconnectoon. or alteration 

of any safety guard. protective cover. safety i nterlock. or other safety or protective device 

comprising part of the equipment described herein. (u) the use of any parts other than 
the parts supplied by A.B.Oick Company. or (ii o) the fa ilure of the person or persons 

operating the equipment described herein or servocing or repai ring the same to observe 
all operating and safety procedures and warnings contained herein. 

Trlldemarka 
A .B.Dick is a registered trademark of A.B.Oick Company. 

FCC Warning (FCC Rules apply to U.S.A. only.) 

This equipment has been tested and found to comply with the limit s for a Class A digital 

device, pursuant to part 15 of the FCC Rules. These limits are designed to provide 

reasonable protection against harmful interference when the equipment Is operated in 

a commercial environment. This equipment generates, uses and can radiate radio 

frequency energy and, if not installed and used in accordance with the Instruction manual, 

may cause harmful interference to radio communications. Operation of this equipment 
in a residential area is likely to cause harmful interference i n which case the user will 

be required to correct the interference at his own expense. 



PREFACE 
Thank you for purchasing our small offset press. 
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How to use the parts list 
1. Sect ion number 

This parts list is divided into machine sections and each section has a number. 

(Example l Section number 

5330 z 110 T =c_[:_ ________ Section number 

L Machine model number 

* This number includes both the machine model number and 
the section number. 

2. How to use the parts list 

t) To lind the part number (when ordering the part ) 

Part to replace 
Find the section number needed 
on this illustration of the machine. 

5330 13 111 

+ 

2) To find the section number and the position identif lcaiton number 
of the part In the illustration when knowing the part number 

~ -~~~!. 
. l 

I 

·j ll· I 
. ! ! 

!• . 

To find the section number and 
the position Identification number, 
use the part number index at the 
end of this manual. 

... 

--·~ ----··­----------------------·-­-
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section No. 

5330 z 110 

5330 z 11 5 

5330 z 120 

5330 z 160 

5330 z 170 

5330 z 210 

5330 z 220 

5330 z 230 
5330 z 240 
5330 z 245 
5330 z 250 

5330 z 260 

5330 z 290 

5330 z 310 

5330 z 312 

5330 z 315 

5330 z 320 
5330 z 330 

5330 z 350 

5330 z 355 
5330 z 360 

5330 z 370 

5330 z 380 

5330 z 450 
5330 z 455 

5330 z 510 

5330 z 511 
5330 z 512 
5330 z 513 
5330 z 514 
5330 z 520 
5330 z 521 
5330 z 530 
5330 z 535 

§ ~ I CONTENTS 

<J ..-{-;~ t: a:nl> 

7-<-'f-"'-:~t: 

*fl"' ·:; t: 
~)! 

t;).;l J'\ Jl, :1 
if-/:1fC')f 

<J* tl$1> 
Jlii.A..tl. (OPS) 

IA.A..tl. (NOPS) 

f£~ 

:f.b.JIIil 
~it!JtJII !t 

rntlfl 

:h.b.te 
*t17v-.b. 

<J***i$1> 
7-<- t:-T-:111.­
nJiUti jji ;g. 
7-< -'l-7v-.b. 
"'-1~- jf-( t: 
-if.'J:..-3/.1!1 
7-<-t:C-7-
7-<-1(-if--t: 
"'-/~- -( /-t:t-:..- 3 / 

7-<- t: .:r- :1 JI,Jf. 

section name 
Page 

<J Bed sect ion I> 
Feeder bed............................................................ 10 

Main bed ···························································· 12 
Variable speed ········ ............................................ 14 
Valve..... ............................................................... 18 

Pump piping ........................................................ 20 

<]Main section!> 

Cyl inder pressure (OPS) .................................... 24 
Cyl inder pressure (NOPS) .................................... 28 

Impression cylinder ............................................ 30 
Blanket cylinder.................................................... 32 
Vert ical adjustment ............................................ 36 
Drive.................................................................... 38 

Cam shaft ............................................................ 42 
Main frame ............................................................ 44 

<]Feeder section !> 

Feed table ............................................................ 46 

Multi ·size paper pile board ................................ 48 
Feeder frame ........................................................ 50 
Paper guide ........................................................ 52 
Suction drive .................................................... .... 56 
Feed roller ...................... · ............ · .... · .......... ·........ 60 
Feeder board ..................................... ....... ............ 64 
Paper insertion .................................................... 68 

Paper feed table lifting........................................ 72 
/\-( 1- :J / 1- 0-JI,I-(-. 7 1'- t: 1/J'(- Height control bar. Feed lever ............................ 76 

~1"(~'51--f-:,.ii'J:..- 3/ 

~2"(~?--f-:,.ii'J:..-3/ 

<] -(:,.,~. *ftll l> 
~1-f/-t-71/-.b. 

M1-f/-t-7:t:.-.:r:.­
~1::t:..-v-7"-<:.-'J'c-7 -

~1-f:.--t-::t:..-v-7"-</'J'C-7-

~17:t-.b.c-7-

tlfF'-''-(-
~1 * I IIUI 
~1*0-7-
~-/~-7 'J 7"( -:.; y 'J 

<]Master ejection section!> 

1st master ejection................................................ 80 
2nd master eject ion ............................................ 84 

<]Ink, water section!> 

1st ink f rame ...................................................... .. 

1st ink founta in .................................................. .. 

1st oscillating roller .......................................... .. 

1st ink oscillat ing roller ....................................... . 

1st form roller .................................................. .. 

Operation lever .................................................. .. 

1st water control .............................................. .. 

1st water roller .................................................. .. 

Super aquamagic ............................................... . 

88 
90 
94 
98 

100 
104 
108 
112 
116 
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section No . 

5330 z 540 
5330 z 545 
5330 z 550 
5330 z 551 
5330 z 552 
5330 z 553 
5330 z 554 
5330 z 555 
5330 z 556 
5330 z 570 

5330 z 590 
5330 z 595 

5330 z 61 1 
5330 z 613 
5330 z 614 

5330 z 620 
5330 z 630 
5330 z 640 

5330 z 650 
5330 z 680 

5330 z 71 0 
5330 z 720 

5330 z 750 
5330 z 755 

5330 z 820 
5330 z 825 

5330 z 834 
5330 z 860 
5330 z 870 
5330 z 880 

EJ ~ I CONTENTS 

M 1 l:&~ 

M2l:&~ 

M2-1'/ .:f.7 v - .L... 
M 2 -1'/~7;t /T-/ 

~2::t~v-T-..f/?"C-7 -

M 2-< /~::t ~v-T-..f / ?"c-7-

M2 7 ;t- .L...C -7-
M2*• !111JI 
M2*C-7 -
M2 ? ;t -.L...C - 7-UIII 

<l ~l'ifi$[> 

~1~A9--{ /-tf- ~3/ 

M 2 ~A9--1' /-+t- ~3/ 

<J 11~$t> 

$1Hiilit~ '':I 'J A (100/ 115V) 

~J IIIl if-·':I 'J A (230V/ HW/ CE) 

~HIP if- ':1 'J A (.:::Af:l200V) 

-~;f. '/ 'J A 

··M<~ 
:ll r? /9-

<l i-tl.'l~$ [> 

#·~ 
"T-~.(/-+f-9-

<J :fJJ\-$[> 

;l) r<- (OPS) 

;1)1<- (NOPS) 

section name 

1st master cy linder· ............................................. .. 

2nd master cyl inder .......................................... .. 

2nd ink frame ...................................................... .. 

2nd ink fountain· ................................................. .. 

2nd oscillating roller .......................................... .. 

2nd ink oscillating roller .................................. .. 

2nd form roller .................................................. .. 

2nd water control .............................................. .. 

2nd water ro ller .................................................. .. 

2nd form roller drive .......................................... .. 

<l Master Insertion section t> 

118 
122 
126 
128 
132 
136 
138 
142 
146 
150 

1st master insertion ............................................ 152 
2nd master insertion ............................................ 156 

<l Electrical section t> 
Control box (100/ 115V) ........................................ 162 
Control box (230V/ HW/ CE) ................................ 164 
Control box (Three phase 200V) ........................ 168 
Operation box........................................................ 170 
Static eliminator.................................................... 172 
Counter ................................................................ 174 

<JAccesaories section[> 

Accessories ........................................................ 176 
Tape inserter ........................................................ 178 

<]Cover section[> 

Cover (OPS) ....................................................... . 

Cover (NOPS) ....................................................... . 

:ti~ ;I) 1<- Safety cover ...................................................... .. 

180 
184 
188 
192 3i~;i)1<- (~7-9 -.( / -tf-~ 3 /) Safety cover (Master insertion) ........................... . 

<J :1? ~?- ·:~ t-5St~·$t> 
M 1 77 /'r ·;.~ t-~;t 
M277/'r ·;~ t-~* 

<J 7- z-~-T ') J\ ') -~t> 

1<'?~-A :fv -5lt 
?v-1... (CO) 

tlMJlt 
i:t..t11lU!J 

<]Blanket cleaning section[> 

1st blanket cleaning ............................................ 194 
2nd blanket cleaning ............................................ 198 

<]Chain delivery section [> 

Powder spray devic,e ............................................ 202 

Frame (CD) ····""""""'''' " " " ' '''''''''"" " ''""' ''' '""''' 206 
Chain delivery gripper ............................ ............ 210 
Stand li f ing drive ................................................ 212 
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sec:tlon No . 

5330 z 885 
5330 z 890 
5330 z 895 

~U-T-:1 Jl-- (CD) 

-lf-1' ~ :ff 1' ~ (CD) 

I~'';/? ;ff-{ ~ (CD) 

<J $~MI-ij-~sl r> 

1::1 ;.X I CONTENTS 

section name 
Page 

Paper del ivery table (CD) ............................ ........ 216 

Side guide (CD)............... .. .. .......... ....................... 220 

Back guide (CD).......... ...................... .................... 224 

<]Part number index[> 
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FEEDER BED SECTION 

10 

-t!?~3;..-·~ 
SECTION NUMBER 5330Z 110 



71-9"-'\"'!lt-" 

FEEDER BED 

-i!? v 3 :-"3~ .--------. 
SECTION NUMBER! 5330Z 110 

* "'-? <T.>III!.I1.1:1:lllc!l.~IU1iiV~'3 ~t.!'J{,<r.>·c:, -1! "I ~ 1:-fJ~it:JtVt: < ft'tH>. 
Jh en orderi ng l te•s lark ed * ,I nd ic ate the set nu•ber 
because they are availabl e only as a set. 

,,. -!!"/ ~l:ffjSET Hl &5.11.41i4*j PART NA ME t!Jit 
'"" &5.11. 1: -fl' PART Hl fl.&tl:tt COMPONENT PARTS Nn O'ty 

-~1~9~6~7~0~1~0~2~0~0~8~~~~~7~'!1~t-~t.~"~l~"t-~M"1_0_x_2_o _ ____ ~H~E~X~A~GO~N~S~O~C-K_E_T __ B_o_L_T __ M_1_D_x_2_0 ______ 1~6~ • 3 5330 13 111-1 7" 57'!1 1- BRACKET 
4 5330 11 170-6 71-9"-'\"'!lt-" FEEDER BED 
5 5300 61 122-1 t-5~~bn"- TRA NSFORMER COVER 1 

1 oov 1 oov 
6 5300 61 124 - 1 h~~bn"- TRANSFORMER COVER 

230V 230V 
7 98702004 l-7~~ YT2A-759B-56 TRANSFORMER YT2A-759B-56 

1 oov 1 oov 
7 9870 5012 l- 7~~ YT2S-759B- 56 TRANSFORMER YT2S-759B-56 1 

230V 230V 
8 9642041014 t'\"J~~" M4X10 SMALL PAN - HEAD SCREW M4X10 8 

100V 100V 
8 9642041014 t'\" J ~~" M4X 10 SMALL PAN-HEAD SCREW M4X10 4 

230V 230V 
9 9710040008 n"~+f"1J"~ M4 SPRING WASHER M4 8 

1 oov 1 oov 
9 9710040008 n"~+f"1l" ~ M4 SPRING WASHER M4 4 

230V 230V 
10 9 716040014 t5+f"1l"~ M4 PLAIN WASHER M4 4 
12 5290 14 120 2 
13 9660100014 t '!lt- M10 HEXAGON NUT M10 2 
14 5330 61 442-2 7"57'!11- BRACKET 
15 5330 61 623 t-7~~ PT-19 ASSY TRANSFORMER PT - 19 
16 99779 71~9 - ZGB-2203 - 01 NOISE FILTER ZGB - 2203-01 
17 964 2030614 t'\" J ~~ " M3X6 SMALL PAN - HEAD SCREW M3X6 2 
18 964 20510 14 t'\"J~~" M5X 10 SMALL PAN - HEAD SCREW M5X10 4 

100V 100V 
18 9642051014 t'\ "J ~~" M5X10 SMALL PAN-HEAD SCREW M5X10 8 

230V 230V 
19 9710050008 n" ~+f "1l" ~ M5 SPRING WASHER MS 4 

100V 100V 
19 9710050008 n" ~+f " 1l" ~ M5 SPRING WASHER M5 8 

230V 230V 
20 9716100014 t5+f"1J"3 M10 PLAIN WASHER M10 8 

11 



i1i:J*'\ \\ 'J 1-\\ 
MAIN BED ~?~s/ =======================Jt::~----~~?~~·;,9~ /·~ 

SECTION NUMBER 1----;:-:----. 5330Z 
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MAIN BED 

No. 

9670102008 
2 9710100008 
3 5330 13 111-1 
4 533011 110-8 
5 5290 14 120 
6 9660100014 
8 9672102014 
9 5330 11 181 

10 9672102514 
11 9672104514 
1 7 9670051001 
19 5330 61 423-1 
20 9710030008 
21 99920 

21 99953-1 

21 99954 

22 9642031414 
23 5330 11 113 
23 5330 11 114- 1 

24 98895 

25 99923 

26 9716030014 

27 9660030014 

28 9716100014 
29 9710050014 
30 9642051014 
31 5344 74 314 

-!! ? ~ !1y 

SECTION 
-!!?~ !! Yilt.;. I 
SECT I ON NUMBER 5330Z 115 

tf. "?-'J O)S~IiJil~~~Uiii J.,~~t ttA.Q.>~, -e.,~ fi-lit~~:ltVC < 1:!~~' . 
lh en ord ering iteas aar ked If. ! i ndica te the s e t nu ab er 
beca use t hey ar e ava il a ble on y a s a set. 

~~~'*! ~~~~ COMP ONENT PARTS 
~7'Hili" JH 1"11 OX20 
1\"~fJ"tJ"~ M10 

t'H M1 0 
o':.lt.J7ili" ltd- M1 OX20 

o'!lt.J7ili"IH M1 OX25 
o':.l:t.l7ili"l~l- M1 OX45 
'17':.11-ifi"l~l- M5X10 

ll"~fJ" t.J" ~ M3 

100V,2 00V 
7YJ SP1 01A-1 123HBT 

115V 
71J 
230V 

t'\"J~:J" M3X14 
ilil~51"- ( 115V) 

CE:J3? 
7"'!1:JJ7" SR-5N-5 

CE:J3? 
71Jt.l"-l-" PG-47 

CE:J3? 
t7fJ"t.J"~ M3 
CE:J3? 

t•H M3 
CE:J3? 

t7fJ"t.J"~ M10 
l\"~fJ"1J"~ M5 
t'\"J+:J" M5X10 

13 

PART NAM E 
Nil 

HEXAGON SOCKET BOLT M10X20 
SPRING WASHER M10 
BRAC KET 
BED 
JACK BASE 
HEXAGON NUT M10 
HEXAGON HEAD BOLT M10X20 
PLATE 
HEXAG ON HEAD BOLT M10X25 
HEXAG ON HEAD BOLT M10X45 
HEXAGON SOCKET BOLT M5X10 
BRACKET 
SPRING WASHER M3 
FAN 
100V,2 00V 

FAN SP101A-1123HBT 
11 5V 

FAN 
230V 

SMALL PAN - HEAD SCREW M3X 14 
HOLDER <115V> 
BRACKET 

FOR CE SPEC. 
BUSHING SR-5N-5 

FOR CE SPEC . 
FAN GUARD PC-47 

FOR CE SPEC. 
PLAIN WASHER M3 

FOR CE SPEC . 
HEXAGON NU T M3 

FOR CE SPEC . 
PLAIN WASHER M10 
SPRING WASHER M5 
SMALL PAN-HEAD SCREW M5X10 
NUMBER PLATE 

tilt 
O'ty 

16 
16 

4 

4 
1 8 

2 
4 
8 
6 
2 
1 
4 

4 
1 

1 

4 

4 

8 
2 
2 
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"1-:J')') 

VARIABLE SPEED 

S300 12 210 

S330 12 310 

1 96420SS0 14 
2 S330 61 66S 
3 9511101S 
4 533012 S11 
5 9410302008 
6 96420S1014 
7 97100S0008 
8 S330 12 512 
9 S300 12 212 

10 S2 90 12 213 
11 9660050014 
12 9642040814 
13 S300 21 424 
1S S290 12 211 
16 97 10060008 
17 9670061208 
18 9660080014 
19 9721100008 
20 S290 12 413 
21 5290 12 412 - 3 
22 5290 12 411 
23 5290 12 313 
24 941 1403600 
25 S290 12 314 
26 9660060014 
27 9670064S08 
28 9684060608 
29 5290 12 320 
30 97313 
31 5330 61 434 
32 9710030008 
33 S290 12 312 
34 S330 12 311 
35 9642031414 
36 S330 11 163-2 
37 S290 12 316 
38 S330 12 520 
39 S330 12 513 
40 S330 33 612 
41 S330 61 610 
42 9684082008 
43 S3 30 15 200-1 
44 90906 
45 97065 

45 9709S 

46 9672061614 
47 9 716060014 
48 97034 

48 9703 5-1 
48 97060 
49 533 0 61 433 
50 9684050508 

1
-~r 1 ~ 3 :.- -~r 7 ~ 3 :.-11~ I 53 3 o z 1 2 o I 
SECTION SECTION NUMBER~~~--~~~ 

* .... -? (T)$~1i.lll.W,'e li:8i!V~Il! ttt,l.,a>-e, -tt ~ ~ #t-IJ"e!!:ltV~ < t.:<!~'. 
When order i ns i t e•s earke d * ,indi cate the set nu•be r 

. be cause they are availabl e only as a set . 

$~S~j PART NAME 
~~-q COMPONENT PARTS • 
"'"J'J'J?~-L ASSY VARIABLE SPEED WORM ASSY 

"1-:J')')~"') VARIABLE SPEED SHAFT 

t"'"J~~" MSX50 SMALL PAN-HEAD SCREW MSXSO 
't-9- ASSY MOTOR ASSY 
f"7"1,~" 4GN12 . SL GEAR HEAD 4GN12.SL 

BRACKET 
SPRING PIN 3X20 

t"'"J~~" MSX10 SMALL PAN - HEAD SCREW MSX 10 
1\" ~If" 1J" ~ M S SPRING WASHER MS 

JOINT 
SHAFT 

t "J' GEAR 
t'~ MS HEXAGON NUT MS 
t"'"J~~" M4X8 SMALL PAN -H EAD SCREW M4X8 

PLATE 
7" 7 'J':J ~ BRACKET 

SPRING WASHER M6 
'J7'Hili"J~~ M6X12 HEXAGON SOCKET BOLT M6X12 

HEXAGON NU T M8 
E- 1J"J'J" E-1 0 E-RING E-10 

PIN 
SCREW 
PIN 

r-L ARM 
TAPER PIN 4X36 
LOCK COLLAR 

t'~ M6 HEXAGON NUT M6 
')'J,~ili"J~~ M6X4S HEXAGON SOCKET BOLT M6X45 
hi~~" M6X6 SET SCREW M6 X6 

BUSHING 
7.-f'H- vx -s-1 c22 SWITCH VX -S-1 C22 
7" 7'J':J ~ BRACKET 
1\" ~If" 1J" ~ M 3 SPRING WASHER M3 
f"7 GEAR 
"1-:J'}')~"') SHAFT 
t"'" J ~~" M3X14 SMALL PAN - HEAD SCREW M3X14 
't - 9 -1J 1\ \\ - MOTOR COVER 

STOPPER 
"'"J'J'J3?1JL CAM 

BRACKET 
PIN 
VARIABLE RESI ST OR 

hi~~" M8X20 SET SCREW M8X20 
'\"J'J'J70 - 1) - VARIABLE SPEED PULLEY 
}.'\" IJf - 6X6X36 KEY 6X6X36 
}.-f'f K11M76003380 SWITCH K11M76003380 
11SV,230V 11SV,230V 

SWITCH 
1 OOV ,ZOOV 1oov,2oov o' 1J 'J iii" Ill ~ M 6 X 1 6 HEXAGON HEAD BOLT M6X 16 
t51"1J"~ M6 PLAIN WASHER M6 
't - 9 - ?SOW 200V MOTOR ?SOW 200V 

3')? 3 PHASE 
't-9- 100/200V ?SOW MOTOR 100/200V ?SOW 
't-?- 750W 115/230V MOTOR ?SOW 115/23 0V 

BRACKET 
SET SCREW MSX 5 

15 

t!!Jt 
O'ty 

4 

1 
2 
6 
6 

1 

4 
2 
2 
1 
s 
6 
2 

1 
2 

6 

3 
2 
2 

4 

4 
2 

1 
1 

2 

4 
4 



'\j'}'J 

VARIABLE SPEED 

No. {! 7 ~ #ft I s E T No 
ll!l.r.&-o~t PART No 

51 95118 
52 5330 1 2 414-2 
53 9710080008 
54 98898 

~-- ~.Y --~·YliP> I 5330Z 120 I 
SECTION SECTION ~UMB ER 

* .,_? <DII!I.?..I:tll151. ~ l:t:l>i&l- "C ti iU" A-<D~. -t: ~ ~ ;J:-I}·c~.t)(L. -r < t!.~ ~'. 
Wh en ordering i~e• s •ark e d * ,indi ca~e these~ numbe r 
bec ause they are ava il ab le only as a sc~ . 

PART ll!la:.t>.fi I NAME tilt !IJU:•-tt COMPONENT PARTS No Q'ty 

J'?fli.-9- VAL2 ACTUATOR VAL2 2 
t.J5- COLLAR 1 
1\\\ ~., \\ t.J \\ ~ M8 SPRING WASHER M8 1 
J"l.7"'J:J1 RUBBER BUSHING 1 
CE:J3? FOR CE SPEC. 

16 



17 



j••Jbi/l'OJ' 
VALVE 

18 

~~:/ 3 :.-·~ R 
SECTION NUMBE 



f 1Jt.II:l\"ll!7" 

VALVE 

2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
1 2 
1 3 
1 4 
1 5 
16 
1 7 
1 8 
19 

-t!·, ~"'"'"Is ET No 
lltlcfu ~ "t PAR T Na 

9642051014 
9710050008 
5300 16 514 
5300 16 513 
5330 16 422 
91211 
5290 34 152 -1 
531 0 16 511 
5330 16 516 
5330 82 855 
5300 16 512 
9670041008 
9710040008 
97604 
9670061208 
5310 16 515 
9660040014 
9670051001 
5310 34 152 

-tr ~va/ 

S ECT IO N 
-tr ~ :if 9 /~% I 5330Z 160 
S ECT IO N NUMBER ~- ~~~~~~ 

* -..-? O)l!j!~ lt.lllcfu ~litli/lVt: ~ tttA.O)~, -t! ., ~ 'fi l}~l:E)'{VC < t~tH'. 
When ordering it eas a a rk ed * ,ind ica te the s et nu• ber 
bec a use they ar e a vail a ble only as a set. 

PAR T llt!~~f.J;/ 
._l£:ft-l} COMPO NEN T P AR T S Na 

NAM E til~ 
Q'ty 

t'\"J~:J" M5X10 SMALL PAN-HEAD SCREW M5X10 3 
1\ \\ ~ fJ \\ t.J \\ ~ M5 SPRING WASHER M5 3 
ilill!51"- HOLDER 1 
7,70 1):,7" SPRING 1 
t" --ll!ili -7- 10X17X1000 HOSE 10X17X1000 1 
;t; - l\1\ \\ ::J 1- \\ 16 HOSE BAND 16 3 
_ '.:17° lv NIPPLE 2 
1\" Ill 7" VALVE 1 
t"--lvt.-A 10X17X450 HOSE 10X17X450 1 
t"- - lvt. - A 10X13X2000 HOSE 10X13X2000 1 
A 7° -Ill SPOOL 1 
'17'.:1 t- iii" lv t- M4X 10 HEX AGON SOCKET BOLT M4X10 4 
1\" ~ fJ"tl" ~ M4 SPRING WASHER M4 4 
')IJ)-(1-" AS-10N AC115V SOLENOID AS-10N AC115V 1 
'1711-ili"IH M6X12 HEXAGON SOCKET BOLT M6X12 2 
7"57':.11- BRACKET 1 
t•:Jt- M4 HEXAG ON NUT M4 4 
'J 7 ':JI- iii " IH M5X10 HEXAG ON SOCKET BOLT M5X 10 2 
_'.:J7° lv NIPPLE 1 

19 



~------------------------~~~Ya~ 
;f;O :0° I\1'1JJ 

PUMP PIPING SECTION 

. M 
I y 
eve 

20 

~~::.-a~•~ 
SECTION NUMBER 53 30Z 170 I 



PUMP PI PING 

Nu -e ... H ll:-f:tjS ET ~ ats,r., '* -1:} PART Nn 

5290 16 200-4 

91100-2 

1 5330 17 127 
2 91 211 
3 5290 34 152 - 1 
5 9670052008 
6 533017 123 
7 5290 16 311 
8 5290 17 120-1 
9 9 71 0050008 

10 964 205 1014 
1 2 99770 
13 9710040008 
14 9642041014 
15 97093 
16 9684061608 

16 9684082008 
18 5290 16 111 
18 5290 16 112 
18 5330 16 111-1 

18 5330 16 112-1 

19 9010 1 

19 90102 

22 95103 

22 95104- 1 

22 97020 
22 9 705 1 
23 91 2 40 
24 91233 
25 9672051214 
26 9710060008 
27 9 716060014 
28 96 72081614 
29 5290 16 21 5-1 
30 91 237 
31 91 236 
32 5290 16 411 
33 5290 16 418 
34 5290 16 417 
35 91234 
36 5290 16 212 
37 9 1231 
39 9410302008 
40 5300 17 114 
41 5290 17 113 
42 9642053014 
43 9650052014 
44 5300 12 224 
45 5300 17 117 
45 5310 17 11 7-1 

-1!:7~9;/ 

SECTION 
-tr?~ .. /ti"~ I 
SECTION NUMBER 5330 Z 170 

* <'-? (7)$~1:tlll8/.'el:ti!\IV~ ~ t 1tA.(7)'e, -tt.., ~-~"etl:S(t-~<It~~'. 
When order ins i ~cas ur ked * , i nd I ca~e the set nu•be r 
because ~ hey are availa b le only as a set. 

=~J~/C OM P O NF.NT PART S ~ART NA ME 

I?-; 0 J7° ASSY AIR PUMP ASSY 

I?-t. 0 J7° ASSY AIR PUMP ASSY 1 

t • _ - ~t,-~ 10X 17X1080 HOSE 1 0X17X1 080 
HOSE BAND 16 5 
NIPPLE 2 

'J7'Hili"IH M5X20 HEXAGON SOCKET BOLT M5X20 2 
J "~~Jili-~ 9X15X1200 HOSE 9X15X1200 4 
iii "~ Ill BOTTLE 2 

AIR TERMINAL 1 
SPRING WASHER MS 7 

t'\ " J~:J" M5X10 SMALL PAN-HEAD SCREW M5X10 
JJT"J+t- 40 250V CAPACITOR 40 250WV 

SPRING WASHER M4 
t'\"J~:J" M4X10 SMALL PAN-HEAD SCREW M4X10 

SWITCH 
ht~:J" M6X16 SET SCREW M6X16 

J APAN, 1 PHASE 
hq:J" M8X20 SET SCREW M8X20 

PULLEY<60HZ> 1 
PULLEY(50HZ) 1 

70 -1)- PULLEY 
60HZ(JAPAN,1 PHASE) 

70 -IJ- PULLEY 
50HZ(JAPAN,1 PHASE) 

V '\ " Jlt ~ A - 3 5 V-BELT A-35 
60HZ 60HZ 

V '\ " Jlt ~ A - 3 6 V-BELT A-36 
50HZ 50HZ 

't - 51- 200V 400W MOTOR 200V 400W 
JAPAN,3 PHASE 

't-51- SC-KR 100/200V MOTOR SC-KR 100/200V 400W 
J APAN, 1 PHASE 

't - 51 - 230V 400W MO TOR 230V 400W 
't -51- 115V 400W CCW MO TOR 115V 400W CCW 

NIPPLE 3/4 5 
45 IJllili" 3/4 ELBOW 3/4 
o '!I~? iii" Ill ~ M 5 X 1 2 HEXAGON HEAD BOLT M5X12 2 

SPRING WASHER M6 2 
PLAIN WASHER M6 2 

o'!l~ 7 t." JH M8X16 HEXA GON HEAD BOL T M8X16 4 
AIR PUMP 
NIPP LE 1 / 8 

IJllili" 1/8 ELBOW 1/8 
PIPE 

7" 5 7'!1~ BRACKET 
7" 5 7'!1~ BRACKET 
Illl ili " 3/4 ELBOW 3/4 

CA P 2 
7'"!1:J J. 3/4X3 / 8 BUSHING 3/4X3/8 2 

SPRING PIN 3X20 2 
SPIND LE 

1\" Ill 7" VALVE 
t'\"J~:J" M5X30 SMALL PAN-HEAD SCREW M5X30 6 
=<' Ill +t 7 J ~ :J" M 5 X 2 0 SCREW M5X20 2 

PLATE 2 
·.n ~ 0' 1t." IJ - > KNOB(IVORY) 2 
';1;'~( 51"-77"1.1- ) KNOB ( DARK GRAY> 2 

21 



PUMP PIPING 

46 5300 17 116 
47 5290 17 115 
48 5300 17 112 
49 91212 
50 5290 17 111 
51 5290 17 119 
52 91251 
53 5290 16 412-1 
54 90502 
55 91150 
56 5290 16 414 
57 5290 16 413 
58 5330 16 423 
59 91232 
60 91200 
61 5330 16 421 
62 5290 16 312 
63 52 90 16 314 
64 5290 16 316 
65 5290 16 313 
66 5290 16 315 
67 96640 50 014 
68 5290 16 226 
69 9670081608 
70 98897 

71 90904 
72 9660060014 

72 9660080014 
73 5290 16 416 
74 5290 16 419 

-ir?Vg/ 

SECTION 
1r ? v ., / ili-5 1 5 3 3 o z 1 1 o 
SECTION NUMBER 

*""'-? Q)~,?.I:tllltl'l.'t'IH:Ijfl,"t"f!*tt"-<1.>1!', -1:..., ~~~"t'~)tVC< t.:~~'. 
When orderi ng items urked * ,ind ic ate lhe set nu •ber 
be cause th ey are ava i lab le only a s a set. 

$81,~&; 
~~~~ COMPONENT PARTS 
tlll"-

ili-711\":11-" 25 
1\\\ ~~ 7 \\ 

o-•J :~?" P- 46 
'E- Jl, 
iii" 1- ~~ 

t" _ - .ili -71 10X17X1100 
Ttl" 51II~ili" 3/4 

71' 1~51-

f3?t'H M5 
70 -•J-
')1 '.!11-it."IH M8X16 
J"£.7'".!1~1 

CE~3? 

t'.!lt- M6 

t'.!lt- M8 
J 71" ~~ 
71' 1~51 -

22 

PART NAME 
Na 

COVER 
SPRING 
SPINDLE 
HOSE BAND 25 
VALVE 
CLA MP 
OIL CUP 6 
CAP 
0-RING P-46 
WICK 
BOTTLE 
NUT 
HOSE 10X17X1100 
ELB OW 3/4 
HOSE NIPPLE PT3/4 
HOSE 15X22X1050 
PACKING 
SPRING 
SCREW 
FILTER 
WASHER 
WING NUT M5 
PULLEY 
HEXAGON SOCKET BOLT M8X16 
RUBBER BUSHING 

FOR CE SPEC . 
KEY 5X 5X2 8 
HEXAG ON NUT M6 
JAPAN , 1 PHASE 

HEXAG ON NUT M8 
NOZZLE 
F lL TER 

tll!c 
Q'ty 

2 
2 

2 

1 
1 

1 

2 
2 
2 
2 
2 
2 
1 



23 



~ \\? '(II (OPS) 

CYLIND ER 

; ... ______ _ 
. . 
I . 
: 
I 

PRESSURE 

24 

-t!~ .Y=t/•-tt 
SECTION NUMBER 5330Z z1ol 



l-"?1v <OPS) -t!?~ .. / 
SECTION 

-t! ? ~ /*co r------------, 
SECT~ ON ~UMBER I 5330 Z 210 

CYLINDER PRESSURE (0PS) 11c"? - ? O>lll!c\lo11Jilcll.~ litsilt., ~~ ti!A,O>~. -1:"' ~ ~~-ct!)'( t., -c < ,;~~'. 
1hen ordering I ~e•s •arked 1lc , indic ate ~he se~ n u•ber 
because they are ava il abl e only as a se~. 

No. Ill$~~~~ PART NAME 
~~~~ COMPO NENT PARTS ~ 

5330 21 610Z vi\"- LEVER 

5330 21 650Z-3 vi\"- ASSY LEVER ASSY 

5330 21 700 b6vn"- ASSY CAM LEVER ASSY 

53 3 0 21 71 0 z -1 1J L. v 1\"- CAM LEVER 

5330 21 730Z Y-6 ARM 
43,50 

5330 21 800 1J6vl\"- ASSY CAM LEVER ASSY 

53 3 0 21 81 0 z -1 b 6 v 1\"- CAM LEVER 

5330 21 820Z Y - 6 ARM 

5330 21 840Z Y-L. ASSY ARM ASSY 
43,70 

5330 22 110Z 7-L. ARM 
n ,so 

1 5290 22 210 b"1'1-" GUIDE 
2 9721070008 E- 1):.0?" E-7 E-RING E- 7 
3 9662080014 t':JI- M8 HEXAGON NUT M8 
4 5290 22 222 ilill!51" - HOLDER 
5 5330 22 221 SPRING 
6 5290 22 224 7" o':J? BLOCK 
7 9670083508 ~~':JI-ifi"ll!l- M8X35 HEXAGON SOCKET BOLT M8X35 
8 5290 22 223 WASHER 
9 90711 O'Jb?t'JI- M8 2:J1 HEXAGON NUT M8 2TYPES 

10 90685 o'Jt.l?t'Jt- M8 3:J1 t51"~ HEXAGON NUT M8 3TYPES LEFT 
11 9721050008 E- 1):.0?" E- 5 E- RING E-5 
12 5330 21 561 1):,0? LINK 
13 5330 21 563 PIN 
14 9721100008 E- 1):.0?" E- 10 E- RING E-10 
15 5300 59 565-1 SPRING 
16 5290 21 161 SPRING STUD 
17 5290 21 319 SPRING 
18 5290 22 441 PIN 
19 5330 22 420 Y- 1... ARM 
20 9672052514 o':Jb?ili"ll!l- MSX25 HEXAGON HEAD BOLT MSX25 
21 9660050014 t':JI- M5 HEXAGON NUT M5 
22 5290 21 313 1..11\\\- LEVER 
23 971 0050008 n"~+t"b" ~ MS SPRING WASHER MS 
24 5290 21 315 ?':J'f LATCH 
25 9721120008 E - 1) :.0?" E -12 E-RING E-12 
26 5290 29 316 WASHER 
27 5330 22 415-1 l,5I':JI-" OPS STUD OPS 
28 5330 52 264 1):,0? LINK 
29 9684060608 1-.)I~:J" M6X6 SET SCREW M6X6 
30 9710100008 n"~+t"t.l"~ M1D SPRING WASHER M10 
31 9660100014 t':JI- M10 HEXAGON NUT M1 0 
32 5330 21 547 PIN 
33 5330 21 530 v 1\"- LEVER 
34 5330 21 542 STUD 
35 5340 21 151 1):,07 LINK 
36 5290 21 316 SPRI NG 
37 9721040008 E- IJ J?" E- 4 E-RING E-4 
38 9716060014 t?+t"b"~ M6 PLAIN WASHER M6 
39 5330 21 550 LINK 

25 

t!lllt 
O'ty 

1 

1 

1 

3 
17 

3 
6 
3 
3 
6 
3 
3 
2 
4 

2 
9 
3 
2 
2 
2 

2 
5 
2 
3 
2 
2 
2 
2 

2 
8 
8 

5 
2 



1-"?111 <OPS) -tr :7~a/ 

SECTION 
-1!:7 ~a/1S=.:} I 
S ECTION NU MBER 5330Z 210 

CYLINDER PRESSURE ( OPS) 1ti:7-? o.>~gl;tfllg~ litli,IVt'! titA.o.>~. ~ "~ ~ ~~"t' l!:lt t... -c < t!'t$ ~'. 
•hen order .ng i te• s • a rked * , I ndicate the s et nu • ber 
because they ar e ava il ab le only as a set. 

No. 

40 
41 
42 
43 
44 
45 
46 
47 
48 
49 
50 
51 
52 
53 
54 
55 
56 
57 
58 
59 
60 
61 
62 
63 
64 
65 
66 
67 
68 
69 
70 
71 
72 
73 
74 
75 
76 
77 
78 
79 
80 
82 
83 
84 
85 
86 
87 
88 
89 
91 
92 
93 
94 
95 
96 
9 7 
98 
99 

100 

~"~~~~~S ET No. 
eJ!g ~~ PART No 
9670062008 
5330 21 662 
5290 29 412 
5290 21 612 
5330 21 650-3 
5330 21 661 
90457 
966008.0014 
5330 21 722 
5290 29 311 
5330 21 730 
5330 21 833-1 
5330 21 721 
5330 21 710-1 
5330 21 621-3 
5330 21 831-1 
5330 21 810-1 
5330 21 820 
5330 21 832 
5330 21 562 
967004 12 08 
97 10040008 
97632 
5300 33 561-2 
90628 
5310 52 652 
9710060008 
9642061414 
9660040014 
91710001 
5330 21 840 
5330 21 671 
90463 
9670082 508 
90720 
90721 
5290 22 142 
5330 22 110 
90642 
5290 22 121 
5290 22 161 
5330 22 430 
5290 52 233 
5330 21 610 
9660060014 
5330 21 633 
5330 21 630 
5330 21 330-1 
5290 54 543 
9670061208 
5290 21 521 
9670063508 
5330 21 664 
5330 25 533 
5330 25 534 
5330 25 540-1 
90700 
90318 
5290 29 313 

~g~'*l 
~~·~ COM PONENT PARTS 
')~'!lhfi"IH M6X20 
tJn"-
1JL.o 7-t1 1J:J 
7"'!/:Jl 
1111"-

o'!ll-":r:JI-" PHS8 
t'!ll- M8 
IJ:J? 

r-L. 

IJ:J? 
111\"-

IJ:J? 
111\"-
r-L. 
IJ:J? 
IJ'J? 
')~'!11-t."JI!I- M4X12 
1\" ~+J" tJ" ~ M4 
')IJJ11-" AS - 05N AC115V 

1\" ~ tt" tJ" ~ M 6 
t'\"J~~" M6X14 
t'!ll- M 4 

r-L. 

o'!ll-":r'JI-" PHS8L 
') 7 '!I 1-ifi" Ill 1- M 8 X 2 5 
o'!l?t'!l 1- AN02 
o'!I?'J'!/~1>- AW02 

r-L. 
l\'!l~tt"1J"~ B8 

7'"!1~1 

r-L. 

(JJ\" -

1):)? 

IJ:J? 

')1'!11-t."IH M6X12 

')7'.:11-ili"IH M6X35 

1):-J? ( ?7'!/f'!l~) 
1J:J? ( ?7'!/f'!/t) 
Ut'!/1- M8 

26 

PART NAME 
No 

HEXAGON SOCKET BOLT M6X20 
COVER 
CAM ROLLER INNER RING 
BUSHING 
LEVER 
STUD 
ROD END PHS8 
HEXAGON NUT M8 
LI NK 
WASHER 
ARM 
STUD 
LINK 
LEVER 
STUD 
LINK 
LEVER 
ARM 
LINK 
LINK 
HEXAG ON SOCKET BOLT M4X12 
SPRING WASHER M4 
SO LE NOID AS-05N AC115V 
PIN 
SNAP PIN SSP-4 
BRACKET 
SPRING WASHER M6 
SMALL PAN-HEAD SCREW M6X14 
HEXAGON NUT M4 
SPACER 
ARM 
ARM 
ROD END PHS8L 
HEX AGON SOCKET BOLT M8X25 
LOCK NUT AN0 2 
LOCK WASHER AW02 
STUD 
ARM 
TOOTHED LOCK WASHER B8 
PIN 
BUSHING 
ARM 
PIN 
LEVER 
HEXAG ON NUT M6 
WASHER 
LINK 
LINK 
SPRING STUD 
HEXAGON SOCKET BOLT M6X12 
SPRING 
HEXAGON SOCKET BOLT M6X35 
STOPPER 
LINK (DECLUTCHING HANDWHEEL) 
LI NK (DECLUTCHING HANDWHEEL) 
LINK (DECLUTCHING HANDWHEEL) 
U-NUT M8 
BALL BEARING 608ZZ 
WASHER 

tilt 
O'ty 

2 

2 
7 

2 
3 
2 

3 
1 

3 

4 
4 
1 

2 

4 
2 
6 
2 
1 

2 
1 

2 
1 

6 

2 

3 
2 
2 



~ "?11.1 (OPS) 

CY LINDER PRESSURE (OPS) 

-t!~~g;/ 

SECTION 
-t! P' ~ a /'fit% I 53 3 0 Z 2 1 0 
S E C T I 0 N N U M B E R '-· - --.:.-.....:;__;;;_;_.;:__._J 

*"-? 0$?,11.11l?,~I:U1ilfl., ~~ ~ it-A-0~, -tr ~ ~ . -IJ"t'i:t:ltV'C < t;~~'. 
Wh en orde r ing ite•s •ark ed * ,indic ate the s e t nu•be r 
becau se the y arc availa ble on l y as a se t. 

No. -1! ~ ~ :j!';~ I s E T Nd 
8~.fu fi ~ PART ~ as(t:lfi~ I 

ttlilt• .ft COMPONENT PARTS 
PAR T NA ME 

N4 •• ()'ty 
10 2 5330 21 332 ') I.JJ1 ~"1JI\"- CO VER FOR SOLENOID 1 
103 9716040014 t51J"1J"~ M4 PLAIN WASHER M4 2 
104 5330 21 672 tO J PIN 1 
105 90692 tt 5 1\"~ L10 FLUSH SPRING L10 1 
106 5290 29 312 'J'.!/ :1 1>- WASHER 1 
107 5340 21 563 }.1- '.!/ 1\0- STOPPER 1 
108 9715060014 t? IJ " 1J " ~ M6 PLAIN WASHER M6 2 

27 



~"?1'11 (NOPS) 

CYLINDER PRESSURE (NOPS) 

28 

-t!?~:~:--•.st 
SECTION NUMBER 5330Z 220 



~"?ill (NOPS) -!!?V":.-­
SECTION 

-I!? Vll;/i!f~ I 
SEC TION NUMBER 

5330 Z 220 

CYLINDER PRESSURE ( NOPS) * ? - ? cl>lll!ol'l. l:t.fll.?.,"t'I:Uiill-"t'~ ~it~cl>"t', -1:.., ~ .-IJ"t'tt:ltV'C ( t!~ ~'. 
' hen order i ng i t e•s •arked * ,indi cate the set num ber 
becau se they are ava i lable only a s a set . 

llt!NS~j PART NAME 
~~·~ COMP ONENT PARTS ~ 

Mit 
O'ty 

53 30 22 150Z 1-b AR M 

5330 22 300 IMPRESSI ON ADJUSTMENT SHAFT 
34-36 

1 9662080014 t'H M8 HEXAGON NUT M8 3 
2 907 11 o'.:lt.l?t'H M8 2n HEX AGON NUT M8 2TYPES 3 
3 5290 22 223 WASHER 3 
4 5290 22 224 7"0'.:1? BLOCK 3 
5 9670083 508 'J1'Hifi"H M8X35 HEXAGON SOCKET BOLT M8X35 6 
6 5290 22 222 ;f;J~51"- HOLDER 6 
7 529 0 22 221 SPRI NG 
8 90700 ut·:~ ~ M8 U-NUT M8 3 
9 5290 22 210 t.l"il-" GUI DE 3 

10 972 1070008 E- 1J::..?" E-7 E-RING E-7 3 
11 5290 22 121 PIN 
12 5290 22 161 7'"!1:1 1 BUSHING 
13 9660100014 1'.:11- M1 0 HEXAGON NU T M10 3 
14 9710100008 SPRING WASHER M10 3 
15 53 30 22 430 1-b ARM 1 
16 5330 22 15 0 1-b ARM 
17 5290 22 141 STUD 2 
18 9721120008 E - IJ;:..? \\ E -1 2 E-RING E-12 3 
19 90642 1\'!l'ftt"t.l"~ 88 TOOTHED LOCK WASHER 88 1 
20 96600800 14 t'H M8 HEXAG ON NUT M8 1 
21 53 30 22 420 1-b ARM 
22 52 90 22 441 PIN 2 
23 5330 22 141 1-1..7.51") 1-" STUD 1 
24 9684060608 hl~:J" M6X6 SET SCREW M6X6 2 
25 5290 22 330 STOPPER 1 
26 9710050008 1\"~tt"t.l" ~ M5 SPRING WASHER M5 2 
27 9642051014 t'\"J~:J" M5X10 SMA LL PAN-HEAD SCREW M5X10 2 
28 53 00 22 317 PLATE 1 
29 5330 22 316 SCALE 
30 9650062014 :('J~tt7J~:J" M6X20 SCREW M6X20 
31 5300 22 313 51"i1>J~ ( 1-(;ti" 1}-) DIAL(IVORY) 
31 5310 22 313 - 1 5I" i 1> I~< 9"-??" lJ- > DIAL(DARK GRAY) 1 
32 52 90 22 315 i::..1'.:11lb IMPRESSION CAM 1 
33 941030 1608 SPRING PIN 3X16 3 
34 5330 22 311 SHAFT 
35 5290 22 320 WH EEL 1 
36 9410302008 SPRING PIN 3X20 1 
37 5330 22 221 SPRING 2 
38 52 90 22 314 i::.OY'!It.lb I MPRESSION CAM 
39 52 90 29 316 WA SHER 3 

29 



''~"' NDER N CYLI IMPRESSIO 

30 

1!~Y3/·~ R 
SECTION NUMBE 

14 



-tr?~ ;~ / 

SECTION 

1r? ~ " /~% r- ----=-------. 
S ECT I ON NUMBER I 5330 Z 230 

IMPRESSION CYLINDER *"-P' O>!W,'i1!1:tlltcli,~I:U~ill I.,~! itt NO>~, 'it~ HB:~<:It)(VC < t!t!~'. 
' hen ordering i te•s •arked *, indicate t he set nu mbe r 
beca use t he y arc ava ilable only as a set . 

No. 

5310 24 200-1 

1 5310 24 211 
2 5290 29 315 
3 9684050508 
4 52 90 24 212 - 1 
5 5310 24 235 -1 
6 9648051014 
7 5290 24 252 
8 531 0 24 236 
9 9648040814 

11 5290 29 313 
12 5290 24 251 
13 52 90 24 240 
14 533 0 24 268 
16 52 90 24 127 
17 5330 23 113 
18 5330 23 112 
19 9670051001 
20 5330 23 115 
21 90474 
22 5330 23 114-1 
23 5330 23 111-1 
24 52 90 24 253 
25 90476 
27 5330 23 117 -1 
28 9684060608 

$~g~~ PART NAME 
~~~~ COMP ONENT PA RTS ~ 

SHAFT 
LOCK COLLAR 

~;(~:J" M5X5 SET SCREW M5X5 
~ IJ':J7t:J t?" MO UNTAING BRACKET 
?7'J7°(305MM ) CLA MP<30 5MM) 

SMALL FLUSH HEAD SCREW M5X 10 
NUT 
CLA MP 

'1 7J ~:J" M4 X8 SMAL L FLUSH HEAD SCREW M4X8 
WASHER 
SPRING 

j'J:J3'J)7" TENSION KNOB 
AIR BLANKET (BROWN) 
BOLT 

'J':J:J1>- WASHER 
GEA R 
HEX AGON SOCKET BOLT M5X10 

'\ \\ J' IJ J? \\ tJ 1\\\- BEARING COV ER 
'\" ? ~'J?" 6008VVCM BALL BEAR I NG 6008VV CM 

SHAFT 
?':J~"" IMPRESSION CYLINDER 

NU T 
*"-~'\"?~'J?" 6207VVCM BALL BEARING 6207L LB 

LOCK COLLAR 
~;(~ :J" M6X6 SET SCREW M6X6 

31 

til it 
O'ty 

2 
4 
8 
2 
2 
8 

4 
8 
2 
2 

3 
3 

6 
2 

4 



BLANKE T CYLINDER SECTION 

32 

-e~.;.-3 :.-·~ 

SECTION NUMBER 53302 240 



BLANKET CYLINDER 

No. -e, ~t'i~jSET No 
tlt!.!'IJ:3Ht PART No 

5330 24 150-3 

5330 24 516Z 

5330 24 517Z 

1 90672 
2 5340 24 122 
3 9642051014 
4 9710050008 
5 5330 61 313 
6 5330 61 312 
7 5330 24 123-3 
8 9648051014 
9 5330 24 125 

10 90475 
11 9670052008 
12 5330 24 131-3 
13 9670051001 
14 5330 24 312 
15 5330 24 311 
16 5290 29 315 
17 9684050508 
18 5330 24 212-1 
19 5310 24 235-1 
20 9410301608 
21 5330 24 240 
22 9642041014 
23 9710040008 
24 5330 24 237 
26 5330 24 268 
27 5330 24 176 
28 5290 23 235 
29 5330 24 211 
30 9410502008 
31 9686062008 
32 5330 24 171-3 
33 5290 21 612 
34 5330 24 160-1 
35 9411502200 
36 90200 
37 9721050008 
38 5330 24 314-1 
39 5330 24 313 
40 5330 24 315 
41 9672051214 
42 5330 24 321-1 
43 9648040814 
44 5330 24 322-1 
45 5330 24 112 - 1 
46 9670061208 
47 5330 24 115 
48 9660080014 
49 9686082508 
50 5330 24 111-2 
51 5330 24 114 
53 5330 24 173 
54 9660060014 
55 5330 24 172-2 

~?!/;7:/ 

SECTION 

~? !/ 9 :/ili~ r-1 --- -----, 

SECTION NUMB ER 5330 Z 240 
r 

* ""'-? Q.>l!llcl1.ct.lll.ll. -ectts~ t. -e;!! *it;I..Q.>-e, -e, H1t~-e~:Jtvc: < t.:~ ~'. 
Jhen ordering i teas aarked * , in d Ic ate the set nuabe r 
because they are available only as a set. 

tlt!~~~~ PART NAME 
M~·~ COMPO NENT PARTS No til~ 

Q'ty 

t.J £.111\"- ASS Y CAM LEVER ASS Y 

:t'"i' ASSY GEAR ASSY 1 

PIN 

BOLT M8X16 
WASHER 

t'\"J~~" M5X10 SMALL PAN-HEAD SCREW M5X10 2 
1\"~tJ"t.J" ~ M5 SPRING WASHER M5 2 

BRACKET 1 
PLATE 
CAM 

tJ5J~~" M5X10 SMALL FLUSH HEAD SCREW M5X10 10 
t.JI\" - COVER 2 

BALL BEARING 6206LLB 2 
'17'.:11-ili"l~~ M5X20 HEXAGON SOCKET BOLT M5X20 28 

BRACKET 
'17'.:11-ifi"l~~ M5X1 0 HEXAGON SOCKET BOLT M5X10 8 

COLLAR 6 
:f:"j' GEAR 2 

LOCK COLLAR 2 
hl~~" MSXS SET SCREW MSX5 1 0 
ilil~9"- HOLDER 
'J7)7°(305MM) CLAMP(305MM} 

SPRING PIN 3X16 3 
)7" KNOB 
t'\"J~:J" M4X10 SMALL PAN-HEAD SCREW M4X10 7 

SPRING WASHER M4 7 
CLAMP 2 
AIR BLANKET <BROWN) 
SPRING 

ilil~51"- HOLDER 2 
}.7- STAY 

SPRING PIN 5X20 3 
hl~~" M6X20 SET SCREW M6X20 
Ill\"- LEVER 
7"':J~l. BUSHING 2 
Ill\"- LEVER 

TAPER PIN 5X22 
BALL BEARING 607ZZ 

E- 1J)'J" E-5 E-RING E-5 1 
t"i' GEAR 2 

BRACKET 2 
GEAR 4 

o•;Jt:J'Jili"lll~ M5X12 HEXAGON HEAD BOLT M5X12 4 
7" Q';/'J BLOCK 2 
tJ5J~~" M4X8 SMALL FLUSH HEAD SCREW M4X8 4 

INDICATOR 2 
GEAR 2 

'J7':J~ili"JH M6 X12 HEXAGON SOCKET BOLT M6X12 21 
SPROCKET 2 

t':J~ M8 HEXAGON NUT M8 
hl~~" M8X2 5 SET SCREW M8X25 
J"£. ~"? CYLINDER 
t:ll. CAM 

SPRING 
t·;J~ M6 HEXAGON NUT M6 

SHAFT 

33 



BLANKET CYLINDER 

No. t-,~ &"~jSET 1ft 
!Ill~ # ~ PART No. 

56 5330 23 113 
57 5290 29 412 
58 9670062008 
59 5330 24 236-2 
60 9642030614 
61 9710030008 
62 97837 
64 90784 
65 904 77 
66 5330 24 317 
67 5330 24 316-1 
68 9410301208 
69 5330 24 121- 1 
70 5330 24 318 
71 5330 24 319-2 
72 5330 24 174 
73 5330 24 132 
75 9410401408 
76 5330 24 511 
77 5330 24 514 
78 5330 24 512 
79 9670063508 
80 5330 24 513 
81 9670054008 
82 9670062508 
83 5330 24 516 
84 5290 33 214 
85 5330 24 517 
86 90838 
87 90856 
90 5330 24 519-1 
91 5330 24 51 8 
92 90204 
93 9723280008 
94 9722120008 
95 5330 24 522 
96 9710060008 
97 5330 57 121 
98 5330 57 110 
99 91298 

101 90688 
102 5330 24 238 
103 9648041014 
104 5330 24 128-3 
105 91250 
106 5330 24 523 

-i! ?~y:.t 

SECT I ON 
-i!?~ a:.t*i} I 
SECTI ON NUMBER 5330 Z 240 

lc "'>-'l a.>!lll~lilll.?a~l'tt;i! l- ~~ tttA.O>~. t" ~ *-t}'t'it)t Vt" <Itt!!~'. 
1hen orderin g ite•s •arked tc ,indicate the set nu•ber 
because they are ava ilable only as a set . 

1111~%~/ 
M~·~ CO MPONENT PARTS 

1J L.o-5- t1 1J :J 
');-'J hli" IH M6 X 2 0 
1J"1~" 
t'\"J~:.." M3X6 
1\" ~ iJ" 1J" ~ M 3 
·~~'J~1'Jf GXL-N12F 

1JL. 
1\?:.." ~?" 

~,._,~ 

;1;)~9"-

');-•Ht."IH M6X35 

');-';Jht"JH M5X40 
');- •;~ hli" H M6X2 5 
*"r 
7"'J:..l 

fi - ~ RS37-1 179P 
:J"31~~ 1J:J?RS37-1 1/2" 

*"r 

C- 1J:J?" C-28 
c- IJ:J?" c- 12 

iJ 51\" ~ L8 
191\"~ 

iJ5J~:," M4X10 
1J:,";--9-
;t 1 I~ 1J ';/ JO 1 I 4" 

34 

PART NAM E 
No. 

WASHER 
CAM ROLLER INNER RING 
HEXAGON SOCKET BOLT M6X20 
GUIDE 
SMALL PAN-HEAD SCREW M3X6 
SPRING WASHER M3 
PROXIMITY SWITCH GXL -N12F 
LOCK NUT M8 
THRUST BEARING T8-16 
GEAR 
BRACKET 
SPRING PIN 3X12 
SHAFT 
SHAFT 
GEAR WHEEL 
CAM 
HOUSING 
SPRING PIN 4X14 
GEAR 
SCALE 
HOLDER 
HE XAGON SOCKET BOLT M6X35 
PIN 
HEXAGON SOCKET BOLT M5X40 
HEXAG ON SOCKET BOLT M6X25 
GEAR 
BUSHING 
PIN 
CHAIN RS37- 1 179P 
JOINT LINK RS37-1(1/2") 
STUD 
GEAR 
BALL BEARING 6001ZZ 
C-RING C-28 
C-RING C-12 
SPROCKET 
SPRING WASHER M6 
COLLAR 
PLATE 
GREASE NIPPL E C-TYPE 
BELLEVILLE SPRING L8 
LEAF SPRING 
SMALL FLUSH HEAD SCREW M4X10 
INDICATOR 
OIL CUP 1/4" 
BOLT 

6 

2 
2 
2 
1 
2 
2 
2 
2 
4 

2 
2 

2 
1 
4 
2 

2 
1 
1 

3 
3 

2 
8 
2 
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j':Jff3':)t1' 

VERTICAL ADJUSTMENT 

36 

't!PY3/·~ 

SECTION NUMBER 5330Z 245 



-i!' ? Y Y 3 "' r-~~-----,1 

S ECT~ ON ~UMBER I 5330 Z 245 

VERTICAL ADJUSTMENT *"-? <1.>$.?., 1:tlll.?.~IU:Ii! t-~~ i:\t..l.- <1.>~, .., " ~:S·IJ~ibtVC < t!~~' . 
When order i ng ite• s •ark cd *,indi ca te the set nuMber 
becau se th e y are available only a s a se t. 

No. &~.?.~f.!;/ 
~~·~ COMPONENT PARTS 

9721040008 E- 1J:J?" E-4 
2 5330 24 347 
3 90478 ~5~~~"7~:J?" T6-12 
4 5290 54 341 ~)0 IJ:J?" 
5 9670051608 ~~'Hili"!~~ M5X16 
6 5330 24 315 :t:"7 
7 9410301208 
8 5330 24 342 
9 5330 24 345 :t:"7 

10 5330 24 343 
11 5330 24 346 
1 2 5330 24 341 
1 3 5330 24 344 t"7 
1 4 9410301608 
1 5 5330 24 411 1\? :,t \\ :J? \\ 

16 9670054008 ~~'Hili"IH M5X40 
1 7 9642051614 t~"J~:J" M5X16 
1 8 9670051001 Y ~ 'H iii" I~ ~ M 5 X 1 0 
19 9 721070008 E-IJ :J?" E- 7 
20 5330 24 392-1 v 1\\\-

21 5330 24 380 7-L 
22 5300 21 424 
23 97303 ~1':Jf V-15 - 1C26 
24 5330 24 370- 1 7-L 
25 98501 tJ 1\ \\ - 3 6 0 0 1 0 - 1 
26 9670061208 ~ ~ 'H iii" I~ 1- M 6 X 1 2 
27 5330 24 360-2 
28 9716030014 t?'J"t:l"~ M3 
29 9642031614 t~"J~:.t" M3X16 
30 9684050508 
31 5300 58 513 
32 5330 24 352 
33 5330 24 393-1 
33 5336 24 393 
34 5330 24 348 
35 9684060608 hl~ :J " M6X6 
36 5330 24 349- 3 ':J~ ~ <9"-??"v-> 

36 5336 24 349-1 
37 5330 24 351 9" 11> I~ 
38 5300 33 538 
38 5310 33 538-1 ':J~ E. <9"-??"v-> 

39 96480410 14 'J 5 J~eJ" M4X10 
40 9710050008 1\"~'.t"t:l"~ MS 
41 9642051014 t~"J~:J" M5X10 
42 5330 24 430-1 7-L 
43 5330 24 420- 2 
44 5330 24 515 
45 5330 24 441-1 
45 5336 24 441 
46 95118 'J'?fJ..I-9- VAL2 
47 9642040814 t~"J~eJ" M4X8 

37 

PART NAM E 
Nil 

E-RING E-4 
COUPLING 
THRUST BEARING T6-12 
SPRING 
HEXAGON SOCKET BOLT M5X16 
GEAR 
SPRING PIN 3X12 
HOUSING 
GEAR 
SHAFT 
KEY 
HOUSING 
GEAR 
SPRING PIN 3X16 
HOUSING 
HEXAGON SOCKET BOLT M5X40 
SMALL PAN-HEAD SCREW M5X16 
HEXAGON SOCKET BOLT M5X10 
E-RING E-7 
LEVER 
ARM 
PLATE 
SWITCH V-15-1C26 
ARM 
COVER 360010-1 
HEXAGON SOCKET BOLT M6X12 
BRACKET 
PLAIN WASHER M3 
SMALL PAN-HEAD SCREW M3X16 
SET SCREW M5X5 
LOCK COLLAR 
BRACKET 
PANEL(MIDLE GRAY) 
PANEL(BROWN) 
SHAFT 
SET SCREW M6X6 
KNOB<DARK GRAY) 
KNOB (IVORY> 
DIAL 
KNOB<IVORY) 
KNOB (DARK GRAY> 
SMALL FLUSH HEAD SCREW M4X10 
SPRING WASHER MS 
SMALL PAN-HEAD SCREW M5X10 
ARM 
BRACKET 
INDICATOR 
PANEL(MIDLE GRAY) 
PANEL(BROWN) 
ACTUATOR VAL2 
SMALL PAN-HEAD SCREW M4X8 

tilt 
O'ty 

2 
2 
2 
2 
2 
2 
2 

2 
2 
2 
2 
2 
2 

2 
2 
1 
8 
2 
2 
2 
2 
1 
2 
4 

4 
4 
4 
2 
2 

2 
6 
2 
2 
2 
2 
2 
2 
8 
6 

2 
2 
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.-' ,' 
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/ 

,,.,.,,, 
SECTION 

/ 

38 

_ ____ .,. 

1!? :/:~:..-•-~t 
SECTION NUMBER 

@ 

5330Z 250 I 



DRIVE 

5290 25 210 

r"''~ .,.~.~~~" I s33o 250 I SECTION SECTION NUMBER z 
'In·-? Q.>llt!.r.,lilllcl'l.<:'litli.!L. <:'$llU"A-Q.><:', -lr ., ~ #.ft<:'lE)(VC < t!<'H'. 
Hen orde r ing i teNs mar ked *, in d icate the set nu•ber 
becau se they are available only as a set. 

llt!cl'l.~~~ PART NAME 
~~~q COMPONENT PARTS * 
~- ~~· ~7°-Y- ASSY DRIVE PULLEY ASSY 

tnt 
Q'ly 

5330 25 110-1 ~·~~·~~"? ASSY DRIVE SHAFT ASSY 

5330 25 124Z t"7 ASSY GEAR ASSY 

5330 25 503Z t"Y ASSY GEAR ASSY 1 
:r"1'?7~f~?"l\~~" ;fi1' - lll DECLUTCHING HANDWHEEL 
15,82 

5330 25 520 ~~7~ ASSY SHAFT ASSY 1 
77,78 

5330 53 220 7.51'.:1~" ASSY STUD ASSY 
17,55 

1 5330 25117-3 '!'")' GEAR 
2 9410402508 SPRING PIN 4X25 
3 9642051014 t'\"J~~· M5X1 0 SMALL PAN - HEAD SCREW M5X10 8 
4 9 710050008 1\"~if"tJ"~ M5 SPRING WASHER M5 8 
5 5330 25 115 '\"J''I~?"tJI\"- BEARING COVE R 
6 90207 BALL BEARING 6203LLB 2 
7 5330 25 118 'I'"J' GEAR 
8 5330 25 111-2 DRIVE SHAFT 
9 90900 t- 5X5X1 6 KEY 5X5X16 

10 5330 25 113 t.lldl " - HOLDER 
11 5290 25 114 1JI\"- COVER 
12 9670064508 ') ~ ") hli" lv ~ M 6 X 4 5 HEXAGON SOCKET BOLT M6X45 3 
13 9721100008 E- IJ ~?" E - 1 0 E- RING E-10 
14 5290 29 311 WASHER 
15 5290 37 123 7" ';J~]. BUSHING 2 
16 5330 25 124 GEAR * 17 5330 53 224 STUD 
18 9710100008 SPRING WASHER M10 
19 9660100014 t'H M1 0 HE XAGON NUT M10 1 
21 9650063014 =<' lvif?J ~~· M6 X 3 0 SCREW M6X30 
22 5306 25 11 6-2 11~ ~"ili1'- lv < 7"7~~> HANDWHEEL(BROWN) 
22 5310 25 116-3 11 ~~"iii 1' -111 < 5I"-??" 1.1 - > HANDWHEEL(DARK GRAY) 
23 5330 25 122-1 SHAFT 1 
24 94 11602500 TAPER PIN 6X25 2 
2 5 5330 35 312 1J 1\" - COVER 
26 90204 BALL BEARING 6001ZZ 
27 9670062008 ') ~ 'H i1i" lv ~ M 6 X 2 0 HEXAGON SOCKET BOLT M6X 20 3 
28 5330 25 121 7" ?~·;J ~ BRACKET 
29 5330 54 517 STUD 3 
30 5290 29 315 LOCK COLLAR 
31 9684050508 ht~~· M5X5 SET SCREW M5X5 4 
32 5330 25 123-1 GEAR 1 
33 9411402200 TAPER PIN 4X22 
34 90214 BALL BEARING 6000ZZ 1 
35 5290 25 211 ?7 ':Jf1JI\"- CLUTCH COVER 
36 5290 25 213 SPRING 2 
37 5290 25 212 7"o':J? BLOCK 
38 5290 25 216 COLLAR 1 * 39 52 90 25 215 ili"l. BOSS * 40 5290 25 214 CLUTCH PULLEY 
41 90104 v " " '" ~ A - 4 1 V-BELT A-41 
42 5290 24 126 WASHER 1 
43 9 710080008 l\" ~if "1J" ~ M8 SPRING WASHER M8 2 
44 9672081614 o ':J1J?ili"IH M8 X16 HEXAGON HEAD BOLT M8X16 
45 9660160014 t'H M16 HEXAGON NUT M16 
46 9710160008 l\"~if"1J"~ M16 SPRING WASHER M16 

39 



DRIVE 

No. t , ~ ~-g/ S E T Nn 
IIII JI.*Ii P ART Nn 

47 5330 25 311 
48 90220 
49 5290 25 312 
49 5290 25 313 
50 90070 
50 90071 

50 90132 

51 90206 
52 5290 25 314 
53 5290 25 315 
54 9660080014 
55 91250 
56 9710040008 

57 9660040014 

58 964206 1414 

59 9710060008 

60 5330 25 525 

61 97632 

62 5290 25 524-1 

63 90628 

64 9670041008 

65 5290 25 522 

66 972 1040008 

67 5290 25 523 

68 9721070008 

69 5330 25 510-1 

70 9648051014 

71 5330 2 5 530 

72 5330 25 526 

73 9716040014 

74 9642042514 

75 95111 

76 95115 

* 77 53 30 25 506-2 

I

-tt :7 ~ !l / -tt :7 ~ !l /~-\5- I 53 3 o z 2 5o I 
SECTION SECTION NUMHER ~~~~~~~ 

1r. "? - ? <l>llt!81.1111lr., "t'I:U!i!l l, "t'l! t tt A,<7.>"t', -ir, ~ ~~"t'i£~VC < ff.t! ~'. 
I hen orderi ng i te• s •ark ed * , i nd 1 ca te the set nu•bcr 

. bec ause they ar e av a il ab le only as a set. 

l!ilr.@~~ P ART NAME M~ 
~~~i.t COMP ONENT PARTS Nn Q' ty 

:J1>7~ SHAFT 1 
~5~~~·1~~7• 51103 THRUST BEARING 51103 1 
!~9"~7°-~-(60HZ) THREE STAGE PULLEY(60HZ> 1 

V~·~~ A- 40 ~'~"917° V-BELT A-40 (PUL LEY SECTION) 1 
v~·~~ A- 41 ~'~"917° V-BELT A-41 (PULLEY SECTION) 1 
100V(60HZ) 100VC60HZ) 
v~·~~ A-39 ~'~"917° V-BELT A-39 RED 
200VC50HZ),230V(50HZ>200VC50HZ),230VC50HZ) 
*"-~~·1~~7• 6201ZZ BALL BEARING 6201ZZ 2 
tl 7 - COLLAR 1 
'\"? 'J~7"tll\"- BEARING COVER 1 
t, ~ M8 HEXAGON NUT M8 1 

J\"~!"tl"~ M4 SPRING WASHER M4 5 
7"177'7~7"1\~~"ili1-J~ DECLUTCHING HANDWHEEL 
t,~ M4 HEXAGON NUT M4 5 

DECLUTCHING HANDWHEEL 
t~"J~:J" M6X14 SMALL PAN-HEAD SCREW M6X14 2 

DECLUTCHING HANDWHEEL 
1\" ~!" tJ • ~ M 6 SPRING WASHER M6 2 

DECLUTCHING HANDWHEEL 
BRACKET 

DECLUTCHING HANDWHEEL 
Y~J1~" AS-05N AC115V SOLENOID AS-05N AC115V 

DECLUTCHING HANDWHEEL 
PIN 
DECLUTCHING HANDWHEE L 

SNAP PIN SSP - 4 2 
7" 177,7~7"1\~ ~· *1-Jli DECLUTCHING HANDWHEEL 

HEXAGON SOCKET BOLT M4X10 4 
DECLUTCHING HANDWHEEL 

LINK 
DECLUTCHING HANDWHEEL 

E-') ~7" E-4 E-RING E- 4 
DECLUTCHING HANDWHEE L 

SPRING 
DECLUTCHING HANDWHEEL 

E- 1)~7" E-7 E-RING E-7 2 
7" 177,7~7" 1\~ ~· *1 - Jli DECLUTCHING HANDWHEEL 

v 1\"- LEVER 
DECLUTCHING HANDWHEEL 

!7J~:J" M5X10 SMAL L FLUSH HEAD SCREW M5X10 3 
,.. 175'~7~7" n~ ~" *1- 111 DECLUTCHING HANDWHEEL 

tll\.- COVER 
DECLUTCHING HANDWHEEL 

BRACKET 
DECLUTCHING HANDWHEEL 

t7!"tJ"~ M4 PLAIN WASHER M4 4 
DECLUTCHING HANDWHEEL 

t~·J~:J• M4X25 SMA LL PAN-HEAD SCREW M4X25 2 
DECLUTCHING HANDWHEEL 

~1''H- Z-15GW22-B SWITCH Z-15GW22B 
7 "1 7 5 ·~ f J 7" 1\ ~ ~ • ;t; 1'- Ill DECLUTCHING HANDWHEEL 

~1'~ftJI\"- SWITCH COVER 
DECLUTCHING HANDWHEEL 

SHAFT 
DECLUTCHING HANDWHEEL 

40 



DRIVE 

* 78 5330 25 507-2 

79 5330 25 505-1 

80 5290 25 509 

81 5290 29 312 

82 533 0 25 503 

83 5290 25 512 

IH"· y ... ,, Ylll.. I 5330Z 250 I SECTION SECTION NUMBER 

·~-? C1)8,?,114lcl'l.~li8i!t. ~1! i1tA. C1)~. t., ~ •tt~it)'tt. -c < f!t!i~'. 
When ordering 1te•s •ark e d * , ind.cate the set nu•ber 
because they are ava il able only as a set. 

8°£~~ PART NAME ~~-~ COMPON ENT PARTS ~ 
~- 3X 5X18 KEY 3X5X18 
1"1?5'Jf:J?"I\:J ~ "ili1 - l~ DECLUTCHING HANDWHEEL 

GEAR 
DECLUTCHING HANDWHEEL 

SPRING 
DECLUTCHING HA NDW HEEL 

WAS HER 
DECLUTCHING HANDWH EEL 

~"7 GEAR 
7"1??'!1f:J?"n:J~"ili1-~ DECLUTCHING HANDWH EEL 

1 

41 



I •• ,.? 
CAM SHAFT 

42 

-t!7::.- :~:..-•-tt 
SECTION NUMBER 260 1 



CAM SHAFT 

No. 

2 5330 35 234 
3 5330 35 233 
4 9716060014 
5 9670061208 
6 9660060014 
7 9710060008 

10 5330 35 232-1 
11 5330 35 231 
12 9660100014 
1 3 9710100008 
1 4 5330 26 223-3 
1 5 5290 26 222 
16 5330 26 224 - 3 
1 7 5330 26 221 
1 8 5330 26 225-2 
19 9642051014 
20 5290 25 115 
21 90207 
22 5330 26 121 
23 5330 26 230-1 
24 9684060608 
25 5330 25 113 
26 5290 2 5 114 
27 9670064508 
28 5330 24 522 
29 5330 26 21 1 
30 5330 26 216 
31 5290 26 213 
32 90690 
33 90710 
34 9710050008 
35 5330 35 2 35 
36 5290 23 113 
37 9670066008 

I
~? v 3 :.-- i! 7 v " :.---&~ I 53 3 o z 2 6 o I 
SECTION SECTION NUMBER~~~~~~~ 

*">' -? Q)llt!cfl.l:tlll.?o~I:U!\I l, ~~ t ttA.Q)~, -u 'l ~ -~~l:!::ltVC <I!~~'. 
When or dc r,ng items •ark ed *,ind icate the s e t nu1 bc r 

. becau se t hey are ava i labl e only as a s et. 

llt!.?o~ft;/ 
~~-q COMPONENT PARTS 
J"57 '.:JI-

t5f1"1.J"~ M6 
~7'.:11-ili"H M6X12 
t'H M6 

t.1' -Ill 

t•H M1 0 

1J 5 -
tJL. 
t.ll!51"-

t'\"J~~" M5X10 
1.11\"-

1.JL. ASSY 
1-;l~:J" M6X6 

1.11\"-
~ 7'.:J I-if; " JIII- M6X4 5 

J'".:J~l 

1.17 -

~7'.:11-t." 1111- M6X60 

43 

PA RT NAM E 
~ 

BRACKET 
BRACKET 
PLAIN WASHER M6 
HEXAGON SOCKET BOLT M6X12 
HEXAGON NUT M6 
SPRING WASHER M6 
WHEEL 
PIN 
HEXAGON NUT M10 
SPRING WASHER M10 
CAM 
CO LLAR 
CAM 
HOLDER 
CAM 
SMALL PAN-HEAD SCREW M5X10 
COVER 
BALL BEARING 6203LLB 
SHAFT 
CAM ASSY 
SET SCREW M6X6 
HOU>ER 
COVER 
HEXAGON SOCKET BOLT M6X45 
SPROCKET 
HOLDER 
CAM 
BUSHING 
SPRING WASHER M10(LEFT) 
HEXAGON NUT M10(LEFT) 
SPRING WASHER M5 
COLLAR 
WASHER 
HEXAGON SOCKET BOLT M6X60 

f!lll: 
Q'ty 

1 
1 
3 
6 

7 
1 
1 

1 

1 

3 

2 

2 

6 
1 

1 
1 
1 
3 

2 
2 



1"·~·, SECTION 

44 

1!:7Y!I~·-$} 

SECTION NUMBER 5330Z 290 I 



MAIN FRAM E 

No. -t:'l ~ 'ltf:tjSET Nn 
6il cl'l.'lt~ PA RT No. 

1 95211 
3 5330 29 112-10 
4 5290 61 151 - 2 
5 967005 1608 
6 96 70081608 
7 9670052008 
8 5290 29 11 5 
9 5330 29 111-10 

10 5310 29 232 
11 5330 29 235-4 
12 5330 61 418 
13 9 710050008 
1 4 9642051014 
1 5 5330 61 614 
1 5 97825 
1.6 9710030008 
1 7 9642031414 
1 8 9410402508 
19 5310 61 412 
21 9670062008 
22 5330 29 236 
23 5330 29 237-1 
24 97829 
25 5330 88 1 51 
26 9670051001 

IHhY ... ~.Ylll"> I 53301 290 I 
SECTION SECTION NU MBER 

* ""'- ? o.>lil!,?ali.lll.?a~IU!~f.... ~1!* ttA-0~, -t: 'l ~ C:it~it:lt t.... <:: < !;~~'. 
When order ing i t e•s • a r ked * ,ind ic ate t he set nu•ber 
bec aus e the y are av a i lable only as a set . 

lltl.?u~~/ PART NAM E t!llt lllllt*il COMP ONENT PART S No. Q'ly 
7:J70 VL - 18-PH LAMP VL-18-PH 1 
7v-L. FRAME 1 
7"77-J~ BRACKET 1 
') 7 ':II- ;t \\ 1111- M5X16 HEXAGON SOCKET BOLT MSX16 2 
') '7 ") 1- ;t" I~ 1- M8X16 HEXAGON SOCKET BOLT M8X16 8 
')'J'J 1-t." 1111- MSX20 HEXAGON SOCKET BOLT M5X20 8 
7"-J:J~ BUSHING 2 
7v-L. FRAME 1 
7>1- STAY 2 
7>7- STAY 1 
7" 7 '7'~" BRACKET 1 
1\ "~ij":IJ"~ MS SPRING WASHER MS 2 
t'\"J~:J" MSX10 SMALL PAN - HEAD. SCREW M5X10 2 
1?JiJ- (J~?SI-'.'Jt) SENSOR(WITH CONNECTOR> . 2 
1! :J!J- SENSOR 2 
JI"~!J"t.l"~ M3 SPRING WASHER M3 4 
t'\"J~:J" M3X14 SMALL PAN - HEAD SCREW M3X14 6 
7> 7 ° 1J :J?" t 0 :J 4 X 2 5 SPRING PIN 4X25 1 
ij;to-SI- SUPPORTER 1 
')'J '~ 1-;t" I~ 1- M6X20 HEXAGON SOCKET BOLT M6X20 1 
7>7 - STAY 1 
7>7 - STAY 1 
:J"~J?:f: LIGHT RECEIVER 1 
f:x:-:J:IJ"-(1-" CHAIN GUIDE 2 
') '7 ':II- iii" I~ 1- M 5 X 1 0 HEXAGON SOCKET BOLT MSX10 4 
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-t!? ::.-a:..-•~ 
SECTION NUMBER I 5330Z 310 I 

46 _____ _ 



J 1 - 1- " 7 - J " Ill 

FEED TABLE 

5310 31 120-1 

5330 31 130 

5330 31 160 

5330 31 220- 1 

1!:7'l,./ 
SECTION 

1! 9 'l ;r /~~ I s 3 3 o z 31 o 
SECT ION NUMB ER 

*~-?0$~~-~~~~~~~~*~~0~ ~,•••~~x~~<~a~. 
When orderi ng ite•s •ark ed *, indicate the set nu• be r 
be cause th ey are avai I able only as a se t. 

$81,~~1 
~~ .. COMPO NENT PARTS 

PART NAME 
NQ ·~ O'ty 
TABLE FOOT ASSY(DARK GRAY) 4 

24- 28 
?':Ff ASSY LATCH ASSY 2 
36,39-41 

vi\"- ASSY LEV ER ASSY 2 

'fx.-"J ASSY CHAIN ASSY 2 
13-16 

1 9660080014 t~t- M8 HEXAGON NUT M8 12 
--~2~9~7~1~0~0~8~0~0~0~8~--~~~~"7.~+~~"~n-"~~~M~8~--------~S~P~R~I~N~G~W~A~S~H~E~R~M~8~--------------~1742 . 3 5330 31 212 ~9~1-" STUD 

6 5330 35 232-1 ;fi1-ll1 WHEEL 6 
7 5290 29 312 'J~:J1> - WASHER 4 
8 9722100008 C-~"J?" C-10 C- RING C-10 4 
9 5330 31 218 n5- COLLAR 12 

1 0 5 3 3 0 3 1 2 1 1 - 1 11-111 R A I L 4 
11 9670064508 ~~~1-ifi"~l- M6X45 HEXAGON SOCKET BOLT M6X45 12 
13 5330 31 221 'H"7 1J"J? JOI NT LINK 6 
14 9414100614 'J~t 0 "J 1X6 SPLIT PIN 1X6 12 
15 90111002 'fX-"J RS37-1 35P CHAIN RS37-1 35P 6 
16 5330 31 232 t 0 ::.0 PIN 6 
17 90318 ;fi"-~~"Y~"J?" 608ZZ BALL BEARING 608ZZ 14 
18 90654 GS-~"J?" GS-8 GS-RING GS - 8 6 
19 9684050508 1-~~:J" MSXS SET SCREW M5X5 2 
20 5330 31 268 )"':J~~ BUSHING 2 
21 5310 31 215 ~1>/1- SHAFT 1 
22 9648061214 '5J~~" M6X12 SMALL FLUSH HEAD SCREW M6X12 6 
2 3 5 3 3 0 31 1 1 1 - 2 T - J" Ill T A B L E 2 
24 5310 31 121-2 7-J"~J~I-(9"-??"IJ-) TABLE FOOT(DARK GRAY) 4 
25 9642030614 t~"J~~" M3X6 SMALL PAN-HEAD SCREW M3X6 8 
26 5290 31 122 J71t:lt?" FIXING PLATE 4 
2 7 9 71 0 0 3 0 0 0 8 1\" ~ ~" t:l" ~ M 3 SPRING WASHER M 3 8 
28 9660030014 t•:Jt- M3 HEXAGON NUT M3 8 
29 9670062008 ~~~1-ifi"~l- M6X20 HEXAGON SOCKET BOLT M6X20 4 
30 5330 31 216 J"o~? BLOCK 2 
31 9660060014 t•:JI- M6 HEXAGON NUT M6 6 
32 9672065014 o~n?ifi"llll- M6 X50 HEXAG ON HEAD BOLT M6X50 2 
33 9670061201 ~~~1-;fi"~l- M6 X12 HEXAGON SOCKET BO LT M6X12 2 
34 5330 31 112-2 J"?~'JI- BRACKET 2 
35 9710060008 1\"~~"n"~ M6 SPRING WASHER M6 4 
36 5330 31 116 ~7- STAY 4 
37 5330 31 113-2 J"?~'H BRACKET 2 
39 5330 31 140 ?':Ff LATCH . 2 
40 533 0 31 150 ?'J'f LATCH 2 
41 9410301608 ~7°~"J?"t 0 "J 3X16 SPRING PIN 3X16 8 
42 533 0 31 180 J'-t. ARM 2 
4 3 53 3 0 31 1 81 1) J? LINK 2 
44 90626 G- 1J::.O ?" G-8 G-RI NG G-8 8 
45 5330 31 161 ~1>71- SHAFT 2 
46 533 0 31 170 Ill\"- LEVER 2 
4 7 5 3 0 0 5 9 1 3 2 ;fi Ill 9" - H 0 L D E R 2 
48 5300 59 133 7.7° 1)::.0?" SPRING 2 
49 9721040008 E -~"J?" E-4 E- RING E-4 4 
50 5300 59 331 t 0 "J PIN 2 
51 5330 31 118 7.51'11-" STUD 8 
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J)":JJ?t1?:J9"1 'i!~:/3/ 
'i!~:/3/·~ 
SECTION NUMBER 5330Z 3121 

MULTI-SIZE PAPER PILE BOARD SECTION 

48 



-1!7~!ly 

SECTION 
-tr?:/g Y1Jt% I 5330Z 312 
SECTION NUMBER 

MULTI-SIZE PAPER PILE BOARD *.,.-? o.>llll.:l. 11.11l.?a1:11:l!\l t.1: ~-t1tA-0>1:, ~, ~ :&~~~;tvc < t.:~~'. 
l hen o r dering ite• s •a r k ed * ,indic a te t he set nu • ber 
becau s e t hey are av a il abl e only as a se t. 

NQ -tr,~ ftl}jSET No. 
8!S.r.. 'l:l} PART Nn 8!Srf1tg f,y;/ 

lf/£1;-f.l' C 0 M P 0 N E NT PARTS 
PAR T NAM E 
No. 

f!lll< 
Q'ty 

5341 31 510 J\")),fl,~9"1 ASSY MULTI-SIZE PAPER PILE BOARD 2 
1-14,18 

1 9648042514 '15J~~- M4X25 SMAL L FLUSH HEAD SCREW M4X25 10 
2 91319007 t?~~·4 . 1X16 WOOD SCREW 4 . 1X16 4 
3 5341 31 512 JOlJ - ~ PLATE 2 
4 5341 31 514 JOlJ-~ PLATE 2 
5 5341 31 515 JOlJ - ~ PLATE 2 
6 5341 31 513 JO lJ - ~ PLATE 2 
7 5341 31 511 iii"-~" BOARD 2 
8 9710040014 J\"~'1"·tJ· ~ M4 SPRING WASHER M4 10 
9 9660040014 1'H M4 HEXAGON NUT M4 10 

10 9660030014 t'H M3 HEXAGON NUT M3 8 
1 1 9710030014 ,, • ~.," tJ• ~ M3 SPRING WASHER M3 8 
1 2 5290 31 122 J711J1?" FIXING PLATE 4 
1 3 9642030614 1'\"J~~- M3X6 SMALL PAN-HEAD SCREW M3X6 8 
1 4 5341 31 516-1 J'.H FOOT 2 
1 5 5341 32 140-1 =?1'?o'11'~"t.J"1~" MICRO SIDE GUIDE 1 
1 8 9716040014 t 7 '1"1J"~ M4 PLAIN WASHER M4 2 
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I J<-•'-JV-L 

FEEDER FRAME 

50 

1!~ :/ 3/·~ 
SECTION NUMBER 5330Z 315 I 



71-51"-71.1-l. 

FEEDER FRAME 

Nil -tt"~~~-1::-jSET No. 
lli!l;~$"-rt PART N~ 

1 5330 31 001-4 
2 9670052008 
3 9670081608 
4 53 10 32 410 
5 5330 29 234 
6 5330 31 002-3 
7 95211 
9 9670051608 

1 0 5290 61 151-2 
1 2 531 0 55 315 

-t!?!/a~ 

SECTION 
-t! 9 !/ 3 ~~-5 I 5330Z 31 5 
S E C T I 0 N N UM 8 E R L-.:....=..-=--=-=--=-~-l 

$,\"l,gfi!;/ 
tJiilt.-1} COMPONENT 
7v-l. 
~, ·.:11- iii\\ Jld· M5X 20 
~1'!11·i!i"IH M8X16 
"J..7-
}.7-
7v-l. 
5)7° VL-18-PH 
~;·~~iii" I~~ M5X16 
7" 51'~~ 
}.'j-

. ... -? O)$,falt.lll.fa<=IU:I\tl., <=~ "i;it;I,CD<=, t "J ~·~<=it::ltVt: < f!t!~'. 
J hen ordering ite•s •arked * ,Indicate the set nu • ber 
because they are available only as a set. 

PART NAME 
PARTS No. 

t!la: 
Q'ty 

FRAME 
HEXAGON SOCKET BO LT M5X20 4 
HEXAGON SOCKET BOLT M8X16 6 
STAY 1 
STAY 2 
FRAME 1 
LA MP VL-18-PH 1 
HEXAGON SOCKET BOLT M5X16 2 
BRACKET 
STAY 
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'\o-no-1:J"1~" 

PAPER GUIDE SECTION 

52 

-1!~;;3;...-·~ 
SECTION NUMBER 5330Z 320 



PAPER GUIDE 

-t! 9 ¥ ll Y* -5 I 53 3 0 z 3 2 0 
SECTION NUMBERL-~~~~~~ 

* "?-? <l.l tli!.H.I:tlllollo~IUHfl-~'& titN<I.l~. -t: ._ ~·~~tl:SCVC < f!<'H'. 
When ordering ite•s •arked * !indicate the set nunber 
becaus e they are available on y as a set. 

-t: 'l ~ '1=-l}j S E T Nn 
&I!.H.'I:-\'f PART No 

&l!ollo£~/ 
II~S"t COMP ONENT 

PART NAME 
PARTS No. 

.It 
Q' ty 

5290 32 420-3 1!:J51-7"oi'- ASSY CENTER BLOWER ASSY 1 

5290 32 430 - 3 1!:J51-7"oi'- ASSY CENTER BLOWER ASSY 1 
7,72-76 

529 0 84 660 n",?b"1~" ASSY BACK GUIDE ASSY 2 

5330 32 560 b"1~"~?~~~· ASSY GUIDE MOVING SCREW ASSY 2 

5330 32 570 b"1~"~?~~~· ASSY GUIDE MOVIN G SCREW ASSY 2 

5330 32 580 -1 ?~"~~"? ASSY DRIVE SHAFT ASSY 2 

5330 83 300 -1 n"'?7"oi'-~~f BACK BLOWER 

1 9642040414 t'\"J~:J" M4X4 SMALL PAN-HEAD SCREW M4X4 1 2 
2 9716040014 PLAIN WASHER M4 12 
3 52 90 32 451 - 1 SHEET SEPARATOR 4 
4 5290 32 429-1 1!:J51-7"oi'- CENTER BLOWER 
5 91316004 KNOB SX27 6 
6 5290 32 440-2 SHEET SEPARATOR 2 
7 5290 32 439-1 1!:J51-7"oi' - CENTER BLOWER 1 
8 5290 32 533-3 tt1~"7"or - SIDE BLOWER 2 
9 9642051014 t'\"J~~· MSX10 SMALL PAN-HEAD SCREW MSX10 1 5 

10 97 10050014 1\" ~ +t" b" ~ M 5 SPRING WASHER MS 20 
11 5300 58 143-1 HOLDER 4 
13 5330 32 566 SCREW 4 
14 9721120008 E- IJ J? \\ E -1 2 E-RING E-12 3 
15 52 90 32 532-1 BLOCK 2 
16 9642051614 t'\"J~:J" MSX16 SMALL PAN-HEAD SCREW M5X16 4 
17 5330 32 563 b"1'~" GUIDE 2 
18 9716050014 t7tt"n"~ MS PLAIN WASHER MS 4 
19 5290 38 121 7'"J~l BUSHING 4 
20 5300 32 571 SPROCKET 4 
21 9410302008 SPRING PIN 3X20 7 
22 5300 32 569 BRACKET 4 
23 9642040814 t'\"J~~· M4X8 SMALL PAN-HEAD SCREW M4X8 12 
24 5290 32 531 b"1'~" GUIDE 2 
25 9648041014 tt?J~:J" M4X 10 SMALL FLUSH HEAD SCREW M4X10 4 
26 5300 32 574 GEAR 4 
27 9410301608 SPRING PIN 3X16 4 
28 90804 f:t-:J RS25 -1 84P CHAIN RS25-1 83P 2 
29 90852 ~"31':J~ 1J:J? RS25(1/4") JOINT LINK RS25(1/4") 2 
30 9642053014 t'\"J~~· MSX30 SMALL PAN-HEAD SCREW M5X30 8 
31 5330 32 575 7"o'J? BLOCK 4 
32 9721070008 E- 1J:J?" E-7 E-RING E-7 2 
33 5330 32 576 - 1 SHAFT 2 
34 5300 12 220 - 1 n :J ~"Ill < r 1' i1i" •J - > HANDLE(IVORY> 2 
34 5310 12 220 -1 1\ :J ~"Ill < 5I"-??" IJ-) HANDLE(DARK GRAY) 2 
35 5300 12 223 KNOB(IVORY) 2 
35 5310 12 223 -1 ,=?:=.<51"-??"IJ-) KNOB(DARK GRAY> 2 
36 9650052014 =?llltt7J~:J" M5X20 SCREW M5X20 3 
37 5300 12 224 PLATE 3 
38 5330 32 510 - 1 n"1~" GUIDE 1 
39 5300 32 550 n"1~" GUIDE 
40 5330 32 520-1 b"1'~" GUIDE 
41 9670082508 HEXAGON SOCKET BOLT M8X 25 2 
42 5290 32 112 n7- COLLAR 
43 5290 32 115 1' - l.. ARM 
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PAPER GUIDE 

No. 

44 
45 
46 
47 
48 
49 
50 
51 
52 
53 
54 
55 
56 
57 
58 
59 
60 
61 
62 
63 
64 
65 
66 
67 
68 
69 
70 
71 
72 
73 
74 
75 
76 
77 
78 
79 
81 
82 
83 
84 
86 
87 
88 
89 
90 
91 
92 
93 
95 
96 
97 
98 

100 
1 01 
102 
103 
104 
105 
106 

-4:! "~ ~ $ ·1Jj S E T No. 
!lt! ,f/, :Jf;-1} PART Nn 

5310 32 111 
5290 32 126 
52 90 32 125 
5290 32 123-1 
5290 32 141 
5290 32 211-2 
5290 32 117 
5290 32 113 
90603 
5290 32 122 
5290 32 121 
5290 32 114 
9710040008 
9642041014 
5310 32 118 
5310 32 116 
5310 32 130 
9672062003 
5290 32 212 - 3 
5290 32 313 
5290 32 310 
5290 32 216 
5290 32 213 
5290 32 214 
5290 84 666 
5290 84 667 
5290 32 217 
5290 32 422-1 
5290 32 426 
5290 32 432-1 
90510 
9710030008 
9642030614 
5290 83 353 
5290 83 352 
5290 83 351 
5290 83 347-1 
5330 83 355 
5290 83 345-2 
5290 83 340-1 
5290 83 354 
5290 84 665 
9642030414 
91327 
91239 
9670081208 
9710 080008 
5290 83 337 
9710050008 
5310 87 217 
5290 17 113 
5300 17 114 
529017115 
5300 17 116 
5310 17 117-1 
5330 83 356 
5290 83 357 
91211 
5330 32 562 

1!~~ .. ~ 
SECTION 

-e~~ .. ~il'-5- I 
SECTION NUMBER 5330 Z 320 

*~-? O)llji.I'I.Ci .lll.I'I.'"I!IU~~V1::!! tttA-0>'"1!, -t< "~ ~ :&~L'lbtVt: < t:~~' . 
lhen orde r ins i te • s u rked * ,indicate t he set nu•ber 
becau s e t hey a r e a vai labl e on l y as a se t. 

~.r.s•; PA RT NAME 
~-*~ COMPO NENT PARTS No. 
~7- STAY ., "\ \\ ~~ LABEL 
}.7-J~ SCA LE 1 

KNOB 1 
KNOB 

jf;J~9"- HOLDER 2 
STOPPER 2 

t:J? - COLLAR 
CE-'J:J?" CE - 12 CE-RING CE-12 3 
1JII" - COVER 
~701J:J?" SPRING 1 
?-1. ARM 1 

SPRING WASHER M4 6 
t'\"J~:J" M4X10 SMALL PAN -HEAD SCREW M4X10 4 

SHAFT 
}.:r- STAY 

MICRO SIDE WAY 
o':Jt:J?t."J~I- M6X20 HEXAGON HEAD BOLT M6X20 8 

PLATE 3 
SPRING 2 

}.7° 1l:J?"9"1' SPRING BASE 2 
KNOB 8 

7"o'.!l? BLOCK 3 
SPRING 

II" ':J?1J" 11-" BACK GUIDE 2 
}.70 1J:J?" SPRING 2 

KNOB 2 
1! :J51-7"oJ' - CENTER BLOWER 1 
I."J-J}."J~ AIR NOZZLE 2 
1!:J9-7"o?- CENTER BLO WER 
0-IJ:J?" P- 6 0 - RING P-6 2 

SPRING WASHER M3 6 
t'\"J~:J" M3X6 SMALL PAN-HEAD SCREW M3X6 6 

HOSE 8X13 . 5X110 
HOSE 8X13.5X320 

J ~?51- CONNECTOR 1 
STOPPER 

t"= - ~t. - }. 10X17X470 HOSE 10X17X 470 
II" '.!1?7" o?- BACK BLOWER 2 
7"?7'.!11- BRACKET 2 

HOS E 8X13 . 5X500 
PLUG 
SMALL PAN - HEAD SCREW M3X4 2 

iJ 1-" J~ II 1 3 SADDLE #13 
'./7'.!11- Bt:J"9 G3SH SOCKET 
');•.!JI-;t;" JVI- M8X 12 HEXAGON SOCKET BOLT M8X12 

SPRING WAS HER M8 
BRACKET 

II"~ iJ" t:J" ~ M 5 SPRING WASHER M5 3 
7" ? 7':.11- BRACKET 
II " J~ 7 " VALVE 

SPIND LE 
SPRING 1 

t:lll"- COVER 
':,1~ ~ (9"-??"ll-) KNOB(DARK GRAY) 
t"=-~t. - }. 10X17X2500 HOSE 10X 17X2500 
t"=- ~t. -}. 10 X17X1500 HOSE 10 X17X1500 
;t. -}. 1\":JI-" 16 HOSE BAND 16 2 

COLLAR 1 
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+J?:.-3:J?I-"? 

SUCTION DRIVE SECTION 

56 

1!~::..-3:..-·~ 
SECTION NUMBER 5330Z 330 



tt?:J3:J?~"" 1!?~a/ 1!9~s/.% 5330Z 330 SECTION NUMBER' SECTION 
SUCTION DRIVE 'lt "'t-? Q)8Jicll.l:lllcll.~':t~ilt-~~ tttA-Q)~. -~:.., ~ ~~~ii:stt- -c < r.a~·. 

When ordering lte•s •arked 'It 
1
.ndicate the set nu•ber 

because they are available on y as a set. 

No. -t: .., ~ ~i} I s E T No. $,fgf*/ PART NAME ~~ 8tlkb*-llf PART No llill*"" COMPONENT PARTS No. 

5290 33 213Z - 1 ]-~ ASSY ARM ASSY 1 
20,28 

5290 33 215Z-1 1-~ ASSY ARM ASSY 
20,31 

533 0 33 110Z-2 1.11\"- ASSY LEVER ASSY 
3,55 

5330 33 140 I) :J? ASSY LINK ASSY 
64,70 

5330 33 210-1 :J1>7~ ASSY SHAFT ASSY 
20,26-28,31,66 

5330 33 410Z 1.11\"- ASSY LEVER ASSY 1 
3,54 

5330 33 430 1) :J? ASSY LINK ASSY 
52,70 

5330 33 440Z-1 vi\"- ASSY LEVER ASSY 
3,6 

5330 37 11 oz vi\"- ASSY LEVER ASSY 
3,56 

5341 33 200-1 tt?:J3::J7'!1~ ASSY SUCTION FOOT ASSY 
16-20,25-28,31,66 

1 5290 35 136-1 7,)0 IJ::J?" SPRING 1 
2 9721100008 E -•J :J?" E-10 E-RING E-10 2 
3 5290 37 123 7"'!1:Jl BUSHING 4 
4 9642051014 t'\"J~:J" M5X10 SMALL PAN-HEAD SCREW M5X10 3 
5 9710050014 1\\\ ~ tt \\ 1J \\ ~ M5 SPRING WASHER M5 8 
6 5330 33 440-1 1.11\"- LEVER 1 
7 5330 33 453 1J~ CAM 1 
8 5290 33 455 'J,)OIJ:J?" SPRING 1 
9 5330 33 452 7.9'!1~" STUD 1 

1 0 9710100008 1\\\ ~ tt \\ 1J \\ ~ M10 SPRING WASHER M10 2 
1 1 9660100014 t•H M10 HEXAGON NUT M10 2 
1 2 5290 33 142-1 I\"~1J7" SPRING STUD 1 
1 3 5290 33 431 tO :J PIN 1 
14 9710060008 1\\\ ~ tt \\ 1J \\ ~ M6 SPRING WASHER M6 2 
1 5 9660060014 t'H M6 HEXAGON NUT M6 2 
16 9411503000 7 _1\o-to::;, 5X30 TAPER PIN 5X30 1 
1 7 5290 33 230-2 r-~ ARM 1 
1 8 9684050508 hi~:J" M5X5 SET SCREW M5X5 4 
1 9 5290 29 314 h11J5- LOCK COLLAR 2 
20 5290 33 214 7"'!/:Jl BUSHING 2 
22 5341 33 317 '!I~~ KNOB 12 
23 90514 o-•J:;?" P-12 0-RING P-12 24 
25 5341 33 221-1 :J1>7~ SHAFT 1 
26 5310 33 211 -1 :J1>71- SHAFT 1 
27 9411503200 j'-1\o-to:; 5X32 TAPER PIN 5X32 3 
28 5290 33 21 3-1 ]-~ ARM 1 
29 5290 33 314 IJ':J1J- SUCKER 1 2 
30 5341 33 316-1 tt?:J3:.>7'!1~ SUCTION FOOT 1 2 
31 5290 33 215-1 r-~ ARM 1 
32 5290 29 210 7"'!1:Jl BUSHING 2 
33 9642051614 t'\"J~:J" M5X 16 SMALL PAN-HEAD SCREW M5X 16 4 
34 9660080014 t '.!11- M8 HEXAGON NUT M8 1 
35 9710080008 1\\\ ~ tt \\ 1J \\ ~ M8 SPRING WASHER M8 1 
36 5290 34 142 7.9'!1~" STUD 1 
37 9660050014 t'H M5 HEXAGON NUT M5 3 
38 5330 34 11 0 1.11\"- LEVER 1 
39 5290 21 123 to:;, PIN 1 
40 5290 29 312 'J'!I:J1> - WASHER 1 
41 9721070008 E-IJ:J?" E-7 E-RING E-7 10 

57 



lt?:J3:J?~"? -t!?~ .. :-- -tr ?~ .. :--11:-5 I 5330Z 330 
SECTION SECT I ON NU MBER 

SUCTION DRIVE *""-? Q>$,\l,lilll~~~itlilV~~ *itkQ)~. -1< ..., ~ •-tt~i!)'(l, -c < f!t! ~'. 
lh en ord e r ing l~e•s •ark cd * , indic a~e the set nu•be r 
be ca use they ar e ava i lable on l y as a s et. 

NQ -1:! ., ~ ,li} I s E T NQ $"'ifll;/ PART NAME ~e tJtS,?.,:f;~ PART Na 11/l!1 -It COMPON ENT PARTS Na 

42 5300 57 052 IJ:J? LINK 1 
43 5290 37 434-1 j!,)O IJ:J?" SPRING 1 
44 5290 21 1 61 11"~1:17 SPRING STUD 1 
45 91211 i!i -j!,JI":JI-" 16 HOSE BAND 16 1 
46 5290 34 1 51 11"1117" VALVE 1 
47 9670062008 ')7'.!11-ili" Ill 1- M6X20 HEXAGON SOCKET BOLT M6X20 2 
48 5290 34 1 53 t=?J"l.iti-;;z, 7 . 8X18X310 RUBBER HOSE 7.8X18X310 1 
49 5290 34 130 IJII"- LEVER 1 
50 5290 34 1 41 -1 JIO'J~J PACKING 1 
51 9716050014 t711"1J" ~ M5 PLAIN WASHER M5 2 
52 5330 33 420-1 IJ:J? LINK 1 
53 91213 ili-j!,JI":JI-" 19 HOSE CLAMP 19 2 
54 5330 33 410 IJ II" - LEVER 1 
55 5330 33 110-2 IJ II" - LEVER 1 
56 5330 37 110 IJ II" - LEVER 1 
57 5330 33 121-1 ;;z, 51'.!11- \\ STUD 1 
58 5290 38 1 41 -1 j1, )0 IJ:J?" SPRING 1 
59 5290 29 313 'J'.!I:J1>- WASHER 1 
60 5330 38 130 IJ:J? LINK 1 
61 5330 38 142 tO:_, PIN 1 
62 5290 21 643 j!,JOIJ:J?" SPRING 2 
63 5290 21 641 II" ~1J7 SPRING STUD 1 
64 5330 33 130-1 IJ:J? LINK 1 
65 5290 33 1 41 tO J PIN 1 
66 5330 33 2 40-1 '1'-l. ARM 1 
67 52 90 34 152-1 ='.!17°111 NIPP LE 2 
68 5300 54 161-1 II" ~1J1 SPRING STUD 1 
69 9721050008 E-'J:J?" E-5 E-RING E-5 1 
70 5300 45 243 7"'.!1:J2 BUSHING 4 

58 
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I 
71 - 1-"o-5-

. FEED ROLLER 

~~•<-•> 
SECTION 

60 

'i!~:/3 /·~ 
SECTION NUMBER 5330Z 350 



71' - r"a- 7 -

FEED RO LL ER 

No. 

5330 35 310 

1
-l!?~s :.-' -l!?~s :.--*-% I 5330Z 350 I 
SECTION SECTION NUMBER~----------~ 

'11! 7-? Q)Sofo li·.?.~l1:6i!V~~ t. ttA-(7)~, -t"' ~ ~t}~B:Jt l- -c < !:~~'. 
lh en or d er ing lte•s •ark e d lit ,ind ica t e th e s e t nu•be r 

. be cause th e y are a vailable o n ly as a se t . 

~~~~~ PART NAM E 
ltlilt~~ COMPON ENT PARTS N~ 

71'-r"a-7- ASSY FEED ROLLER ASSY 

5330 35 330Z-1 o-7- ASSY ROLLER ASSY 2 

5330 35 370 ~"1'271' - r"o- 7- ASSY 2ND FEED ROLLER ASSY 

5330 35 380Z 7,/\0 -71'-r"o- 7- UPPER FEED ROLLER 1 

5341 35 460 2~1'7Jf~?f ASSY DOUBLE SHEET DETECTOR ASSY 

1 9670061208 ~7,1-1"~1- M6X12 HEXAGON SOCKET BOLT M6X12 2 
2 9716060014 t7!"b"~ M6 PLAIN WASHER M6 2 
3 95117 ~J~bl\"- AP-B TERMINAL COVER AP-B 
4 5330 35 231 PIN 
5 5330 35 464 SCREW 
6 5330 35 232 - 1 ilii-l~ WHEEL 
7 9710120008 1\" ~!" 1J" ~ M 1 2 SPRING WASHER M12 2 
8 90214 BALL BEARING 6000ZZ 

10 5330 35 233 7"77'!1 r BRACKET 1 
11 9710060008 SPRING WASHER M6 2 
12 9660060014 t'!lr M6 HEXAGON NUT M6 3 
13 5330 35 465 SCREW 
14 9670062001 ~7'Hili" Jill- M6X20 HEXAGON SOCKET BOLT M6X20 
15 5430 35 314 SPACER 
16 9710030014 n"~!"t.J"~ M3 SPRING WASHER M3 2 
17 9642032514 t'\"J~;:J" M3X25 SMALL PAN-HEAD SCREW M3X25 
18 5430 35 324-1 KNOB 
19 5430 35 322 PIN 
20 5522 53 191 SPRING 
21 5330 35 461 STAY 
22 9672123514 a'!lb?ili"lllr M12X 35 HEXAGON HEAD BOLT M1 2X35 
23 5330 35 361-1 KNOB 2 
24 5330 35 351-1 STUD 2 
25 9710080008 1\"~!":t.l"~ M8 SPRING WASHER M8 4 
26 9660080014 t•.:JI- M8 HEXAGON NUT M8 4 
27 9721050008 E - 1JJ?" E- 5 E-RING E-5 
28 5430 35 224 'J..70 1J J?" SPRING 2 
29 5330 35 362 PIN 2 
30 5290 36 321 PIN 2 
31 9660040014 t'!l r M4 HEXAGON NUT M4 7 
32 5340 21 175 SPRING 
33 5430 35 332 - 1 PIN 2 
34 9642050814 t'\"J~;:J" MSX8 SMALL PAN-HEAD SCREW M5X8 
35 9684050508 hi~~" M5X5 SET SCREW M5X5 2 
36 5330 35 467-2 PLATE 
37 5330 35 463-1 COLLAR 2 
38 5430 35 321-2 ili11151"- HOLDER 
39 9660030014 t'!lr M3 HEXAGON NUT M3 
40 90812 1\" iJ 1-"J ~ ;:J" M4X6 SCREW M4X6 1 
41 9710040008 1\"~!"b"~ M4 SPRING WASHER M4 7 
42 9642051014 t'\ " J~;:J" M5X10 SMALL PAN - HEAD SCREW M5X10 1 5 
43 9710050014 1\" ~!" b" ~ M 5 SPRING WASHER M5 30 
44 5330 35 466 vi\"- LEVER 
45 5330 35 462-1 PIN 
46 90307 BALL BEARI NG 60 5ZZ 
47 5330 35 352 }..51'!11-" STUD 2 
48 5330 35 354 - 2 1..1 1\\\- LEVER 2 
49 5330 35 391 - 1 7-6 ARM 2 
50 9721100008 E- 1JJ?" E- 10 E- RING E-1 0 2 

61 



FEED ROLLER 

51 90202 
52 5330 35 380 
53 9642031614 
54 9710030008 
55 97834-1 
56 5330 35 454 
57 9642053014 
58 5430 35 311-2 
59 5330 35 453 
60 5330 35 341-1 
61 90204 
62 5330 35 330-1 
63 5330 35 451-1 
64 5330 35 423 
65 5290 21 316 
66 9660100014 
67 9710100014 
68 5330 35 225 
69 9723280008 
70 5330 35 222 
71 5340 35 353-1 
72 9642051614 
73 5330 33 325 - 1 
75 5330 35 323 - 2 
76 5330 35 322 
77 96 70062008 
78 5330 35 452-1 
79 5330 35 455 
80 90840 
81 90852 
82 5300 58 145 
83 9410301608 
84 5330 35 312 
85 5330 35 410 
86 5330 35 371 
87 5330 35 321-1 
88 9721 070008 
89 5330 35 430 
90 90200 
91 5330 35 441 
92 9670051608 
93 5330 35 223 
94 5330 35 221 
95 5330 35 224 
96 9670041008 
97 9722120008 
98 9642042514 
99 5330 35 422 

100 5330 35 424-1 
101 9721040008 
102 5330 35 311 
103 5330 35 421 
104 5290 36 214 
105 95302001 
106 9410401408 
107 5430 35 212 
108 95119 
109 5330 35 554-1 
110 5330 35 456 

r·'-'·Y *?O',Y$"1 I 5330Z 350 I SECTION SECTION NUMBER 

* ... -? Q>i!JgliJII.,ll>~ lif:l\t V~!l f1tA..Q>'t:, -!!, ~·"t"t:it:lt VC < ~~~ ~'. 
Jhcn orderin g i te•s •arked * , indicate the set nu•be r 
because they are available only as a set. 

lltl.r.~~/ 
~~·~ COMPONENT PARTS 

t'\"J~~" M3X16 

~J~- OAS-61LD-2 ASSY 

t'\"J~~" M5X30 
iti1~51"-

t'!J~ M10 
1\"~iJ"t.J"~ M10 
A51'!1 ~" 
C- 1lJ7" C-28 

t'\"J~~" M5X16 
t.J"1~" 

V7'!1hli"l~~ M6X20 
t.J"1~" 
ljj'-t-

'fi - J RS25-1 43P 
~"31J~ 1J J7 RS25(1/4") 

t.JJ\"-

E- IJ J 7" E- 7 

V 7 '!I ~iii" J~ ~ M 5 X 1 6 
-*"Y 

')1'Hili"l~~ M4X 1 0 
C- lj J 7" C -1 2 
t'\"J~:J" M4X25 

')J7 
E- IJ J? \\ E- 4 

')~J1~" MS-35J163 

"M'!I'f Z-15GS-B 

62 

PAR T NAME 
No 

BALL BEARING 624ZZ 
UPPER FEED ROLLER 
SMALL PAN-HEAD SCREW M3X16 
SPRING WASHER M3 
SENSOR 0AS-61LD-2 ASSY 
BRACKET 
SMALL PAN-HEAD SCREW M5X30 
HOLDER 
STAY 
LEAF SPRING 
BALL BEARING 6001ZZ 
ROLLER 
PAPER TRAY 
STUD 
SPRING 
HEXAGON NUT M10 
SPRING WASHER M10 
STUD 
C-RING C- 28 
COLLAR 
SHAFT 
SMALL PAN-HEAD SCREW M5X16 
GUIDE 
LOWER PAPER GUIDE 
BRACKET 
HEXAGON SOCKET BOLT M6X20 
GUIDE 
RETAINER 
CHAIN RS25 43P 
JOINT LINK RS25(1/4") 
SPROCKET 
SPRING PIN 3X16 
COVER 
SHUTTER 
ROLLER 
BRACKET 
E-RING E-7 
LATCH 
BALL BEARING 607ZZ 
STUD 
HEXAGON SOCKET BOLT M5X16 
GEAR 
HOLDER 
SPROCKET 
HEXAG ON SOCKET BOLT M4X10 
C-RING C-12 
SMALL PAN-HEAD SCREW M4X25 
PIN 
LINK 
E-RING E-4 
SHAFT 
PIN 
GEAR 
SOLENOID MS-35 J 163 
SPRING PIN 4X14 
LEAF SPRING 
SWITCH Z-15GS-B 
BAR 
PLATE 

t!llt 
Q'ty 

2 

2 
2 

8 

2 
2 
2 
2 
1 
1 

1 
1 

1 
6 

1 
4 

1 
2 
3 
3 

3 

4 

4 

4 

3 

1 
1 
1 
1 
2 

1 



FEED ROL LE R 

111 9642040414 
112 9410301008 
113 5430 36 711 
114 52 90 21 521 
115 5330 35 470 
116 5322 52 432 
117 5290 37 434-1 
118 5290 36 351 
119 5300 59 331 
120 9410302508 
121 5330 35 235 
122 96700 50808 
123 5330 35 468 
124 90301005 
125 5330 35 472 
126 5330 35 473 
127 5640 36 223 
128 964 2041 614 
1 29 964 204081 4 
130 9710040014 
131 9642033014 

IH~.~ H>-.~;11<; I 5330Z 350 I 
SECTION SECTIO~ NUMBER 

IF-'l C7)$.?.,1$.11l.?.~lttiill.. ~:l! ittA-O)"e, -tr" H~'t"eit)tVC < 1;~ ~'. 
When or dc r ins i t e • s •a rk ed * ,indicate the set nu•ber 
bec ause they are available only as a set. 

!Jtl"g'*/ ~~~~ COMPONENT PART S 
t'\"J~:J" M4X4 

1.11\\\ -

t.l5-
'11'.!11-ili"IH M5X8 

'\"1~~7" 6001ZZPS2K 

t'\"J~:J" M4X16 
t'\"J~:J" M4X8 
1\" ~ +J " t.l" ~ M 4 
t'\"J~:J" M3X30 

63 

PART NAME 
NQ 

SMALL PAN-HEAD SCREW M4X4 
SPRING PIN 3X10 
RETAINER HOOK 
SPRING 
LEVER 
STUD 
SPRING 
SPRING STUD 
PIN 
SPRING PIN 3X25 
COLLAR 
HEXAG ON SOCKET BOLT M5X8 
PLATE 
BALL BEARING 6001ZZPS2K 
BRACKET 
BRACKET 
SPRING 
SMALL PAN-HEAD SCREW M4X 16 
SMAL L PAN-HEAD SCR EW M4X8 
SPRING WASHER M4 
SMALL PAN-HEAD SCREW M3X30 

2 
2 
2 
1 

2 

2 

2 
3 
2 



71'-51" - t." -~ " 

FEEDER BOAR D 
SECTION 

64 

1!?Y3/·~ 
SECTION NUMBER 5330Z 355 I 



71'-51"-ili"-~" 

FEEDER BOARD 

Nu -t!" ~*~/SET ~ 
6~.17.*8' P ART ~ 

5330 35 540 

5330 35 600 

5330 35 720Z 

5330 35 793Z-1 

5430 36 620-1 

5430 36 640- 1 

5430 36 650-1 

5430 36 660- 1 

1 9721040014 
2 9648051014 
3 5330 35 784 
4 5330 35 785 
5 9710050008 
6 5290 32 452 
7 5330 35 795-1 
8 5330 35 797 
9 5330 35 798 

10 5330 35 791 - 1 
11 5330 35 536 
12 5330 35 534 
13 5330 35 812 
14 9684050508 
15 9648040814 
16 5330 35 537 
17 90200 
18 5330 35 786 
19 5330 35 799 
20 5290 31 214 
21 5330 35 793 - 1 
22 5330 35 821 
23 5330 35 531 
24 5330 35 781-1 
26 9710040008 
27 5430 39 415 
27 5430 39 416 
29 9642040814 
33 5430 39 614 
34 9670061201 
35 5290 29 315 
36 5330 35 782-1 
37 9670051001 
38 9670050801 
39 5430 39 524 
40 5430 39 523 
41 5330 35 750 
42 9721050008 
43 9721070014 
44 5330 35 770 
45 9721070008 
46 5290 29 312 
47 5330 35 792 

-t!'~~g:_/ 

SECTION 
-t!' ~ ~ a :_/1&:-5 I 53 3 o z 3 5 5 
SECTION NUMBER 

* ? - ? 0)$,?.1tJil.l'l."t'lt8ilV~ll!11'tt..VO)"t', -1<" ~ ."l"t'it)(VC < ttt! ~ '. 
Wh en order ing i t e•s •arked * !ind ica te the set nu•ber 
becau s e lhey are available on y as a sel. 

P ART NAME 
PARTS N~ 

t!l~ 
Q' ty 

FEED ROLLER ASSY 

0';/?1-L.ASSY LOCK ARM ASSY 

vi\"- LEVER 
20,95 

;fiJI! 51"- HOLDER 2 
20,21 

PIN ASSY 2 
71,72 

PIN ASSY 4 

SKID ROLLER ASSY 2 
5,61-68,71,72 

SKID ROLLER ASSY 4 
5,61 - 70 

E- IJ:;? \\ E- 4 E-RING E-4 3 
lJ5J~:J" M5X10 SMALL FLUSH HEAD SCREW M5X10 
7"0';/? BLOCK 2 

STUD 
SPRING WASHER M5 10 
KNOB 10 
SCREW 2 

vt\"- LEVER 2 
1J"1'~" GUIDE 

SHAFT 
TAPE ROLLER 
BOARD TAPE (1SET=7PCS) 

1J5- COLLAR 
hi~:J" M5X5 SET SCREW M5X5 12 

SMALL FLUSH HEAD SCREW M4X8 4 
iliJ1!51"- HOLDER 2 

BALL BEARING 607ZZ 4 
v 1\\\- LEVER 1 
1J"1'~" GUIDE 
7'";1~~ BUSHING 3 
iliJI!51"- HOLDER 2 

SHAFT 
SHAFT 
SCREW 

1\" ~ lJ" 1J" ~ M 4 SPRING WASHER M4 5 
},)0 IJ:J?" (':)},1.)"~3':)) SPRING (FOR THIN PAPER) 
}, JO IJ :J?" ( 1':J1J" ~3':)} SPRING (FOR THICK PAPER) 1 
t'\"J~~" M4X8 SMALL PAN-HEAD SCREW M4X8 5 
;j;JI!51"- HOLDER 
~~'Hili" Jill- M6X 12 HEXAGON SOCKET BOLT M6X12 2 

LOCK COLLAR 
J"o':J? BLOCK 

HEXAGON SOCKET BOLT M5X10 23 
HEXAGON SOCKET BOLT M5X8 2 

'J';/~1' - WASHER 1 
J"o':J? BLOCK 

BRACKET 
E- IJ:;? \\ E- 5 E-RING E-5 2 
E- IJ:;? \\ E- 7 E- RING E-7 5 
1-L. ARM 
E- 1JJ?" E-7 E-RING E-7 3 

WASHER 
SPRING 

65 



FEEDER BOARD 

No. -e ., ~ \J<f:l'j S E T Nu 
tlt!.I'Ht ":J' PA RT 1/Q 

48 5330 35 533 
49 9642051014 
50 9710050014 
51 5330 54 521 
52 5330 24 349-3 
52 5336 24 349-1 
53 9684060608 
54 5330 35 532 
55 5330 35 561 
56 5330 35 562 
57 5430 39 515 
58 5330 35 761 
59 5330 35 741 
60 5330 35 520-3 
60 5336 35 520-2 
60 5336 35 540- 1 
61 90741 
62 5430 36 622-1 
63 5430 36 624-1 
64 5430 36 623-1 
65 9716050014 
66 967 2051 014 
67 9662060014 
68 9710060008 
69 90218 
70 5430 36 641-1 
71 90212 
72 5430 36 621-1 
73 5330 35 510-2 
73 5336 35 510-1 
73 5336 35 530 
74 5300 58 145 
75 9410301608 
76 5330 35 535 
77 90214 
78 5330 35 538 
79 5300 59 126-1 
80 533 0 35 539 
81 9642030614 
82 9710030014 
83 5330 35 551-2 
84 5330 35 553-2 
84 5330 35 558 
85 9650052014 
86 9642051614 
87 5330 35 552 
88 5330 35 731 
89 5300 12 224 
90 5300 52 121 
90 5310 52 121 - 1 
91 5300 58 513 
92 5330 35 572 
93 5330 35 481 
94 5330 35 541 
95 5330 35 720 
96 5330 35 710 
9 7 94 10302008 
98 5330 35 610 
99 5330 35 621 

1!:1:/;r'/ 
SECTION 

1! :1 :/ " '/3""5 I 53 3 0 Z 3 55 
SECTION NUMBER 

*"'-? Q>i!l!.r.11lll.fu~IH~\t l.,~ ~*ttA-Q>~, -i! "I ~-"'t~~l.,"'C < /:~~~. 
When o rd ering ite • s •arkcd * ,Indicate the set nu•ber 
because they are available o nl y as a set. 

flt!.W.~f,);/ 
~~3~ COMPO NENT PARTS 
71' - 51"-ili"-1-" 
t'\"J~~" M5X10 
1\" ~ t.t" tJ" ~ M 5 

':J=?"£ <51"-??" v- > 
':J =? '£ ( J' -f ;!i \\ IJ- ) 
hi~~" M6X6 
A7-

7v -L. 
7 V- l. ( J' -f iii\\ IJ-) 
7v-L. <?t - L.7" 7';J?) 
J 7 " ;!; " Ill 1- M 5 X 1 0 
ililll51"-
J>-L. 

t?t.t"tl" ~ M5 
o•:JtJ?ili"Jllt- M5X10 
1'.!11- M6 
1\"~tj"t.J"~ M6 
;t; \\ - Ill'\\\ ] IJ J? \\ 6 0 0 2 

t."-Jli'\"J>•J:~?" 629 

7v-L. 
7v-l. (J'-f;fi" IJ-) 
7v- L. ( ?;t - L. 7" ?';I?) 

iliJll51" -

t'\"J~~" M3X6 
1\" ~ tt" tJ" ~ M 3 
IJ'J"-t - 7':J'J 

IJT-t - <?A1J" '£3?) 
=? Jvt.t?J ~:J " M 5 X 2 0 
t'\"J ~~" M5X16 

V 1\\\- ( J' -f iii\\ IJ- ) 
vi\" - <9"-??"v- > 

vi\"-
7" 77';1 1-

J>-L. 

66 

PART NAME 
Nq 

FEEDER BOARD 
SMALL PAN-HEAD SCREW M5X10 
SPRING WASHER M5 
INDICAT OR 
KNOB(DARK GRAY) 
KNOB( IVORY) 
SET SCREW M6X6 
STAY 
PLATE 
SHAFT 
WASHER 
PLATE 
ARM 
FRAME 
FRAME (IVORY> 
FRAME (WARM BLACK) 
KNOB BOLT M5X10 
HOLDER 
ARM 
STOPPER 
PLAIN WASHER M5 
HEXAGON HEAD BOLT M5X10 
HEXAGON NUT M6 
SPRING WASHER M6 
BALL BEARING 6002 
PIN 
BALL BEARING 629 
PIN 
FRAME 
FRAME (IVORY) 
FRA ME (WAR M BLACK) 
SPROCKET 
SPRING PIN 3X16 
HOLDER 
BALL BEARING 6000ZZ 
GUIDE 
SPRING 
SHAFT 
SMALL PAN-HEAD SCREW M3X6 
SPRING WASHER M3 
RETAINER HOOK 
RETAINER (F OR THICK PAPER) 
RETAINER (F OR THIN PAPER) 
SCREW M5X20 
SMALL PAN-HEAD SCREW M5X16 
PLATE 
SPACER 
PLATE 
LEVER(IVORY) 
LEVER(DARK GRAY) 
LOCK COLLAR 
SHAFT 
PLATE 
TAPE ROLLER 
LEVER 
BRACKET 
SPRING PIN 3X20 
ARM 
SHAFT 

12 
10 

5 
2 
2 

6 
6 
6 
6 

12 
6 
6 
6 
4 
4 
2 
2 
1 
1 

3 
2 
2 
7 
7 
2 

20 
20 
10 

5 
5 
1 
2 

10 

3 
2 

2 



71' -!il"- ili" -t- " 

FEED ER BOA RD 

-t: > H~~~S ET N<t 
No. llfl ~~. ,Z: ~ P A R T NG 

100 5290 37 434-1 
101 5290 52 244 
102 5330 35 573-1 
103 5330 35 571 - 1 
104 9 722 1 20008 
105 5330 35 783 
106 5290 37 233 - 1 
107 5290 37 433 
108 5300 75 112 
109 5330 35 582 
1 10 53 30 35 58 1 
112 5290 43 121 
114 52 90 51 429 
115 5290 32 141 
116 9716060014 
117 5330 35 801 
118 5332 35 785 
11 9 5330 75 313-1 
11 9 5336 7 5 31 3 
119 5336 7 5 314 
120 96 70041001 
121 5520 74 114-1 
121 5663 74 132 

-1!?!/a/ 
SECTION 

-~r ? !/ 9 / :at-5 I 53 3 o z 3 5 5 
SECTION NUMBER 

* "'-?o.>BS,glt.lll.?a"t'I:U~ltt..."t'~ i ttA.O>"t', -t: > ~ ·ii"t'il::lt t...-c<t.:~~'. 
Wh en or de r ing itea s aark e d * ,indicate the set nuaber 
becau s e they are avail abl e only as a set . 

=~~~~COMP ONENT PARTS 

C-1):1?" C-12 

1\"~t.l';r 

t 5 +J"t.l"~ M6 

t.l l\"-
t.l J\" - { j'-(;f;" 1) - ) 

t.l l\" - <?;t-L.7"?'!J?} 
') ';r '!J hli" Jld- M4X10 
? '\"Jii(I-(J") 

? '\ " I~ { - i!D J " ) 

67 

PART NAM E 
NG 

SPRING 
SPRING STUD 
BOSS 
SHAFT 
C-RING C-12 
SPACER 
SPRING 
SPRING STUD 
PIN 
STAY 
GUIDE 
AD JU STM ENT WASHER 
WAS HER 
KNOB 
PLAIN WASHER M6 
SCALE 
SPRING 
COVER 
COVER { IVORY) 
COVER {WARM BLACK) 
HEXAGON SOCKET BOLT 
LABEL{ENGLISH> 
LABEL{JAPANESE) 

2 

2 
1 

2 
1 

2 
6 
2 
2 

1 

M4X10 



~--------------------------------~~?Y3~ 

'\o - 1\o - 1';:,11-~3:,~ 

PAPER INSERT ION SECTION 

68 

~? Y3 ~·~ 
SECTION NUMBER 

·~ 

5330Z 360 



-tr?Vg/ 
SECTION 

-tr P' v 9 / i!i'il} I 5330Z 360 
SECTION NUMBERL~~~~~~ 

PAPER INSERTION 1t<'-? O>I!S.?alillt&l.~litii!t t- ~~'tit A-">~. -t:" ~ ··llJ~I:U::V~ < t.:~ ~'. 
Rhen orde r in s i U•s • arked * , In d ica t e the s e t n u. be r 
because they a r e a va il ab l e o n ly as a set. 

$~~~~ PART NAME 
~~~~ COMPON ENT PAR T S ~ 

5290 43 112Z *"1 ASSY GEAR ASSY 2 
49,50 

5330 36 210 01-71 - ~"o-5- ASSY LOWER FEED ROLLER ASSY 1 
EXCEPT JAPAN 

40,61,65 
5330 36 310-1 1-L ASSY ARM ASSY 1 

UPPER FEED ROLLER 
EXCEPT JAPA N 

1 , 2 
5330 36 380 - 1 ~~'7°71~h"- ASSY STOP FINGER ASSY 

EXCEPT JAPAN 

5330 36 450-1 h~~!In"- ASSY BAR ASSY 1 
EXCEPT JAPAN 

53 3 0 3 6 5 31 Z - 1 J'' 1\ 0 -71 - ~" o- 5- ASS Y UPPER FEED ROLLER ASSY 
JAPAN 

1,2 
5330 36 550 1\"- ASSY BAR ASSY 1 

JAPAN 

5340 36 210-1 LOWER FEED ROLLER ASSY 
JAPAN 

40,61,65 
5340 36 380 STOP FINGER ASSY 

JAPAN 

1 90202 BALL BEARING 624ZZ 2 
2 5330 36 331-2 1 '!11\ 0 

- 71- ~ \\ 0 - 5 - UPPER FEED ROLLER 
EXCEPT JA PAN 

2 5330 36 531-1 7'n°-71-l-"o-5- UPPER FEE D ROLLER 
JAPAN 

3 9684050508 SET SCREW M5X5 6 
4 5290 36 354-1 BO LT 1 
5 9411403000 TAPER PIN 4X30 2 
6 5290 51 123-1 SPRING 
7 5290 52 244 SPRING STUD 
8 9721050008 E- 1) :J 7" E- 5 E-RI NG E-5 
9 90200 BALL BEARING 607ZZ 

10 5330 36 340-1 1.11\\\- LEVER 
11 5290 36 321 PIN 2 
1 2 9648051614 !?J~~" M5X16 SMA LL FLUSH HEAD SCREW M5X16 4 
1 3 5330 36 314-1 7'"!1 ~1 BUSHING 2 
1 4 5290 29 314 LOCK COLLAR 
1 5 5330 36 312 - 1 1-L ARM 
16 5330 36 311 SHAFT 
1 7 9642051014 t'\"J~~" M5X10 SMALL PAN-HEAD SCREW M5X10 3 
18 9710050008 1\" ~!" h" ~ M 5 SPRING WASHER M5 5 
19 5290 36 353 LEAF SPRING 1 
20 53 30 36 313-1 1 - L ARM 1 
21 5330 36 370 CAM 
22 5290 36 355 - 1 ~70 1)~?\\ SPRING 
23 5430 21 51 8-1 NUT 
24 9670041608 HEXAGON SOCKET BOLT M4X16 
25 5300 36 352 KNOB 
26 90242 7'".!1~1 MB121 ODU BUSHING MB1210DU 2 
27 5330 36 415 - 1 STUD 4 
28 5330 36 416-2 CHAIN GUIDE 2 

69 



PAPER INSERTION 

i!:7~s:/ 

SECTION 
i! :7 ~ !I ;.;=!f.:s- I 53 3 o z 3 6 o 
SECTION NU MBER 

• -.. -? O>lit!c?altlllc?a~ltt:;VJV~8 t1tA.O>'e, ~ , ~·~~iJ::ltL. 1: < tt~~'. 
Wh en order in g iteas aark ed * , in d icate the set nuaber 
because they are ava .table only as a s et . 

No. ~ ' ~ ~i'tj S E T No lit!.?.~~~ P A R T N AM E tilt 
----~llt!~g~·~~~P~A~R~T~Na~~~~~~-~-~~~C~O~M~P~O~N~E~N~T~ PA~R~T~S~N~Q------------·------------------~Q~'~ty 

29 9670051608 ~~~~-·~~ M5X16 HEXAGON SOCKET BOLT M5X16 4 
30 9670041008 ~~~~-·~~ M4X10 HEXAGON SOCKET BOLT M4X10 2 
31 5330 36 452 7°1J-~ PLATE 1 
32 9670051001 ~~~~-·~~ M5X10 HEXAGON SOCKET BOLT M5X10 4 
33 5330 36 451-1 ~"1>7~ SHAFT 1 

33 5330 36 551 ~"1>7~ SHAFT 
JAPAN 

34 5330 36 414-2 tJ"-(~" GUIDE 
35 90603 c E - IJ :J? \\ c E - 1 2 CE-RING CE-12 
36 5330 82 672 SPRING 1 
38 5330 82 673 ;f;JI!9"- HOLDER 
39 5330 36 460 r-t. ARM 
40 9410301608 SPRING PIN 3X16 2 
41 5330 36 471 IJ:J? LINK 
42 5330 36 472 IJ :J? LINK 
43 9721070008 E- 1J:J?• E-7 E-RING E-7 3 
44 9716050014 t?if"tl"~ M5 PLAI N WASHER M5 6 
45 91250 OIL CUP 1/4" 2 
46 9660100014 t~~ M10 HEXAGON NUT M10 2 
47 9710100008 1\" ~tt"tl"~ M10 SPRING WASHER M10 2 
48 5290 36 112-1 STUD 2 
49 5290 37 123 7 '":J~l. BUSHING 2 
50 5290 43 112 :t:"r GEAR 2 
51 5290 29 311 WASHER 2 
52 9721100008 E- 1J:J?" E-10 E-RING E-10 2 
53 9648051014 115J~~" M5X10 SMALL FLUSH HEAD SCREW M5X10 2 
54 5330 36 413-3 LOWER PAPER GUIDE 

EXCEPT JAPAN 
54 5332 36 541-1 LOWER PAPER GUIDE 

JAPAN 
55 9670052008 ~~~~;f;"JI!~ M5X20 HEXAG ON SOCKET BOLT M5X20 4 
56 5330 36 411 }.'j - STAY 
58 9642051614 t'\•J~~" M5X 16 SMALL PAN-HEAD SCREW M5X16 2 
59 5330 36 211 HOLDER 
60 90352 BALL BEARING 698ZZ 2 
61 5290 36 214 *"r GEAR 
62 5330 36 392 BUSHING 2 * 63 5330 36 381 - 1 SHAFT * 64 5330 36 382 71:Jtl"- FINGER 6 

EXCEPT JAPAN * 64 5340 36 382 71Jtl"- FINGER 6 
JAPA N 

65 5330 36 220 ROLLER 
EXCEPT JAPAN 

65 5340 36 220-1 ROLLER 1 
JAPAN 

66 9410251608 SPRING PIN 2 . 5X16 7 
67 5310 36 215 hlfl5- LOCK COLLAR 
68 5290 36 212 ;f;JI!51"- HOLDER * 69 5330 36 383 tJL. CAM 
70 5330 36 391 SPRING 
71 5290 37 433 SPRING STUD 
72 90813 SCREW M5X10 4 
73 5330 35 811 BRACKET 2 
74 9670061208 ~~·Ht."IH M6X 12 HEXAG ON SOCKET BOLT M6X12 3 
75 5330 36 384 STUD 
76 5290 21 164 RUBBER STOPPER 1 
77 9716040014 t5'1"1J" ~ M4 PLAIN WASHER M4 2 

70 



PAPER INSERTION 

78 9410303008 
80 5330 35 557-3 
81 9662080014 

-t!7~3/ 

SECTION 

-t! 7 ~ ll / * % .-----------. I 5330Z 360 
S E C T I 0 N N U M B E R L--=....=...::....=....=--.::.....::-=-___~ 

* ""-? (7)$~1:tJll~"t:l:t~ilL. 'l:~!11:itA,Q)'t:, -1: ~ ~ a-~"t:il::ltVC < !!.~~'· 
When ordering ite •s •arked * ,lndicaLc t he set nu•ber 
because they are available only as a seL. 

I!Sc\1.1S~j 
M~~~ COMPONENT PARTS 

PART NAME 
Nil 

SPRING PIN 3X30 1 
ljj-t- RETAINER 2 
1'.!11- M 8 HEXAGON NUT M8 4 

71 



71- ~ '' 7 - 7" l~:J3?J? 

PAPER FEED TABLE LIFTING 

24 

't!~Y3/ 

SECTION 

72 

't!~Y3/ • .ft 
SECTION NUMBER 

5330Z 370 



71- ~" T-)" J~ :J 3.; J.; -l!~:,lg:/ 

SECTION 
-1! 9 :.t " :.-'11:-5 I 53 3 o z 3 1 o 
SECTION NUMBER 

PAPER FEED TABLE LIFTING IF-? O)$gli.lll.?."t: lit! il l, "t:~ t1t A,O)"t:, -t:., ~·~"eft):( l, -c < t!~ ~ ·. 
lhen ordering i t e• s •arked * ,indicate the set nu•ber 
because they are available only as a se t. 

No. $g£~j PART NAME 
~~~~ COMPO NENT PARTS ~ 

5290 37 210 ~9,~" ASSY STUD ASSY 

5290 37 310-2 7fi~~ ASSY RACHET ASSY 

5290 37 310Z - 1 77I~~ ASSY RATCHET ASSY 
51,53,54,65,66 

5290 37 610 .;t-6t"7 ASSY WORM GEAR ASSY 
1-6 

53 0 0 3 7 81 0 1\ ::J ~" J~ ASS Y ( 71 iii" 1J- ) HANDLE ASS Y ( IV 0 R Y) 
67-70 

5310 37 510 t"? ASSY GEAR ASSY 

5310 37 510Z ~·~·~t"? ASSY BEVEL GEAR ASSY 

5310 37 71 0 ~7°0~'~ ASSY SPROCKET ASSY 

5310 37 720 f"? ASSY GEAR ASSY 
11-13 

5310 37 720Z I\:J~"~?5'7 ASSY HANDLE CLUTCH ASSY 
10-13 

5310 37 730 ~7°0~'~ ASSY SPROCKET ASSY 

5310 37 810 1\::J~"~ ASSY (9"-??"~ -) HANDLE ASSY(DARK GRAY) 
67-70 

5330 37 230-1 J'-l. ASSY ARM ASSY 1 
57,58 

5330 37 230Z-1 ?-l. ASSY ARM ASSY 1 

1 5290 37 612 SHAFT 
2 9410302008 SPRI NG PIN 3X20 
3 5290 37 614 t"J' GEAR 
4 5290 37 611 BRACKET 
5 9410302508 SPRING PIN 3X25 
6 5290 37 613 *"? GEAR 
7 96 70063008 ')7'H;f;" JH M6X30 HEXAGON SOCKET BOLT M6X30 2 
9 5290 37 814 SPRING 

10 5290 21 612 J",:Jl BUSHING * 11 5310 37 723 BOSS 
* 12 5290 37 313 f"j> GEAR 2 

13 9410401608 SPRING PI N 4X16 
14 5310 37 724 COLLAR 
15 5290 37 722 t"J' GEAR 
16 9410503208 SPRING PIN 5X32 3 
17 5290 37 721 COLLAR 1 
18 5310 37 711 SHAFT 1 
19 9722120008 C- IJ:J?" C-1 2 C-RING C- 12 
20 5290 29 210 7'"!1:J1 BUSHING 2 
21 9710050008 1\"~IJ"t.J"~ M5 SPRING WASHER M5 4 
22 9642051614 t~·J~:J" M5X16 SMALL PAN-HEAD SCREW M5X16 4 
23 9642050514 t~·J ~:J" M5X5 SMALL PAN-HEAD SCREW M5X5 1 
24 9648041014 iJ7J~:J" M4X10 SMALL FLUSH HEAD SCREW M4X10 
25 5290 33 534 SPRING 1 
26 9721100008 E- 1J:J?" E-10 E-RING E-10 2 
27 5290 37 314 WASHER 2 * 28 5310 37 516 BOSS * 29 5290 37 515 f"J' GEAR * 30 5290 37 512 'f'"J' GEAR 1 
31 5290 26112 BUSHING 
32 5310 37 511 STUD 1 

73 



-1!?:/a;/ 
SECTION 

-rr 7 :/ " ;/*~ 1 53 3 o z 3 7 o 
SECTION NUMBER 

PAPER FEED TABLE LIFTI NG *"-? ">Sc?.lt.lllc?.1:1ttsilV~S ~itA-<1.>-e, -.. "J ~ S:-IJ~it:JtVC < t.:~ ~'. 
J hen ord e r ing ite • s •a r ked * ,indicate the s et nu • ber 
because they are ava ilable only as a set. 

116.:'/,gf/F/ 
~~·~ COMPONENT PARTS 

33 9710100008 1\"~IJ"t.J"~ M10 
34 9660100014 t'.!il- M10 
35 5300 33 538 ·n=. < r1t." 'J- > 
35 5310 33 538-1 
36 9721070008 E- 1J:J?" E-7 
37 5290 29 313 
38 5330 37 320 
39 5300 37 411 71 5I •.:Jt·" 
40 5330 37 130 IJ:J? 
41 5330 37 432 7'~f 

42 5290 37 431 7151'.!11-" 
43 5290 37 151-1 
44 5290 21 641 
45 9721040008 E- 1J:J?" E-4 
46 9410402008 
47 5290 37 434-1 7170 IJ:J?" 
48 5290 37 433 
49 91250 :f"{l~tJ'~7° 1/4" 
50 5290 37 712 

* 51 5290 37 313 - 1 t"r 
52 5290 37 232 7"'.!1:1~ 

* 53 5290 37 311-1 
* 54 5290 37 312 5f:t'.!l f-;fi{-1~ 

55 5290 37 240-1 
56 5290 37 251-1 

* 57 5290 37 220-1 r-6 
* 58 5290 37 231 
* 59 5290 37 211 7151'.!11-" 

60 5290 37 233-1 
61 5290 21 164 
62 5290 37 421-1 7151 '~ 1-" 
63 9710080008 
64 9660080014 t'.!ll- M8 
65 5290 37 123 7'"~:1~ 

66 9410401808 
67 5300 37 811 
67 5310 37 811-1 
68 5300 37 815 
68 5310 37 815-1 7olJ-f-(51"-??"lJ-) 
69 5300 37 820 1\:;, 1-" I~ < r 1 ;fi" 'J- > 
69 5310 37 820 1\:;, 1-" I~< 5I"-??" lJ-) 
70 9648051014 IJ5J~:J" M5X10 
71 5290 37 713 

74 

PART NAME 
No. 

SPRING WASHER M10 
HEXAGON NUT M10 
KNOB< IVORY) 
KNOB< DARK GRAY) 
E-RING E-7 
WASHER 
CAM 
STUD 
LI NK 
LATCH 
STUD 
SPRING 
SPRING STUD 
E-RING E-4 
SPRING PIN 4X20 
SPRING 
SPRING STUD 
OIL CUP 1/4" 
SPROCKET 
GEAR 
BUSHING 
BOSS 
RATCHET WHEEL 
PAWL 
SPRING 
ARM 
CLUTCH 
STUD 
SPRING 
RUBBER STOPPER 
STUD 
SPRING WASHER M8 
HEXAGON NUT M8 
BUSHING 
SPRING PIN 4X18 
HANDLE BODY(IVORY) 
HANDLE BODY(DARK GRAY) 
PLATE(IVORY) 
PLATE(DARK GRAY> 
HANDLE(IVORY> 
HANDLE(DARK GRAY) 
SMALL FLUSH HEAD SCREW 
SPROCKET 

2 
2 

9 
7 
1 
3 
1 

2 

3 

1 

1 
1 
2 

M5X10 2 



75 



J\ 11- J J 1- 0 -I~ 1\ \\ - 7 J , I - 1- \\ V J\ \\ -

HEIGHT CONTROL BAR,FEED LEVER 

76 

1!7::.-:~:--·~ 
SECTION NUMBER 5330Z 380 



1\1 ~ J:, ~ o- J~ 1\"-, 71- ~"II 1\"- i!?':/y:/ 
SECTION 

-t! ?' :/ " Yilt-% I 53 3 0 z 3 8 0 
SECTION NUMB ER ~-----------~ 

HEIGHT CONTROL BAR,FEED LEVER Jlt '7-? CD$,?ol;lJil,ll'l!litijl l,1!~ i tt A,O)'l!, -I!"' ~ . f;t'l!lt)(l.. 1:" (If.~~'­
I hen or dering i t e• s • arked * ,indicate the set nu•ber 
bec ause they ar e available only as a set. 

No. -1! ·, ~~~~SET NQ lll!JHM~j PART NAME -~ $,?. · , <lt PART Na !Jiilt • .fil" COMPONENT P ARTS Na O'ty 
5344 38 210 r-t.. ASSY ARM ASSY 1 

19,20 
1 5290 32 454 ·.n£ KNOB 2 
2 5310 38 351 1\1] :II\\\ - HEIGHT CONTROL BAR 1 
3 9660060014 1'H M6 HEXAGON NUT M6 2 
4 9710060008 I\"~IJ"1J"~ M6 SPRING WASHER M6 2 
5 5290 38 321 7,51'~1-" STUD 1 
6 5290 38 31 0 -1 vi\"- LEVER 1 
7 9721040008 E -IJ:J7" E- 4 E-RING E-4 3 
8 5310 44 314 7,7-J~ SCALE 1 
9 5290 38 330 vi\"- LEVER 1 

10 5290 38 341 7,9'~1-" STUD 1 
11 9670061208 ')7':J~ili"J~~ M6X12 HEXAGON SOCKET BOLT M6X12 2 
1 2 9716060014 t7+J"1J"~ M6 PLAIN WASHER M6 3 
1 3 5330 38 240 7"77'~~ BRACKET 1 
1 4 9721070008 E-•J:~?" E-7 E-RING E-7 13 
1 5 5290 29 313 'J':J:J1>- WASHER 1 
16 5290 38 232 :J"31:J~ JOINT 1 
17 5330 38 220-1 1:J:J"7-9- INDICATOR 1 
1 8 5290 38 322-2 7,70 IJ:J?" SPRING 1 
19 5344 38 220 J>-l.. ARM 1 
20 5290 38 1 21 7 '"~:Jl BUSHING 1 
21 5290 29 312 'J':J:J1> - WASHER 1 
22 9642050814 1'\"J~:J" M5X8 SMALL PAN - HEAD SCREW M5X8 1 
23 9710050008 1\ \\ ~.., \\ 1J \\ ~ MS SPRING WASHER M5 2 
24 5290 38 238 191\"~ LEAF SPRING 1 
25 5290 38 233 7"o'~? BLOCK 1 
27 9410201008 7,70 IJ:J?"to:, 2X10 SPRING PIN 2X10 1 
28 9410301608 7, 70 lj :J?" tO :J 3X16 SPRING PIN 3X16 1 
29 5300 38 234 - 1 ~:J" SCREW 1 
30 5290 38 236 ':J=?£ KNOB 1 
31 9650051614 =<' J~ij 7 J ~:J" M5X16 SCREW M5X16 1 
32 9670041008 ')7'H iii" J~ ~ M4X10 HEXAGON SOCKET BOLT M4X10 4 
33 9710040008 1\" ~ +J" 1J" ~ M 4 SPRING WASHER M4 4 
34 97630 ')IJJ11-" AS-05N AC115V SOLENOID AS - 05N 115V 1 
35 5300 33 561-2 to:, PIN 1 
36 90628 i~,7':J70tO:_, SSP-4 SNAP PIN SSP - 4 2 
37 9660040014 t '.!11- M4 HEXAGON NUT M4 4 
38 5290 35 11 3 1J?- COLLAR 2 
39 5330 57 1 51 7"77':.1~ BRACKET 1 
40 91710001 7,'\0-+J- SPACER 2 
41 5340 52 632 IJ:J? LINK 1 
42 9721100008 E - •J:J7" E- 10 E-RING E-10 1 
43 5290 21 521 7,JOIJ:J?" SPRING 1 
44 5290 29 311 'J'~:J1>- WASHER 1 
45 9642041014 1'\"]~:J" M4X10 SMALL PAN-HEAD SCREW M4X10 2 
46 9710040014 1\\\ ~., \\ 1J \\ ~ M4 SPRING WASHER M4 2 
47 5330 33 620 r- L. ARM 1 
48 5290 84 991 r-L. ARM 1 
49 5290 33 512 7,'\0-+J- SPACER 1 
50 5290 33 515 7'~7 LATCH 1 
51 5290 33 511 7,9'J~" STUD 1 
52 9710100008 I\"~+J"1J"~ M10 SPRING WASHER M10 4 
53 9660100014 t·~" M10 HEXAGON NUT M10 4 
54 9648041014 fJ5J~:J" M4X10 SMALL FLUSH HEAD SCREW M4X10 1 
55 5300 33 538 ·n ~ < r 1 iii" •J - > KNOB<IVORY> 1 
55 5310 33 538-1 ':J~£(9"-77"1.1-> KNOB(DARK GRAY> 1 
56 9684050508 1-;I~;.J" M5X5 SET SCREW M5X5 6 
57 5290 33 562 ili"7, BOSS 6 

77 



n 1 ~ J:, ~ o -I~ n" - , 71'- ~"Ill\"- -1!~:/]i/ 

SECTION 
-~r ~ v 3 /itt 0- I 53 3 o z 3 a o 
S E C T I 0 N :'J U :-.1 B E R L---=--=--=-=--=-__;;;,.=--.J 

HEIGHT CONTROL BAR,FEED LEVER 

~ -1:·1 ~~-ltjSET NQ 
Ai! ,'ll,\'!'; 1} PART NQ ass:.~'* I 

.. IV11i-tt COMPO NENT 
58 5300 33 570 Ill\"-
59 5330 21 542 }.9'.H" 
60 9710080008 ,, \\ ~ '1 \\ 1J \\ ~ M8 
61 9660080014 t•H M8 
62 5486 35 198-1 },)0 1):J7" 
63 5330 33 520 Ill'\\ -
64 5290 33 454 ''" ~1J7 65 5330 33 531 }.51';)~" 

66 5330 33 614 IJ:J? 
67 5330 33 580 Ill\"-
68 9642051014 1'\"]~;;" M5X10 
69 5330 33 613 1J"1'~" 
70 5330 33 615 IJ:J? 
71 5330 33 532 IJ:J? 
72 5330 33 590 Y-t. 
73 5290 33 534 },)0 IJ:J?" 

74 5330 33 612 tO J 

75 9660050014 t'H M5 
76 9672052514 O'.!I1J7i!i" I~~ M5X2 5 
77 9670062008 ')7';) ht" Jll ~ M6X20 
78 5340 53 161 },'\0-+J-

79 9715050014 t7'1"1J"~ M5 
80 9710050014 I\"~'1"1J" ~ M5 

* ""- ? 0)~£1i4l.?."t'l:ltii!ll.. "t'~ 'itt~O)"t', -t: '"~ ~ #-lf"t'i!t;tV·c < t.:i'H•. 
Jhen ordering l te•s •arked * ,ondocate the set nu•ber 
because they are available only as a set. 

PART NAM E 1!fll:l: PARTS NQ Q'ty 

LEVER 1 
STUD 3 
SPRING WASHER M8 1 
HEXAGON NUT M8 1 
SPRING 1 
LEVER 1 
SPRING STUD 1 
STUD 1 
LINK 1 
LEVER 1 
SMALL PAN-HEAD SCREW M5X10 2 
GUIDE 1 
LINK 1 
LINK 1 
ARM 1 
SPRING 1 
PIN 1 
HEXAGON NUT M5 1 
HEXAG ON HEAD BOLT M5X25 1 
HEXAG ON SOCKET BOLT M6X20 4 
SPACER 3 
PLAI N WASHER M5 1 
SPRING WASHER M5 1 
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79 



1 =?7dl-1:J" I?:J3;) 

MASTER EJECTION 

~fl 
~ 

I 

:~ 
@\8 

~~Y3/ 

SECTION 

80 

~~y;~/.-i} 

SECTION NUMBER 5330Z 450 



-ir?'l.,~ 

SECTION 
-ir 9 'l ., ~•-15- I s 3 3 o z 4 so 
SECTION NUMBERL-~~~~~~ 

1ST MASTER EJECTION . .... -? O)iH!.r.lt.lllc?."t:IUSi!l-"t:~ iitkO)'t:, -tt ., ~·-fJ"t:tE:JtVt: < ft~~'. 
When ordering ! teas aarked * , I nd icat e the set nuaber 
because they are available only as a set. 

=~~~~COMPONENT PARTS ~ART NAME 

5300 45 294Z f"Y ASSY GEAR ASSY 2 
47,48 

5330 45 140 1l"1'1'" ASSY GUIDE ASSY 
12-15,44 

5330 45 244Z f"i' ASSY GEAR ASSY 
31,63 

5330 45 260Z 711 - L. FRAME 
31,37 

5330 45 270Z 7v-L. FRAME 1 
31,62 

5330 45 300 - 1 9"1'1~~9-1'~"I?~3~ASSY 1ST MASTER EJECTION ASSY 1 

1 5290 44 312 3~" SCREW 
2 5310 45 412-1 ~l''.!ll\0 -(9"-??"11-) STOPPER(DARK GRAY) 
3 5290 44 313 
4 9664050014 f3~t~l' MS WING NUT M5 
5 9642051014 t~"J3~" MSX10 SMALL PAN-HEAD SCREW MSX10 4 
6 5300 45 413 ~''~'-" STUD 2 
7 5310 45 414 ~7- STAY 
8 9660060014 t'l' M6 HEXAGON NUT M6 6 
9 9710060008 l\"3!"1l" ~ M6 SPRING WASHER M6 6 

10 5330 45 150 1l"1'1'" GUIDE 
11 9710050008 1\"~if"fl"~ MS SPRING WASHER MS 2 
12 5330 45 130 1l"1'1'" GUIDE 
13 5300 45 142 ~7°~~?" SPRING 2 
14 5300 45 143 1 
15 9410301608 ~7°~~?"t0 ~ 3X 16 SPRING PIN 3X16 4 
16 5330 45 141 STUD 2 
17 5290 21 316 SPRING 
18 5290 21 161 J\"31J7 SPRING STUD 
19 5330 45 146 STOPPER 
20 5300 86 147 PIN 2 
21 5330 45 410-1 MASTER TRAY 
22 9642040814 t~"J~~" M4X8 SMALL PAN-HEAD SCREW M4X8 1 
23 5300 45 122 PIN 1 
24 5330 45 123 IJ~? LINK 
25 5300 45 121 STUD 
26 5300 45 110 vn"- LEVER 
27 9721040008 E- 1J~?" E-4 E-RING E-4 
28 9721070008 E-·J~?" E-7 E- RING E-7 8 
29 5290 29 313 WASHER 5 
30 5300 45 292 f"i' GEAR 3 
31 5300 45 243 BUSHING 5 
32 5300 58 153 ~JOIJ~?" SPRING 4 
33 5300 86 145 STUD 2 
34 5300 86 143 PIN 2 
35 9642041014 t~"J3~" M4X10 SMALL PAN-HEAD SCREW M4X1 0 2 
36 9670061201 HEXAGON SOCKET BOLT M6X12 4 
37 5330 45 260 711-L. FRAME 1 
38 5300 86 142 PIN GUIDE 2 
39 9410201008 SPRING PIN 2X10 2 
40 5300 86 144 KNOB 2 
41 9410301208 SPRING PIN 3X12 5 
42 531 0 45 281 SHAFT 
43 5300 45 282 -1 ROLLER 7 
44 5330 45 513-1 PIN 
45 5300 45 293 GEAR 2 
46 5290 29 312 WASHER 2 
47 5300 45 294 f"i' GEAR 2 
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i!?~g:/ 

SECTION 
i! 9 ~ !J :/11):'5 l 53 3 0 z 4 50 
SECTI ON NU MBER 

1ST MASTER EJECTIO N * ""-? c1)8(!g,l;tJII.g,-eltt:lilll--e~ ittA.c1>-e, t ., ~ft"eit.:S(Vt: < t;~ ~'. 
lh en ordering ite•s •arked 1c ,indicate the set nu • ber 
because they are ava il abl e only as a set. 

No. 

48 5300 58 144 
50 5300 45 331 
51 5300 45 244 
52 5300 86 141 
53 9710040008 
54 5300 45 283 
55 9684050508 
56 5330 45 250 
57 5310 45 241 
58 5300 45 270 
59 5310 45 260 
60 5310 45 262 
61 5310 45 230-1 
62 5330 45 270 
63 5330 45 244 
64 5330 45 245 
65 5300 56 088 
67 9670041001 
68 98311002 
69 5330 45 416 
70 9670051208 
71 9642043014 
72 9710040014 
73 971 6040014 
74 5332 45 231-1 
75 9642040514 
76 5560 54 143 
78 9642041214 

8[!g,~~~ PA RT NAME 
~~·~ COMPONENT PARTS ~ 

7" '.!I:Jl BUSHING 
1J"1~"7"o'.!l? GUIDE BLOCK 

SPRING WASHER M4 
STOPPER 

~ ;I~ :J" M5X5 SET SCREW M5X5 
o-5- ROLLE R 

STAY 
ROLLER 
EJE CTION ROLLER 
SHAFT 

1J"1~" GUIDE 
711-£. FRAME 
:f"J' GEAR 

STUD 
SPRING 

~~·Hili"H M4X1 0 HEXAGON SOCK ET BOLT M4X 10 
SWITCH XCK-P 591 
SWITCH BRACK ET 

~~·Ht."ILr~ M5X1 2 HEX AGON SOCK ET BOLT M5X 12 
t'\"J~:J" M4X30 SMALL PAN - HEAD SCREW M4X30 

SPRING WASHER M4 
t5+J"1J" + M4 PLAIN WASHER M4 
1JI)"- COVER 
t'\"J~:J" M4X5 SMALL PAN-HEAD SCREW M4X5 

SPACER 
t'\"J+:J" M4X12 SMALL PAN-HEAD SCREW M4X12 

82 

•• O'ty 

2 
2 
4 
2 
4 

10 
10 

2 
2 

2 

2 
4 
1 

2 
2 
6 
2 

4 
2 
2 
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-----.::: "- -I{ =:JJ \\ :t? :J 3 J ~"{ 2 ~~~- ON 
ER EJECT! 2ND MAST 

-t!~:/3/•~ I 
SECTION NUMBER 5330Z 455 I 
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-t!?:'/s~ 

SECTION 
-t! 7 :'/ ll ~3% I 5330Z 455 
SECTION NUMBER 

2ND MASTER EJECTION * ""- ? O>ltil.?alilll.?a~li8i!l l- -c~~ 1tNO>"e, -1<,. ~ ~lJ"Crl)(Vt: <It~~· . 
lh en o r derin g ite• s •arked * ,indica t e t he s et nu•bcr 
beca us e t hey a r e ava il ab l e o nl y as a se t . 

-1<,. ~~~~SET No. 
llil.?a ~ PART Nd 

5330 45 140 

5330 45 244Z 

ltilw~~~ PART NAM E 
Mi$~ COMPO NENT PARTS No. 

h"1~" ASSY GUIDE ASSY 

:t:"J' ASSY GEAR ASSY 
27,29 

5330 45 500-2 9"12~~'-1~"I?~3~ASSY 2ND MASTER EJECTION ASSY 

,69-71 
5330 45 530Z-2 7v - L FRAME 

27,31 
5330 45 540Z-2 7v-L FRAME 

27,36 
1 5290 21 316 SPRING 
2 5290 37 433 SPRING STUD 
3 5330 45 514 h"1~" GUIDE 
4 9710050008 1\"~IJ"tl"~ MS SPRING WASHER MS 
5 9642051614 t'\"J~~· M5X16 SMALL PAN-HEAD SCREW M5X16 
6 9660060014 t':J~ M6 HEXAGON NUT M6 
7 9710060008 1\"~IJ"h"~ M6 SPRING WASHER M6 
8 5330 45 146 STOPPER 
9 5330 45 512 STUD 

10 9410301208 SPRING PIN 3X12 
11 5300 45 143 PIN 
12 9410301608 SPRING PIN 3X16 
13 5300 45 142 SPRING 
14 5330 45 250 o-5- ROLLER 
15 5330 45 130 11"1~" GUIDE 
16 5330 45 513-1 PIN 
1 7 5300 45 141 STUD 
18 9721040008 E- 1)~?" E- 4 E-RING E- 4 
19 9721070008 E- 1)~?" E- 7 E-RING E-7 
20 5300 45 110 vi\"- LEVER 
21 5300 45 122 PIN 
22 9642040814 t'\"J~~· M4X8 SMALL PAN-HEAD SCREW M4X8 
23 5300 45 121 STUD 
24 5330 45 511 I) ~? LINK 
25 5290 29 313 WASHER 
26 5300 45 293 GEAR 
27 5300 45 243 BUSHING 
28 5330 45 245 STUD 
29 5330 45 244 GEAR 
30 5330 45 572 7"o':J? BLOCK 
31 5330 45 530-2 7l.I-L FRAME 
32 9684050508 ~J~~ · M5X5 SET SCREW M5X5 
33 5300 45 283 STOPPER 
34 5310 45 262 SHAFT 
35 5300 45 282-1 o-5- ROLLER 
36 5330 45 540-2 7l.I-L FRAME 
37 5300 45 331 STUD 
38 5300 58 153 SPRING 
39 5300 45 244 7 '":J~l. BUSHING 
40 9670061201 ')~ 'Hiti"lvl- M6X12 HEXAGON SOCKET BOLT M6X12 
41 9670041001 V~'!it-iti"IH M4X1 0 HEXAGON SOCKET BOLT M4X10 
42 5310 45 241 STAY 
43 5310 45 230 - 1 11"1~" GUIDE 
44 5300 45 292 :t:"J' GEAR 
45 5300 86 145 STUD 
46 5300 86 143 PIN 
47 9642053014 t'\"J~:J" M5X30 SMALL PAN-HEAD SCREW M5X30 
48 9670051001 ')~'.!11-iti"lvl- M5X10 HEXAGON SOCKET BOLT M5X10 
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1 
1 

10 
4 
4 
4 

3 

4 
2 

1 
1 
1 

4 

1 

3 
2 
3 
1 

5 
4 

4 

2 
2 
2 
6 
4 
3 

2 
2 
4 
2 



-!!?YaY 
SECTION 

-l! 7 y 3 Y*-15 I 53 3 0 z 4 55 
SECTION NUMBER 

2ND MASTER EJECTION * ?-? (I)IJII~Ht.ll18:.1:1iiii.! l-"e!t 1l1t~(l)"e, -t: ., ~ •-~t-et!}tVC < t.:'lH'. 
When ordering ite•s • arked * ,indicate the set nu• ber 
because they are available only as a set. 

No. Ill!~~~~ PART NAME 
~~·~ COMP ONENT PARTS ~ 

49 5330 45 561 2 
50 5300 86 142 t 0 ~b·{~• PIN GUIDE 2 
51 9410201008 ~7°~~?•t0 ~ 2X10 SPRI NG PIN 2X10 2 
52 5300 86 144 2 
53 9642051014 t~·J~~· M5X10 SMALL PAN-HEAD SCREW M5X10 2 
54 5330 45 520 ~·1~• GUIDE 
55 9648030614 '5J~~· M3X6 SMALL FLUSH HEAD SCREW M3X6 4 
56 5330 45 571 -1 ~·1~• GUIDE 1 
57 5295 76 012 ~n·-t~'f COVER CATCH 
58 5295 76 0 13 't- 0 -9- SUPPORTER 
59 5330 45 551-2 ~~{ TRAY 1 
62 5300 56 088 SPRING 2 
63 5330 45 580 SHAFT 
64 9721050008 E - 1J~?· E- 5 E-RING E-5 2 
65 9410251608 SPRING PIN 2.5X16 
66 5330 45 591 ARM 
67 5330 45 592 -1 SPRING 
68 5330 45 593 BRACKET 
69 9750 1 ;>?•~,~ RS-9M MAGNET RS -9M 
70 9642020514 t~·J~:J• M2X5 SMALL PAN-HEAD SCREW M2X5 4 
71 9710020008 11·~,·~· ~ M2 SPRING WASHER M2 4 
72 97500 l.{':Jf RS-9S SWITCH RS-9S 
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9"1'1 1'JfJIJ-l. 

1ST INK FRAME ~~Ya~ =======~==========t:==----~~~~~Y~a~·~ SECTION SECTION NUMBER I ----=-------

('JJ]7 
bx 
. /~}§) ./ ~ 15 
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51" 11 1:Jt711-l. 1!~:/ !IY 1!~:/;~Y*~ I 5330Z 510 
SEC TION SECTI ON NUMBER 

1ST INK FRAME 'le v-? O)~cl':,11lll.l'l."t"l1t5~L. "t"~ t1t~O)"t", t ") ~ a"t"t"li;)(V~ < t::~ ~'. 
lh en or dering ite•s •arked * ,tnd icate the set nu•ber 
because they are ava il ab le only as a set. 

~ -1! ") ~ ~-It Is E T No. 
$cl':.~.ft PART No. 

$,\'l,g~/ 
lllili:a-IJ COMPONENT 

PART NAME flllt 
P ARTS No. Q'ty 

5330 55 310 tO:J ASSY PIN ASSY 1 
9,13 

5330 55 320 to:; ASSY PIN ASSY 
8,9 

1 9670081608 V1'Hili"IH M8X16 HEXAGON SOCKET BOLT M8X16 4 
2 5330 55 111-4 711-l. FRAME 1 
3 5330 55 316 :u- STAY 1 
4 5330 29 234 7.7- STAY 1 
5 5330 55 112 - 4 711-l. FRAME 1 
6 5290 55 314 to:; PIN 2 
7 9670082508 V1'.'J l-it\" lid- M8X25 HEXAGON SOCKET BOLT M8X25 4 

* 8 5330 55 313-1 tO J PIN 1 
9 91250 :t1Jvt.J'.'JJO 1/4" OIL CUP 1 I 4" 2 

10 5330 55 311 -1 :JT:J711-l. FULCRUM FRAME 1 
1 1 9710120008 1\ \\ ~., \\ 1J \\ ~ M12 SPRING WASHER M12 2 
1 2 9662120014 t'H M12 HEXAG ON NUT M12 2 

* 1 3 5330 55 31 2-1 tO J PIN 1 
1 4 5330 55 1 21 -1 A 70 IJ:J?" SPRING 

~ · 1 5 5330 55 122 t.J"11-" GUIDE 
16 5332 51 048 t.JI\ \\- COVER 
1 7 96420510 14 t'\"J~:J" M5X10 SMALL PAN-HEAD SCREW M5X10 4 
1 8 9710050008 1\\\ ~., \\ t.J \\ ~ M5 SPRING WASHER M5 4 

89 



1!7;,.3;..-Jt-i} 
SECTION NUM BER 
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~?~3/ 

SECTION 
~ 7 ~ 3 / 3 -5 I 53 3 o z 511 
SE CTION NUMBER 

1ST INK FOUNTAIN *•-? O)!iil.ro ltlll.r.~cus~veft t'\tA-0)~. -u"' ~•-IJ~I!:l'ct,"L < t:~~'· 
When ord e r i ng ite•s •arkcd *, i nd icate the set nu•bcr 
becaus e they are avai table only as a se t. 

No. liil~g~~ PART NAME 
~~Sq CO MP ONENT PARTS ~ 

5290 51 321 z *"1 ASSY GEAR ASSY 
60,61 

5310 51 300 -1 1J*71-~~0-7- ASSY INK FIRST ROLLER ASSY 
55-57 

533 0 51 000-7 1J*';t;",7tJ7Jo-5-ASSY INK FOUNTAIN,FOUNTAIN ROLLER 

* 533 0 51 010-5 1J*'*" ASSY INK FOUNTAIN ASSY 

* 5330 51 030-4 1J*7fJTJ0-7- INK FOUNTAIN ROLLER 

5330 51 041 z ;t;J~9"- ASSY HOLDER ASSY 

5330 51 042Z-3 iti~9"- ASSY HOLDER ASSY 

5330 51 050-1 1.11\"- LEVER 

5330 51 080 1.11\"- ASSY(9"-??"IJ-) LEVER ASSY(DARK GRAY> 

5330 51 100-2 9"?9-?~·~~~7~ ASSY DUCTOR DRIVE SHAFT ASSY 

533 0 51 110-2 1J*?~-,~~7~ ASSY I NK DRIVE SHAFT ASSY 

5330 51 140Z 1Jf9"?9-o- 5 - ASSY INK DUCTOR ROLLER ASSY 

5336 51 080 IJI\"- ASSY ( 11iti" 1J-) LEVER ASSY(IVORY) 

534 0 51 060Z t? 1JY-l. ASSY ARM ASSY 

5340 51 090Z -1 7f:r'HI\J~·J~ ASSY RATCHET HANDLE ASSY 

1 90730 RIVET 1.6X5 
2 5330 51 016 ~7-J~n· J SCALE PLATE 
3 5340 51 014 INK FEED VOLUME CONTROL SCREW 
4 5310 51 015 SPRING * 5 5330 51 020 7"1.1-~" ASSY BLADE ASSY * 6 5330 51 011-4 INK FOUNTAIN BASE 
7 9710050008 SPRING WASHER M5 
9 5300 33 538 '=?'E. ( 11iti" 1J-) KNOB(IVORY) 
9 531 0 33 538-1 ':J=?'E. ( 9" -??"IJ-) KNOB(DARK GRAY> 

10 9648041014 IJ5J~~· M4 X10 SMALL FLUSH HEAD SCREW M4X10 
11 5340 51 081 SNAP HOLDER 
12 9 710080008 SPRING WASHER M8 
13 9660080014 t'~ M8 HEXAGON NUT M8 
14 5330 51 041 ilil~9"- HOLDER * 15 5330 51 031-1 7tJTJ0-5- FOUNTAIN ROLLER 
16 5330 51 042-3 ;t;J~9"- HOLDER 
17 5290 51 043 7'":J~1. BUSHING 
18 5290 51 090-1 CLAMP 
19 9670051608 HEXAGON SOCKET BOLT M5X16 

* 20 5330 51 093-1 IJil"- LEVER 
22 5340 51 090-1 RATCHE T HANDLE 
24 5290 33 214 7'":J~ 2. BUSHING 
25 9660050014 t'~ M5 HEXAG ON NUT M5 
26 5340 51 060 ARM 
27 5290 51 064 SPRING 
28 5290 51 070 PAWL 
29 5290 51 063-1 PIN 
30 5340 51 053 - 2 RATCHET WHEEL 
31 9684050508 hl~~· M5X5 SET SCREW M5X5 
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t!llt 
Q'ty 

1 

1 

4 

16 

11 

5 

3 
3 

2 
1 

2 
4 

2 
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9"1'11'~~7;t~,..~ ~1'/ll / ~9'/;~ /tt:j- 5330Z 511 
SECTION NUMBERI SECTION 

1ST INK FOUNTAIN * "' - ? 0!lll.?.lt.QI.?.~It:l!1l V~~ i ttA-0~, -1!"' ~ :S-fJ''t'ibtV'C < t.:~~~ . 
lfh c n o r de r in g i~e•s •ark ed * ,indicat e t he se t nu • ber 
beca use t hey ar e a va i lable o nly as a se t. 

No. t "' ~ ~"} / s E T Nn il~.?. ~fiFj P AR T NAME 11111( 
8~ .ri. :Jl' -t} PAR T Nn Mhlt3"'t COMPO NEN T PARTS Nn Q'~y 

32 5330 51 051-3 1)~7" RING 1 
33 5290 51 082 lt7 1J'!I" j. PAWL 1 
34 5290 51 083 7,70 1)~7\\ SPRING 1 
35 9648051614 +J7J~:J" M5X16 SMALL FLUSH HEAD SCREW M5X16 1 2 
36 9721040008 E-IJ~7" E-4 E-RING E-4 2 
37 5290 51 135 1l7- COLLAR 2 
38 5290 51 134 7-,70 1)~7\\ SPRI NG 1 
39 5330 51 132 5'!17 LATCH 2 
40 5330 51 1 31 Y-~ ARM 2 
41 5330 29 314 ~J.t.J7- LOCK COLLAR 2 
42 9670062008 ')~'!lhli"JH M6X2.0 HEXAGON SOCKET BOLT M6X20 2 
43 5330 51 112 - 3 Y-~ ARM 2 
44 5330 51 136-1 ],,- - STAY 1 
45 5330 51 140 1'~~9"79 -0 - 7- INK DUCTOR ROLLER 1 
46 5290 51 133 ],701J:J7" SPRI NG 1 
47 5290 29 220-1 7"'!1:J2 BUSHING 4 
48 5330 51 1 50-1 Y-~ ARM 1 
49 5290 37 433 1\"~t.J~ SPRING STUD 1 
50 5290 51 123-1 7,701J:J7" SPRING 1 
51 5290 51 122 to:; PIN 1 
52 90200 ili"-Jli'\"J' 1J:J7" 607ZZ BALL BEARING 607ZZ 1 
53 5290 51 120-3 vn"- LEVER 1 
54 5330 51 1 11 :J1>7~ SHAFT 1 
55 5310 51 310-1 1':J~7::P-7.~o -5- INK FIRST ROL LER 1 
56 5290 51 312 ~"J' GEAR 1 
57 9410302508 7,70 IJ~?"to:J 3X25 SPRING PIN 3X25 1 
58 9721100008 E-IJ:J7" E- 10 E-RING E-1 0 1 
59 5290 29 311 'J '!I:J1>- WASHER 1 
60 5290 51 322 7"'!1:J2 BUSHING 1 
61 5290 51 321 ~"Y GEAR 1 
62 5290 51 323 7.9'!1~" STUD 1 
63 9642051014 t'\"J~~\\ M5X10 SMALL PAN - HEAD SCREW M5X10 4 
64 90331 iii" -Ill'\" ::P 1J:J7" 607DD BALL BEARING 607DDU 2 
65 90627 G- 11:17" G- 7 G- RING G-7 2 
66 5330 51 142 o-5-:J1>7~ SHAFT 1 
67 9410301250 7,70 1}~7\\tO:J 3X12 SPRING PIN 3X12 1 
68 9411402500 7-1\o-to:; 4X25 TAPER PIN 4X25 1 
69 9410402008 A7° 1J:J7"t0 :J 4X2Q SPRING PI N 4X20 1 
70 5330 51 049-1 t.JI\"- COVER 1 
73 967005 1001 ')~'!l~ili"Jll~ M5X10 HEXAGON SOCKET BOLT M5X1 0 2 
77 9680051208 ~j.~:J" M5X12 SET SCREW M5X12 2 

* 78 5340 51 012-3 1':J*'!I;t;"')71'9 INK FOUNTAIN SIDE PLATE 1 

* 79 5340 51 013 - 3 1':J*'!Iili"')71'9 INK FOUNTAIN SIDE PLATE 1 
80 5340 51 043-2 7"5~'!1~ BRACKET 1 
81 5340 51 040 ·n~ KNOB 2 
82 5340 51 044-2 7"5~'!1~ BRACKET 1 
83 5340 51 09 7 jJ, ~'!11\0 - ST OPPER 2 

* 84 5300 57 133 '!J ~ ~ ("f 1' ;1i" IJ - ) KNOB(IVORY) 1 

* 84 5340 51 094-1 '!1~~(9" - 77"11-) KNOB(DARK GRAY) 1 
85 5290 52 423-1 to:; PIN 1 
87 5340 51 095 7.51'!1 ~ \\ STUD 1 
88 5340 51 096 lt7 1J'!I" j. PAWL 1 

* 89 5330 51 033 7.'\0-+J - SPACER 2 
90 9670052008 ')~'!I ~iii" IH M5X20 HEXAGO N SOCKET BOLT M5X20 4 
91 9670082008 ')~'Hili"H M8X20 HEXAGON SOC KET BOLT M8X2 0 6 
92 5310 51 017 to:; PIN 2 
93 9642051814 t'\"J~:J" M5X18 SMALL PAN - HEAD SCREW M5X18 5 
94 5330 51 04 7-1 7.9'!1~" STUD 2 
95 5330 51 048 7"o'!l7 BLOCK 2 
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1ST INK FOUNTAIN 

No. 

96 9684060608 
97 9721070008 
98 5560 59 119 

100 9410301608 
101 9 721120008 
102 9670050608 
104 5300 45 243 
105 5340 51 052-1 
106 5430 51 537 
107 9648040814 

·td' :/ g / 

SECTION 
-tr 11 ::.-- g /:ii-5 I 53 3 o z 511 
S E C T I 0 N N U M B E R '-· _.:_..:....::.....:;_........:_.:__.:__, 

* ""-? O)$,folilllc1'1. '1:1i:l!il l- '1:~ iltA-0>'1:, -t "J ~ ~~'1:l1Jtl- 'C < t.:c!~'. 
lhen ordering i t e• s •arked tc ,indicate the set nu•ber 
because they are available only as a set. 

$,?,~f,);/ 
M-~~ COMPONENT PARTS 

PART NAME 
No. 

hl~~" M6X6 SET SCREW M6X6 2 
E - •J:;..?" E -7 E-RING E-7 
1511\" ~ LEAF SPRING 2 

SPRING PIN 3X16 
E- •J:;..?" E- 12 E-RING E-12 

HEXAGON SOCKET BOL T M5X6 2 
BUSHING 2 
LEVER 
PLAIN WASHER 2 

tt 5J ~:J" M4X8 SMALL FLUSH HEAD SCREW M4X8 3 
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51"1'1 -::t:JIJ - j'"(:;,?" -
1ST O-/-OSCILLATING 1!7::.-":.-

r=======~~:RO~L~L~ER~===-

94 

-t!7 Y 3 / . -ij­
SECTION NUMBER 



-t!~V!!:.-' 11l'i5- I 
SEC T IO N NU MBER 533 Qz 512 

1ST OSCILLATING RO LL ER *""-? Q)Sr.I11J.I':.1:11 ifil t.1:~ 'litA-<1>1:, -If 'l ~ ·~~it~VC < t!l!l ~'. 
•h e n or de r in g itea s nark ed * ! i nd i cate th e s e t nu abe r 
becau se th ey a r e ava i lab le on r as a se t. 

-tt ., ~~"}jS ET No 
lljl ,\'1. -r:t PART Nn 

~~g~~ PART NAM E 
~~·~ COMP ONEN T P ARTS No 

t!llt 
Q'tr 

5290 51 431Z ~n·- ASSY LEVER ASSY 

5290 51 650 ;f; JliSI"- ASS Y HOLDER ASSY 2 

5290 51 940-2 1-"'J?"t.Jl. ASSY DOG & CAM ASSY 2 
10,13 

5300 51 641 z ;f;JliSI"- ASSY HOLDER ASSY 2 

5310 51 630-3 ;t:J~-,..1':J?"o-5- TOP OSCILLATING ROLLER 2 

5330 51 600- 4 OSCILLATING ROLLER ASSY 2 
3-14,57 

5330 51 620- 2 OSCILLATING ROLLER SHAFT ASSY 2 

5340 51 232Z 'l:J? ASSY LINK ASSY 

1 5290 29 315 LOCK COLLAR 4 
2 9684050508 1-;I~:J" M5X5 SET SCREW M5X5 9 
3 5300 51 644 LOCK COLLAR 4 * 4 5290 51 642-2 BUSHING 4 
5 5300 51 641 t.IIISI"- HOLDER 2 
6 5310 51 643-1 SHAFT 4 
7 5330 51 621-1 OSCILLATING ROLLER SHAFT 2 
8 5310 51 610-2 RIDER OSCILLATING ROLLER 2 
9 9410302008 SPRING PIN 3X20 2 

10 5290 51 922-2 t.Jl. CAM 2 
11 5300 51 633-2 PLATE 2 * 12 5300 51 631-2 t.IIISI"- HOLDER 2 
13 5290 51 632-2 PAWL 2 
14 91254 GREASE NIPPLE NIP-B6 2 
15 9670062508 ') 7 ':/1- i1i" Jill- M 6 X 2 5 HEXAGON SOCKET BOLT M6X25 7 
16 9660060014 t':JI- M6 HEXAGON NUT M6 
17 9670052008 ')1'JI-t."H M5X20 HEXAGON SOCKET BOLT M5X20 6 
18 53 30 51 526 7"o ':J? BLOCK 
19 9670051608 ')1 'J I-t."IH M5X16 HEXAGON SOCKET BOLT M5X16 2 
20 9660050014 HEXAGON NUT M5 3 
21 5330 51 523-1 51"1'1 0-?-7"77':.11- BRACKET (1ST ROLLER) 
22 5330 51 525 7"57':.11- BRACKET 
23 5330 51 522-1 Sl"1'1o - 5 - 7"57':JI- BRACKET (1ST ROLLER) 
24 5330 51 524 BRACKET 
25 90601 C E- 1J :J?" C E- 8 CE-RING CE-8 4 
26 5290 51 521 7"'J:J2 BUSHING 4 
27 5330 51 530-2 ROLLER 
28 5310 51 510-1 1':J~J'1'1-"5-o-?- INK DISTRIBUTOR ROLLER 2 
29 94 10303008 SPRING PIN 3X30 2 
30 5330 51 541 BUSHING 2 
31 9721070008 E-'J:J?" E- 7 E- RING E-7 2 
32 5290 21 212 BUSHING 2 
33 5340 51 232 IJ:J? LINK 
34 5290 51 231-1 STUD 1 
35 5290 51 212-2 ~"J' GEAR 1 
36 9710060008 1\" ~ +J" 1:1" ~ M 6 SPRING WASHER M6 1 
37 9642051614 t'\"J~:J" M5X16 SMALL PAN-HEAD SCREW M5X16 4 
38 9710050008 1\"~+J"tJ"~ M5 SPRING WASHER M5 5 
39 5290 29 210 7 '":J:J2 BUSHING 2 
40 5330 51 213 t.JL.. CAM 
41 9410403208 SPRING PIN 4X32 1 
42 5310 51 211-1 SHAFT 
43 5290 51 431 ~/\"- LEVER 1 
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i! :7 :'/3Y 
S ECT ION 

i! :7 :'/ !1 Yflt-:j- I 53 3 0 z 51 2 
S ECT I ON NU MB ER L... - -------' 

1ST OSCIL LATING ROL LE R 1t; "?-? Q.>l!ll.ll,l:tllt.?u~ IUsiJL. ~ ~ lit..VQ.>~, -1:., ~~~~i1:JtL. ~ < t.!<'H' . 
Wh e n ord er i ng ite ms mar ked 1t: , i nd i cat e the set nu• be r 
be cau se t he y are aval I abl e only as a set . 

No. -1! "I ~ *~I s E T No $.1'1.~4#/ PA RT NAM E 8 1t 1!11.11.. _, PART Nil llht.t~ COMP ONENT P ARTS Nil Q'ty 

44 5290 51 435 7 "':J;n BUSHING 1 
45 5290 51 432 7"':)~~ BUSHING 1 
46 5290 51 433 ~ 1> 7 ~ SHAFT 1 
47 5290 51 437-1 tl?- COLLAR 1 
48 90230 t-f'J"J IR 10X13X12.5 INNER RING IR 10X13X12.5 1 
49 5290 51 436 tO :J PIN 1 
50 5330 51 434 7"57':)1- BRACKET 1 
51 5330 51 622-2 7~-7"(?"11-) L= 4 TUBE(GRAY> L=4 2 
52 5330 51 532 'f~-7" TUBE 1 
53 5340 53 175 7~-7"(?"11-) L=15 TUBE(GRAY) L=15 2 
54 90626 G-'J:J?" G-8 G-RING G-8 2 
55 9684060608 hi~:J " M6X6 SET SCREW M6X6 2 
57 9648040814 tt ?J ~:J" M4X8 SMALL FLUSH HEAD SCREW M4X8 4 
58 9662060014 t ':J ~ M6 HEXAGON NUT M6 1 
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9"111~•t~~-,1~7 • 0 _ 5 _ 

1ST INK OSCILLATING ROLLER 

98 

~~:/::~::.-·~ 

SECTION NUMBER 5330Z 513 



-1! ?~9;/ilt.::s I 
SECTION NUMBER 

5330 Z 513 

1ST INK OSCILLATING ROLLER * '?- ? 11.>S.?ali.lllcl'lo"l!li ~ill t.. -e ~ * 1tA-11.>-e, -~>: ., ~ S-~J-el1)'( L. -c < t.:~ ~'. 
Whe n or de r i ns i teas • ar ke d * , ind icate t he s et nu a ber 
bec au se t hey ar e a va il ab l e only as a set . 

No. .., ., ~~-!}~ S E T No 
$ ,\?, ' -~ PART No. 

S~~~~ PAR T NAM E 
~~·~ COMPO NENT PART S No -~ O' ty 

5330 51 400-1 1~*~~~-71~7"0-7- INK OSCILLATING ROLLER 

5330 51 422Z iliii!SI" - ASSY HOLDER ASSY 1 

5330 51 428Z iliii!SI"- ASSY HOLDER ASSY 1 

5330 52 500-6 o-5-71) -1- AS SY ROLLER CLEANER ASSY 

1 5330 52 522-2 PLATE 
2 5330 52 521-1 7"~ - ~- BLADE 
3 5330 52 539 KNOB 2 
4 5330 51 563 SCREW 2 
5 5330 52 536 ARM 2 
6 90652 GS- 11:17" GS-5 GS-RING GS-5 2 
7 5290 52 532 PIN 2 
8 9670062008 ')7'.!/~ifi"lll~ M6X 20 HEXAGON SOCKET BOLT M6X20 2 
9 5330 52 531-1 7" 57'.!1 ~ BRACKET 

10 5330 52 537 -2 1J"1~" GUIDE 
11 9710040008 SPRING WASHER M4 4 
12 9642040814 1'\"J~:J" M4X8 SMALL PAN-HEAD SCREW M4X8 10 
13 5330 52 510-4 INK ROLLER CLEANING TRAY 
14 5330 52 538-2 1J"1~" GUIDE 
15 5330 52 534-2 BRACKET 
16 5290 51 413 *"Y GEAR 
17 9411403200 TAPER PIN 4X32 
19 9642051014 t'\"J~:J" M5X10 SMALL PAN-HEAD SCREW M5X10 6 
20 9710050008 SPRING WASHER M5 6 
21 534 1 51 421 PLATE 2 
22 5290 51 043 BUSHING 2 
23 5290 51 427 SPRING STUD 2 
24 90610 BE-IJ~7" BE-60 BE-RING BE-60 4 
25 5290 29 313 WASHER 4 
26 5330 51 422 i1illl51" - HOLDER 1 
27 5290 51 423 1J 1\\\ - COVER 2 
28 9648051014 fJ 7 J~:J" M5X10 SMA LL FLUSH HEAD SCREW M5X10 6 
29 5330 55 610 - 1 INK RO LLER 1 
30 9411405000 TAPER PIN 4X50 
31 5330 51 412 GEAR 
32 5330 51 428 HOLDER 
33 5290 51 414 ifi1-Jv WHEEL 
34 9710100008 1\"~fJ"t.J"~ M1 0 SPRING WASHER M10 
35 90701 Ut'H M10 U-NUT M10 1 
36 5290 51 424-1 SCREW 4 
37 5290 51 426 7"0'!17 BLOCK 2 
38 5290 51 425 7"0'!17 BLOCK 2 
39 9670061608 ')7'!/~ili"JH M6X16 HEXAGON SOCKET BOLT M6X16 8 
40 5290 51 429 WASHER 4 
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9"1'1 J:t-l.o - 5-

1ST FORM ROLLER 

100 

1!7 :/'1::.-·~ 
SECTION NUM BER 



9"1'1 7;t - L.o-? - -t!?Vy:/ 
SECTION 

-tr 7 v a :/if.:s- I 5 3 3 o z 5 1 4 
SECTION NUMBER 

1ST FORM ROLLER "/In-? C1.>ii6.?.11JII.?,"e 112i!t... 1!~ ~tt A.C1.>1!, -u "~ ~ .'t1!it.:ltVC < t::t5 ~'. 
When order ins iteas aarked * , indicate the set nu•ber 
because they arc avail abl e only as a set . 

No. ~.?.~~~ PART NAME 
~~·~ COMPONENT PARTS ~ •• Q'ty 

5290 51 650 ili~9"- ASSY HOLDER ASSY 

5290 51 730- 1 ~~" ASSY SCREW ASSY 2 
34-36 

5290 51 940-2 ~"'J7"hl. ASSY DOG & CAM ASSY 1 
20,23 

5290 52 120 7-l. ASSY ARM ASSY 2 

5290 52 130 7 -l. ASSY ARM ASSY 2 

5290 52 131Z t"7 ASSY GEAR ASSY 1 
61,62 

5300 51 641 z ;fiJI!9" - ASSY HOLDER ASSY 

5310 51 630-3 ;t~~-71'~7"0-?- TOP OSCILLATING ROLLER 

5310 51 700Z-1 7'Jn° -7;f'-L.o-?- ASSY UPPER FORM ROLLER ASSY 1 
38,39 

5310 51 810Z-1 oJ'-7;f'-l.o-5- LOWER FORM ROLLER 

5330 51 600-4 ;t ~~-71'~7"o-?- ASSY OSCILLATING ROLLER ASSY 

5330 51 620- 2 OSCILLATING ROLLER SHAFT ASSY 

1 9410201008 SPRING PIN 2X10 2 
2 5300 56 091 KNOB 2 
3 5330 51 565 SCREW 2 
4 5330 51 563 SCREW 2 
5 5330 51 564 J'-l. ARM 2 
6 9670062008 ') 1 •:; ~ iii" Ill ~ M 6 X 2 0 HEXAGON SOCKET BOLT M6X20 4 
7 5330 51 561 BRACKET 
8 5290 38 235 SPRING 2 
9 90703 U-NUT M6 2 

10 5330 51 566-1 COLLAR 2 
11 9684050508 hi~~" M5X5 SET SCREW M5X5 9 
12 5300 51 644 LOCK COLLAR 2 * 13 5290 51 642-2 BUSHING 2 
14 5300 51 641 ;fiJII9" - HOLDER 
15 5310 51 643 - 1 SHAFT 2 
16 5330 51 621-1 OSCILLA TING ROLLER SHAFT 
17 5310 51 610-2 RIDER OSCILLATING ROLLER 
19 9410302008 SPRING PIN 3X20 5 
20 5290 51 922-2 tJL. CAM 
21 5300 51 633-2 PLATE * 22 5300 51 631-2 ifilll9"- HOLDER 
23 5290 51 632 - 2 PAWL 
24 91254 GREASE NIPPLE NIP-B6 
25 5330 51 562 BRACKET 
27 9650052014 ;>Ill f1 5 J ~ ~ " M 5 X 2 0 SCREW M5X20 3 
28 5300 12 224 PLATE 3 
29 5300 17 117 KNOB(IVORY> 2 
29 5310 17 117 -1 'J;'E; ( 9" -77" ~-) KNOB(DARK GRAY) 2 
30 53 40 53 344 SHAFT 2 
31 5290 51 735 PIN. 2 
32 5290 51 732 SPRING STUD 4 
33 9662080014 t'J~ M8 HEXAGON NUT M8 4 * 34 90401 iH - Ill iii" - Ill 3 I 1 6 STEEL BALL 3/16 2 
35 5290 51 083 SPRING 2 * 36 5290 51 733-1 SCREW 2 
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9"11 7:t-L.o-5-

1ST FORM ROLLER 

No. 
37 5290 51 736 
38 9020 5 
39 5310 51 700-1 
40 5290 51 742 
41 5300 51 740 
42 5300 51 841 
43 52 90 51 123 - 1 
44 9710080008 
45 5290 51 738 
46 90204 
47 5290 51 737 
48 9410302508 
49 53 00 51 731 -1 
50 9660060014 
51 9684061608 
52 5290 51 744 
53 52 90 52 112 
54 5290 52 114 
55 5300 51 842-1 
56 5290 52 115 
57 5290 52 140 
58 5310 52 111-1 
59 9721120008 
61 5290 52 132 -2 
62 5290 52 131 
63 5290 52 117 
64 5290 52 150 
6 5 5300 52 122-2 
65 5310 52 122-3 
66 5290 51 823 
67 90206 
68 531 0 51 810-1 
69 5290 51 830 
70 5290 51 822 
71 5290 51 821-1 
72 52 90 51 832 
73 5330 51 622-2 
7 4 53 30 51 712 
76 5330 52 123 
77 5290 29 317 
78 9684060608 
79 53 00 52 112 
81 9648040814 

-t!~V,::-­

SECTION 
-t!~V;r/*-l5- I 5330Z 514 
SECTIO N NUMBER 

*""-? O)lltlcl'l.l:tlltcl'I.~IHli.lt., ~~ iitA-0)~, -1:"' ~ ft~~it)tt., 1: < t:~~'­
Jhen orde ri ng ite•s •ar ked * ,indicate the set n uMber 
because they are available only as a set. 

=~i~/COMP ONENT PARTS 

}.70 1JJ?" 
J\"~.,"1J" ~ M8 
7"':J:JJ?" 

1'H M6 
ht~:J" M6 X16 

IJJ? 

IJJ? 
1JL. 

E- 1):,?" E-12 
7"':J:Jl 

1J5-
tlL. 
IJI\"- (J'"f'ifi" 1)-} 

Ill\"-< 9 " - ??"II - ) 
7" "):JJ?" 

or-7-t-L.o-5 -

7"5;-":J~ 
'fl-7" (?"II-) L=4 
'fl-7"( ?" 11 - ) 
:J"31J~ 

hl~ :J" M6X6 
tl5 -
.,5J~:J" M4X8 
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PART NAME 
Nil 

LOCK COLLAR 
BALL BEARIN G 6001 LLB 
UPPE R FORM ROLLER 
HOLDER 
BRACKET 
SPRING STUD 
SPRI NG 
SPRI NG WAS HER M8 
BUSHI NG 
BALL BEARING 6001ZZ 
PI N 
SPR ING PIN 3X25 
BRACK ET 
HEXAG ON NUT M6 
SET SCREW M6X16 
BUSHING 
LOCK COLLAR 
LI NK 
SPRI NG 
LI NK 
CAM 
SHAFT 
E-RING E-12 
BUSHI NG 
GEAR 
COLL AR 
CAM 
LEVER(IVORY} 
LEVER (DARK GRAY> 
BUSHI NG 
BALL BEARIN G 6201ZZ 
LO WER FORM ROLLER 
BRACKET 
SPRI NG STUD 
BRACKET 
BRACKE T 
TU BE (GRAY> L= 4 
TUBE (GRAY) 
JOINT 
WASHER 
SET SCREW M6 X6 
COLLAR 
SMA LL FLUSH HEAD SCREW M4X8 

flllf( 
Q'ty 

4 
4 

2 

2 
4 
4 

2 
4 
4 

2 
2 

1 
2 
2 
2 

1 

1 

1 
1 

2 

2 
1 

2 

14 

2 
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'J?ttvr\" ­

OPERATION LEVER 
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1!:7Y3/·~ 
SECTION NUMBER I 5330Z 520 I 



Y?ltvl\" -

OPERA TI ON LEVER 

5310 52 604Z 

-t!? v 3 /ji~ I 5330Z 520 
SECTION NUMBER 

· "?-? <'>lit!fal:tlllfa "t'l:t2il\.. "t'~ * tt A..<'.>"t', -1:.., ~ *"'l"t'lt~t. "C <It~~'. 
lhen orderIng I te•s •arked * , indicate the set nu•be r 
because they a re ava il able only as a set. 

~~~~~ PART NA ME 
~~-~ COMPON ENT PARTS ~ 
~~7 LINK 1 

5310 57 100-1 b£7~"?~"7 ASSY CAM DRIVE SHAFT ASSY 
55 -57 

5330 33 560 7-f-1-"IJ/\" - ASSY FEED LEVER ASSY 
17,30,31 

5330 52 200-2 ')?lJ':J"7 ASSY OPERATION SHAFT ASSY 

5330 52 610Z 7-L. ASSY ARM ASSY 

1 9721040008 E- 1}~7 " E-4 E-RING E-4 11 
2 5330 55 570 J'-L. ARM 1 
3 5330 55 581 '}~7 LINK 1 
4 5310 52 293 BOSS 5 
5 9684050508 hl~':J" M5X5 SET SCREW M5X5 16 
6 5310 51 170 LINK 2 
7 5290 21 316 SPRING 4 
8 5330 55 560 7 1.1-L FRAME 
9 97 16050014 PLAIN WASHER M5 5 

10 97 10050008 1\" ~ lJ" 1J" ~ M 5 SPRING WASHER M5 9 
11 9642051014 t'\"J~':J" M5X 10 SMALL PAN-HEAD SCREW M5X10 8 
12 5330 55 550 ARM 1 
13 5330 52 295 1} ~7 LINK 1 
14 5330 55 580 ARM 
15 9648041014 lt?J~':J" M4X 10 SMALL FLUSH HEAD SCREW M4X10 
16 5300 33 538 KNOB(IVORY> 
16 5310 33 538-1 KNOB(DARK GRAY) 1 
17 94 10302008 SPRING PIN 3X20 1 
18 9721070008 E -'J~7" E-7 E-RING E-7 25 
19 5310 51 180 - 1 71.1-L. FRAME 
20 5330 52 292 STUD 2 
21 5330 52 290 vi\" - LEVER 
22 5290 41 114 - 1 SPRING STUD 2 
23 972 1100008 E- 11~7" E- 1 0 E-RING E-10 2 
24 5330 57 040 CA_M 1 
25 5310 57 054 PIN 1 
26 5330 57 051 STUD 
27 9710080008 1\" ~ lJ " 1J" ~ M 8 SPRING WASHER M8 4 
28 9660080014 HEXAGON NUT M8 4 
29 5290 33 562 BOSS 5 
30 5330 33 570-1 vi\"- LEVER 
31 5330 33 574-1 SHAFT 1 
32 5300 57 051 STUD 1 
33 531 0 57 030-1 bl. CAM 1 
34 97630 YvJ-fl-" AS -0 5N AC115V SOLENOID AS-05N 115V 2 
35 530 0 33 561-2 PIN 2 
36 90628 SNAP PIN SSP-4 4 
37 9660040014 t•.:Jt- M4 HEXAGON NUT M4 8 
38 5330 52 652-1 7"57'.!1 ~ BRACKET 2 
39 5330 57 055 LINK OPS 
40 90203 BALL BEARING 62 5ZZ 1 
41 96 70051608 HEXAGON SOCKET BOLT M5X16 
42 9710060008 1\" ~ +J" 1J" ~ M 6 SPRING WASHER M6 4 
43 9642061414 t'\"J~':J" M6X14 SMALL PAN-HEAD SCREW M6X14 4 
44 9670041008 ') 7 '.:It- iii" Ill ~ M 4 X 1 0 HEXAGON SOCKET BOLT M4X10 8 
45 9710040008 1\" ~ lJ" b" ~ M 4 SPRING WASHER M4 8 
46 91710001 SPACER 4 
47 5310 52 651 '}~7 "LINK 1 
48 97 21 050008 E - 1J~7" E-5 E-RING E- 5 2 
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OPERATION LEVER 

49 5290 37 434-1 
50 5296 33 525-1 
50 90758 
51 5290 52 213 -1 
52 5290 22 318 
53 5290 33 514-1 
54 5330 52 260 
55 9411302500 
56 5310 57 110 
57 5310 57 121 
58 5330 33 573 
59 5300 75 112 
60 5330 52 263 
61 9660050014 
62 5310 52 250 
63 5310 52 640-2 
64 5330 52 620 
65 5330 52 660-1 
66 5330 52 671 
67 9684060608 
68 5340 52 634 
69 5310 57 051 
70 5310 52 270 
71 5290 21 319 
72 5310 52 280 
73 5330 33 540 
74 5290 33 551 
75 5330 52 251 
76 5290 21 161 
77 5290 51 123-1 
78 5310 52 631 
79 5330 61 321 
80 5310 52 212 
81 5310 52 214 
82 9642030614 
83 5330 52 230 
84 9410503208 
85 5330 52 233 
86 9648040814 
87 5330 52 220 -1 
88 9410502508 
89 5290 29 314 
90 5330 59 836 
91 5330 52 211-1 
92 53 10 52 240-2 
93 5310 52 242-1 
94 5290 33 214 
95 9670051001 
96 5330 33 590 
97 5330 21 542 
98 9710100008 
99 9660100014 

100 5290 37 251-1 
101 5310 52 660 
102 5330 33 592 
103 5330 52 610 
104 5330 52 270-1 
105 5290 21 212 
106 5310 52 604 

·td• 'l !I / 

SECTION 
~ ? 'lu / if% I 53 3 0 Z 52 0 
S ECTION NUMB ER~-~~~~~-J 

*~-9G$~U·~~U~~~~~~~~G~ ~,~~·~~X~~(~~~. 
When orderi ng i te•s •a rk ed * , i ndicate the set nu•ber 
becau se they are available on ly as a set. 

$~~til 
M~-~ COMP ONENT PART S 

vn"-

vl\" -

J' -L.. 

IJ"J7 

t'.H M5 
vi\"-
vi\"-
7v-L.. 

1-.Jt~:J" M6X6 

IJ"J7 

vn"-

vn"-
vl\"-

{"J:J"7 -9-
t'\"J~:J" M3X6 

tt7J~:J" M4X8 
tJL.. 

7"'.!1:J:Z. 
'.J7'.!1 1-;t;" IH M5X10 
J'-1.. 
i'.:51':1 1-" 
1\ \\ ~., \\ tJ \\ ~ M10 
t'!ll- M10 
ji.)OIJ-:J7" 

;t?IJ'!/J 
IJ"J7 
Y-1.. 
., f I. ':JI- i1i { -Ill ASSY 
7"'!/:J:Z. 
IJ"J7 
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PART NAME 
Nit 

SPRING 
BALL GRIP (BR OW N) 
BALL GRIP 32(BLACK) 
LEVER 
SCREW 
SPRING 
LEVER 
TAPER PIN 3X25 
ARM 
SHAFT 
LINK 
PIN 
STUD 
HEXAGON NUT M5 
LEVER 
LEVER 
FRAME 
PAWL 
SPRING 
SET SCREW M6X6 
SPACER 
LINK 
LEVER 
SPRING 
LEVER 
LEVER 
STUD 
STUD 
SPRING STUD 
SPRING 
BRACKET 
OPERATION SWITCH 
BOSS 
INDICATOR 
SMALL PAN-HEAD SCREW M3X6 
ARM 
SPRING PIN 5X32 
CAM 
SMALL FLUSH HEAD SCREW M4X8 
CA M 
SPRING PIN 5X25 
LOCK COLLAR 
BRACKET 
SHAFT 
OPERATING CAM 
CA M 
BUSHING 
HEXAGON SOCKET BOLT M5X10 
ARM 
STUD 
SPRING WASH ER M10 
HEXAGO N NUT M10 
SPRING 
PAWL 
LINK 
ARM 
RATCH ET WHE EL ASSY 
BUSHING 
LINK 

t!lllc 
O'ty 

1 
1 
1 
2 
2 

2 
1 
1 

1 

2 

1 
1 

1 

1 

1 
2 
1 
2 

2 

4 
2 
1 

2 
1 

1 

1 
1 



'J?i1vn"- -t!?'l'3~ -t!?'l'a~:#it I 5330Z 520 
SECTION SECTION NUMBER 

OPERATION LEVER * "?-? CDIIJic\1,11Jilc\l,~IU:IilV~f! "lttA.CD<=, -1: ., ~ -~<=ttltt. "t" <tO:~~·. 
lhen or dering lte• s •ark ed * ,indicate the set nu•ber 
because they are ava ila ble only as a set. 

No. -1: 'l Hft"t I s E T No. 
!ltS.?u~-11 PART No IIJI,ft,i'*/ ll!ilC: ~ COMPONENT 

PART NAME ~~ PARTS No. 
107 5290 29 313 'J'!I:J't'- WASHER 1 
108 5330 52 634 7"?7'!1~ BRACKET 1 
109 97501 =?7" ~·;J ~ RS-9M MAGNET RS-9M 1 
110 9710020014 1\"~iJ"t.l" ~ M2 SPRING WASHER M2 2 
111 9642020514 t'\"J~:J" M2X5 SMALL PAN-HEAD SCREW M2X5 2 
112 9710040014 1\"~iJ"t.l"~ M4 SPRING WASHER M4 1 
11 3 9642040814 t'\"J~:J" M4X8 SMALL PAN-HEAD SCREW M4X8 2 
11 4 9642053514 t'\"J~:J" M5X35 SMALL PAN-HEAD SCREW M5X35 1 
11 5 5330 21 664 ?. ~'!111°- STOPPER 1 
116 5300 51 160 7?'!17 CLUTCH 1 
117 5330 52 294 IJ 'J7 LINK 1 
11 8 5310 51 190 J'-L ARM 1 
11 9 5310 33 580 IJI)"- LEVER 1 
120 5290 21 521 ?,70 IJ:J7" SPRING 1 
1 21 5290 33 534 A7o IJ:J7" SPRING 1 
122 5330 33 612 tO J PIN 1 
123 5330 57 056 7:t-La--,- tJL •J 'J7 NOPS LINK NOPS 1 
124 5330 52 640 7?'!17111\"- CLUTCH LEVER 1 
125 5330 52 650 IJ'J7 LINK 1 
126 5300 59 565-1 ?.701J'J7" SPRING 1 
127 9710030014 1\"~iJ"t.l" ~ M3 SPRING WASHER M3 2 
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I 5330Z 521 
-i!~:.- 3=--·~ 
SECTION NUMBER 

-

------~~~~----------- :::~:N ___________________ __ k('J3?f3?~1' 

WATER CONTROL 



51"1'1 7.1' 1)3?73?1!1' 1!9V":.' 
SECTION 

-tr 9 v " /*-5 I 53 3 o z 52 1 
SECTION NUMB ER 

1ST WATER CONTROL *'<~ - ?~~.l'l.l:t/ll,?,~ I:Ul\t l.,~~j;ttA.~~. -e, ~ -~~i!~Vc<tt~~'. 
When or derin a ite• s 1arked * ,indicate the se t nu•ber 
because they are available only as a set. 

No. ~~~~~ PART NAME 
-~·~ COMPONENT PARTS ~ 

5330 52 311Z 

5330 52 320z h6~n"- CAM LEVER 
10,26 

5330 52 331Z-1 ~~? LINK 

5330 52 340-2 ~7."9"?9- ?~"?Y-6 ASSY WATER DUCTOR DRIVE AR M ASSY 

5330 52 430-1 7.1~3?73?1!1'~"? ASSY WATER CONTROL SHAFT ASSY 

1 5290 21 521 SPRING 
2 5330 52 460 1)~? LINK 
3 9721070008 E- IJ~ ?" E-7 E-RING E-7 
4 5330 52 470 LEVER 
5 9642051614 t'\"J+~" M5X16 SMALL PAN - HEAD SCREW M5X16 
6 9710050008 SPRING WASHER M5 
7 5290 52 313 CAM 
8 5300 59 839 h5- COLLAR 
9 5330 52 311 ~ " )' GEAR 

10 5290 37 12 3 7"'.!1~1 BUSHING 
11 5330 52 312 STUD 
12 9710100008 II"+ iJ" h" + M 1 0 SPRING WASHER M10 
13 9660100014 t':J~ M10 HEXAGON NUT M10 
14 9721100008 E- 1) ~?" E -1 0 E-RING E-10 
15 9650052014 SCREW M5X20 
16 5300 12 224 PLATE 
17 5300 52 121 ~n"- <Y1ili" 11- > LEVER(IVORY) 
17 5310 52 121-1 ~II" - ( 9" - ? 7" ~- ) LEVE R(DARK GRAY) 
18 5330 52 440 PLATE 
19 9410302008 SPRING PIN 3X20 
20 9670061208 ') 1 'H it." I~ ~ M 6 X 1 2 HEXAGON SOCKET BOLT M6X12 
21 5330 52 410 7"51'.!1~ BRACKET 
22 5330 52 421 STUD 
23 5330 52 451-1 SHAFT 
24 9721050008 E- 1J:J?" E- 5 E-RING E-5 
25 90200 BAL L BEARING 607ZZ 
26 5330 52 320 ?-6 ARM 
27 5290 21 161 SPRING STUD 
28 5290 52 375-1 BRAKE SHOE 
29 5290 29 313 WASHER 
30 5290 38 235 SPRING 
31 5330 52 331-1 1)~? LINK 
32 5290 33 141 PIN 
33 5290 37 434-1 7,70 1)~ 7\\ SPRING 
34 96480 51614 iJ5J+~" M5X16 SMALL FLUSH HEAD SCREW M5X16 
35 5330 52 373-1 BUSHING 
36 5290 36 351 SPRING STUD 
37 5330 52 372 ARM 
38 9411402500 TAPER PIN 4X25 
39 9710060008 n" ++J"t:J"~ M6 SPRING WASHER M6 
40 9660060014 t•H M6 HEXAGON NUT M6 
41 5330 52 350 Y-6 ARM 
42 9410402508 SPRING PIN 4X25 
43 5330 52 371-1 SHAFT 
44 5330 52 360 ARM 
45 9721040008 E- 1J:J?" E-4 E-RING E- 4 
46 9660050014 t'H M5 HEXAGON NUT M5 
48 5330 74 084 INDICAT OR 
49 5300 45 243 7'":J~ l BUSHING 
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t!I­Q'ty 

1 

1 

1 

2 
1 
3 
1 
2 
3 

2 
1 
2 

2 
1 
1 
1 

2 
3 

3 

4 
3 

1 

1 

4 
2 
2 

2 

2 



51" 1'1 }.{IJ3?f3?t!'f 

1S T WATER CONTRO L 

50 97160600 1 4 

-t!?V;~;/ 

SECTION 
-e :7 v " ;/~·~ I 53 3 o z 52 1 
S ECTION NUMBER'-------'---' 

tc ..,.-? 0$51.11fll.5l.~l:l tli!Vt':!! 'tlt..V0~, -1! ~ ~ ~~~l:t)tVC < ~~~'. 
l hen ordering ite• s •arked * ,1ndicate the set nu• be r 
because they a r e available only as a set. 

$~g~~ PART NAME 
~~~~ COMPONENT PARTS ~ 
t7'"h"~ M6 PLAIN WASHER M6 
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.-------------l-c:::o::..-:~:.-
9"11 ~}."a-5-

1sT WA TER ROLLER SECTION 

112 

-t!?:/:~:.-•-li} 

SECTION NUMBER 5330Z 530 



51"1'1 ~~"o-5-

1ST WATER ROLLER 

5290 43 112Z 

~ 7~!1~ 

SECTION 
~?~ " ~11t~· I 
SECTION NUMBER 

5330Z 530 

'1« 7-'l O)fiSr.ltlltr.~I:Ul i!l t.~ ~ 't itA.O)"l!, -1:.., Hrt~"l!l:t)tVC < >'!~\'. 
J hen orderin g ite•s •ar ked * [indica t e the set nu • be r 
beca use they are a va ilable on y as a set. 

86r.,g~~ PART NAM E 
-~-~ COMPONENT PARTS ~ •• Q' ty 

*"1 ASSY GEAR ASSY 2 
73,77 

WATER BOTTLE CAP ASSY 
65 - 70 

5310 53 150 - 1 ~~"7t~7~o-5- ASSY WATER FOUNTAIN ROLLER ASSY 

5310 53 220Z :f:"J' ASSY GEAR ASSY 1 
60,61 

5330 53 100- 3 51"1'1~~"7"~ ASSY 1 

5330 53 110Z-3 711-l. ASSY FRAME ASSY 
37,38 

5330 53 120Z-3 71.1-l. ASSY FRAME ASSY 

5330 53 130 IJ 1\" - AS S Y LEVER ASSY 

5330 53 220 ~51'!1~" ASSY STUD ASSY 2 

1 5290 54 325 SPRING 
2 5330 53 230 FRAME 
3 96420516 1 4 t'\"J~:J" M5X16 SMALL PAN-HEAD SCREW M5X16 4 
4 9710050008 SPRING WASHER M5 13 
5 5290 53 132-1 SCREW 2 
6 5290 53 175 SPRING 2 
7 5310 53 131 ~7- STAY 
8 5310 53 135 ~7- STAY 2 
9 5330 53 240 711-l. FRAME 

10 5290 37 434 - 1 SPRING 
11 9684050508 hi~:J" M5X5 SET SCREW M5X5 6 
12 5290 53 134 CAM 2 
13 9410302008 SPRING PIN 3X20 4 
14 5330 53 133 LEVER SHAFT 
15 9670081208 HEXAGON SOCKET BOLT M8X12 4 
16 5290 53 173 PIN 2 
17 5290 53 170-1 II 1\" - LEVER 
18 90201 BALL BEARING 609VV 2 
19 5290 53 162-2 '\ \\ J' 1) :J'J" ifilll51"- BEARING HOLDER 2 
20 9684060608 hi~:J" M6X6 SET SCREW M6X6 6 
21 5310 53 160-2 ~ ~"51"?51 -o-5 - WATER DUCTOR ROLLER 
22 5290 53 180-1 Ill\" - LEVER 
23 5290 53 174 PIN 2 
24 9670041008 Y ~ 'H ;fi" Ill~ M 4 X 1 0 HEXAGON SOCKET BOLT M4X10 4 
25 5330 53 120-3 711-l. FRAME 
26 9710080008 SPRING WASHER M8 4 
27 9660080014 HEXAGON NUT M8 4 
28 5290 53 140 CAM 2 
29 5330 53 13 7-1 ~~"7ll-l.7"o':J 'J BLOCK 2 
30 5290 41 114-1 SPRING STUD 
31 9650052014 ~lliiJ?J~:J" M5X20 SCREW M5X20 
32 5300 12 224 PLATE 
33 5300 52 121 Ill\"- (J'1'ili" IJ-) LEVER(IVORY> 
33 5310 52 121-1 1.1 1\ \\ - ( 5I \\ - '} '} \\ 1.1 - ) LEVER(DARK GRAY) 
34 9648051614 '15J~:J" M5X16 SMALL FLUSH HEAD SCREW M5X16 4 
35 5290 29 220-1 BUSHING 
36 5290 21 161 SPRING STUD 
37 5330 53 110-3 7 11 -l. FRAME 
38 5290 53 113 7" ':J;;J ]. BUSHING 2 
39 5300 53 214-1 PIN 2 
40 5300 53 213 KNOB 2 
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:Sl"1'1 ~7-."o-7- ~~~ lly ~?~;,Y:ffi-5 I 5330Z 530 
SECTION SECTIO N NUMBER 

1ST WATER ROLLER *~-? o.>811.raci.lll8:.-rli2i.lt., -rl!! -tttNCI.>"e, -e 'l ~ •~-rtDtvc < ~~ ~·. 
lhen order ing i te•s •arked * , indicate the set nu •ber 
because they are a vailable only as a set. 

No. -e'l~ ~"'ljSE T No 8j!.l1,£n;/ PAR T NAME tilt 
$,r.~-l} PART No !1/ilt·~ COMPONENT PARTS No Q'ty 

41 5310 53 190-1 ~7-. "7"~ WATER FOUNTAIN 1 
42 5310 53 1 51 -1 ~ 7-."7:t:JT:J0-7- WATER FOUNTAIN ROLLER 1 
43 5310 53 1 5 3-1 =l'"i' GEAR 1 
44 5310 53 1 56-1 =l'"i' GEAR 1 
45 5310 53 1 5 5-1 7"~:..1 BUSHING 1 
46 9642053014 t'\"J~:.." M5X 30 SMALL PAN-HEAD SCREW M5X30 2 
47 5300 53 211 7"7 '7"Jt- BRACKET 1 
48 5300 53 216 ;fi-711\ \\ J t- \\ HOSE CLAMP 1 
49 5330 53 195-1 :JIJJ:J;fi-jl, 9X 12X410 HOSE 9X12X410 1 
50 5300 53 197 ;fi-i'.?7:J7° HOSE CLAMP 1 
51 9642051014 t'\"J~:.." M5X10 SMALL PAN-HEAD SCREW M5X10 3 
52 5330 53 193 fJ;fiO-:Sl- SUPPORTER 1 
53 5300 53 217 7"7'7';11- BRACKET 1 
54 5300 82 520-1 7"5'7")1- BRACKET 1 
55 5310 53 217 },1- ':J Ho - STOPPER 1 
56 9648051014 IJ7J~:.." M5X10 SMALL FLUSH HEAD SCREW M5X10 2 
57 5310 53 213 tO:J PIN 1 
58 9642052514 t'\"J~:.." M5X25 SMALL PAN-HEAD SCREW M5X25 2 
59 9721070008 E- 1J:J?" E- 7 E-RING E-7 1 
60 5300 58 144 7""):11 BUSHING 2 
61 5310 53 220 =l'"i' GEAR 1 
62 5310 53 223-1 },:Sl"Jt-" STUD 1 
64 5330 53 25 1- 1 ~7." ifi" t-Ill WATER BOTTLE 1 
65 5300 53 256-3 1\o ") *:J PACKING 1 
66 9721030050 E- 1J:J?" E-3 E-RING E-3 3 
67 5300 53 254 - 3 i1i" t-J~no·;~:t::;, BOTTLE PACKING 1 
68 5290 53 255 },70 IJ:J?" SPRING 1 
69 5300 53 253 tO:J PIN 1 
70 5300 53 2 52 - 1 *1>~70 CAP 1 
71 91250 :t1'111t.l"J7° 1/4" OIL CUP 1/4" 2 
72 9721100008 E-'J:J?" E-10 E- RING E-10 2 
73 5290 43 112 *"r GEAR 2 

* 74 5330 53 224 },9")1-" STUD 2 
75 97 10100008 J\"~IJ"t.l"~ M10 SPRING WASHER M10 3 
76 9660100014 t•.:Jt- M10 HEXAG ON NUT M10 3 
77 5290 37 123 7"~:..1 BUSHING 2 
78 5290 29 313 ')~:J1> - WASHER 1 
79 5290 29 311 ')");J1> - WASHER 2 
80 9660050014 t"Jt- M5 HEXAGON NUT M5 2 
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SUPER AQUAMAGIC SECTION 

116 

1!7f;:s/ • .fit 
SECTION NUMBER 

5330Z 535 



SUPER AQUAMAGIC 

NQ 

5290 51 940-2 

5330 51 620-2 

5330 53 500 

5330 53 510 

5330 53 520 

1 5290 29 315 
2 9684050508 
3 5290 51 642-2 
4 5300 51 644 
5 5320 53 338 
6 5310 51 643-1 
7 5330 51 621-1 
8 5320 53 320 
9 5290 51 922-2 

10 9410302008 
11 5320 53 333 
12 5320 53 332-2 
13 5290 51 632-2 
14 91254 
15 5290 53 154-3 
16 9722140050 
17 5290 53 353 
18 5290 53 354 
19 5290 53 352 
20 5320 53 350- 1 
21 5320 53 341 
22 5290 53 161-3 
23 9684060608 
24 5330 53 530 
25 5330 53 561 
26 5330 53 541 
27 5330 53 563 
28 5330 53 550 
29 5330 53 562 

-t!~YsY 

SECTION 
-t!~~ .. Y*-15- I 5330Z 535 
SECTION NUMBER 

* "' -? o.>!ltl.?o l:tJII..I'Ir~l:t:l:lillV~~ j;tt..Vo.:rc, ~"' ~ ·~~i:l:.;ltVC < tt ~ ~'. 
Hen ordering ite•s a ark ed * , i nd i cate t he set nu•ber 
because they ar e available only as a set. 

$.?.~~~ PART NAME ~~ 
11/0C#-IJ COMPONENT PARTS Nn ()'ty 

~"'?"~6 ASSY DOG & CAM ASSY 2 

~~~-f1~?"o-?-~t7~ OSCILLATING ROLLER SHAFT ASSY 2 

SUPER AQUAMAGIC 
1-29 
~~-~~~-71~?"0-7 ASSY WATER OSCILLATING ROLLER ASSY 
3- 14 
~~-~~~-71~?"o-5 ASSY WATER OSCILLATING ROLLER ASSY 

hi~~· M5X5 
7" ':J~~ 

~?IJ':J")l 

c-~J~?" c - 14 

~~·7~~7~o-5- ASSY 

~·y 

~;>~~~· M6X6 

~·y 

~~"!il"?:51 - o-7-

?~ - 9-~--~-
~~"7"~ ASSY 
~:Sl':J ~-

117 

LOCK COLLAR 
SET SCREW M5X5 
BUSHING 
LOCK COLLAR 
HOUSING 
SHAFT 
OSCILLATING ROLLER SHAFT 
WATER OSCILLATING ROLLER 
CAM 
SPRING PIN 3X20 
COLLAR 
DOG CASE 
PAWL 
GREASE NIPPLE NIP - 86 
GEAR 
C-RING C-14 
SET-SPRING 
WASHER 
GUARD 
WATER FOUNTAIN ROLLER ASSY 
WATER DUCTOR ROLLER 
GEAR 
SET SCREW M6X6 
OSCILLATING ROLLER ASSY 
GEAR 
WATER DUCTOR ROLLER 
WATER GUARD 
WATER FOUNTAIN ASSY 
STUD 

1 

4 
1 2 

4 
4 
2 
4 
2 

2 
2 
2 
2 
2 
2 
2 
4 
4 
4 
2 
2 

4 
1 

2 

2 



I 5330Z 5 40 I -i!7 Yll ;...-·~ ____::__.:....::....__ 
SECTION NUMBER 

1ST MASTE 

\ - ~"? 9"1' 1 I:J R 

R CYLINDE 
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9"1 1 1\J~"? -t!:7~9Y 

SECTIO N 
-t! :7 ~ 3 Y 1.1}:-5 I 53 3 0 Z 54 0 
S E C T I 0 N N U M 8 E R L. _:_=-=._=-=.__:_...;..;:;..---l1 

1ST MASTER CYLINDER -In-? o.>~cll. ltlll.?."e iUsill t, -efUitA-o.>-e, -~<"' ~ ft-tt-ett:stvc < t!~ ~'. 
lh e n or deri ng ite• s •a r ked * , i ndica te the s e t nu 1be r 
beca use th ey are available only as a se t. 

5310 54 130 

5330 22 411Z 

5330 22 413Z 

5330 54 320Z 

1 5300 54 463 
2 5290 54 115 
3 5300 54 453 
4 9716050014 
5 9670062008 
7 5300 54 451 
8 5330 54 430 
9 9642052514 

10 9710050008 
11 5330 22 414 
12 9670061208 
13 5300 54 461 
14 9716040014 
15 9710040008 
16 9670041008 
17 9684050508 
18 5300 54 452 
19 9642040814 
20 5330 54 518 
21 5330 54 516 
22 5330 54 517 
23 9721070008 
24 5330 21 740 
25 9670082508 
26 5330 22 413 
27 5290 22 412 
28 9670051608 
29 5330 54 513 
30 5290 54 542-1 
31 5290 54 541 
32 5310 54 410 
33 5310 54 114 
34 9648041014 
35 5330 22 411 
37 9684060608 
38 5330 54 521 
39 90720 
40 90721 
41 90368 
42 90480 
43 5330 54 519-2 
43 5336 54 519-2 
44 90479 
45 5300 54 116 
46 9670061608 
47 5300 54 322 
48 5330 54 311 
49 9710080008 
50 9662080014 
51 9414161014 
52 5290 54 413 

~~~~~ PAR T NAME 
~~·~ COMPON ENT PARTS ~ 
??J7°~?7~ ASSY CLAMP SHAFT ASSY 

')J? LINK 
27,35 

')J? LINK 

1.111"- LEVER 
47,61 

~1.1)1~" SOLENOID 
PIN 
SPRING 

t5fJ"t.J"~ M5 PLAIN WASHER M5 
HEXAGON SOCKET BOLT M6X20 
BRACKET 

IJ 1\" - LEVER 
t'\"J~~" M5X25 SMALL PAN - HEAD SCREW M5X25 

SPRING WASHER M5 
STOPPER 

~~'!l~ifi"ll!~ M6X12 HEXAGON SOCKET BOLT M6X12 
BRACKET 
PLAIN WASHER M4 

J\"~fJ"t.J"~ M4 SPRING WASHER M4 
~~·.Ht."JI!~ M4X1 0 HEXAGON SOCKET BOLT M4X10 
hi~~" M5X5 SET SCREW M5X5 

SHAFT 
t'\"J~~" M4X8 SMALL PAN-HEAD SCREW M4X8 

SPRING 
BRACKET 
STUD 

E -I) J?" E -7 E-RING E-7 
1.111"- LEVER 
~~·.Ht."JH M8X25 HEXAGON SOCKET BOLT M8X25 
IJJ? LINK 

BUSHING 
~~ '!J ~ili"IH M5X16 HEXAGON SOCKET BOLT M5X16 

BUSHING 
SPRING 
STUD 
TAIL CLAMP 

t 0 J 1\\\-9\\ 1 PIN BAR BASE 
fJ5J~~" M4X10 SMALL FLUSH HEAD SCREW M4X10 
I)J? LINK 
hl~~" M6X6 SET SCREW M6X6 
1J~"~-9- INDICATOR 
o'!l?t'H AN02 LOCK NUT AN02 
o'!I?'J'!I~1> - AW02 LOCK WASHER AW02 
7.57.~'7'!1~1> - AS1102 THRUST WASHER AS1102 
7.?7.~'\"1~J?" AXK1102 THRUST BEARING AXK1102 
'!I=?~ ( 9" -??" IJ-) KNOB(DARK GRAY) 
'!1=?:. ( J'1ili" 1)-) KNOB(IVORY) 
7.? 7.~'7'!1~?- WS81102 THRUST WASHER WS81102 

STUD 
~~·.Ht."JI!~ M6X16 HEXAGON SOCKET BOLT M6X16 
7" '!1~1 BUSHING 

STUD 
SPRING WASHER M8 

t'H M8 HEXAGON NUT M8 
SPLI T PIN 1.6X10 
SPRING 
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t!Jit 
Q'ty 

2 
4 
2 
3 

11 
2 

4 
4 
2 
4 
2 
7 
2 
7 
9 
2 
2 

2 
2 

2 
8 
2 

3 
1 
3 

3 
2 

2 
2 

3 
2 



9 \\ 1' 1 /\ :J 1- \\ , -t!:7~s:/ 

S ECT ION 
-tt :7 ~ 9 :/•~ 1 53 3 o z 54 o 
SECTION NU MB ER 

1ST MAST ER CYLINDER * '?-? O)$ c\'1, It$.?. "l: I:Ui i!l VC:!! ;1: tt A-0>-c, -1! ~ ~ ."t"Cll:)t Vt: <It~~'. 
When orde r in g i te • s •arked * , indicate the set nu•ber 
because t hey ar e avail ab le only as a se t. 

No. 

53 
54 
55 
56 
57 
58 
59 
60 
61 
62 
63 
64 
65 
66 
67 
68 
69 
70 
71 
72 
73 
74 
75 
77 
78 
79 
80 
81 
82 
83 
84 
85 
86 
87 
88 
89 
90 
91 
92 
93 
94 
95 
96 
97 
98 
99 

100 
1 01 
102 
103 
104 
105 
106 
107 
108 

-tt,~:&:"9jSET No. 
111!.?.*-1;' PART No. 

5290 35 131-1 
5290 54 337 
5330 54 515 
9670051001 
5290 23 115 
90210 
5330 54 331-2 
5330 54 332 
5330 54 320 
90200 
9721050008 
5290 54 117 
5330 54 511 
5330 54 111 
90209 
5330 54 512 
5290 23 113 
5290 24 127 
5290 23 116-1 
5290 23 117 
5330 54 514 
5330 54 440 
9721040014 
5310 54 163 
9410402008 
5300 59 652 
5300 54 140-2 
5300 54 152 
5290 29 315 
5310 54 166 
5300 54 161-1 
5300 54 114-1 
5290 54 341 
5290 54 336-1 
5300 54 120 
5330 54 465 
9716060014 
5310 54 210 - 1 
5310 54 112-1 
5310 54 117-3 
5300 54 113 
9410301008 
9721040008 
5310 54151 
5330 23 113 
5330 54 333 
5330 54 523 
5310 54 171 
5310 54 172 
5310 54 173 
5310 54 174 
5310 54 175 
90652 
9680062008 
5300 24 134 

Ill!.?.~~~ PART NAM E 
~~-~ COMPONENT PARTS No. 

t!lllt: 
Cl'ty 

2 
~~~ KNOB 2 

~~'1-1"~1- M5X10 HEXAGON SOCKET BOLT M5X10 17 
hi\"- COVER 
~"Y~:J?" 6206LLBC2P6 BALL BEARING 6206LLBC2P6 

b7- COLLAR 2 
vi\"- LEVER 
1"-~~"7~::.-?" 607ZZ BALL BEARING 607ZZ 1 
E-~:J?" E-5 E-RING E-5 

2 
~?71- SHAFT 1 
~~9-~~::.-9"- MASTER CYLINDER 1 
~"Y~:J?" 6205VVP6 BALL BEARING 6205LLBC2P6 
f"Y GEAR 

3 
1"~1- BOLT 3 
bl\"- COVER 
l-~b7- LOCK COLLAR 
b~ CAM 
vi\"- LEVER 1 
E-~:J?" E-4 E-RING E-4 2 

~7o~:J?" SPRING 1 
vi\"- LEVER 

2 
l-~h5- LOCK COLLAR 2 
~7o~:J?" SPRING 2 
n"~b; SPRING STUD 2 
'~~ KNOB 

2 
'~~ KNOB 
7"5~'1- BRACKET 
~~o_,_ SPACER 2 
t7'"b"a M6 PLAIN WASHER M6 2 
t 0

:; 1\" - 7 ° v- 1- PIN BAR PLATE 1 
?7:JJ 0 ~"-~ CLAMP BASE 

1 
3 

E-~:J?" E-4 E-RING E-4 
~?71- SHAFT 

3 
b5- COLLAR 1 
b7- COLLAR 
~1-~no- STOPPER 

1 

~l-~n°- STOPPER 
~1-~1\o- STOPPER 
GS-~:J?" GS-5 GS-RING GS-5 1 
~-~~~" M6X20 SET SCREW M6X20 
1"~1- BOLT 3 
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9" 1 2 It/ ~ " ? 

2ND MASTER CYLINDER SECTION 

122 

-t!~Y3:..-•-tt 
SECTION NUMBER 5330Z 545 I 



9"1' 2 1\:J~"? -tr?~s~ 

SECTION 
-tr 9 v s ~•.:s- I 53 3 o z 54 5 
SECTION NUMBER 

2 ND MASTER CYLIND ER *""-? Q.>8(1c?a l:tlll~"el:tt!i\1Ve! tttt~,Q.>-e, ~ ..., ~ "-eibtVt: < f!tH'. 
•h en ordering ite• s •arked * ,indicate the set nu•ber 
because they are available only as a se t. 

~...,~~·~;sET No 
llllc?a ~ PAR T Nil 
5300 54 320Z 

5310 54 130 

5330 22 411Z 

5330 22 413Z 

1 9721070014 
2 5330 21 850 
3 96 70082508 
4 5330 22 411 
5 5290 22 412 
6 9670051608 
7 5290 54 531-1 
8 5300 54 152 
9 5290 29 315 

10 96840 50 508 
11 5310 54 163 
14 9670051001 
15 5310 54 117 - 3 
16 5310 54 112-1 
17 5310 54 210-1 
18 5300 54 120 
19 5290 54 336- 1 
20 5290 54 341 
21 9 7160 50014 
22 9716060014 
23 9 721 040008 
24 9414161014 
25 5300 54 114-1 
26 5300 54 116 
27 9 721 040014 
28 9670062008 
29 5300 54 11 3 
30 9410301008 
31 9680062008 
32 5300 54 140-2 
33 9410402008 
34 5300 59 652 
35 5290 54 542-1 
36 5290 21 641 
37 5310 54 166 
38 5300 541 61-1 
39 5310 54 151 
40 533 0 54 311 
41 5300 54 322 
42 53 00 54 320 
43 5330 54 331-2 
44 53 00 54 440 
45 53 00 54 453 
46 5290 54 115 
47 5290 35 131 - 1 
48 5300 54 461 
49 9670041008 
51 9716040014 
52 9710060008 
53 9670061208 
54 9 721050008 

8(1.?.g~/ PART NAME 
~~~~ COMPONENT PARTS Nil 
vi\"- LEVER 
41,42 
??:J7°~~7~ ASS Y CLA MP SHAFT ASSY 

IJ:J? LINK 

1};)7 LINK 

E- 1J:J?" E-7 E-RING E- 7 
vi\"- LEVER 
')~':J~ifi"IH M8X2 5 HEXAGON SOCKET BOLT M8 X25 
IJ:J? LINK 
7"':1~1 BUSHING 
')~'Hiti"JH M5X16 HEXAGON SOCKE T BOL T M5X16 
7"'.!1~1 BUSHING 
7'".!1~1 BUSHING 

LOCK COLLAR 
hi~~" M5X5 SE T SCREW M5X5 

GRIPPER 
HEXA GON SOCKET BOLT M5X10 
PLATE 
CLAMP BASE 
PINBAR PLATE 

7"71':1~ BRACKET 
KNOB 
SPRING 

t7tt"t.J"~ M5 PLAIN WASHER M5 
t?tt"t.J" ~ M6 PLAIN WASHER M6 
E- 1J:J?" E- 4 E- RING E-4 

SPLIT PIN 1.6X10 
KNOB 
STUD 

E- 1J:J?" E-4 E-RING E-4 
')''Hili"IH M6X20 HEXAGON SOCKET BOL T M6X20 

PIN 
SPRING PIN 3X1 0 

hi~~" M6X20 SET SCREW M6X20 
v 1\" - LEVER 

SPRING PIN 4X20 
SPRING 
SPRING 
SPRING STUD 
SPRING 
SPRING STUD 
SHA FT 
STUD 

7'".!1~ 1 BUSHING 
vi\"- LEVER 

CAM 
vi\"- LEVER 

SPRING 
PIN 
SPRING 

7"7~':1 ~ BRA CKET 
')''.'J~ili"ll!~ M4X10 HEXAGON SOCKET BOLT M4X10 
t?tt"t.J "~ M4 PLA IN WASHER M4 

SPRING WASHER M6 
'J1'.'.1~t."IH M6X12 HEXAGON SOCKET BO LT M6X12 
E- 1J:J?" E-5 E-RING E- 5 

123 

1Wit 
O'ty 

2 

1 
1 
2 
4 

2 
2 
7 

21 

1 
2 
3 
2 

3 

2 
2 
8 

3 

2 
2 

2 
4 
2 
2 
8 
8 
2 
4 



51" 1' 2 It)~"? -i!9~.,y 

SECTION 
-i! 9 ~ 3 Y3~ I 5330Z 545 
SECTION NUMBER 

2ND MASTER CYLINDER Jlr ~-? O)ll!l.tlrli.lll.tlr~IHsi&t., ~~ titA-0)~, t, ~ #-11t~tE:ltVt" < t~ ~~'. 
Wh en ordering ite•s urked Jlr , i nd ica t e the set nu1ber 
because they a r e available on ly as a set. 

llllofl.~ f*/ 
~~·~ COMPONENT PARTS 

55 90200 
56 9670061608 ~ 7 'H iii" Ill ~ M 6 X 1 6 
57 5300 54 332 
58 5290 24 127 
59 5290 23 113 
60 5330 54 514 
61 5290 23 116 - 1 1JI\" -
62 5330 54 512 
63 90209 ~"?~~?" 6205VVP6 
64 533 0 55 681 
65 5330 54 111 
66 9662080014 t'!l~ M8 
67 9710080008 l\"~tt"1J" ~ M8 
68 90210 ~"7~~?" 6206LLBC2P6 
69 5290 23 115 1JI\"-
70 5300 54 512 
71 5290 54 522-1 
72 5290 54 52 0 
73 5330 22 413 
74 5290 11 152 
75 9684060608 hl~;J" M6X6 
76 5300 54 451 7"77'!1~ 

77 5300 54 452 
78 5330 54 463 9" 1'2 ?5:17° ~ IJ) 1' ~" 
79 5290 54 337 
80 5290 54 413 7, JO IJ ~?" 
81 5310 54 410 
82 5330 54 470 IJI\"-
83 9648041014 tt5J~;J" M4X10 
84 5290 54 117 7.9'!1~" 
85 5310 54 114 
86 5330 23 113 
87 5330 54 333 1J5-
88 5310 54 175 
89 5310 54 174 
90 5310 54 173 
91 5310 54 172 
92 5310 54171 
93 90652 GS - 1)~?" GS - 5 
94 5300 24 134 

124 

PART NAME 
Iii 

BALL BEARING 607ZZ 
HEXAGON SOCKET BOLT M6X16 
COLLAR 
BOLT 
WASHER 
CAM 
COVER 
GEAR 
BALL BEARING 6205LLBC2P6 
SHAFT 
MASTER CYLINDER 
HEXAGON NUT M8 
SPRING WASHER M8 
BALL BEARING 6206LLBC2P6 
COVER 
SPACER 
BUSHING 
CLAMP 
LINK 
LOCK COLLAR 
SET SCREW M6X6 
BRACKET 
SHAFT 
SOLENOID 
KNOB 
SPRING 
TAIL CLAMP 
LEVER 
SMALL FLUSH HEAD SCREW M4X10 
STUD 
PIN BAR BASE 
WASHER 
COLLAR 
STOPPER 
STOPPER 
STOPPER 
STOPPER 
STOPPER 
GS - RlNG GS - 5 
BOLT 

t!l~ 
Q'ty 

2 
2 
3 
3 

1 

1 

2 
2 
2 
2 
2 
2 
1 

3 
2 

3 

3 
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--- -t!?:/;a:..-

SECTION 

~"12 1:Jt7LJ-L. 

I NK FRAME 2ND 

126 

-t!?:/ ;a ;..-·~ R 
SECTION NUMBE I 5330Z 550 I 



2ND INK FRAME 

No. Ilii"S~j ll/&:1$-q COMPONENT 
5330 55 310 

5330 55 320 

* 1 5330 55 312-1 tO :J 
2 91250 :t1'1~t.J';IJ0 1/4" 
3 5330 55 311-1 :Jj':J71J- L. 
4 9710120014 1\"~+J"t.J"~ M12 
5 9662120014 t'JI- M12 * 6 5330 55 313-1 tO :J 
7 5330 55 113-4 71.1 -L. 
8 5290 55 314 tO :J 
9 9670082508 ') 7 '.!11-ili " IH M8X 25 

10 9670081608 ') 7 '!II- ;t; " IH M8X16 
11 5330 55 316 7-.7-
12 5330 29 234 7-.7 -
13 5330 55 114-3 71.1-L. 
14 5332 51 048 t.J ,, "-
15 9642051014 t'\"J~:J" M5X 10 
16 9 71 0050008 1\"~+J"t.J"~ M5 

~ ? !/ 3 /•·:s- I 53 3 0 Z 5 50 
SECTION NUMBER~-~~~~~~ 

*""'-~ <DBI!aC1Jilcl1.1:11tii:llt,.. "t:~i'ttA-Q)~, -1< ~ Ht"t~it)tVC < !!~ ~'­
Wh en ordering ile• s •arked * ,indicate the set nu•ber 
because they a r e ava ilable only as a set . 

PART NAME 
PARTS No. 

PIN ASSY 

PIN ASSY 

PIN 
OIL CUP 1/4" 
FULCRUM FRAME 
SPRING WASHER M12 
HEXAGON NUT M12 
PIN 
FRAME 
PIN 
HEXAGON SOCKET BOLT 
HEXAGON SOCKET BOLT 
STAY 
STAY 
FRAME 
COVER 
SMALL PAN-HEAD SCREW 
SPRING WASHER M5 

127 

1 
2 
1 
2 
2 
1 
1 
2 

M8X25 4 
M8X16 4 

1 
1 
1 
2 

M5X10 4 
4 



9"1'2 1':J:t:7t:JJ';) 

2ND INK ===========FO~U~N~T~A:~I:N==============Jt:::::_ ______ ~~~7~~:,~
3 1

~·~ SECTION NUMBER 

39 

128 



-t7:/aY 
SECTION 

-t 7 :/ y~~ ·--------- ----, 

SECT~ON NUMBERI 5330 Z 551 

2ND INK FOUNTAIN * ""-? (1)!JI!,!'I.I;tJil,?,"t'IUsjJt, "t'~ tttAIQ)"t', -t<"' ~ ·~"t'tl::lt\... "C < t!~ ~'. 
When ordering i t e•s •a rked * ,indicate the set nu•ber 
because they are available only as a set. 

No. 

5310 51 300-1 

$~g#j PART NAME 
~~~~ COMPONENT PARTS ~ 
1J~77-A~o-5- ASSY INK FIRST ROLLER ASSY 
3- 5 

·~ Q' ty 

*~--~5~3~3~0~5~1~0~3~0~--4~-1~J~~~7~~~J~T~J7o~-~7_-__________ ~I~N~K~F~O~U~N~T~A~I~N~R~O~L~L~E~R ______________ ~ 
39,52,84 

5330 51 041 z i1il115l"- ASSY HOLDER ASSY 1 
37,38 

5330 51 042Z-3 t.•51" - ASSY HOLDER ASSY 
37,40 

5330 51 090Z ?f:t':lr 1\J ~" Jl.t ASS Y RATCHET HANDLE ASSY 
28,29 

5330 51 140Z 1J~51"?51 -o-5- ASSY INK DUCTOR ROLLER ASSY 1 

5330 55 500-2 51"?51 -?~"'~·7~ ASSY DUCTOR DRIVE SHAFT ASSY 1 

5330 55 51 0-2 vi\"- LEVER 

5330 55 530- 2 51"?51-?~"'~·7~ ASSY DUCTOR DRIVE SHAFT ASSY 

5330 56 000-1 1J~';t.",7tJ7Jo-5-ASSY INK FOUNTAIN,FOUNTAIN ROLLER 

5340 51 060Z t?~r -£ ASSY ARM ASSY 

5340 51 080 vi\" - ASSYC51"-??"v-) LEVER ASSY(DARK GRAY) 
26,79 

534 6 51 080 v 1\" - ASS Y (Y 1 i1i" 1J- ) LEVE R ASS Y ( IV 0 R Y) 

26,79 
1 9648051614 iJ?J~~" M5X16 SMAL L FL USH HEAD SCREW M5X16 12 
2 5290 29 220-1 BUSHING 4 
3 5290 51 312 ~"y GEAR 1 
4 94 10302508 SPRING PIN 3X25 1 
5 5310 51 31 0-1 INK FIRST ROLLER 1 
6 5330 51 140 INK DUCTOR ROLLER 1 
7 9721040008 E-•J:;,?" E-4 E-RING E-4 2 
8 5290 51 135 COLLAR 2 
9 52 90 51 134 SPRING 

10 5330 51 132 ?':Jf LATCH 2 
11 5330 51 131 ARM 2 
12 5330 29 314 LOCK COLLAR 2 
13 9684050508 hi~~" M5X5 SET SCREW M5X5 6 
14 9670062008 ~7,~i1i"JH M6X20 HEXAGON SOCKET BOLT M6X20 2 
15 5330 51 11 2- 3 y-£ ARM 2 
16 5330 51 136-1 :u- STAY 
17 52 90 51 133 SPRING 
18 5330 55 531-1 SHAFT 1 
19 96600 500 14 t•:Jr M5 HEXAGO N NUT M5 4 
20 9710050008 SPRING WASHER M5 13 
21 52 90 51 120-3 vi\" - LEVE R 1 
22 90200 BA LL BEARING 607ZZ 
24 5290 51 122 PIN 
25 5330 55 540-1 ARM 1 

* 26 53 40 51 093-1 v ,, \\ - LEVER 1 
28 5330 51 090 RATCHET HANDLE 
29 52 90 33 214 7'":J~ 1. BUSHI NG 2 
30 53 40 51 060 y-£ ARM 
31 9721070008 E- 1JJ?" E-7 E-R ING E-7 
32 5330 55 522 SPRING 2 
33 5330 55 523 FEEDING GRIPPER 

129 



2ND INK FOUNTAIN 

No. 

34 5290 51 063-1 
35 5330 55 521-3 
37 5290 51 043 
38 5330 51 041 

* 39 5330 51 031-1 
40 5330 51 042 - 3 
41 5290 51 123 - 1 
42 5290 37 433 
43 5290 51 090-1 
44 9670051608 
45 9642051014 
46 5340 51 096 
47 5290 51 082 
48 5290 51 083 
49 5290 51 081-1 
50 9710080008 
51 9660080014 
52 9648041014 
53 5300 33 538 
53 5310 33 538- 1 

* 54 5330 51 020 
* 55 5330 51 011-4 

56 5310 51 015 
57 5340 51 014 
59 5330 51 016 
60 90730 
61 5330 51 142 
62 9410301250 
63 90331 
64 90627 
65 9411402500 
66 9410402008 
68 5330 55 511-3 
70 9680051208 

* 71 5330 56 012-1 
* 72 5330 56 013-1 

73 5310 51 017 
74 5340 51 043-2 
75 5340 51 040 
76 5340 51 044-2 
77 5340 51 097 

* 79 5300 57 133 
* 79 5340 51 094-1 

81 5290 52 423-1 
82 5340 51 095 

* 84 5330 51 033 
85 9670052008 
86 9670082008 
88 9642051814 
89 5330 51 047-1 
90 5330 51 048 
91 9684060608 
92 5560 59 119 
93 9670050608 
95 9410301608 
96 9721120008 
98 5290 52 532 
99 5300 45 243 

100 5340 51 052-1 

-e~~g/ 

SECT I ON 
-e ~~,.:.-'~-5 I 5330Z 551 
SECT I ON N UMBER~·--------~~ 

*ocr-? tD$.\'1,1ill1.\'1. 't:IU!ill.,'t:~il:itA-tD't:, -~<, ~11:~'1::l:tltVC < ff.tH'. 
When ordering items marked*, i nd icate the set nu• be r 
because they are a vailab l e only as a set. 

$81,g~~ PART NAME 
~~*~ COMPO NENT PARTS ~ 

11!1~ 
O'ty 

7" ':J::J2 
;f;)~9"-

;f;)IJ9"-

1 ?''!I t- iii" J~ t- M 5 X 1 6 
t"'"J~:J" M5X10 

t':lt- M8 
+J7J~:J" M4X1 0 

'!I=<'~ oz" -77" 1.1- > 
7"1.1-t-" ASSY 
1':Jf':lili" :51" 1 
'J1'1>-

}.?' - )~1\"::J 

J\ 0 - 1J-t"3? 1.6X5 
o-5-:J1>7t-

G- 1J:J7" G-7 

lj :J7" 
t-J~:J" M5X12 

'!J:('~(}'-(;j;"IJ-) 

':I=?~ (:51" -77" 1.1-) 

'17':1 hli" Jvt- M 5 X 2 0 
1?''!1 t-ili" Jilt- M8X20 
t'\"J~:J" M5X18 

7"0':17 
t-J~:J" M6X6 

'17'!/t-ili"l~t- M5X6 

E- 1J:J7" E-12 

vi\"-
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RATCHET WHEEL 
BUSHING 
HOLDER 
FOUNTAIN ROLLER 
HOLDER 
SPRING 
SPRING STUD 
CLAMP 
HEXAGON SOCKET BOLT M5X16 
SMALL PAN-HEAD SCREW M5X10 
PAWL 
PAWL 
SPRING 
STUD 
SPRING WASHER M8 
HEXAGON NUT M8 
SMALL FLUSH HEAD SCREW M4X10 
KNOB( IVORY> 
KNOB(DARK GRAY) 
BLADE ASSY 
INK FOUNTAIN BASE 
SPRING 
INK FEED VOLUME CONTROL SCREW 
SCALE PLATE 
RIVET 1 . 6X5 
SHAFT 
SPRING PIN 3X12 
BAL L BEARING 607DDU 
G-RING G-7 
TAPER PIN 4X25 
SPRING PIN 4X20 
RING 
SET SCREW M5X12 
INK FOUNTAIN SIDE PLATE 
INK FOUNTAIN SIDE PLATE 
PIN 
BRACKET 
KNOB 
BRACKET 
STOPPER 
KNOB( IVORY) 
KNOB(DARK GRAY> 
PIN 
STUD 
SPACER 
HEXAGON SOCKET BOLT M5X20 
HEXAGON SOCKET BOLT M8X20 
SMALL PAN-HEAD SCREW M5X18 
STUD 
BLOCK 
SET SCREW M6X6 
LEAF SPRING 
HEXAGON SOCKET BOLT M5X6 
SPRING PIN 3X16 
E-RING E-12 
PIN 
BUSHING 
LEVER 

2 

4 

2 
2 
5 

16 

4 

2 
2 

2 

2 
1 
2 

2 

2 
4 
6 
5 
2 
2 
2 
2 
2 

2 



2ND INK FOUNTAIN 

Nn t "' ~ ~-rt 1 s E T No 
lillo\'1, ~ -\t PART No 

101 5330 75 312-1 
102 9642050814 
103 5430 51 537 
104 9648040814 

-1!?:/ a/ 
SECTION 

-1! ?:/a / 1lt.f5 I 5330Z 551 
S E C T I 0 N N U M B E R L-.:....::....::....=-=--=-:.......:..---'1 

'/("~-? <1.>811.1'1, liJII.?u'l:: IUs~ '- 1:: ~ t 1t A-o.>'l::, t"' ~ • -4}1::i'£::lt v ·c < tt~ ~'. 
When o rd e r i ng ite•s u rk e d *, i nd icat e the se t nu•b e r 
becau se th e y are availabl e only a s a se t . 

PART NAM E 8jl,?,g4* I 
!C~·I} COMPONENT PARTS No 

till 
O'ty 

1JI\"- COVER 1 
t'\"J~:J" M5X8 SMALL PAN-HEAD SCREW M5X8 2 
t7tt"t.l" ~ PLAIN WASH ER 2 
tt7J~:J" M4X8 SMAL L FLUSH HEAD SCREW M4X8 3 
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9"1' 2 ;t:J(J-j1' ;:~ ?" -
2ND o-

7
-0SCILLATING ~?Y3~ -============~~~R~O~L~L~E~R========~::::=-------~~~?~Y:,3;~·~ 

SECTION NUMBER 1
---:::-:--
- 5330Z 552 I 

132 



-tr~~!l~ 

SECTION 
-tr ~ y 3 ~11t~ I 53 3 o z 55 2 
SECTION NU MBER 

2ND OSCILLATING ROLLER * ""-? C!>~.gli.lll81.1:1:l~it l-~ ~ t1tA-C!>~, -t!"' ~-~1:it~VC <t;<!<~'. 
lh en orde r in g i te•s •ark ed * ,indicate the set nu•ber 
because t hey are avail ab le only as a set. 

~~g~~ PART NA ME 
~~-~ COMPONENT PARTS ~ 

5290 51 431 z vi\"- ASSY LEVER ASSY 1 

5290 51 650 m•9"- ASSY HOLDER ASSY 2 

5290 51 940- 2 ~"'?"b& ASSY DOG & CAM ASSY 2 

5300 51 641Z ~·9"- ASSY HOLDER ASSY 2 

5310 51 630-3 t~IJ-71~?"0-7- TOP OSCILLATING ROLLER 1 

5330 51 600-4 t~IJ-71~?"0-7- ASSY OSCILLATING ROLLER ASSY 
3-7,10-15,22,63 

5330 51 620- 2 t~IJ-71~?"o -7-~~7~ OSCILLATING ROLLER SHAFT ASSY 2 

5330 51 900-4 ~'7°t~IJ -71~?"o-5- AS TOP OSCILLATING ROLLER ASSY 
3-8,10-15,63 

5330 51 930- 2 TOP OSCILLATING ROLLER ASSY 

5330 55 603Z - 1 t"J' ASSY GEAR ASSY 

5340 51 232Z IJ~ ? AS SY LINK ASSY 1 
28,29 

1 5290 29 315 LOCK COLLAR 4 
2 9684050508 hi~~· M5X5 SET SCREW M5X5 9 
3 5300 51 644 LOCK COLLAR 4 * 4 5290 51 642-2 BUSHING 4 
5 5300 51 641 ilit~9"- HOLDER 2 
6 5310 51 643 - 1 SHAFT 4 
7 5330 51 621- 1 OSCILLATING ROLLER SHAFT 2 
8 5330 51 910-2 INK OSCILLATING ROLLER 
9 9410303008 SPRING PIN 3X30 2 

10 9410302008 SPRING PIN 3X20 2 
11 5290 51 922-2 CAM 2 
12 5300 51 633- 2 PLATE 2 * 13 5300 51 631 -2 ititll9"- HOLDER 2 
14 5290 51 632 - 2 PAWL 2 
15 91254 GREASE NIPPLE NIP-86 2 
16 5330 55 633-1 BRACKET 
17 9670061208 'J7,hli"H M6X12 HEXAGON SOCKET BOLT M6X12 4 
18 90601 CE-'J~?" CE - 8 CE-RING CE-8 4 
19 5290 51 521 7'":J:J2 BUSHING 4 
20 5330 51 530-2 ROLLER 
21 5330 55 634-2 BRACKET 
22 5310 51 610- 2 RIDER OSCILLATING RO LL ER 1 
23 5310 51 510-1 INK DISTRIBUTOR ROLLER 2 
24 9410403208 SPRING PIN 4X32 1 
25 5330 55 635 BRACKET 2 
26 9670062008 HEXAGON SOCKET BOLT M6X20 6 
27 9721070008 E- 1J~?" E-7 E-RING E-7 2 
28 5290 21 212 7 '":J :J 2 BUSHI NG 2 
29 5340 51 232 1)~? LINK 
30 5290 51 231-1 STUD 
31 5290 51 212-2 *"J> GEAR 1 
32 9710060008 II" ~tt" b" ~ M6 SPRING WASHER M6 
33 9660060014 HEXAGON NUT M6 3 
34 9642051614 t'\"J~~· M5X16 SMALL PAN-HEAD SCR EW M5X16 4 
35 97 10050008 II"~ ':t" 1:1" ~ M 5 SPRING WASHER M5 5 
36 5330 55 602-1 BUSHING 2 
39 5330 55 603-1 t "J' GEAR 
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9"1 2 t~~-71~?"o-5- -t!?~sY 
SECTION 

-!! ? ~., Yilt-15- I 5330Z 552 
S ECTION NU MBER 

2ND OSCILLATING ROLLER 'lc7-? O)lll!gliJilg~IUliiVI:t ifit,l.,O)~, ... ., ~ ·~~!1)( 1,..1: <Itt!~'. 
When orde r ing ite• s • a r ked 'lc , i nd i cate the set nu • be r 
because they are a vailable only as a set . 

Illig~~~ PART NA ME 
M~:lt~ COMPONENT PARTS ~ 

Mit 
Q'ty 

41 5330 55 601-1 ~~7~ SHAFT 
42 5290 51 436 PIN 
43 5290 51 437 - 1 t:J5- COLLAR 
44 90230 t1~~ IR 10X13X12 . 5 INNER RING IR 10X13X12 . 5 
45 5290 51 431 ~n·- LEVER 
46 9660050014 t~~ M5 HEXAGON NUT M5 
47 5330 51 213 CAM 
48 5290 51 435 BUSHING 
49 5290 51 432 BUSHING 1 
50 5330 55 632 BRACKET 1 
51 5290 51 433 SHAFT 
52 5330 51 541 7"~ :Jl BUSHING 2 
53 90626 G- IJ~?" G-8 G-RING G-8 2 
54 9670062508 ~1'Hili"JH M6X25 HEXAGON SOCKET BOLT M6X25 3 
55 9670052008 HEXAGO N SOCKET BOLT M5X20 6 
56 5330 51 526 7"o~? BLOCK 3 
57 9684060608 hl~~· M6X6 SET SCREW M6X6 4 
58 9723370008 c-·J~?" c-37 C-RING C-37 2 
59 91626 BALL BEARING 6904ZZ 2 
60 5340 51 217 SPACER 1 
61 5340 51 218 tl5 - COLLAR 
63 9648040814 +J5J~~· M4X8 SMALL FLUSH HEAD SCREW M4X8 4 
64 9662060014 t•H M6 HEXAGON NUT M6 
65 5330 53 175-2 fl-7" (7"111-) L=4 TUBE(BLUE) L=4 
66 9716060014 PLAIN WASHER M6 4 
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9"121~•t~~-11~?"o-5-

2ND INK OSCILLATING ROLLER SECTION 

136 

-t!?Y:~;.;·~ 
SECTION NUMBER 5330Z 553 



-t!?~ a/ 

SECTION 
{! 7 ~ ... /:fli-5 I 53 3 o z 5 53 
SECT IO N NUMBER 

2ND INK OSCI LL ATING ROLLER * •-'l o:>i!II.I'HtJila\'1.~1:UsiJt.. ~~ "f'ltA-o:>~. -~r , ~ •~~tt:Jtvc < tt~~'. 
When ordering items • arked * ,indicate the set nu•ber 
because they are available only as a set. 

No. $61,g~~ PA RT NAME 
-~3~ COMPONENT PARTS ~ 

t!lli: 
O' ty 

5330 51 422Z ;1;~9"- ASSY HOLDER ASSY 

5330 51 428Z ililv9"- ASSY HOLDER ASSY 
10,13 

5330 55 600-1 9"12~1~~~~-71~?"o-5- MAIN OSCILLATING ROLLER ASSY 

1 5330 51 412 *"Y GEAR 1 
2 9411405000 7 - J\ 0 - t 0 ~ 4X50 TAPER PIN 4X50 1 
3 5330 55 610-1 1:l*o-7- INK ROLLER 1 
4 9648051014 '7J~~· M5X10 SMALL FLUSH HEAD SCREW M5X10 6 
5 52 9 0 51 4 2 3 1J 1\"- C 0 V E R 2 
6 5290 51 426 7"o'.!l? BLOCK 2 
7 5290 51 424-1 ~~· SCREW 4 
8 5290 29 313 'J':I~1'- WASHER 4 
9 90610 BE-~~?" BE-60 BE-RING BE-60 4 

10 5330 51 428 ililv9"- HOLDER 1 
11 5290 51 427 J\"~1J7 SPRING STUD 2 
12 5290 51 425 7"o':J? BLOCK 2 
13 5290 51 043 7"':1~~ BUSHING 2 
14 5330 55 631 7°~-1- PLATE 2 
15 9710050008 1\"~'"tl"~ M5 SPRING WASHER M5 6 
16 9642051014 t~·J~~· MSX10 SMALL PAN-HEAD SCREW M5X 10 6 
17 9670062008 ~7':11-ili"~l- M6X20 HEXAGON SOCKET BOLT M6X20 4 

~1~8~5~2~9~0~5~1~4~1~4~--~;1;71~-~~~~~~~~---------W~H~E~E~L~--------~~-------------1 
19 9710100008 J\"~'"tl"~ M10 SPRING WASHER M10 1 
20 90701 Ut'.!/1- M1 0 U-NUT M1 0 1 
21 9411403200 j'-J\ 0 -t 0 ~ 4X32 TAPER PIN 4X32 1 
22 5290 51 413 *"Y GEAR 1 
23 5330 51 422 ;1;1119" - HOLDER 1 
24 5330 52 534-2 7"77':11- BRACKET 1 
~2~5~5~3~3~0~5~2~5~3~8~-~2~~1J~'~' ~1~1--" ________________ ~G~U~I~D~E~--------------------·-------1 

26 5290 52 532 t 0 ::J PIN 2 
27 97100~4~0~0~0~8=---~J\~.~~~,~.~1J~,~,~~~M74----------~S~P~R~I-N~G---W-A_S_H~E-R~M~4~----------------74 

28 9642040814 t~·J~~· M4X8 SMALL PAN-HEAD SCREW M4X8 4 
29 90652 GS-~~?" GS - 5 GS-RING GS -5 2 
30 5330 52 536 Y -1.. ARM 2 
31 5330 52 539 ':l=?E. KNOB 2 
32 5330 51 563 ~:J" SCREW 2 
33 5330 52 537 -2 1J"11-" GUIDE 1 
34 5330 52 531-1 7"57':11- BRACKET 1 
35 5290 51 429 'J':J~1'- WASHER 4 
36 9670061.67~0~8~--~~77~':171-~ili~"~lv71-~M~67X~1~6~----~H~E~X~A~G~O~N~S~O~C~K7.E~T~B~O~L~T~M~67X~16~------74 
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J;t - t.o-5-

FORM ROLLER SECTION 
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1!:7 :/a:..-•-tt 
NUMBER SECTION 5330Z 554 I 



9"1'2 7:t-£.o-5- -t! 9 "(/ a /•-ij- I 53 3 o z 5 54 
SECTIO N NUMBER 

2ND FORM ROLLER * ""-? <!>!lllfal:t.lll,?."!:I:U! \II l,.. "!:~ 1:ttA.<!>"l:, -t 'l ~ ·~"l: jbtl,.. 'C < t!~~'. 
Whe n or der in g ite • s •• r ked * ! i nd i cate t he set nu• be r 
beca use t hey a r e ava i lab l e on y as a se t. 

~~~~~ P ART NAM E 
~·$q COMPO NE NT P ARTS ~ 

5290 51 650 *•9"- ASSY HOLDER ASSY 1 

5290 51 730 - 1 *~" ASSY SCREW ASSY 2 

5290 51 940-2 ~"'?"hl. ASSY DOG & CAM ASSY 

5290 52 120 1-l. ASSY ARM ASSY 2 

5290 52 130 1 -l. ASSY ARM ASSY 2 
23 - 25 

5290 52 131Z f"? ASSY GEAR ASSY 1 

5300 51 641 z *1119" - ASSY HOLDER ASSY 

5310 51 630-3 ;t~~-71'~?"o -?- TOP OSCILLATING ROLLER 

5310 51 700Z - 1 J''I\ 0 -J:t - l.o - 5 - ASSY UPPER FORM RO LLER ASSY 
16,17 

5310 51 810Z-1 o?-7:t -£.o- 5 - LOW ER FORM ROLLER 1 

5330 51 600-4 :t~v-71'~?"o-? - ASSY OSCILLATING ROLLER ASSY 1 
54,62-66,68 - 73 ,80 

5330 51 620- 2 OSCILLATING ROLLER SHAFT ASSY 

1 9650052014 ;'111't5J*~" M5X20 SCREW M5X2 0 3 
2 5300 12 224 PLATE 3 
3 5300 17 117 ':J;' =. (]1';1;" I}-) KNOB(IVORY> 2 
3 5310 1 7 117-1 ':J;'=. < 9" -??" v- > KNOB(DARK GRAY) 2 
5 5340 53 344 SHAFT 2 * 6 5290 51 733-1 SCREW 2 
8 5290 51 735 PIN 2 
9 5290 51 732 SPRING STUD 4 

10 5300 51 841 SPRING STU D 2 
11 5290 51 123-1 SPRING 4 
12 5300 51 842 - 1 SPRING 2 
13 5330 55 637-1 BRACKET 
14 5290 51 736 LOCK COLLAR 4 
15 9684060608 ~;!*~" M6X6 SET SCRE W M6X6 1 4 
16 90205 BALL BEARING 6001L LB 4 
17 5310 51 700-1 UPPER FO RM ROLLER 
18 5290 51 742 *11151"- HOLDER 2 
19 5330 55 630 BRACKET 
20 9684050508 ~;!*~" M5X5 SET SCREW M5X5 5 
21 9660060014 't 'H M6 HEXAGON NUT M6 2 
22 9684061608 ~;!*~" M6 X16 SET SCREW M6X16 2 
23 5290 52 115 LINK 2 
24 9410302508 SPRING PIN 3X25 6 
25 5290 51 737 PIN 4 
26 90204 BALL BEARING 6001ZZ 2 
27 5290 51 744 7" ·;J~~?" BUSHING 
28 9710080008 SPRING WASHER M8 4 
29 9660080014 t•H M8 HEXAGON NUT M8 4 
30 5290 51 738 7" ';J~~?" BUSHING 
31 5290 52 112 LOCK COLLAR 1 
32 9684061208 ~;!*~" M6X 12 SET SCREW M6X12 4 
33 5290 52 114 I}~? LINK 2 
34 5330 51 561 BRACKET 
35 5290 52 140 CAM 1 
36 5330 55 642-1 Sl \\ 1' 2 7 1} - ~ 1\\\-~ 1> 7 ~ SHAFT 1 
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9"1'2 J:t-L.o-5-

2ND FORM ROLLER 

No. 

37 9721120008 
39 5290 52 132-2 
40 5290 52 131 
41 5290 52 117 
42 5290 52 1 50 
43 5300 52 122-2 
43 5310 52 122 - 3 
44 5290 51 823 
45 90206 
46 5290 51 822 
47 5330 55 639 - 1 
48 5310 51 810- 1 
49 5330 55 640 
50 5290 51 832 
51 9670062008 
52 5330 51 562 
53 5330 51 566-1 
54 5300 51 644 
55 5330 51 564 
56 5330 51 563 
57 9410201008 
58 5300 56 091 
59 90703 
60 5330 51 565 
61 5290 38 235 

* 62 5290 51 642-2 
63 5300 51 641 
64 5310 51 643 - 1 
65 5330 51 621-1 
66 5310 51 610-2 
68 9410302008 
69 5290 51 922-2 
70 5300 51 633-2 

* 71 5300 51 631-2 
72 5290 51 632-2 
73 91254 
74 5290 51 083 
75 5290 29 317 
76 5300 52 112 

* 77 90401 
78 91250 
80 9648040814 

~ :7Vs~ 

SE CTION 
~:7Vs~tt~ I 5330Z 554 
SECTION NUMBER 

* "?- ? O)$.foi~Jilr.,~ IUli!l., ~ ~ 'ttt..VO)"t', -It ~ ~ it-lt"t'i1)'( V'C < ft~~'. 
Wh e n or der i ng ite• s mark ed * , i nd icate th e sc l n u• ber 
because l hey a r e ava ilable onl y a s a set . 

11Sf 1'1f*j ~a-~ COMPONF.NT PARTS 
E- IJ ~ 7\\ E - 1 2 
J"'.!J~l 

*"7 

tJL. 
V /) \\- ( 7 {iii\\ 1}- ) 

vtl"- < 9" - 77" v - > 
7"'.!J:J~7" 

7"?7'.!JI-
oJ' - J:t-L.o-5-

'J1'.!Jl-ili"H M6X20 
7"?1'.!JI-
tJ?-
l-;itJ5 -
7-l. 

Ut '.!JI- M6 

J"'.!J:Jl 
ilil1.151" -

:t:Jll-71'~7"o-5 - :J"7 

tJL. 

ililli9"-
:t7'J'.!J";I 

'J'.!J~1> -

;u: - Ill iii\\ - Ill 3 /1 6 
:t1' JIJtJ '.!J7° 1/4 11 

f15J~~" M4X8 
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PART NAME 
Nil 

E-RING E- 12 
BUSHING 
GEAR 
COLLAR 
CAM 
LEVER(IVORY) 
LEVER(DARK GRAY) 
BUSHING 
BALL BEARING 6201ZZ 
SPRING STUD 
BRACKET 
LOWER FORM ROLLER 
BRACKET 
BRACKET 
HEXAGON SOCKET BOLT M6X20 
BRACKET 
COLLAR 
LOCK COLLAR 
ARM 
SCRE W 
SPRING PIN 2X10 
KNOB 
U- NUT M6 
SCREW 
SPRING 
BUSHING 
HOLDER 
SHAFT 
OSCILLATI NG ROLLER SHAFT 
RIDER OSCILLATING ROLLER 
SPRING PIN 3X20 
CAM 
PLATE 
HOLDER 
PAWL 
GREASE NIPPLE NIP-B6 
SPRING 
WASHER 
COLLAR 
STEEL BALL 3/16 
OIL CUP 1/4" 
SMALL FLUSH HEAD SCREW M4X8 

tilt 
O'ty 

2 
2 

4 

2 
2 
2 
2 
2 
2 
2 
2 
2 
2 
1 
2 

1 
3 
1 

1 
2 
1 

2 

2 



141 



~"1'2 7-1' IJ3.,f3.,t!1' 5330Z 555 I 
2ND W ATER CONTROL 
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2ND WATER CONTROL 

5330 52 311Z 

5330 52 320Z 

5330 55 620 

-t9~pY 

SECTION 
-e 9 ~ 3 Yil):~ I 5330Z 555 
SE CTION NUMBER 

*"'-? <!>lll!.foli.lllg"t:lttii!l t, "t:8 'litJ\-<l>"e, -1!" ~-"J"eit)tVC < t;~ ~'. 
Wh e n orderins ite• s • arked * !indicate the set nu•ber 
because they are a vailable on y as a set. 

IJI!,fog~/ PART 
-~·~ COMPONENT PARTS ~ 

NAME 

~~·9• ?9-?~·~··t- GEAR 
31,44 

t.JL.IJ/1. - CAM LEVER 
30,31 
~1~3~f3~~1~"? ASSY WATER CONTROL SHAFT ASSY 

5330 55 651Z-1 ~~? ASSY LINK ASSY 1 

5330 55 660- 2 :~•9•?9-?~"~1-L. ASSY WATER DUCTOR DRIVE ARM ASSY 1 

1 9648051614 SMALL FLUSH HEAD SCREW M5X16 4 
2 5330 52 373-1 J•'.'J~l BUSHING 2 
3 5290 21 161 SPRING STUD 1 
4 5290 37 434-1 SPRING 1 
5 5290 36 351 SPRING STUD 
6 5330 55 662 ARM 
7 9710060008 II"~IJ"t.J•~ M6 SPRING WASHER M6 3 
8 9660060014 t·;J~ M6 HEXAGON NUT M6 
9 9721050008 E-IJ~?" E- 5 E-RING E-5 4 

10 90200 BALL BEARING 607ZZ 3 
11 5330 52 350 1-L. ARM 1 
12 9410402508 SPRING PIN 4X25 2 
13 5330· 55 661-1 SHAFT 1 
14 9670061208 '.J7'.'J ~t.•IH M6X 1 2 HEXAGON SOCKET BOLT M6X12 3 
15 9411402500 TAPER PIN 4X25 
16 9410302008 SPRING PIN 3X20 2 
17 9721070008 E-IJ~?" E-7 E-RING E-7 2 
18 5330 55 651-1 IJ~? LINK 
19 5290 33 141 PIN 
20 9650052014 ::?I~IJ5J~~· M5X20 SCREW M5X20 
21 5300 12 224 PLATE 
22 5300 52 121 IJI\" - (7i;j;•lj-} LEVER(IVORY} 
22 5310 52 121-1 IJ/\"-(9•-??"IJ-) LEVE R(DARK GRAY> 
23 5330 52 440 PLATE 
24 5290 52 375-1 J•v-f~l- BRAKE SHOE 
25 5290 29 313 WASHER 
26 5290 38 235 SPRING 
27 5330 52 410 BRACKET 
28 5330 52 421 STUD 
29 5330 55 621 SHAFT 
30 5330 52 320 Y-l. ARM 
31 5290 37 123 7"'.'J~l BUSHING 2 
32 9721100008 E- 1J~?· E-1 0 E-RING E-10 2 
33 5330 52 360 Y-L. ARM 1 
34 5330 52 491-1 IJ~? LINK 
35 9684050508 hl~~· M5X5 SET SCREW M5X5 2 
36 5330 52 492 hlt.J5- LOCK COLLAR 2 
37 5300 56 088 SPRING 2 
38 5310 52 293 BOSS 
39 5330 52 480 1111"- LEVER 
40 9642051614 t'\"J~~· M5X16 SMALL PAN-HEAD SCREW M5X16 2 
41 9710050008 II • ~ 11 • t.J" ~ M 5 SPRING WASHER M5 4 
42 5290 52 313 t.Jl. CAM 
43 5300 59 839 COLLAR 2 
44 5330 52 311 •• 1 GEAR 1 
45 5330 52 312 STUD 1 
46 9710100008 II • ~ tt" t.J • ~ M 1 0 SPRING WASHER M10 
47 9660100014 t•H M1 0 HEXAGON NUT M10 
48 9721040008 E- 1J~?· E-4 E-RING E-4 1 
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9"12 ~ 1'1J3 ?f3?1!1' 

2ND WA TE R CONTROL 

-t: , ~~""lj S E T No No. 9~~~ 4j PART N~ 
49 533 0 74 084 
50 5330 55 671 
51 5330 52 493 
52 9642051014 
53 5300 45 243 
54 9716060014 
55 9662060014 

1!?~.,:.-­

SECTIO:I! 
1!?~" :.--~5- I 5330Z 555 
S E C T I 0 N N U M B E R L__;_.:;:..::....::....:;;___;:....:.....:..___~ 

-Jr. "'I-? Q>flll.l'I.Ulll~ ~litii!lt-~~itt kQ)~, -t:, ~ Jt.Jt~i£31:1.-"t: <I!~\'. 
!hen ordering He•s •ark ed -Jr. ,tndtca~e ~he se~ nu•b e r 
because ~hey are av a i lable only as a se~ . 

llll"j~/ PART NAME ~ll: ltf& ·~ COMPONENT PARTS N~ o· ~y 

1')~"7-51- INDICATOR 1 
~51'J~" STUD 2 
t.l"1'~" GUIDE 1 
t'\"J~~\\ M5X10 SMALL PAN - HEAD SCREW M5X10 2 
7 '":J:J 1. BUSHING 2 
t5+J"t.J"~ M6 PLAIN WASHER M6 1 
t'H M6 HEXAGON NUT M6 2 
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- ·"'o-7-51"12 ~1\ 

ER RO LLER WAT 
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51"12 ~71"o-5-

2ND WATER ROLLER 

No. -e..,~:B-I}jSET No 
$.lt.#.ft PART NQ 
5300 53 250-5 

5310 53 1 50 -1 

5310 53 220Z 

5330 53 300-2 

5330 53 310Z-2 

5330 53 320Z-2 

5330 53 330 

1 9410502008 
2 9642051614 
3 9710050008 
4 5330 53 380 
5 5330 53 390 
6 5290 54 325 
7 9642051014 
8 97561 
9 97563 

10 5330 61 421 
11 5310 53 135 
1 2 5310 53 131 
1 3 5330 53 331 
1 4 9684050508 
1 5 5290 53 134 
16 5290 53 132-1 
1 7 5290 53 175 
1 8 5290 53 173 
19 5330 53 350 - 1 
20 90201 
21 5290 53 162 - 2 
22 9684060608 
23 5330 53 160-2 
24 5330 53 340 - 1 
25 9670081208 
26 5290 21 161 
27 9 71008 0008 
28 9660080014 
29 9650052014 
30 5300 12 224 
31 5300 52 121 
31 5310 52 121-1 
32 9410302008 
33 5290 53 14 0 
34 9648051614 
35 5310 53 155-1 
36 5310 53 156-1 
37 5290 53 174 
38 5290 53 113 
39 5310 53 153-1 
40 5310 53 151-1 
41 5330 53 137-1 
42 5330 53 310-2 
43 9670041008 
44 5330 53 360-2 

-I!P'V;,/ 
SECTION 

-I!P'V;,/il~ I 5330Z 556 
SECTION NUMBER~~~~~~~ 

* <'-? 0)$.?.11Jil.l'l."t:IH:Sill--e~ tttA,O)"e, -1<.., ~ ·~-eit;SCVC < t:t! ~'. 
When ordering iteas aarked * ,indicate the set nuaber 
because they are available only as a set. 

=~~~~COMPONENT PARTS ~ART NAME 

~71";fi"~···'7° ASSY WATER BOTTLE CAP ASSY 1 
65-70 

WATER FOUNTAIN ROLLER ASSY 1 

f"r ASSY GEAR ASSY 1 

51"12~71"7"~ ASSY WATER SECTION(SECOND) ASSY 1 

7v-L FRAME 
38,42 

7v - 6 FRAME 

vi\"- ASSY LEVER ASSY 

SPRING PIN 5X20 4 
t'\"J~:J" M5X16 SMALL PAN - HEAD SCREW M5X16 4 

SPRING WASHER M5 19 
Jv-6 FRAME 1 
7v-6 FRAME 1 

SPRING 1 
t'\"J~:J" M5X10 SMALL PAN-HEAD SCREW MS X10 9 
7.1''7 VAQ-4G-K SWITCH VAQ-4G - K 1 
711'7 VAQ-4B-K SWITCH VAQ-4B- K 

BRACKET 
STAY 2 

711- STAY 
SHAFT 1 

ht~:J" MSX5 SET SCREW M5X5 2 
CAM 2 
SCREW 2 
SPRING 2 
PIN 2 

v 1\"- LEVER 
BALL BEARI NG 609VV 2 

'\ \\ "JIJ "J'J" ifiJ!I5J"- BEARING HOLDER 2 
ht~:J" M6 X6 SET SCREW M6X6 6 

WATER DUCTOR ROLLER 
vn"- LEVER 
~1'Ht."lv~ M8X1 2 HEXAGON SOCKET BOLT M8X12 4 

SPRING STUD 2 
SPRING WASHER M8 4 
HEXAGON NUT M8 4 
SCREW M5X20 1 
PLATE 

vi\"- <r1t." ,,_ > LEVER(IVORY) 1 
v/\"-<9"-'J'J"v - > LEVER(DARK GRAY) 

SPRING PIN 3X20 3 
CAM 2 

tt5J~:J" M5X 16 SMALL FLUSH HEAD SCREW M5X 16 4 
7'".!/:Jl BUSHING 1 

GEAR 
PIN 2 
BUSHING 2 

f"J' GEAR 
WATER FOUNTA IN ROLLER 

~71 "7v-6 7"o'J'J BLOCK 2 
7v - 6 FRAME 
~1,1-it."llll- M4X10 HEXAGON SOCKET BOLT M4X10 4 

WATER FOUNTAIN 
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9"1'2 ~7-."o-5 -

2ND WATER ROLLER 

-!!"' ~&'~jSET ~ 
IIHAJ:~ PART No. 

45 5330 53 373 
46 5330 53 372 
47 9642053014 
48 5330 53 374-1 
49 5330 53 320-2 
50 5290 29 220-1 
51 5310 53 223-1 
52 5300 58 144 
53 5310 53 220 
54 5290 29 312 
55 9721070008 
56 5330 53 371 
57 5310 53 213 
58 5330 53 421 
59 5330 53 376 
62 5330 53 410-1 
63 5300 82 520- 1 
64 5330 53 251-1 
65 5300 53 256-3 
66 9721030050 
67 5300 53 254-3 
68 5290 53 255 
69 5300 53 253 
70 5300 53 252-1 
73 9716050014 
74 5290 37 434-1 
75 9670051001 
76 5330 53 375 - 1 
77 9710100008 
78 9660100014 
79 9660050014 

~ 9 :-- ;l Yit-5 I 53 3 0 z 5 56 
SECT I ON NUMBERL~~~~~~ 

* "'-? <l)$81,1iJII,l'!, "C it isi!IVC I!! ll:tt ..VQ.>"t', -!! "' ~ &'~"Clt)tVt: < t!ts ~·. 
When order i ng i ~ e•s • ark ed * , i nd ica~e ~h e se~ nu• ber 
because ~ hey a r e ava ilable only as a se~. 

¥81.~4*1 
~~-~ COMPONE NT PARTS 

PART NAME 
No. 

tilt 
Q'ty 

KNOB 2 
BRACKET 1 

t'\"J~~" M5X30 SMALL PAN-HEAD SCREW M5X30 4 
GUIDE 

71rl. FRAME 
BUSHING 
STUD 

7'"1~1 BUSHING 2 
t "J' GEAR 1 

WASHER 
E- 1J;:J?" E-7 E-RING E- 7 
7"5,..,~ BRACKET 

PIN 1 
STOPPER 
HOSE 9X12X280 2 
WATER BOTTLE STAND 
BRACKET 1 
WATER BOTTLE 
PACKING 

E- 1) :J? \\ E- 3 E- RING E- 3 3 
BOTTLE PACKING 
SPRING 
PIN 
CAP 
PLAIN WASHER M5 2 
SPRING 

');- 'J ~ili"J[,~ M5X 10 HEXAGON SOCKET BOLT M5X10 2 
HOSE PLUG 1 
SPRING WASHER M10 

t'H M1 0 HEXAGON NUT M10 
t 'H M5 HEXAGON NUT M5 2 
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J:t - 'o -u -?-?~"? 

2ND FORM ROLLER DRIVE 

150 

-t!~Ya/•o~t 
SECTION NUM BER 



~?i/ a / 

SECTION 
~ ?Y!I / 3 % I 53 30Z 570 
S ECTION NUMBER 

2ND FORM ROLLER DR IVE *-..- ? 086.1'1. 11Jilol'1.~11~\t l.. ~8 ttt..V"->~. -1: 7 ~ :Sit~lt::ltVC < t.!~~'. 
When o rd e r I ng i te•s mark e d * , 1 nd 1 c a l e lhe set numb e r 
becaus e they are availab l e o n ly a s a s e t. 

86 ng~~ PART NAME 
~;-~ COMP ONENT PA RTS ~ •• O'ly 

5330 57 13 0Z ,.. PUSHER 
10,46 

53 30 57 160 7~-bo- ?-'1~"~~"7 ASSY SHAFT ASSY 

1 530 0 33 561- 2 PIN 1 
2 9721040008 E- 1};)7" E-4 E- RING E-4 1 
3 5330 57 151 BRACKET 1 
4 9660040014 t' ~ M4 HEXAGON NUT M4 4 
5 9710040008 n"~'t"t.l"~ M4 SPRING WASHER M4 4 
6 9670041008 HEXAGON SOCKET BOLT M4X10 4 
7 97632 ~~~1~" AS-05N AC115V SOLENOID AS-05N AC115V 1 
8 91710001 SPACER 2 
9 5330 57 140 1};)7 LINK 1 

10 5330 57 130 PUSHER 1 
11 9670061208 ~ '7 ") ~ iii" I~ ~ M 6 X 1 2 HEXAG ON SOCKET BOLT M6X12 2 
12 5330 21 664 STOPPER 
13 9670063508 ~'7,~ili"IVI- M6X3 5 HEXAG ON SOCKET BOLT M6X35 2 
14 52 90 21 161 SPR ING STUD 
15 5300 59 565 - 1 SPRI NG 2 
16 52 90 21 316 }.70 1};)7" SPRING 1 
17 9721070008 E- 1};)7" E-7 E-RI NG E-7 5 
18 5330 57 21 1 1};)7 LINK 
19 533 0 57 17 0 ? - 6 ARM 1 
20 9410402508 SPRING PIN 4X25 2 
21 9642051614 t'\"J ~~" M5X16 SMALL PAN-HEAD SCREW M5X 16 4 
22 9710050008 n"~'t"t.J"~ M5 SPRI NG WASHER M5 6 
23 9721150008 E- '};:, 7" E - 1 5 E-RING E-15 1 
24 5290 29 21 0 7",~1 BUSHING 2 
25 533 0 57 161 SHAFT 1 
26 5330 57 230 1J6 CA M 1 
27 9670064508 ~'7"·i1i" 1111- M6 X 4 5 HEXAG ON SOCKET BOLT M6X45 
28 966006001 4 t'H M6 HE XAGON NUT M6 1 
29 5290 12 314 hlt.J5- LOCK COLLAR 
30 9684060608 hl~~" M6X6 SET SCREW M6X6 
31 9660050014 t'J- M5 HEXAG ON NUT M5 2 
32 5330 57 180 ? - 6 ARM 1 
33 533 0 57 121 COLLAR 2 
34 5330 57 191 t.JJ\"- COVER 
35 96 70052008 ~1' ~iii" H M5X20 HEXAGON SOCKET BOLT M5X20 2 
36 9721100008 E- 1};)?" E-10 E-RING E-10 2 
37 5330 57 22 0 t.J6 CAM 1 
38 5300 57 051 STUD 2 
39 9710080008 /)"~'t"t.l" ~ M8 SPRI NG WASH ER M8 2 
40 9660080014 t ·:;~ M8 HEXAGON NUT M8 2 
41 5340 21 563 STOPPER 1 
42 52 90 33 454 SPRI NG STUD 1 
44 5330 57 210 IJ;)7 LINK 1 
45 9 062 8 SNAP PIN SSP- 4 2 
46 5300 45 243 7" ':J~l BUSHING 
47 52 90 29 313 WA SHE R 
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9"11 =? 7. 9-.., ~:::-... -:_--, ., :~ - :J 3 :J -- ~ -t!~Y3/·~ 
SECTION NUMBER ,-----=--

1ST MASTER INSERTION 
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~~:/ !l~ 

SECTION 
~ ~ :/ 9 :--#-5 I 5330Z 590 
SECTIO N NUMBER~·----------~ 

1ST MASTER INSERTION * 7-? O)~~ltlll~~ti!Si! V~~ t1tJvO)~, -1: ., Ht.jJ~tf:ltV'C < t;<'! ~'. 
l hen o rd e r ins ite•s • arked * ,indicate the set nu•ber 
because they are ava il ab l e only as a set. 

~ -~: ,~ ~'tjS!::T Nil &ll.r.~~/ PART NAME -~ &ll.l'l.~~ PART No 11/llta.Jt COMPONE NT P ARTS Nil O'ty 

5300 59 835Z J'11-" l~:f:"J' AS SY GEAR ASSY 1 
102,103 

5310 59 810-2 Y':JI\ 0 -71-1-"o-?- ASSY UPPER FEED ROLLER ASSY 1 
1-3,5 

53 30 59 300-2 51"11=?.ii.51 - 1:Ji.t-~3J ASSY 1ST MASTER INSERTION ASSY 1 
1-3,5-35 ,41-48, 50 -56,62,63,74,92,101-109,111,112,119 
,120,130,131,137 - 139,144,145,147- 153 

5330 59 530 ??'JfiJI\" - ASSY CLUTCH LEVER ASSY 
44,95,98,99 

5330 59 610Z-1 71J-l. FRAME 
12,42 

5330 59 620Z-2 71J-l. FRA ME 
12,101 

5330 59 640Z - 1 1J l.IJ 1\" - A S S Y CAM LEVER ASSY 
105,107 

5330 59 700-1 71-1-"IJII" - ASSY FEED LEVER ASSY 

5330 59 900-4 51"11=?}.51-f-7"• ASSY 1ST MASTER TABLE ASSY 1 

5330 59 910-2 51"11=?}.51-7- 7"• ASSY 1ST MASTER TABLE ASSY 
CE~3? FOR CE SPEC. 

1 9684050508 ~-~~~" M5X5 SET SCREW M5X 5 5 
2 5310 59 811-1 Y'.!II\ 0 -0-?-~1'71- UPPER ROLLER SHAFT 
3 90606 CE-~:J?" CE-12(SUS) CE-RING CE-12(SUS) 16 
5 5300 59 813-2 8 
6 5310 59 583 2 
7 5330 59 710 J'-l. ARM 
8 5330 59 720 - 1 Y-l. ARM 
9 9680062008 ~-~~~· M6X20 SET SCREW M6X20 2 

10 5330 59 742 LEVER 
11 5290 51 123 -1 }.701J:J?" SPRING 2 
12 5290 31 214 BUSHING 2 
13 9670061201 '.J7'.!11-ili"l~l- M6X12 HEXAGON SOCKET BOLT M6X12 11 
14 9411302500 TAPER PIN 3X25 3 
15 531 0 59 631 STAY 2 
16 5310 59 741 SHAFT 
17 9648061214 i.t7J~~" M6X12 SMALL FLUSH HEAD SCREW M6X12 
18 5310 59 842 a-7- ROLLER 1 
19 5300 59 841-1 BRACKET 2 
20 5310 59 839 t7i.t"t.J"~ JIS B 1256 WASHER 2 
21 9648031214 IJ?J~~" M3X12 SMALL FLUSH HEAD SCREW M3X12 4 
22 5310 59 837-3 =?.il.51-aY-1J"11-" MASTER LOWER GUIDE 1 
23 9642051014 't'\"J~~· M5X10 SMALL PAN-HEAD SCREW M5X10 19 
24 5332 59 838 1J"11-" GUIDE 1 
25 9660040014 t'H M4 HEXAGON NUT M4 7 
26 5300 59 836 7" 57':J 1- BRACKET 3 
27 9648040614 i.t5J~~· M4X6 SMALL FLUSH HEAD SCREW M4X6 
28 5310 59 843-1 SCALE 
29 5330 59 836 BRACKET 1 
30 9721040008 E- 1J:.O?" E-4 E-RING E-4 4 
31 5330 59 861-1 STOP FINGER 
32 9652041014 1-?.ii.J~~" M4X10 SMALL TRUSS SCREW M4X10 4 
33 5310 59 850 SHAFT 
34 5300 59 862 SPRING 
35 9642052508 't'\":::J~~" M5X25 SMALL PAN-HEAD SCREW M5X25 8 
36 9410502008 SPRING PIN 5X20 4 
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-!! ?:.-a :/ 
SECT I ON 

-!! :1 :,.- 3 :1'~-5 .----------. 
s ECT (ON NUMBER I 5330Z 590 

1ST MASTER INSERTION *~-? O)IIS,ff,i:I:Jll.?o ~ti:Sil: t. ~ t t1t A-on:, 't:! "~ ~ -~~lt:lt t-<: < !!~ ~'. 
t hen ordering i t e•s • a rked * ,ind i cate the set nu • ber 
because the y ar e ava il able only a s a set . 

No. -t:! "~ ~ -~~ S E T Nil 
liS.?. · ~ PART Nil 

116.?. ~4*/ 
~~-~ COMPONENT PARTS 

37 5330 59 634 
38 9660080014 1'.:.11- M 8 
39 9710080008 1\"~lf":IJ"~ M8 
40 5330 59 515 
41 5300 86 143 
42 5330 59 610- 1 711 -l. 
43 5290 36 215 
44 9410301608 
45 5300 56 088 
46 5300 86 142 
47 9410201008 
48 5300 86 144 
49 5310 59 941 
50 9716050014 
51 5300 59 831 '\ \\] lj -:J?" ifiJ~51\\-
52 90331 
53 5310 59 820-1 oJ'-71'-~"o-?-
54 5330 59 832-1 '\"J'IJ-:J?";f;J~51"-

55 9648051014 117J~:J" M5X10 
56 5300 59 834 *"7 
57 5310 59 942 
58 5330 59 920-2 711-l. 
59 9642030614 1'\"J~:J" M3X6 
60 5310 59 917-1 7" 7~·:; ~ 
61 5330 59 485-2 :('}.51- 7 -7" I~ 
62 9660030014 1':J~ M3 
63 9710050008 1\" ~if" tJ" ~ M 5 
64 5300 58 513 
65 5330 59 490 o-7-IJ/\"-
66 9642031614 1'\"J~:J" M3X 16 
67 98304003 =?1'?oil.1''f VX -53-1A2 
68 5300 21 424 
69 5310 59 919-2 :IJ"1'~"(51" - ??"IJ-) 

70 5310 59 918-2 :IJ"1'~"(51"-??"IJ-) 

71 5310 59 914-1 ;j;J~51"-

72 5290 54 338 
73 5290 32 217 
74 9721070008 E- IJ-:;? \\ E - 7 
77 9684060608 hl~:J" M6X6 
78 5310 59 915 
79 95140 7"':J:J-:J?" SR-5N-4 
80 5330 59 916-2 
81 5330 59 951-1 ,, "':J?tJ" 1' 1-\\ 
82 5330 61 425-1 
83 98893 J~?51- SRCN2A16-10S 
84 9710030008 1\"~11"1.1"~ M3 
85 98894 J ~?51- SRCN6A16-10P 
86 5300 59 564 
87 97606-1 ~IJJ1'~" AS-03A 115V 
88 5300 59 566 
89 9414161014 
90 91710001 
91 5330 59 570 IJ-:J? 
92 9710060008 
93 9710040008 
94 9670041008 ~~'.Hili" IH M4X 1 0 
95 5330 59 540 vi\"-
97 5330 59 566 7",;')1 
98 5330 59 531 
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PART NAM E 
Nil 
BRACKET 
HEXAGON NUT M8 
SPRING WASHER M8 
STUD 
PIN 
FRAME 
LOCK COLLAR 
SPRING PIN 3X16 
SPRING 
PIN GUIDE 
SPRING PIN 2X10 
KNOB 
STAY 
PLAIN WASHER M5 
BEARING HOLDER 
BALL BEARING 607DDU 
LOWER FEED ROLLER 
BEARING HOLDER 
SMALL FLUSH HEAD SCREW M5X10 
GEA R 
NUT 
FRA ME 
SMALL PAN-HEAD SCREW M3X6 
BRACKET 
MASTER TABLE 
HEXAGON NUT M3 
SPRING WASHER M5 
LOCK COLLAR 
ROLLER LEVER 
SMALL PAN - HEAD SCREW M3X16 
MICRO SWITCH VX-53-1A2 
PLATE 
GUIDE(DARK GRAY) 
GUIDE(DARK GRAY> 
HOLDER 
SPRING 
KNOB 
E-RING E-7 
SET SCREW M6X6 
SWITCH BOX 
BUSHING SR-5N-4 
MASTER TABLE(DARK GRAY) 
BACK GUIDE 
BRACKET 
CONNECTOR SRCN2A16-10S 
SPRING WASHER M3 
CONNECTOR SRCN6A16-10P 
BRACKET 
SOLENOID AS-03A 115V 
PIN 
SPLIT PIN 1.6X10 
SPACER 
LINK 
SPRING WASHER M6 
SPRING WASHER M4 
HEXAGON SOCKET BOLT M4X10 
LEVER 
BUSHING 
SHAFT 

·~ Q' ty 

2 
2 
2 
2 
2 

5 
2 
2 
2 
2 
3 
4 

2 

1 
2 
1 
2 

8 
3 
2 

1 0 
23 

2 

2 

3 
2 
2 
4 

1 

1 
1 
6 

2 

3 
6 
4 
1 
1 



1ST MASTER INSERTION 

-tr ~ :; g Y#~ I 53 3 0 z 59 0 
SECT IO N NUMBER 

lit<'-? o:>8l!il:.li lllc?.~li8i!lL.. ~\! ttt..Vo:>~. -tr"' ~ ft-!J~il::ltVC: < t.:~ ~~. 
When o rd e r i ns ite• s •arked * , I nd ic ate the set nu•ber 
because th ey are a vailab le only as a set. 

8l!.?.~f*/ 
fllili:ft·I!J' C 0 M P 0 N E NT P A R T S 

PART NAME 
Nn 

99 5330 59 550 vi\"- LEVER 
100 5290 51 427 SPRING STUD 
101 5330 59 620-2 711 -l. FRAME 
102 5300 58 1 44 7" '!I:J1. BUSHING 
103 5300 59 835 GEAR 
104 5290 29 312 WASHER 
105 5300 54 322 BUSHING 
106 5300 59 652 SPRING 
107 533 0 59 640- 1 v 1\\\- LEVER 
108 5290 37 433 1\" ~t:l~ SPRING STUD 
109 9660050014 t•H M5 HEXAGON NUT M5 2 
110 5330 59 930-1 711 -la FRAME 
111 5300 59 651 PIN 
112 5332 59 660 IJ'J7 LINK 
113 9670061208 ')~'Hili"l~l- M6X12 HEXAGON SOCKET BOLT M6X12 2 
119 5290 51 429 WASHER 5 
120 90318 BALL BEARING 608ZZ 
121 964 2050814 t'\"J~:J" M5X8 SMA LL PAN-HEAD SCREW M5X8 2 
1 22 964 205051 4 t'\"J ~ :J" M5X 5 SMALL PAN-HEAD SCREW M5X5 2 
123 533 0 59 943 STOPP ER 
124 90651 GS - 1J:J7" GS-6 GS-RING GS-6 
125 5330 59 962-1 KNOB 
126 5330 74 088 INDICATOR 
127 5330 59 961-1 SHAFT 
1 28 5290 38 235 SPRING 
130 5300 59 213 t:l5- COLLAR 4 
131 5330 59 843 t:l"-1-" GUARD 2 
132 90628 SNAP PIN SSP-4 2 
133 5330 59 952 SCR EW 
134 5330 59 953 SPACER 
135 5300 58 641 NYLON WASHER 
136 9664050014 f3?t'!ll- M5 WING NUT M5 
137 53 00 29 317 'J'!I:J1>- WASH ER 2 
138 5330 59 635 ~9'.!11-" STUD 1 
139 9660060014 t '!ll- M6 HEXAG ON NUT M6 1 
140 5290 21 161 SPRING STUD 
141 5290 21 521 SPRING 
142 533 0 54 518 SPRING 
143 9642040514 SMALL PAN-HEAD SCREW M4X5 2 
144 9716030014 t ? f1"t.l"~ M3 PLAIN WASHER M3 4 
1 45 9710030014 1\" ~ 11" t:l" ~ M 3 SPRING WASHER M3 4 
146 5290 89 228 PLUG 2 
147 5332 59 864 STAY 
148 5330 59 955-1 t:ll\ \\- CO VER 
149 5332 59 823 BRA CKET 2 
150 533 2 59 825 SHAFT 
151 5332 59 826 0-7- ROLLER 4 
152 91901001 CE- 1l:J7" CE-6 CE-RING CE-6 8 
153 9648030614 SMA LL FLUSH HEAD SCREW M3X6 4 
154 9642030814 t'\"J~:J" M3X8 SMALL PAN-HEAD SCREW M3X8 6 
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2ND MASTER INSERTION 
SECTION 

156 

~7~3:.--•-~t 
SECTION NUMBER 5330Z 595 



-1!?:/ll / 

SECTION 

-~r ? !/ 3 /~-5 1 53 3 o z 59 5 
SECT I ON NUMBER'-· - -------'' 

2ND MASTER INSERTION * .,.-~ o.>~.~H1Jil~1::1Usit L."t: a t ttJ~,o.>"t:, ~ ~ ~ a--ti"t:it)tVt: < f!~ ~'. 
When ordering ite• s •ark e d * ,indica te t he s et nu• be r 
beca us e t h e y are a va i lable onl y as a se t. 

No. -t!~ ~'*qjS ET NQ 
IIB.I'l. *" -ll P ART Nil 

$~g~~ . PART N AM E 
!fJ&~q COMPO NENT P ARTS Na 

5300 59 835Z 

5310 59 810-2 7'1\ 0 - 71-~ "o-5- ASSY UPPER FEED ROLLER ASSY 
9,55,57,58 

5330 59 200-2 9"12~~9-1~,-~3~ ASSY 2ND MA STER INSERTION ASSY 1 

,99,119,120,131-137,140-142,145 - 151 
5330 59 380 7"?~1~ ASSY BRACKET ASSY 

5330 59 390 7"5~1~ ASSY BRACKET ASSY 
88,142 

5330 59 410Z-2 7v-~ FRAME 

5330 59 420Z-1 7v- ~ FRAME 

5330 59 430 9"121~,-~3~?51f ASSY 2ND INSERTION CLUTCH ASSY 
14-16,27 

5330 59 450-5 '"12~~9- f-7"~ ASSY 2ND MAST ER TABLE ASSY 

5330 59 480-3 '"12~~9-f-7"~ ASSY 2ND MASTER TABLE ASSY 
CE~3? FOR CE SPEC. 

,113-115,121-124,126-130,138,139,142-144,152 
5330 59 510 7v -~ ASSY FRA ME ASSY 1 

5330 59 520 7v-~ ASSY FRAME ASSY 

5330 59 640Z-1 1J~I.JI\"-ASSY CAM LEVER ASSY 
19,21 

5330 59 700-1 71-~"vn" - ASSY FEED LEVER ASSY 
51 , 54 ,59-61 

1 9670061201 ')~1 ht." '" ~ M6 X12 HEXAGON SOCKET BOLT M6X12 10 
2 5310 59 631 ~T- STAY 2 
3 5300 59 834 :t="r GEAR 1 
4 9648051014 '5J~~- M5X10 SMALL FLUSH HEAD SCREW M5X10 2 
5 5330 59 832- 1 '\"Y'J~?"ifilll9"- BEARING HOLDER 1 
6 90331 iii" -Ill'\" Y 'I~?" 607DD BALL BEARING 607DDU 2 
7 5310 59 820-1 or-71-~"o-5- LOWER FEED ROLLER 1 
8 5290 36 215 ~.)(1J5- LOCK COLLAR 1 
9 9684050508 ~.)(~~- M5X5 SET SCREW M5X5 5 

10 5300 59 831 '\"., 1) ~?" ililll9"- BEARING HOLDER 1 
11 9642051014 t'\"J~~· M5X10 SMALL PAN-HEAD SCREW M5X10 21 
1 2 9710050008 1\\\ ~'" 1J" ~ M5 SPRING WASHER MS 29 
13 5330 59 566 7"'.:1~1 BUSHING 1 
14 5330 59 531 ~1>7~ SHAFT 1 
1 5 941030 1608 ~70 1)-:J?"to~ 3X16 SPRING PIN 3X16 3 
16 5330 59 540 vn"- LEVER 1 
17 9721070008 E-IJ-:J?" E-7 E- RING E-7 4 
18 9660050014 t1~ M5 HEXAG ON NUT M5 2 
19 5330 59 640-1 I.J 1\"- LEVER 1 
20 5300 59 651 to-:; PIN 1 
21 5300 54 322 7"1~1. BUSHING 1 
22 9648061214 '?J~~· M6X12 SMALL FLUSH HEAD SCREW M6X12 1 
23 5300 59 862 ~701)~?\\ SPRING 1 
24 5310 59 850 ~1>7~ SHAFT 1 
25 971605 0014 t 5,"1J"~ M5 PLAIN WASHER MS 4 
26 9721040008 E -IJ~?" E- 4 E-RING E-4 4 
27 5330 59 440 vn"- LEVER 1 

157 



1!?:/y / 
SECTION 

1!?:/,.:--ff-5 I 
SECTION NUMBER 5330 Z 595 

2ND MASTER INSERTION * ""'- ? C!>$~1iJII~'t:li~il l- -e~ *it.A..Q.>-e, t., ~ •4t-e~)t VC <to:<'!~'. 
Whe n o r dering ite•s •arked * ,indicate the s et nuabe r 
bec aus e th ey arc ava il ab l e only as a set. 

t., ~~~~SET Na 
6~,\'1, t} PART Na 

28 5330 59 571 
29 5300 59 563-1 
30 91710001 
31 97606-1 
32 9414161014 
33 5300 59 564 
34 9660040014 
35 9710040008 
36 9670041008 
37 9410502008 
38 9642050814 
39 5330 59 456 
40 9670061208 
41 5332 59 660 
42 5290 29 312 
43 5300 59 835 
44 9680062008 
45 5300 58 144 
46 5290 37 433 
47 5300 59 652 
48 5330 59 410 - 2 
49 5310 59 583 
50 5290 51 123-1 
51 5330 59 720-1 
52 9652041014 
53 5300 59 861-1 
54 5310 59 741 
55 90606 
57 5300 59 813 - 2 
58 5310 59 811-1 
59 5330 59 710 
60 5330 59 742 
61 9411302500 
62 5290 31 214 
63 5330 59 420-1 
64 9660080014 
65 9710080008 
66 5310 59 515 
6 7 530 0 86 143 
68 5300 56 088 
69 5300 86 142 
70 9410201008 
71 5300 86 144 
72 5310 59 942 
73 9642040814 
74 5330 59 460-3 
75 5330 59 453 
76 5330 59 481 
77 5330 59 470- 2 
78 5300 59 836 
79 5310 59 837-3 
80 5310 59 839 
81 9648031214 
82 5332 59 838 
83 5300 59 841-1 
84 5310 59 842 
85 9642030614 
86 5330 59 483-1 
87 53 10 59 914-1 

!It! ... ~~/ 
~}ilif~ COMP ONENT PAR T S 
I) :J? 

~~){~" AS- 03A 115V 

t•H M4 
1\" ~if" t.J " ~ M 4 
~1'.!1ht."Jii ~ M4 X10 

t'\"J~;J" M5X8 
7"71'.!1~ 
~1'Hili" JH M6X 12 
1) :J? 
'J'.!I:J1' -
*"r 
~;l~;J" M6X 20 
7 '".!I:J]. 

7v - L. 

i'-l. 
~571J~:'J" M4X 10 

CE- ~ :J?" CE-12(S US) 

vi\"-

7 '".!1 :J]. 
7~ - l. 

t 'H M8 
1\" ~ if" t.J " ~ M 8 
719'.!1 ~· 

t'\"J~:J" M4 X8 
7v-L. 

~719-or - 1:1"1~" 

if?J~:J" M3 X12 

7"51'-H 

t'\"J~:'J" M3X6 
1:1"1~" 

ili JIISI"-
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P ART NAME 
Nn 

LI NK 
PIN 
SPACER 
SOLENOID AS - 03A 115V 
SPLIT PIN 1 . 6X10 
BRACKET 
HEXAGON NUT M4 
SPRING WASHER M4 
HEXAGO N SOCKET BOLT M4X10 
SPRI NG PIN 5X20 
SMA LL PAN-HEAD SCREW M5X8 
BRACKET 
HEXAGON SOCKET BOLT M6X12 
LINK 
WASHER 
GEAR 
SET SCRE W M6X20 
BUSHING 
SPRING STUD 
SPRI NG 
FRAME 
PIN 
SPRING 
ARM 
SMALL TRUSS SCRE W M4X10 
STOP FINGER 
SHAFT 
CE-RING CE - 12(S US) 
UPPER ROLLER 
UPPER ROLLER SHAFT 
ARM 
LEVER 
TAPER PI N 3X25 
BUSHING 
FRAME 
HEXAGON NUT M8 
SPRI NG WASHER M8 
STUD 
PIN 
SPRING 
PIN GUIDE 
SPRING PIN 2X1 0 
KNOB 
NUT 
SMALL PA N- HEAD SCREW M4X8 
FRAME 
ROLLER 
STAY 
FRA ME 
BRACKET 
MASTER LOWER GUIDE 
WASHER 
SMA LL FLUSH HEAD SCREW M3X1 2 
GUIDE 
BRACKET 
ROLLER 
SMALL PAN-HEAD SCREW M3X6 
GUIDE 
HOLDER 

G!llt 
Q'ty 

2 
1 
3 
1 

1 0 
1 6 

4 
4 
4 
2 
2 

2 

1 

2 
2 

4 

16 
8 

1 
3 
2 

2 
2 
2 
2 
2 
2 
2 
2 
2 

10 

4 

2 
4 

2 
2 

10 

3 



2ND MASTER INSERTION 

-!! 7 :/ 9 ;/ *-15- .-------=-------------, I 5330Z 595 
SECTION NUMBERL~~~~~~ 

* <-IJ (l)$8l,ltJII.l'I,~IU!~l.. ~i!! :I' itA-On:, -1!, ~#~~!f)tVt: < f~tH' . 
When ordering i~ems • arked * , i nd ic ate the s et nu11 ber 
because they are avai l able o nl y as a se t. 

••· -1!, ~;a'r~jSET No lltlfo~i;f-1;/ PART NAME ft!llf( 
'"' $.1'1,#~ PART NQ ~Jil(:;a'r-11} COMPONENT PARTS Nil Q'tr 

88 5330 59 452-1 7"57'H BRACKET 1 
89 9642041014 t~"J~~" M4X10 SMALL PAN-HEAD SCREW M4X10 4 
9 0 52 9 0 54 3 3 8 A 7 ° 1J :J 9" S P R I N G 2 
91 5290 32 217 •n=. KNOB 2 
92 5330 59 451-1 7"57'.!11' BRACKET 1 
93 5330 59 454 t.J"1'~" GUIDE 1 
9 4 5 3 3 0 5 9 4 5 5 - 1 it. 7 - I~ S C A L E 1 
95 5310 59 941 A:r- STAY 2 
96 5330 59 457 t.J"1'~" GUIDE 1 
97 5330 59 458 t.J"1'~" GUIDE 1 
98 5310 59 917-1 7"77'!1~ BRACKET 3 
99 9660030014 t'!l~ M3 HEXAGO N NUT M3 8 

100 5330 59 485-2 ~A9-:r-7"~ MASTER TABLE 2 
101 5330 59 916-2 ~A9 - :r - 7"~(9" -99"~ - ) MASTER TABLE(DARK GRAY) 1 
102 9642031614 t~"J~~" M3X16 SMALL PAN-HEAD SCREW M3X16 2 
103 5330 59 482-1 A1''!1f*"'!I?A SWITCH BOX 1 
104 95140 7"'!1~:1?" SR-5N-4 BUSHING SR-5N-4 1 
105 5330 59 484-1 t.J"1'~" GUIDE 1 
106 5330 61 425-1 7"57'H BRACKET 1 
107 98893 J~99- SRCN2A16-10S CONNECTOR SRCN2A16-10S 1 
108 9710030008 1\"~lf"t.J"~ M3 SPRING WASHER M3 10 
109 98894 J~99- SRCN6A16 - 10P CONNECTOR SRCN6A16-10P 1 
110 9684060608 ~~~~" M6X6 SET SCREW M6X6 1 
1 1 3 53 3 0 59 9 51 -1 1\" •n t.J" 1 ~" BACK G U I DE 1 
114 98304003 ~19DA1'!1f VX-53 - 1 A2 MICRO SWITCH VX-53-1A2 1 
115 5300 21 424 7°~-~ PLATE 1 
117 5300 51 841 l\"~t.J7 SPR I NG STUD 2 
11 8 52 9 0 3 5 1 31 -1 it. 7 ° 1J :J 9" SPRING 1 
119 5290 51 429 'J'!/~1>- WASHER 6 

_1~2~0~~9~0~3~1~8~~~~-~*-"~-~~~~~~"~r~'J~:J~9-"~6~0~8~Z~Z _ _ ~B~A~L~L~B=EARING 608ZZ 1 
12 1 5330 59 952 ~~" SCREW 1 
122 5330 59 953 A~ 0 -'t- SPACER 1 
123 5300 58 641 t1'o:J'J'!I~1>- NYLON WASHER 1 
124 96640:5~0~0~1~4=--~f=3~?~t~'!I~~~M~5 ____ _ ~W~I~N~G~N~U~T~M~5~---------------71 
126 5330 74 088 1:1~"~-9- INDICATOR 1 
1 2 7 9 0 6 51 G S- 1J :J 9" G S-6 G S-RI N G G S- 6 1 
128 5330 59 962-1 '!1~=. KNOB 1 
129 5330 59 961-1 ~1>7~ SHAFT 1 
1 3 0 52 9 0 3 8 2 3 5 A 7 ° 1J :J 9" SPRING 1 
131 5300 29 317 'J'!/~1>- WASHER 2 
132 5300 59 213 t.J?- COLLAR 4 
133 5330 59 843 t.J"-~" GUARD 2 
134 9642052514 t~"J~~" M5X25 SMALL PAN-HEAD SCREW M5X25 4 
135 5330 59 635 il.9'H" STUD 1 
136 9710060008 1\"~lf"t.J"~ M6 SPRING WASHER M6 1 
137 9660060014 t'!l~ M6 HEXAGON NUT M6 1 
1 3 8 53 3 0 59 4 6 2 A 7 ° 1J :J 9" S P R l N G 1 
139 9642040514 t~"J~~" M4X5 SMALL PAN-HEAD SCREW M4X5 2 
140 9716030014 t?'t"t.J"~ M3 PLAIN WASHER M3 4 
141 9710030014 1\"~lf"t.J"~ M3 SPRING WASHER M3 4 
142 90336004 7"'!1~2 MB0404DU BUSHING MB0404DU 3 
143 90336005 7"'!1~1 MB0404-9FDU DU BUSHING MB0404-9FDU 1 
144 5290 89 228 7°79" PLUG 2 
145 5332 59 864 AT- STAY 1 
1 4 6 53 3 0 59 4 9 5-1 t.J 1\" - C 0 V E R 1 
147 5332 59 823 7"77'H BRACKET 2 
148 5332 59 825 ~1>7~ SHAFT 1 
149 5332 59 826 o-7- ROLLER 4 
1 50 91 9 0 1 0 0 1 C E- 1J :J 9" C E- 6 CE-RING C E-6 8 
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2ND MASTER INSER TION 

-1! 7 !/ 3 / .(&:~ .----------, I 5330Z 595 
S E C T I 0 N N U M B E R L---=.-=--:c...::...c=--.:.....:......;_--' 

* v-? Q>$~1tlll81. 1:'1t2i!ll., <:~ titA-11.>1:', -t:, ~ ~-IJ"t't!O:ll:VC < t!~ ~'. 
When ordering ite•s •ark cd * ,indicate the set nu•bcr 
because they are available only as a set. 

No. iltlc?n~l*j 
M~·~ COMPONENT PARTS 

PART NAME 
No 

1 51 9648030614 tf5J~:J" M3X6 SMALL FLUSH HEAD SCREW M3X6 4 
152 9642030814 t'\"J~:J" M3X8 SMALL PAN-HEAD SCREW M3X8 4 
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~1*"3t"~?~<100/115V) 

CONTROL BOX (100/115V) 

~~ 
~~ 

6 

10 

19 

SECTION 

/ 

~/ lcp 3 

/~ 

162 

-t:?:?:/3/if:~ 

SECTION NUMBER 
5330Z 611 

I 
I 
I 
I 
I 
I 
I 
I 

I I 
L ___ --- -------------- _______ j 



-t!?:,tg/ 
SECTION 

-t!9Yg/·~ I 
SECT I ON NUMBER 

5330 Z 611 

CONTRO L BOX <100/115V) * 7-?<1>$.?.11Jil.:l."e11 ili!(l.-"e! "l:ttil-<T.>"e, -t:"' ~ •-tt~i:U::VC<t!~~'. 
lhen orderins ite• s •arked * ,indocate the set nu•be r 
because they ar e available only as a set. 

8l!G8~j PART NAME 
11/lll·~ C 0 M P 0 N E NT P A R T S NQ 

5330 61 631-5 ~1t"3*"'?~(100V) CONTROL BOX <100V) 
2,3 ,5-23,30-34 

5330 61 632-5 t1t"3*"'?~(115V) CONTROL BOX (115V) 

5330 61 640-7 P-ROM't CPUa" - ~" CPU BOARD WITH UV-EPROM 

2 5330 61 801-5 P- ROM UV-EPROM 
3 5330 61 646 BATTERY 
5 97722 t~-~· 6.4X30 10A FUSE 6.4X30 10A 
6 5330 61 119 CONTROL BOX COVER 
7 97125 IJ v- L y-2 N D c 2 4 v RELAY LY-2N DC24V 2 
8 971 90 'Jv - DSP1-DC24V RELAY DSP1-DC24V 1 3 
9 5330 61 642 CONNECTOR BOARD 1 

10 5330 61 114 't1l19 PLATE 
11 98851 ~-~-~-1~" 50-1050 GUIDE 50- 1050 
12 5330 61 641-2 CPU BOARD 
13 96570 SWITCH BUTTON 
14 96564 SWITCH BODY 
15 5330 61 645 SWITCH CIRCUIT BOARD 1 
16 97428 ~o COVER AT415-2W (WHITE) 
17 5330 61 112 SWITCH PANEL 
18 97423 ~1'H M-2012SW1 S1 SWITCH M-2012SW1S1 1 
19 5330 61 120 CONTROL BOX 
20 98737 J~?9- 1-480703-0 4P CONNECTOR 1-480703- 0 4P 
21 98784 J~?9- 1-480705-0 6P CONNECTOR 1- 480705-0 6P 
22 5330 61 643-1 j'. ;:..7" ;)fl\ \\ J POWER CIRCUIT BOARD 1 
23 5330 61 644-3 AMPLIFER CIRCUIT BOARD 1 
24 5330 61 441-1 BRACKE T 
25 97864 COUNTER 
26 5330 61 438 - 2 SWITCH BOX 
27 5330 61 436 SWITCH BOX 
28 97715 7"11- ~- NRAS 2000 BREAKER (SINGLE PHASE) 
30 98984 SEPARATOR BNL5 2 
31 98948 9 ;:..~ 9"1 BA311TU TERMINAL BA311TU 2 
32 99307001 f1 - ~"t? - XEB1202 SURGE KILLER XEB1202 2 
33 98102011 ~?"~ '!1 ~ 1J IJ - S-N11 RELAY S-N11 AC120V 

1 oov 1 oov 
34 98102012 IJ v- s - N 2 0 A c 1 2 0 v RELAY S-N20 AC120V 

100V 100V 
45 9642051014 t'\"J~~· M5X 10 SMALL PAN - HEAD SCREW M5X10 6 
46 9 71 0050008 1\" ~ f1" ~" ~ M 5 SPRING WASHER MS 6 
47 9716050014 t?f1"~"~ M5 PLAIN WASHER M5 2 
53 97201 SWITCH LC1-D09106F7 

115V 115V 
54 98103016 THERMAL RELAY LR2 -D13126 

115V 11 5V 
55 98102007 SWITCH LC1-D12106F7 

115V 11 5V 
56 98103013 THERMAL RELAY LR2-D13166 

115V 11 5V 
57 5663 74 131 LABEL(JAPANESE) 
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-----~~;c23ov~H~~~~--- ~~~3~ 
30V/HW/CE) SECTION 

"3ili"';1?7. ( 2 t!·H ' > 

(230V/HW/ CE CONTRO L BOX 

164 

~~~3~-~ 
SECTION NUMBER 5330Z 613 I 

--------: ,-- I 

1 I ~~. 1 I 
I I 
I I 
I I 

I~~ I I 
I I 
I I 
I I 
I 5 I 

: ::-r--3--l 
I " : 
I I' ' 
I I' o 
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~·1'*"3ili"'J7~ <230V/HW/CE> -1!?:-' g/ 
SECT IO N 

-1! 7 :-- 3 ::.-11t-l5· I 53 3 o z 6 1 3 
SEC T I ON NUM BER 

CONTROL BOX <230V/HW/ CE) *v-?G~~~-~~~~~~~~tV~G~. ~,••~~~x~~<~~~­
When order l ns ite•s •ark ed *, Indicate the set nu•ber 
because they are available only as a set. 

~~ ~#~ PAR T NAME 
~;-~ COMP ONENT PAR TS ~ 

5330 61 633-3 ~1't"3*"'J7~<230V> CONTROL BOX (230V) 1 

5330 61 635-3 ~1't"3ili'";.I7~(H:J~"ili1'-J~) CONTROL BOX (HANDWHEEL) 

5330 61 636-4 ~1't"3ili"'J7~ CONTROL BOX 
CE~3? FOR CE SPEC. 

5330 61 640-7 P-ROM'* CPUili"-~" CPU BOARD WITH UV-EPROM 

2 5330 61 801-5 P-ROM UV-EPROM 
3 5330 61 646 n"''•J - BATTERY 
5 97722 t~-~" 6.4X30 10A FUSE 6 . 4X30 10A 
6 5330 61 119 CONTROL BOX COVER 
7 97125 IJIJ- LY-2N DC24V RELAY LY - 2N DC24V 2 
8 97190 IJIJ - DSP1 - DC24V RELAY DSP1 - DC24V 14 

J\:J~";t.{ - 1~ HANDWEEEL 
8 97190 IJIJ- DSP1-DC24V RELAY DSP1-DC24V 13 

230V 230V 
9 5330 61 642 J~7SI-t."-l-" CONNECTOR BOARD 
9 5330 61 647 CONNECTOR BOARD 

CE~3? FOR CE SPEC. 
10 5330 61 114 t1J1'SI PLATE 
11 98851 1J-t-"1J"1'1-" 50 - 1050 GUIDE 50- 1050 1 
12 5330 61 641-2 CPUifi"-1-" CPU BOARD 1 
13 96570 SWITCH BUTTON 1 
14 96564 SWITCH BODY 
15 5330 61 645 SWITCH CIRCUIT BOARD 
16 97428 7- 1' 'H 1J 1\" - AT 41 5-2 W ~0 COVER AT415 - 2W <WHITE) 1 
17 5330 61 112 SWITCH PANEL 
18 97423 ~1''J'f M-2012SW 1S1 SWITCH M-2012SW1S1 
19 5330 61 120 CONTROL BOX 
20 98737 J~79- 1-480703-0 4P CONNECTOR 1- 480703-0 4P 
21 98784 J~79- 1-480705-0 6P CONNECTOR 1-480705-0 6P 
22 5330 61 643-1 POWER CIRCUIT BOARD 
23 533 0 61 644-3 AMPLIFER CIRCUIT BOARD 
24 5330 61 441-1 BRAC KET 
25 97864 COUNTER 
26 533 0 61 437-2 SWITCH BOX PANEL 
27 5330 61 435 SWITCH BOX 
28 97729-1 ~1''J'f P1-25/E/SVB SWITCH P1-25/E/SVB 
30 98984 SEPARATOR BNL5 2 
31 98948 SI:J~9"1' BA311 TU TERMINAL BA311TU 2 
32 99307001 SURGE KILLER XEB1202 2 
33 98102011 =? 7 " ~ ';.1 t- •J 1.1 - S - N 1 1 RELAY S-N11 AC 120V 

CE~3? FOR CE SPEC. 
33 98102011 RELAY S-N1 1 AC120V 2 

CE~3?1'1l"1' FOR NON CE SPEC . 
34 5330 61 11 5 BRACKET 
34 533 0 61 129 BRACKET 

cE:;.,3? FOR CE SPEC . 
35 97703 7°0779- 374-204-101 CIRCUIT PROTECTOR 374-204-101 

CE~3? FOR CE SPEC. 
35 97703 7°0779- 374-204-101 CIRCUIT PROTECTOR 374-204- 101 2 

ce:;.,3?1'1l"1' FOR NON CE SPEC . 
45 9642051014 t'\"J~:;.," M5X10 SMALL PAN-HEAD SCREW M5X10 6 
46 9710050008 1\"~+J"h"~ M5 SPRING WASHER MS 6 
47 9716050014 t5tt"1l"~ MS PLAIN WASHER MS 2 
52 5330 61 598 BRACKET 

cE:;.,3? FOR CE SPEC. 
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t?1't"3iti"'!I7A <230V/HW/CE) -t!:7~a:.­

SECTION 
-t!:7~a:.-ilt-l5' I 5330Z 613 
SECTIO~ NUMBER~.~~~~~~~ 

CONTR OL BOX (230V/HW/ CE) 1'C 7-IJ OJ$~1iJII.ci&"t:IH!i!ll, -e ~ :litA,OJ"e, ~"I ~ • .fJ"t:t!:Jl:V'C < f:t!i~'. 
When orderi ng items mar ked * , indicate th e set nuab e r 
becau se th e y are available on l y as a set . 

No. ~"~~~~~SET Net 
$£ ~~ PART Net =ci&~f*/ At~.j} COMPONENT 

PART NAME tUic 
PARTS No O'ty 

53 5330 61 599 7"51'!11- BRACKET 
CE:J3_, FOR CE SPEC. 

55 98896 Ti'7.1-:;J97" 42214-2 FASTE N TUB 42214-2 22 
CE:J3_, FOR CE SPEC. 

56 52 90 61 633 J'-At!J 300MM GROU ND WIR E 300MM 22 
CE:J3_, FOR CE SPEC. 

57 53 30 61 615 9:;J:J9"1' TER MINA L 
CE:J3_, FOR CE SPEC . 

60 97124 IJIJ- MY- 4N DC24V RELAY MY-4N DC24V 
CE:J3_, FOR CE SPEC . 

61 97271 IJV - ') , '!II- PYF14A RELAY SOCK ET PYF14A 
CE:,.3_, FOR CE SPEC . 

62 97207 IJ!J - BMP6-5-0-5-0-4 RELAY BMP6 - 5- 0-S-0-4 
CE:J3_, FOR CE SPEC. 

63 5341 74 081 )11' :;J A 1' '!If:,.- Ill < ill 'J 1' 1- > MAIN SWITCH SEAL<WHITE) 
CE:J3_, FOR CE SPEC. 
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CONTROL BOX (THREE PHASE 200V> 
SECTION 

168 

1!~::.- .. :..-•.Jt 
SECTION NUMBER 5330Z 614 

/ 
( 

' / 

/ " 
,J----- ---- - ------- - - -1 

' I 

I 
I 
I 
I 
I 

L---- - --- - ------------- -J 



CONTROL BOX (THREE PHASE 200V> *"'- ? O)&il~ltJII~~ IU!ilt. ~ ll! * -tt A-0)~, -!! "~ ~ #-it~~)( Vt: < f{.tH •. 
When orderi ng i te•s •ark ed *, i nd ica te t he s et nu •be r 
bec au se the y arc avai l abl e on l y as a set . 

5330 61 634-5 

5330 61 640-7 

2 5330 61 801-5 
3 5330 61 646 
5 97722 
6 5330 61 119 
7 97125 
8 97190 
9 5330 61 642 

10 5330 61 114 
11 9885 1 
12 5330 61 641-2 
13 96570 
14 96564 
15 5330 61 645 
16 9 7428 
17 5330 61 112 
18 97423 
19 5330 61 120 
20 98737 
21 98 784 
2 2 5330 61 643-1 
23 5330 61 644-3 
24 5330 61 441-1 
25 97864 
26 5330 61 437-2 
27 5330 61 435 
28 97729-1 
30 98984 
31 98948 
32 99771 
33 98102011 
45 9642051014 
46 9710050008 
47 9716050014 
48 5663 74 131 
49 98103019 
50 98103023 

~~~~~ PART NAME 
~--~ COMPO NENT PA RT S ~ 

P-ROM':J* CPUm"-~" CPU BOARD WITH UV-EPROM 

P-ROM UV-EPROM 
BATTERY 

tJ.-71" 6.4X30 10A FUSE 6.4X30 10A 
CONTRO L BOX COVER 

IJ 1.1 - L y - 2 N D c 2 4 v RELAY LY-2N DC24V 
'J 1.1 - D S P 1 - D C 2 4 V RELAY DSP1-DC24V 
J~?9-m· -~· CONNECTOR BOARD 

PLATE 
GUIDE 50-1050 
CPU BOARD 
SWITCH BUTTON 
SWITCH BODY 
SWITCH CIRCUIT BOARD 

~0 COVER AT415-2W (WHITE) 

711':J'f M-2012SW1S1 
~1*"3*"':)?71 
J~?9- 1-480703-0 4P 
J~?9- 1-480705-0 6P 

711':J'f P1-25/E/SVB 

9::J~9"1 BA3 11 TU 

~?"~'H'JIJ- S-N 11 
t'\"J~~· M5X10 
1\"~lt"t.l"~ MS 

7 '\ " I~ < - m::; J " > 
lt-~~~IJ-TH-N 1 2 ?SOW 

169 

SWITCH PANEL 
SWITCH M-2012SW1S1 
CON TROL BOX 
CONNECTOR 1-480703-0 4P 
CONNECTOR 1-480705-0 6P 
POWER CIRCUIT BOARD 
AMP LIFER CIRCUIT BOARD 
BRACKET 
COUNTER 
SWITCH BOX PANEL 
SWITCH BOX 
SWITCH P1 -25/E/SVB 
SEPARATOR BNLS 
TERMINAL BA311TU 
SURGE KIL LER 
RELAY S-N11 AC120V 
SMALL PAN-HEAD SCREW M5X10 
SPRING WASHER M5 
PLAIN WASHER MS 
LABEL ( J APANESE) 
THERMAL RELAY TH-N12 750W 
THERMAL RELAY TH-N12 

t!llt 
O'ty 

1 
2 

13 

2 
2 
2 
2 
6 
6 
2 



OPERATION BOX SECTION 

170 

1!~~3/.-i} 

SECTION NUMBER 

33 

5330Z 620 



OPERATION BOX 

5320 61 610-2 

5330 61 651-2 

1 9642031614 
2 5330 61 225-1 
2 5336 61 225 
2 5336 6 1 275 
3 9670062008 
4 5330 61 226-1 
4 5336 61 226 
4 5336 61 276 
5 5330 61 210-2 
5 5336 61 210-1 
5 5336 61 260 
6 9710060008 
7 9670061608 
8 5330 61 221 - 1 
8 5336 61 221 
8 5336 61 271 
9 9642040814 

16 5330 61 241-2 
17 5330 6 1 230-2 
21 5330 6 1 223-1 
21 5336 6 1 223 
21 5336 61 273 
22 5330 61 224-1 
22 5336 61 224 
22 5336 61 274 
28 9710050008 
29 9642052014 
33 5330 61 244-1 
37 5320 61 611-1 
38 5330 61 661 
41 5330 61 242-2 
42 97419 
43 5295 61 124 
43 5316 61 124 
44 97420 
45 5310 61 132 
45 5316 61 132 
46 9642051014 
47 531 0 61 131 
48 95171 
49 532 0 61 801-1 

-t!?~s/ 

SECT I ON 

-t!?~ll/*£} I 5330Z 620 
S ECTION NU M BER 

* ""-'7o.>¥.gliJ!l.g~li2i!lVt'f . 1tA.o.>~. ~" ~a"-llt~it~ Vt:<t.:~~' . 
When ordering i t e•s •ark ed * ,Indicate the s et nu•be r 
because they are a va il a ble only as a se t . 

¥a~~~ PAR T NAME -~ 
.. ~a"l} COMP ONENT PARTS Nil Q'ty 

~?~9-tl\"~ UV-EPROM't COUNTER BOARD (WITH UV-EPROM) 
37,49 
~''*"'?~ OPERATION BOX 

t~·J~~· M3X16 SMALL PAN-HEAD SCREW M3X16 8 
bl\"- COVER 
bl\"-(71~·~-) COVER (IVORY) 
~I\"-(?~-L7"7'?) COVER (WARM BLACK) 
~~,~··~~ M6X20 HEXAGON SOCKET BOLT M6X20 2 
7"5~'~ BRACKET 1 
7"7~'~( 71~· ~-) BRACKET (IVORY) 1 
7"7~'~C?t-L7"5'?) BRACKET (WARM BLACK) 1 
~9~~· STUND 1 
~9~~"(71~·~-) STAND (IVORY) 
~9~~·(?~-L7"5'?) STAND (WARM BLACK) 
n•~,·~·~ M6 SPRING WASHER M6 2 
~~,~··~~ M6X16 HEXAGON SOCKET BOLT M6X16 2 
~9~~·~1\"- STUND COVER 
~9~~·~n"-C71*"~-) STAND COVER (IVORY) 
~9~~"bi\"-<?~-L7"5':J?) STAND COVER ( WARM BLACK) 
t~·J ~~· M4X8 SMALL PAN-HEAD SCREW M4X8 4 

7"5~'~ BR ACKET 
7"7~,~( 71*"~-) BRACKET (IVORY) 
7"5~'~(?~-L7"7'?) BRACKET (WARM BLACK) 1 
bl\" - COVER 
~1\"-(71*"~-) COVER (IVORY) 
~1\"- <?~-L7"7':J?) COVER (WARM BLACK) 
1\" ~'" ~ • ~ M 5 S P R I N G WASHER M 5 8 
t~·J~~· M5X20 SMALL PAN-H EA D SCREW M5X20 4 
1\"- BAR 2 

COU NTER BOARD 1 
PANEL CIRCUI T BOARD 1 
REAR PANEL 

~1'f~l\" - AT406( 7"~- ) SWITCH COVER AT406(BLUE) 
b"-~"(7"5,?) GUARD(BLACK) 

GUARD <BROWN) 
7d,fb1\"- AT406(1J:O-) SWITCH COVER AT406CYELLOW) 

PLATE (BLACK) 
PLATE (BROWN) 1 

t~·J ~~· M5X 10 SMALL PAN-HEAD SCREW M5X10 4 
BRACKET 1 

"A1'f WD1122 SWITCH WD11 22 2 
P-ROM UV -EPROM 1 
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1!1'7":.0;!"3~3 

STATIC ELIMINATOR 
SECTION 

172 

~~:/::~:..-•-~t 

SECTION NUMBER 5330Z 630 

12 



STATIC ELIMINATOR 

t'l~~.f.l"jSET Nn 
No. /11181.~-ff PART 1/Q 

5330 61 902-1 

-i!? v !I /il'~ I 5330Z 630 
SECTION NUMBER 

*v-?e/lll~u•~~u~~~~~tv~e~ t'l~-~~~~~~<~•~­
Hen orde ri ng i te•s •ar ked * , indicate the set nuaber 
because they are available only as a set. 

~~~~~ PART NAME 
~$:~~ COMPONENT PARTS N~ 

!17"~~"3*3 100V STATIC ELI MINATOR 100V 
1-14 

----~5~3~3~0~6~1~9~0~4~-~2~-!~1~7~·~~~~-"~3~*~3~1~1~5~V~----~S~T~A~T~I~C~ELIMINATOR 115V 
1-14 

STATIC ELIMINATOR 200V 
1-14 

STATIC ELIMINATOR 230V 
1-14 

1 9642051014 t~"J~~" M5X10 SMALL PAN-HEAD SCREW M5X10 6 
2 9710050008 1\" ~ iJ" 1J" ~ M 5 SPRING WASHER M 5 11 
3 98189 
3 98191 

200V 200V 
3 98192 
3 99711002 
4 5330 61 424-4 BRACKET 
5 5290 61 916-3 MOUNTING BRACKET 
6 9660050014 t'.H M5 HEXAGON NUT M5 5 
7 9642053014 t'\"J~~" M5X30 SMALL PAN-HEAD SCREW M5X30 2 
8 5330 61 891 BAR (115V) 
8 5330 61 911-4 BAR 
9 9670041008 HEXAGON SOCKET BOLT M4X10 2 

10 5330 61 892 BAR (115V) 
10 5330 61 912-4 BAR 
11 5330 61 915 BRACKET 2 
12 5330 61 916 BRACKET 2 
13 99957 7"7:J BRUSH 
14 9716050014 PLAIN WASHER M5 4 
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I .,, ,_ 

CO UNTER 1"·"·, SECTION 

174 

-i!~~ 3;.;•-~t 
SECTION NUMBER 5 330Z 640 I 



COUNTER 

~ -\!" ~ ~q Is E T Na 
$~ ~ -!} PART No. 

5330 61 1 50-1 

1 5330 61 1 41-3 
2 964204100 8 
3 9710040014 
4 5330 61 140-2 
5 97864 
6 5327 61 243 

IH ~'" H !/, "*~ I 53 30Z 640 I SECTION SECTION NUMBER 

:IIi: v-? O)ll!lfal:tlltfa "CI:ttiill Vt'~ t ttA.O)"C, -1! 'l ~ li ~"Cit;l:: 1., "C < t~t; ~·. 
•hen orderon g oteas a a rked :IIi: , indic ate the s et nuaber 
because they a r e available only as a set. 

llll.?ag~/ PAR T NAME C!llt 
lllllt~i} CO MPONENT PAHTS Na Q'ty 

7°11 - Hl?::.051- ASSY PLATE COUNTER ASSY 2 
5 

7"77'.H BRACKET 1 
t'\"J ;ji:J" M4X 10 SMALL PAN-H EAD SCRE W M4X10 2 
1\" :11 +J" t.l" :11 M 4 SPRI NG WAS HER M4 2 
') \\ 7 J ~ \\ ~- 5111! t.l? J 51- GRAND TOTAL COUNTER 2 
t.l?-:J51 - COUNTER 4 
t.ll\"- COVER 4 
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I 

J'}"?t:J 

ACCESSORIES 1
-t!?:Y:~/ 

SECTION___ __ -----

-t!?:Y:~ /·~ R I 
SECTION NUMBE 
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)')"?t:l 

ACCESSORIES 

5330 76 010 

-t!:7~ !1:.t 

SECT I ON 
-t! :7 ~ B :.tif% I 5330Z 650 
SECT I ON NU MBER 

· "?-? CO~fal:•fa~IU!j~Ve&f'II:A.CO~, -1!-; ~ltt:t~tU:Vc < f:t!~'. 
When ord er in g i te•s •ark ed *, I ndicate the set nu•ber 
beca use they are available only as a set. 

~fag~/ PART NAME 
·~·~ COMPONENT PARTS * •• l) 'ty 

1 

PLUNGER CAN ASSY 
25-34 

5430 83 210-4 7°7:1~"~-h:l~:lh"~ ASSY PLUNGER CAN SHAFT ASSY 

1 5330 65 112 hi\" - COVER 2 
2 5330 65 111 ROLLER BOX 2 
3 91400 7.1\ 0 t 17X19 WRENCH 17X19 1 
4 91401 }.l\ 0 t 13X17 WRENCH 13X17 
5 91402 WRENCH 8X10 1 
6 91410 T-l.Of 13 T-HANDLE WRENCH 13 1 
7 91420 a~h?t."?ll:~f 5 ALLEN WRENCH 5 1 
8 91421 ALLEN WRENCH 4 1 
9 91422 ALLEN WRENCH 3 

10 91423 a'!lh?ili"?ll:~f 2. 5 ALLEN WRENCH 2 . 5 
11 5330 65 412 hi\"- COVER 
12 91430 ~"711\"- < + > 1 OOMM DRIVER(+)100MM PLASTIC HANDLE 
12 91452 ~"511\"-(+)100MM '!:?1!1 DRIVER(+)100MM WOOD HANDLE 
13 91431 ~"511\" - ( - )100MM DRIVER(-)100MM 
14 96010 SPATULA 
17 5310 31 154-1 PILE BOARD 2 
18 5290 31 153-1 PILE BOARD 2 
19 5290 31 152-1 PILE BOARD 2 
20 5290 31 151-1 PILE BOARD 2 
21 91442 OIL GUN 
22 91532-2 PUMP OIL DTE25 
23 5330 65 115 LABEL 
23 5330 65 116 LABEL 1 
24 5330 82 326 t17 KNIFE 
25 5430 83 111-1 HOLDER 1 
26 5430 83 115-1 BOTTLE 1 
27 5430 83 213-3 HEAD 1 
28 5430 83 214-1 1):1?" RING 1 
29 5430 83 21 5-1 }.)0 IJ:I?" SPRING 1 
30 5430 83 216-3 CAP 1 
31 5430 83 217 NUT 
32 5430 83 218 hJ\"- COVER 
33 90408 STAINLESS STEEL BALL 3/8 2 
34 9723180008 c-•J:~?" c-18 C-RING C- 18 
35 91531 ?" lj -l.h" J GREASE GUN 1 
36 533 0 76 001 OIL PAN 
37 5300 76 001 OI L PAN 
38 5430 78 294-3 7'\" ,~ LABEL 
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I:} -,-').-

TAPE I I 
I 

"1-70-'• .. 

r======N= S=E=R=T=ER ~ ========~ :::~:. 
-t!7 ~3~·-IJ 
SECTION NUMBER 

178 ______ _ 

5330Z 680 I 



TAPE INSERTER 

No. -1< , ~ ~~~ S E T He 
li£~ ~ ~ PART No. 
5330 61 921-2 

5330 61 923-2 

~? v !I:--:&% I 5330Z 680 
SECTION NUMBER 

* "?-? o.>lll!fol:tlltcl'l.~l:ttll!l l- ~~ 'iU"NO>~, -~<, ~~~~lt)tVt: < ftt! ~' . 
lh e n ordering i ~ e • s oark ed * ,ind ica~e the set nu ab er 
becaus e ~hey ar e available only as a set. 

lll!.r.gr.;/ 
~~~~ COMPONENT PARTS 

PART NAME 
Nil 

td 
O'ty 

TAPE INSERTER 
1-15 

COUNTER 

5330 89 800-3 7-7°1J'-~- ASSY TAPE INSERTER ASSY 1 

5336 61 921 7-7°1J,-9- ~t-67"5'7 TAPE INSERTER (WAR M BLACK) 1 
1 - 1 5 

5336 61 923 COU NT ER (WAR M BLACK) 1 

1 5290 61 961-1 TAPE INSERTER BODY 
2 5290 61 964-1 TAPE HOLDER 
3 9642030614 t'\"J~:J" M3X6 SMALL PAN-HEAD SCREW M3X6 6 
4 5290 61 963 TAPE GUIDE 
5 9 7160 30014 t?'"tJ"~ M3 PLAIN WASHER M3 2 
6 5290 61 965 ARM 
7 9670061208 ')7'Hili"lld' M6X12 HEXAGON SOCKET BOLT M6X12 2 
8 5341 89 822-1 BRACKET 
9 9716100014 t?'"tJ"~ M10 PLAIN WASHER M10 4 

10 90680 ,5/\"~ R-21 CONED DISC SPRING R- 21 4 
11 9662100014 HEXAGON NUT M10 4 
12 5330 61 9 2 5-1 ~'J~"tJI\"- STUND COVER 
12 5336 61 927 STAND CO VER (WAR M BLACK) 1 
13 52 90 61 941 MJ9- D C2 4V COUNTER DC24V 1 
14 91551 =?-1:J-T - 7°C200M> TAP E FOR TAPE INSERTERC200M> 2 
15 5300 46 042 WASHER 1 
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~----------------------------------~~~Y9~ 
tJ ,, \\ - ( 0 p s) 

COVER (QPS) 
SECTION 

180 

~~Y3~·~ 
SECTION NUMBER 5330Z 710 



t.JI\"- (OPS) 

COVER <OPS) 

1 5330 89 512 
1 5336 89 513 
2 5330 74 085 
2 5336 74 085 
3 5330 74 083 
3 5336 74 083 
4 5512 71 114 

4 90813 
5 5330 74 063 
5 5336 74 063 
6 5330 73 013-3 
6 5336 73 012 
6 5336 73 015-1 
7 5300 71 156 
8 5300 72 021 
9 9660060014 

10 5330 72 022-1 
10 5336 72 021 
10 5336 72 022 
13 5330 89 513-2 
13 5336 89 511-2 
13 5336 89 512 - 1 
15 5330 71 112-2 
15 5336 71 112 
15 5336 71 116 
16 90652 
17 5300 74 064 
17 5336 74 064 
18 5330 71 113-1 
18 5336 71 111-4 
18 5336 71 115-1 
19 5300 71 155 
20 9642051014 
21 9710050008 
22 5330 73 035 
23 9642040414 
24 5330 72 011-2 
24 5336 72 011-2 
24 5336 72 013 

25 5300 72 013 
26 9642061414 
27 9710060008 
28 9670063508 
29 5330 73 032 
30 5300 73 031 
31 5300 61 116 
32 5330 73 037-2 
32 5336 73 032-1 
32 5336 73 033 
33 5330 73 033-1 
34 5330 73 034 
35 5330 71 162-2 
35 5336 71 161-1 
35 5336 71 165 
36 5330 71 123-1 
36 5336 71 121-1 
36 5336 71 125 

~7~ 3 :,.; 

S EC TI ON 
~ 7 ~ a :,.; '11}-5 1 5 3 3 o z 11 o 
SEC TI ON NUMB E R 

* .,_? 0)1Jt5fcr 1'1.11lfcr 1:11tii.f V~1! tit A-0)1:, -tt ~ ~ • .f;t"t:lt:lt Vc < ff.'t! ~· . 
When o rd e r i ng I t e •s •ark e d * , indi c ate the set nu•b e r 
because t hey a r e a vai lab le only as a s e t. 

:;:;:; (oj;t -L.7"5 ':J?) 

1ST.I\:JI-"?A51'1-".ll1'1\":J 

}.1 1) 3 oj f 3 oj ~ 1' .Jl1' 1\\\ J 

1\" 1:J 1-" J ~:J " ')I-I\" '!llM 5 X8 
CE:J3? 

I\"1':J I-"J~:J " M5X10 

t.JI\"-
t.JI\"- ( 11'ifi" IJ-) 
t.J 1\\\ - ( ., ;t - L. 7\\ 7 ':J? ) 

t'H M6 
t.JI\"-
71J-L.t.JI\"-(1'J:O-) 
71J-L.t.JI\"-<?:t-L.7"7'!1?) 
CDt.JI\"-
CDt.JI\"-(1'J:o-) 
CD1JI\" - (?;t - L.7"7'!1?) 
1:11\" -
1J 1\" - ( 11' iii" IJ - ) 

1:11\"- <?:t-L.7"7'!1?) 
GS - 1J:J?" GS-5 

1:11\"-
1JI\ \\ - ( 11'ifi" IJ -) 
1:11\\\ - ( ., ;t- L. 7\\ 7 ':J? ) 

t'\"J~:J" M5X10 
1\" ~ +J" 1:1" ~ M 5 

t'\"J~:J" M4X4 
1\ 0 ~Ill < ~ 1-" Ill?" 1.1 - > 

j'.)li)1J,1Jt9" 

t'\"J~:J" M6X14 

t.JI\"-

1JI\" - (1'Io -> 

1:11\\\ -

1:11\" 
1JI\ \\ - ( j''(;fi" lj-) 
1:1 1\ \\ - ( ., :t - L. 7 \\ 7 '!I? ) 
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PART NAME 
No 
INDICATOR 
INDICATOR (WARM BLACK) 
INDICATOR 
INDICATOR (WARM BLACK) 
INDICATOR 
INDICATOR (WARM BLACK) 
SMALL BINDING SCREW M5X8 

FOR CE SPEC. 
SCREW M5X10 
INDICATOR 
INDICATOR (WAR M BLACK) 
COVER 
COVER (IVORY) 
COVER (WARM BLACK) 
PIN 
STUD 
HEXAGON NUT M6 
COVER 
FRAME COVER (YELLOW) 
FRAME COVER (WARM BLACK) 
CD COVER 
CD COVER <YELLOW) 
CD COVER (WARM BLACK) 
COVER 
COVER(IVORY> 
COVER (WARM BLACK) 
GS-RING GS-5 
INDICATOR 
INDICATOR (WARM BLACK) 
COVER 
COVER (IVORY> 
COVER(WARM BLACK) 
BRACKET 
SMALL PAN-HEAD SCREW M5X10 
SPRING WASHER M5 
STUD 
SMALL PAN-HEAD SCREW M4X4 
PANEL( MIDLE GRAY) 
PANEL< BROWN) 
PANEL (BROWN) 
U.S.A.,CANADA 

STUD 
SMAL L PAN-HEAD SCREW M6X14 
SPRING WASHER M6 
HEXAGON SOCKET BOLT M6X35 
BRACKET 
STUD 
MAGNET 
COVER 
COVER (WAR M BLACK) 
COVER (YELLOW) 
BRACKET 
BRACKET 
COVER 
FEEDER COVER <IVORY) 
FEEDER COVER (WAR M BLACK) 
COVER 
COVER (IVORY) 
C 0 V E R ( W A R M .B L A C K ) 

t!llt 
()'ty 

1 
1 
1 
1 
2 
2 

22 

21 

11 
7 

14 

1 
1 

1 
1 
1 
1 
1 
1 

4 
1 5 
1 5 

3 
7 

7 
4 
5 
4 

2 

2 



tll\"- <OPS) 

COVER (OPS) 

No. 

37 
37 
39 
40 
41 

-1! , ~ :&"~~ S E T Nn 
811~ :&" -r:t PART No. 
5300 74 071 
5336 74 071 
96420 3161 4 
9710030008 
98303001 

41 98303002-1 

42 9648040614 
43 5330 76 022 
44 52 90 75 03 1 
45 9684050508 
46 5330 71 13 2 
47 5290 52 532 
48 5330 71 130 
49 9710040008 
50 9642041014 
52 5300 74 052 
52 5336 74 0 52 
54 531 0 71 157 
55 5330 71 153-1 
55 5336 71 151 
55 5336 71 15 3 
56 5300 74 068 
56 5336 74 068 
57 53 30 71 152 - 1 
57 5336 71 152 
58 5330 71 040-3 
58 5336 71 040-2 
58 5336 71 0 50 
59 5330 74 086 
59 53 36 74 086 
60 9716030014 
62 5330 74 058 
62 53 36 74 058 
63 96840 
64 98923 
65 99630 
66 5330 71 133 
71 9670051001 
72 90164 
73 9660050014 
74 5330 71 144 - 1 
74 5336 71 144 
74 5336 71 154 
75 5330 71 155 
77 5290 61 135 - 1 

78 5330 71 150-1 
78 5336 71 140 
78 5336 71 150 
79 5330 74 091 
79 5330 74 092 
80 52 90 74 087-2 
80 52 90 74 091 
81 52 90 74 083-2 
81 5290 74 093 
82 53 36 72 014 
82 53 36 72 015 

-I!?Ya/ 
SECTION 

-I!~Ya/~~ I 5330Z 710 
SECTION NUMBER 

*~-,~811~~-~~tt~~~~~~~~~~ ~,~••~•x~~<~a~. 
When orderi ng iteas •arked * ,indicate the set nu1ber 
because they are avai I able o nly a s a se t. 

7'\ \\ '" 
5'\ \\ '" ( ?;t-6 7" 7'.!1?) 
t'\"J ~~" M3 X16 

H'H S845B20 
230V 

"A1'.!1'f V-16- 2C16 

iJ5J~~" M4X6 

1J6 
hi~~" M5X5 
7"5~'.!11-

1\"~t!" tl"~ M4 
t'\"J~~" M4X10 

7'\ \\ '" (, ;t - 6 7\\ 7':.1?) 

tll\"-
1JI\"- <1Io-> 
1J 11" - ( ? ;t -6 7" 5 ':.1? ) 

7'\ \\ '" 
5'\ \\ '" ( ?;t - 6 7" 7':.1?) 
II 0 ~ Ill ( ~ 1- " Ill?" 1.1 - ) 
1\ 0 ~ '" ( 7\\ 5, J ) 
tll\ \\-
tlll" - ( :P1ili" ,, - ) 
tll\"- ( ?:t-6 7" 5'.!1? ) 

t5lJ"1J"~ M3 

;J;J:J (?;t - 67"5':.1?) 
·n~ CM-4S 
II'.!IJ?9"1;t - l-" BD-707RG 
1J'\:J71J? 3K:t- 6 
711':J'f1J" - I-\\ 
') ~ 'H iii" Ill 1- M 5 X 1 0 

t'H M5 
1J 1\\\ -
1J 1\\\ - ( :P 1 * \\ ,, -) 
tl/\"-<?:t-67" 5'.!1? ) 

7'\"111 

tll\ \\ -
1J II"- ( :P 1 iii" 'J- > 
1JII"- (?;t-67"5':.1?) 

7 '\" Ill (I 1 J " ) 
7'\" Ill (I 1J") 

7'\" lll(I1J") 

;111\" :I (A B D I C K) 
;111\" :I ( I T E K ) 

182 

PART NAME 
No. 
LA BEL 
LABEL (WARM BLA CK) 
SMALL PAN - HEAD SCREW M3X16 
SPRING WASH ER M3 
SWITCH S84 5B20 
230V 

SWIT CH V-1 6-2C 16 
100V ,11 5V 

SMALL FLUSH HEAD SCREW M4X6 
SWITCH PLATE 
CA M 
SET SCREW M5X5 
BRACK ET 
PIN 
HINGE 
SPRING WASHER M4 
SMALL PAN-HEAD SCREW M4X10 
LABEL 
LABEL( WARM BLACK) 
STU D 
COVER 
COVER (YELLOW) 
COVER (WARM BLACK) 
LA BEL 
LABEL( WARM BLACK ) 
PANEL(MIDLE GRAY) 
PANEL (BROWN) 
COVER 
COVER (IVORY) 
COVER (WAR M BLACK) 
INDI CATOR 
I NDICATOR (WARM BLAC K> 
PLAIN WASHER M3 
INDTCATOR 
INDICATOR (WARM BLACK) 
KNOB CM-4S 
LIGHT EMISSION DIODE BD-707RG 
VARIABLE RESI STOR 3KOHM 
BRACKET 
HEXAG ON SO CKET BOLT M5X10 
KNOB 
HEXAGO N NUT M5 
COVER 
COVER (IVORY> 
COVER ( WA RM BLACK) 
MA GNET 
LABEL 
EXCEPT JAPAN 

COVE R 
COVER (IVORY> 
COVER (WARM BLACK) 
LABE L{ JAP ANESE) 
LABEL(ENGLISH> 
LA BEL< ENGLISH) 
LABEL{JAP AN ESE) 
LABEL( EN GLIS H) 
LA BEL{JAPANESE) 
NAME PLAT E (AB DIC K) 
NAM E PLATE (ITEK ) 

2 

2 
2 

2 

2 
3 

1 

1 

1 

1 

2 
1 

1 
1 
2 
2 



1J 1) \\- (OPS) 

COVER (OPS) 

No. -1r :t 1- ~~ / s E T No. 
~ti?t*.ft PART No. 

83 5290 74 082-1 
83 5290 74 092 
84 5330 71 134 
85 5300 16 523 
86 5290 74 066 
86 5336 74 051 
87 5330 73 052-1 
87 5336 73 053 
87 5336 73 054 
88 5290 61 633 

89 90643 

90 9660040014 

91 5290 74 084 
91 5290 74 094 
92 5290 74 301 
92 5290 74 302 
92 5290 74 312 
92 5290 74 313 
92 5290 74 314 
93 5330 72 012 
94 5344 74 412 

5 '\ '' I~ ( I 1 J " ) 

1JH"-
1:J-*t1H"- ( :P1ifi" IJ-) 

:P-.A"E:J 300MM 
CE~3? 

CE~3? 

t~~ M4 
CE:J3? 

"7 '\ " I~ ( I 1 J " ) 
5 '\" I~ ( = ;fi:; J " ) 
5 '\ \\ I~ ( I 1 J \\ ) 

5 '\ " I~ < = ifi :; J " ) 
5 '\ " I~ ( ~ " 1 '!J J " ) 

"7 '\ " I~ ( .A '\ 0 1 :; J " ) 

-e 'i' v 3 y~~ I 53 3 o z 71 o 
SECTION NUMBER I-· ------.......1 

·~--'! O)$fibli$.%-r'li:57JlL. '"('~£it A.,O)'"t', t "} 1- ~.Jj-'"t'tl:)(L. --c < tf..~ It'. 
When ordering items marked* ,indicate the set number 
because they are available only as a set. 

183 

PART NAME 
No. 

LABEL(ENGLISH) 
LABEL(JAPANESE) 
BRACKET 
PLUG 
LABEL 
LABEL(WARM BLACK) 
COVER 
INK COVER (IVORY) 
INK COVER (WARM BLACK) 
GROUND WIRE 300MM 

CE SPEC. (IVORY,YELLOW 
TOOTHED LOCK WASHER B5 

CE SPEC. (IVORY,YELLOW 
HEXAGON NUT M4 

CE SPEC. (IVORY,YELLOW 
LABEL(ENGLISH) 
LABEL(JAPANESE) 
LABEL(ENGLISH) 
LABEL(JAPANESE) 
LABEL(GERMANY) 
LABEL(FRENCH) 
LABEL(SPANISH) 
NAME PLATE 
PLATE 

11M~ 
Q'ty 

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 

COVER) 
4 

COVER) 

COVER) 
1 
1 
1 
1 
1 
1 
1 
1 
1 



1J 1\ '' - < N 0 P S} 

COVER (NOPS} SECTION 

184 

-tr~.Y;t:--·~ 
SECTION NUMBER 5330Z 720 



1JI\"- <NOPS) 

COVER (NOPS) 

No. -t "' Ht-!itj S E T No. 
Iltl~·-!it PART No. 

1 9660060014 
2 5300 73 015 
3 5330 89 523-1 
3 5336 89 521-1 
3 5336 89 523 
4 5512 71 114 

4 90813 
5 5330 71 252 
6 5330 73 050-3 
6 5336 73 021 
6 5336 73 050-1 
7 5330 61 414 
8 5330 73 022-1 
8 5336 73 022 
8 5336 73 052 
9 9642051014 

10 5300 74 061 
10 5336 74 061 
11 5330 74 072 
11 5336 74 072 
12 5300 71 156 
13 5300 71 155 
14 9710050008 
15 5330 71 213-1 
15 5336 71 210-2 
1 5 5336 71 230 
18 5330 72 040-1 
18 5336 72 030-1 
18 5336 72 040 
20 5300 72 031 
21 5330 73 042-2 
23 9670064508 
24 5330 73 046-1 
24 5336 73 041 
24 5336 73 042 
25 5330 71 273 
26 5330 71 272- 1 
26 5336 71 272 
26 5336 71 276 
27 5330 71 271-1 
27 5336 71 271 
27 5336 71 275 
28 90810 
29 5330 71 262-2 
29 5336 71 261 -1 
29 5336 71 265 
30 99939 
31 5330 73 044 
32 5310 71 157 
33 5330 71 225-2 
33 5336 71 220-1 
33 5336 71 280 
34 5300 73 031 
35 5330 71 253-1 
35 5336 71 251 
35 5336 71 252 
36 5300 74 069 
36 5336 74 069 

1!9'l 9:..-' 
SECTION 

1! 7 'l !I :..t~-5 I 5330Z 720 
SECTION NUMBER 

*v-?miltl~~-~~~~~~~~*•~m~. -t"'~••~~x~~<~~~. 
When ordering ite•s •ark ed *,indi cate the set nu•ber 
because they are available on l y as a set. 

Iltlcl'i;fll;/ 
~~·~ COMPONENT PARTS 
t'!'~ M6 

CD1JI\"-
C D1JI\"- ( 1':to-) 
CD1JI\"- (?;t-L.J"?'.:J?) 

CE~3? 
I\"1'~~"J~~" M5X10 

1JI\"-
1JI\ \\ - ( J'1'ifi" 1) -) 

1JI\"-(?;t-L.7"7'!'?) 

1JI\"-
tJI\ \\ - ( J'1'ifi" 1)-) 

1JI\"- <?::t-L.J"?'.:J?) 
t'\"J~~" M5X10 

~~~<?::t-L.7"7'!'?) 

~~~(9;t-L.7"7'!'?) 

1\"~'t"tJ"~ M5 
1JI\"-
"" .., ~ tJ n" - < J' 1' m" IJ - > 

1JI\"-
711 -l.tJI\"- ( {IO-) 

711-L.tJI\"- (9::t-l.7"?'.:J?) 
71:51',:1~" 

')7'H;t;"IH M6X45 
1JI\"-
1'~t1JI\"-<1'zo-> 
1'~t1JI\"-(9::t-L.7"5'!'?) 

1JI\"-
1JI\"- 0'1'iti" 1)-) 

1JI\"- (9::t-L.7"7'.:J?) 
1JI\"-
1JI\ \\- ( J'"(;fi" I)- ) 

1JI\"- <9::t -L.7"7'.:J?) 
1\" 1' :J ~ " J ~ ~" M 6 X 8 
1JI\"-
71'-:51"-tJ/\"-(J'"(;f;"~-) 

71'-:51"-1JI\"- 9::t-L.7"7'!'? 

7"77':.'~ 
71:51',:1 ~\\ 
tJn"-
1J 1\ \\ - ( J' -( ifi \\ I J - ) 

1JI\"-(9::t-L.7"7'!'?) 
71:51',:1 ~\\ 
1JI\"-
1J 1\" - ( "(I 0 - ) 

1JI\"- (9;t-L.7"? '.:J?) 
7 '\"Ill 
7'\" Ill ( 9::t-L. 7" 7':.'?) 
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PART NAME 
No. 

HEXAGON NUT M6 
STUD 
CD COVER 
CD COVER (YELLOW) 
CD COVER (WARM BLACK) 
SMALL BINDING SCREW M5X8 

FOR CE SPEC. 
SCREW M5X10 
STUD 
COVER 
COVER (IVORY) 
COVER (WARM BLACK) 
STUD 
COVER 
COVER (IVORY) 
COVER (WARM BLACK) 
SMALL PAN-HEAD SCREW M5X10 
INDICATOR 
INDICATOR (WARM BLACK) 
INDICATOR 
INDICATOR (WARM BLACK) 
PIN 
BRACKET 
SPRING WASHER M5 
COVER 
BED COVER (IVORY) 
BED COVER (WARM BLACK) 
COVER 
FRAME COVER (YELLOW) 
FRAME COVER (WARM BLACK) 
STUD 
BRACKET 
HEXAGON SOCKET BOLT M6X45 
COVER 
INK COVER (YELLOW) 
INK COVER (WARM BLACK) 
SPACER 
COVER 
COVER (IVORY) 
COVER (WARM BLACK) 
COVER 
COVER (IVORY) 
COVER (WARM BLACK) 
SCREW M6X8 
COVER 
FEEDER COVER (IVORY) 
FEEDER COVER (WARM BLACK) 
HOLE PLUG DP-1375 
BRACKET 
STUD 
COVER 
COVER (IVORY> 
COVER (WARM BLACK) 
STUD 
COVER 
COVER (YELLOW) 
COVER (WARM BLACK) 
LABEL 
LABEL(WARM BLACK) 

·~ Q'ty 

11 

22 

22 
6 

1 
2 

16 
2 
2 
2 
2 

14 
6 

18 

1 

2 
1 
3 

2 

2 

3 



1JI)" - (NOPS) 

COVER (NOPS) 

No. -t: 'l ~~~~SET Nn 86clt, -iJ" PA RT Nil 

37 5330 71 243-2 
37 5336 71 241-2 
37 5336 71 245-1 
38 9065 2 
39 5330 71 244-3 
39 533 6 71 052 
39 5336 71 242-2 
40 5300 72 021 
41 9 51 45 
42 9670062508 
43 98804 
49 99923 
50 5310 74 075 
50 5336 74 075 
52 5330 89 522-1 
52 5336 89 522 
52 5336 89 524 
54 5330 71 212-1 
54 5332 71 828 
54 533 6 71 212 
55 5330 74 074 
57 5330 74 091 
57 5330 74 092 
59 91314005 
60 5290 74 075 

61 52 90 7 4 087-2 
61 5290 74 09 1 
62 52 90 74 082-1 
62 5290 74 092 
67 9660050014 
68 5290 74 084 
68 5290 74 094 
69 5290 74 201 
70 5332 74 201 
71 9670050801 

-!!?~a~ 

SECTION 

-!!? :1' 3 ~fli:-5 .----------, I 5330Z 720 
SECTION NUMB ER 

A "<'-? o.>$.?.11JII..?.'l!lii!i1 Vt:~ 1t'!tko.>'l!, t ., ~ ·iJ'l!l£)t l..- "t: < 1:~ ~~­
When ordering ite •s •arke d A ,indicate the set nu•ber 
because they are available only as a set . 

1!11.?,,g~/ 
ll/ilt~"'} COMP ONENT PARTS 
t.ll\"-
1JI\"- ( j'"(;ti" IJ-) 

t.ll\"- ( ~;t-L.7"7':J?) 
GS- 1J:J?" GS-5 
t.JI\"-

tJI\"- ( j'"(;f;" 1)-) 

i1i- Ill 7 ° 7 7" D P - 5 0 0 
'l1'.:JI- ;t;" Ill 1- M6 X 2 5 

7:i':Jt.l"-l-" PG-47 
5'\"lll 
5'\" Ill ( ~;t - t. 7" 5'!1?) 
1JI)"-
1JI\"-(1'Io-> 
1JI\"- ( ~;t-t. 7" 7'!1?) 
t.ll\"-
t.ll\"- ( ?;t-t. 7" 5'!1? ) 

5'\" Ill< _;ti:;.J") 
7'\"lll (I1'J") 

FCC7'\"Ill 

7'\"IV<I1'J") 

5 '\" Ill (I1J") 

t•.:JI- M 5 
7'\"lli<I1J" > 

7 '\"Ill < 9 0 KG ) 

'J1 'H;t;"JH M5X8 

186 

PART NAME 
Nn 
COVER 
COVER(IVORY> 
COVER(WARM BLACK) 
GS-RING GS-5 
COVER 
COVER (WAR M BLACK) 
COVER (IVORY) 
STUD 
PLUG DP-500 
HEXAGON SOCKET BOLT M6X25 
HOLE PLUG 
FAN GUARD PC-47 
LABE L 
LABEL(WARM BLACK) 
COVER 
COVER (YELLOW) 
COVER (WARM BLACK) 
COVER 
COVER (WARM BLACK) 
COVER(IVORY> 
INDICATOR 
LABEL(JAPANESE) 
LABEL(ENGLISH> 
TAPPING SCREW 4X6 
FCC LABEL 
U. S. A.,CANADA 

LABEL(ENGLISH) 
LABEL (J APANESE) 
LABEL< ENGLISH) 
LABEL(JAPANESE) 
HEXAGON NUT M5 
LABEL(ENGLISH) 
LABEL(JAPANESE) 
LABEL(90KG) 
LABEL(15 0K G) 
·HEXAGON SOCKET BOLT M5X8 

IIJic 
O'ty 

2 

3 
1 

4 

2 
2 
2 

1 
4 



187 



SAFETY COVER 

~ 
~ 

:~---- --· 
' . . . . ' 
: 79 : 
' . 
~- - ----' 

188 

~~ Y3:--•.:t 
SECTION NUMBER 5330Z 750 



SAFETY COVER 

1 9716040014 
2 9642041014 
3 9642031014 
4 9716030014 
5 5330 75 211-8 
5 5330 75 213 

6 5330 75 220 
7 5330 75 222 
8 5330 75 223 
9 5290 32 117 

10 5295 75 040 
11 9660040014 
12 9710040008 
13 5290 76 022 
14 5300 21 424 
15 9684050508 
16 5290 75 031 
17 9710030008 
18 9642031414 
19 98501 

20 964804 1814 
21 95338 

22 5330 75 031 

23 533 0 75 451-6 
24 98303001 

24 98303002-1 

25 5300 75 120 
26 5295 75 020 - 1 
27 5300 75 130 
28 9642031614 
29 5330 89 620 
30 9648051014 
31 531 0 32 119 
32 5300 54 332 
33 5290 52 244 
34 5290 37 434 -1 
35 5330 73 071-1 
36 9710050008 
3 7 9642051014 
38 5330 75 120 - 1 
39 5330 75 110-2 
39 5330 75 141 

40 5330 75 130 
41 5300 53 213 

41 5300 53 213 

42 5330 75 441-6 
44 9642040807 
45 5330 75 481-7 
46 5295 89 670 
47 5330 75 025 

-t! ~~g/ 

SECTION 
-tr ~ ~ s :..t* -5 1 53 3 o z 1 5o 
SE CT ION NU MBER 

* v-? o.>815.l':. lillt.l':.~l:is\f l., ~~ t ttA-o.>~. -tt" ~ -~~lbtt.. 'C < tt~~'. 
l hen or derin s ite•s • ar ked * !indicate t be s et nu•ber 
bec ause t hey are ava il a ble on y as a set. 

116.\':,~fij 
-~-~ COMPONENT PARTS 
t7tt"1l"~ M4 
1'\"J ~ :J" M4 X10 
1'\"J~:J" M3X10 
t5tt"1l" ~ M3 
J':J1!":J1ll\"-
J':J1!":J1ll\" -
CE~3? 

1':.11· M4 

1-Jt~:J" M5X5 
1ll.. 

1'\"J~:J" M3X14 
1ll\"- 360010-1 
100V,115V 

tt7J~:J" M4X18 
7.-f'Jf WK244XP-2U 
230V 

230V 

7.1''Jf S845B20 
230V 

7.-f '.H V- 16-2C16 
100V,1 15V 

1'\"J~:J" M3X16 

tt7J~:J" M5X10 

1l5-

1ll\" -
1\" ~tt"t.J"~ M5 
1'\"J~:J" M5X10 

1J 1\\\ -
1ll\" -

CE:J3? 

CE:J3? 

CE:J3?11J"'( 
::7."7" J':J1!":J1ll\"-
t'\"J~:J" M4X8 
J' :;1 1!" :;11JI\"-

7"57'.H 

189 

PART NAM E 
Net 

PLAIN WASHER M4 
SMALL PAN-HEAD SCREW M4X10 
SMALL PAN - HEAD SCREW M3X10 
PLAIN WASHER M3 
SAFETY COVER 
SAFETY COVER 

FOR CE SPEC. 
HINGE 
COVER CATCH 
NUT 
STOPPER 
HINGE 
HEXAGON NUT M4 
SPRING WASHER M4 
SWITC H PLATE 
PLATE 
SET SCREW M5X5 
CAM 
SPRING WASHER M3 
SMALL PAN-HEAD SCREW M3X14 
COVER 360010-1 

SMALL FLUSH HEAD SCREW M4X18 
SWITCH WK244XP-2U 
230V 

CAM 
23 0V 

INK SAFETY COVER 
SWITCH S845B20 
230V 

SWITCH V-16- 2C16 
100V,115V 

HINGE 
HINGE 
HINGE 
SMALL PAN-HEAD SCREW M3X16 
HINGE 
SMALL FLUSH HEAD SCREW M5X10 
ROTARY STAY 
COLLAR 
SPRING STUD 
SPRING 
COVER 
SPRING WASHER M5 
SMALL PAN-HEAD SCREW M5X10 
HINGE 
COVER 
COVER 

FOR CE SPEC . 
HINGE 
KNOB 

FOR CE SPEC . 
KNOB 

FOR NON CE SPEC . 
SAFETY COVER FOR WATER SEC . 
SMALL PAN-HEAD SCREW M4X8 
SA FETY COVER 
BRACKET 
BRACKET 

24 
24 

8 
20 

1 
1 

1 
2 
2 
2 
1 
8 

11 
2 
3 
7 
4 

22 
6 
6 

6 

1 
6 

6 

1 

6 
1 
2 

2 
1 
1 
2 

20 
20 

2 

5 

4 

1 
23 

1 



SAFETY COVER 

49 5330 75 011-3 
50 9660030014 
51 91301 
52 5330 75 024-2 
53 9648030614 
55 90813 
56 5330 75 021-3 
57 5330 75 012-3 
58 9642030614 
59 5330 75 0 26-1 
60 5330 89 612-2 
60 5330 89 613 

61 5330 75 022-2 
62 9716060014 
63 9642061614 
64 9670051001 
68 5300 75 413 
69 5330 75 491-2 
69 5330 75 493-1 

70 5300 75 112 
71 5330 75 492-1 
72 9642034014 
73 5295 76 013 
74 5330 75 483 
77 9716050014 
78 5330 75 470 
79 5330 75 132 

79 5330 75 133 

81 5290 74 082-1 
81 5290 74 092 
82 5330 75 027 
83 9670051401 
84 5330 75 040 
85 5330 75 020 
86 5330 76 022 
87 5330 75 150 

88 5330 75 494 

89 5330 75 225 

90 9642041214 

91 9710040014 

92 9642041614 

93 5330 75 013 

-!!?~s/" 

SECTION 
-!! ? ~ " /":;f-5 1 53 3 o z 1 5o 
SECTION NUMBER ~·----------~ 

llt v-?(7)$r.,l;tJ11,:'/, 'l!' l:t:lsilll.,~ ~'ttt..V(I)'l!', -«~ ~-.ft~!:tltVt'(t!~ ~'. 
Wh en o r de ring lte• s •ar ked * , i ndicate the set number 
because th ey are available only as a set. 

$cl'&~ft;/ 
~~~ COMPONENT PARTS 
t.JI\"-
t'H M3 
73?1\";) 

tt7J~:J" M3X6 
1\" 1;:, ~ '' J ~ :J" M 5 X 1 0 
1J 1\\\ -

t'\"J~:J" M3X6 
t.JI\"-
:1:11\\\ -
1J 1\\\ -
CE~3? 

t.JI\"-
t7tt"1J"~ M6 
t'\"J~:J" M6X16 
') T OJ ~ ;f;" lit ~ M 5 X 1 0 

J';)~";:,t.JI\"-

t.JI\"-
CE:J3? 

t'\"J~:J" M3X40 

hl\"-t1>'J7 

J';)~";:,t.JI\"-?T 

CE:J3?1'1J"1' 

CE:J3? 
5'\"Jlt(I:1'J''} 

'JT'.!J~;f;"JH M5X14 

CE:J3? 

CE:J3? 
7."!-
CE:J3? 
t'\"J~~" M4X12 
CE:J3? 

1\ " ~ tt " 1J " ~ M 4 
CE:J3? 

t'\"J~:J" M4X16 
CE:J3? 

t.JI\"-

190 

PART NAME 
Nil 

COVER 
HEXAGON NUT M3 
HINGE 
STAY 
SMALL FLUSH HEAD SCREW M3X6 
SCREW M5X10 
COVER 
PUMP COVER 
SMALL PAN-HEAD SCREW M3X6 
COVER 
COVER 
COVER 

FOR CE SPEC. 
COVER 
PLAIN WASHER M6 
SMALL PAN-HEAD SCREW M6X16 
HEXAGON SOCKET BO~T M5X10 
CAM 
SAFETY COVER 
COVER 

FOR CE SPEC . 
PIN 
HINGE 
SMA LL PAN-HEAD SCREW M3X40 
SUPPORTER 
COVER CATCH 
PLAIN WASHER M5 
BRACKET 
STOPPER 

FOR NON CE SPEC. 
STOPPER 

FOR CE SPEC. 
LABEL(ENGLISH} 
LABEL(JAPANESE} 
STAY 
HEXAGON SOCKET BOLT M5X14 
HI NGE 
HINGE 
SWITCH PLATE 
STUD 

FOR CE SPEC. 
SPACER 

FOR CE SPEC. 
STAY 

FOR CE SPEC. 
SMALL PAN-HEAD SCREW M4X12 

FOR CE SPEC . 
SPRING WASHER M4 

FOR CE SPEC . 
SMALL PAN-HEAD SCREW M4X16 

FOR CE SPEC. 
COVER 

till: 
O'ty 

6 
2 
2 
4 
2 

1 
4 

1 
5 
5 
8 
2 
1 

4 
1 
2 
2 
2 
2 
2 

1 

6 
6 
1 
2 

1 

2 

2 

2 

22 

4 



191 



J'~t?"~1JII"-
( V,9-1'~tt-:J3~ > 

SAFETY COVER SECTION 

192 

-t!?Y3/·~ 
SECTION NUMBER 53302 755 



J' ::.01!" :J1J ,, "­
(:<'},51-1'::.0.,- :J3:J) 

SAFETY COVER 

5330 75 660-3 

5330 75 670-3 

5330 75 680-1 

5330 75 690-1 

1 9660080014 
2 9710080008 
3 5330 59 515 
4 5300 86 143 
5 5300 56 088 
6 5300 86 142 
7 9410201008 
8 9410301608 
9 5300 86 144 

10 9642040814 
11 9710040008 
12 5330 75 620 
13 5330 75 612 
14 5330 75 630 
15 98303001 

15 98303002-1 

16 95152 
17 9648030614 
18 9660030014 
19 9710030008 
20 91301 
21 9642061014 
22 5330 75 611-2 
24 9684050508 
25 5330 75 640 
26 9642030614 
27 98894 
28 5300 53 213 
29 5330 75 654-1 
30 5310 59 515 
31 5330 75 652 
32 5330 75 651-6 
33 5295 89 670 
34 5290 75 031 
35 5330 75 653- 3 
36 9716040014 
37 9716060014 
38 5290 74 082-1 
38 5290 74 092 
39 5330 75 642 
40 5330 57 121 
41 9648042014 
42 9642031414 
43 9660040014 

1!7 ~., :.;­

S ECTI ON 

1d ' ~ ll :/1ft~ ·----=-=-----------. I 5330Z 755 SEC TI ON NUM B ER~-----~ 

tr. ~-?<!>8,f1, 1-tlll.l1.~1-t:lli!IV~ ~ ttt..v <!>~. -1! "' ~•"'}~!1:\tL-"C<~ a ~ '. 
Wh en orde r in g l t e • s •aric e d tr. , i nd i cate the set n u. be r 
because they are av ai labl e o nly a s a se t. 

~,f1,~~~ PART NAME 
~~·~ COMPONE NT PARTS ~ 

t!IR 
Q'ty 

S1"121:JfJ - :J3:Ji':Jt!":Jt.ll\" - 2ND INSERTION SAFETY COVER 
230V 230V 

Sl"111:.ofJ - :J3:Ji':J'I!":Jt.ll\"- 1ST INSERTION SAFETY COVER 1 
230V 230V 

SI"111:JfJ - :J3:Ji':Jt!":J1JI\"- 1ST INSERTION SAFETY COVER 
100V,115V 100V,115V 

S1"1'21':.ofJ - :J3:Ji':J'I!":Jt.ll\" - 2ND INSERTION SAFETY COVER 

t~~ M8 HEXAGON NUT M8 5 
1\"~fJ"t.l"~ M8 SPRING WASHER M8 5 
~51~~· STUD 2 

2 
~7°~:J?" SPRING 2 
t 0 :Jt.l"1~" PIN GUIDE 2 
~7°~:J?"t 0 :J 2X10 SPRING PIN 2X10 2 
~7°~:J?"t 0 :J 3X16 SPRING PIN 3X16 2 
~<~ KNOB 2 
t~"J~~· M4X8 SMALL PAN-HEAD SCREW M4X8 18 
1\"~fJ"t.l"~ M4 SPRING WASHER M4 20 
7u-L FRAME 1 
~j- STAY 4 
7u - L FRAME 
~1~7 S845B20 SWITCH S845B20 2 
230V 230V 
~{~f V- 16-2C16 SWITCH V- 16-2C16 2 

~-7"~?5:J7° 3307 CLAMP 3337 2 
IJ7J~:J" M3X6 SMALL FLUSH HEAD SCREW M3X6 16 
t~~ M3 HEXAGON NUT M3 10 
1\"~fJ"t.l"~ M3 SPRING WASHER M3 18 
f3?1\":J HINGE 4 
t~"J~:J" M6X10 SMALL PAN-HEAD SCREW M6X10 2 
t.ll\"- COVER 1 
~~~:J" M5X5 SET SCREW M5X5 3 
7"7~~~ BRACKET 
t~"J~:J" M3X6 SMALL PAN-HEAD SCRE W M3X6 10 
J~?SI- SRCN6A16-10P CONNECTOR SRCN6A16-10P 2 
~<~ KNOB 2 
?71JI\"- INSIDE COVER 
~51~~· STUD 3 
Sl"127u-L FRAME (2ND) 2 
~~"7" SI"121JI\"- COVER (2ND WATER SECTION) 
7"7~~~ BRACKET 
1JL CAM 2 
1JI\" - COVER 1 

PLAIN WASHER M4 2 
t7fJ"1l"~ M6 PLAIN WASHER M6 2 
7~"111 <:t1J") LABEL (ENGLISH) 2 
7~"1ll<=t.:JJ") LABE L(JAPANESE) 2 

SWETCH PLATE 2 
CO LL AR 4 

fJ7J~~· M4X20 SMALL FLUSH HEAD SCREW M4X20 4 
t~"J~;J" M3X14 SMALL PAN - HEAD SCREW M3X14 4 
t •.H M4 HEXAGON NUT M4 4 

193 



9"1'1 7"-- " 7;:.~1Ht!:J:J"3? 

1ST BLANKET CLEANING 

194 

~?;...;~:.-·~ 

SECTION NUMBER 1
~--
. 5330Z 820 I 



·td' ~g/ 

SECTION 
-lr 9 ~EI /*~ I 5330Z 820 
SEC TION NUMBER~~~~~~~ 

1ST BLANKET CLEANING . ... -~ a.>Sfolilll.fo~IH:I\t l, ~~ "tttka.>"!:, -t:" ~ -i}"!:tEXVt: < f!t!~'. 
When ordering i~e •s • arked • ,indicate the s et nu • be r 
because they are a va il able only as a se~ . 

~foS~j PART NAME 
~~~~ CO MPONENT PARTS ~ 

tilt 
Q'ly 

5300 53 250-5 E~·-·~·*~'7° ASSY WATER BOTTLE CAP ASSY 
3,66 ,101-104 

5300 82 261Z 7'o-?-7-6 ASSY ARM ASSY 

5300 82 271Z AR M ASSY 

5330 82 100-1 7"?~~~~·3~(9"-??"~ - ) BLANKET CLEANING(DARK GRAY) 

,128 
5330 82 250Z ~~~·3~o-5- ASSY CLEANING ROLLER ASSY 1 

5330 82 350-1 '~"~7-6 ASSY ARM ASSY 1 

53 3 o 8 2 51 o 11 ·r~ 7 • Ass Y VALVE ASSY 1 

533 6 82 100-1 7"5~~,~~~~·3~(71*"~) BLANKET CLEANING (IVORY) 1 

,128 
1 9660040014 t•H M4 HEXAGON NUT M4 5 
2 97612-1 ~~J1~" AS - 10N AC115V SOLENOID AS-10N AC115V 
3 9721030050 E- 1J~?" E-3 E-RING E- 3 3 
4 5330 53 251-1 WATER BOTTLE 
5 9670041608 ~ ~' ~ * • I~ ~ M 4 X 1 6 HEXAGON SOCKET BOLT M4X16 4 
6 5300 56 313-1 PIN 
7 5300 82 362 BRACKET 
8 9716060014 PLAIN WASHER M6 3 
9 9710060008 SPRI NG WASHER M6 7 

10 9670061208 ~~'~*"IH M6X12 HEXAGO N SOCKET BOLT M6X12 2 
11 5300 82 301 ~I\"- LEVER 
12 5310 82 290 SHAFT 
13 5310 82 181 STAY 2 
1 4 9684050508 ht~~· M5X5 SET SCREW M5X5 5 
15 5330 82 302 LOCK PLATE 2 
16 90675 '\"7 1J~?" 6000DDU BALL BEARING 6000DDU 2 
17 5330 82 250 CLEANING ROLLER 
18 5300 82 240 7~-6 FRAME 1 
19 9660060014 HEXAGON NUT M6 8 
20 90640 TOOTHED LOCK WASHER B6 2 
21 5330 82 170 7~ -6 FRA ME 
22 5300 82 186 ~I\" - LEVE R 
23 5300 82 188 SPRING 
24 5300 82 185-1 PIN 2 
25 5300 82 261 Y-6 ARM 1 
26 5300 82 282 BUSHING 2 
27 5310 82 253 STAY 2 
28 5300 82 271 7-6 ARM 1 
29 91710002 SPACER 2 
30 5330 82 382 IJ~? LINK 
31 5300 82 187 SPRING 
32 5300 82 184-1 ~I\·- LEVER 1 
33 5330 82 160 7~-6 FRA ME 
34 5300 82 259-1 SPRING 2 
35 5300 82 230 711-6 FRAME 1 
36 5300 82 256 SCREW 2 
37 5300 82 257 SPRING 2 
38 5300 82 255 SCREW 2 
39 5300 82 258-1 SCREW 2 
40 5310 82 254-1 STAY 1 
41 5310 82 281 ROLLER 

195 



-t!? :/s:/ 
S ECT I ON 

-t! ? :/ 9 :--3~ I 53 3 o z 8 2 o 
SE CT I ON NUMB ER~-----------~ 

1ST BLANKET CLEANING *v-?~$g~•~~~-~~~~*v~~~ ~,~~•~~x~~ <~~~. 
Wh e n ordering l ~e•s •ark ed * ,indi c a ~e the s e t nu • be r 
beca us e they ar e availabl e on l y a s a set . 

No. llt!.r.gft;/ 
~~·~ COMPONENT PARTS 

42 9410301608 
43 9648061214 if?J~:J" M6X12 
44 9672061214 o'!I1J7t."IH M6X12 
45 5330 82 351 
46 5330 82 381 IJ 1\\\ -
47 9642051014 t'\"J~:J" M5X10 
48 5330 82 370- 1 
49 9721070008 E- 1J:J7" E-7 
50 5330 82 360-1 7-L. 
51 5330 82 190 
52 5290 37 433 
53 5300 82 364- 1 
54 5300 59 132 t.l~51" -

55 5330 82 201 
56 5330 82 210 IJI\" -
57 5330 82 220 IJ 1\\\ -
58 9670062508 
59 5330 82 843 
60 5330 82 841 "\\ ~~ 7 \\ 7 \\ 7 ~'!I t-

* 61 5300 82 513 
62 5290 32 121 
63 5290 52 423-1 

* 64 5330 82 512 "\\ 1~7" iii\\ j'" 1' 
65 5300 82 520 - 1 
66 5300 53 252-1 
67 9648041014 if7J~:J" M4X10 
68 5300 33 538 
68 5310 33 538-1 '!I~ E. (51" -77" IJ -) 
69 5290 53 212 
70 9670083508 
71 5330 82 110-1 7"7~'!11- (OPS) 
72 9642041014 t'\"J ~:J" M4X10 
74 531 0 82 323-2 
78 90512 0- 1J:J7" P-10A 
79 9642061414 t'\"J~:J" M6X14 
80 5300 82 543 
80 5332 74 091-2 

CE:J3? 
81 5330 82 518 NBRili-~ 10 X13X195 
82 5300 82 517 7" lj':JJO 
83 9410302008 
84 90552 0 1J:J7" P-16 
85 5300 82 514 
86 5330 82 515 
87 5300 52 121 IJI\"- (7-ft." 1)-) 

87 5310 52 121-1 IJI\"-(51" - 77"1.1-> 
88 9650052014 ~l~if7J~:J" M5X20 
89 5300 12 224 
90 9642051614 t'\"J~:J" MSX16 
91 9710050008 
92 5330 82 151 7"0'!17 
93 5300 56 071 
94 5330 82 131 
95 5330 82 310-2 
96 91190 
97 5330 82 850-2 
98 5330 82 140 
99 5330 82 120-1 

101 5300 53 253 

196 

PART NAME 
No. 

SPRING PIN 3X16 
SMAL L FLUSH HEAD SCREW M6X12 
HEXAGON HEAD BOLT M6 X12 
SHAFT 
LEVER 
SMALL PAN - HEAD SCREW M5X10 
ARM 
E- RING E- 7 
ARM 
SHAFT 
SPRING STUD 
SPRING 
HOLDER 
SPRING 
LEVER 
LEVER 
HEXAGON SOCKET BOLT M6X25 
STUD 
VALVE BRACKET 
NIPPLE 
SPRING 
PIN 
VALVE BODY 
BRACKET 
CAP 
SMALL FLUSH HEAD SCREW M4X10 
KNOB(IVORY> 
KNOB(DARK GRAY) 
PIN 
HEXAGON SOCKET BOLT M8X35 
BRACKET (OPS) 
SMALL PAN-HEAD SCREW M4X10 
SPONGE ROL LER 
0-RING P- 10A 
SMALL PAN - HEAD SCREW M6X14 
NAME PLATE 
NAME PLATE 

FOR CE SPEC . 
HOSE 10X13X195 
GRIP 
SPRING PIN 3X20 
0-RING P-16 
SPINDLE 
SHAFT 
LEVER(IVORY) 
LEVER(DARK GRAY) 
SCREW M5X20 
PLATE 
SMALL PAN-HEAD SCREW M5X16 
SPRING WASHER M5 
BLOCK 
SCREW 
BRACKET 
RESERVOIR 
HOSE BAND 13 
BLOWER PIPE 
BRACKET 
BRACKET 
PIN 

·~ O' ty 

4 
4 
2 

9 
1 
4 

2 

2 

2 

1 

4 
4 
1 
4 

3 
3 

2 

1 

1 
1 

4 
9 
2 
2 

1 
1 
1 
1 



1 ST BLANKET CLEANING 

-e~~,.:--11-5 I 5330Z 82 0 
SECTION NUMBER 

* "-:7 O>lltlfo l:t .1115l.~ l:t:ll~ L, ~~ il: itA-0>~, t 7 ~ ~-l:l'~I!Y.:V1:: < t!.'i!=~'. 
~he n o r de r in g ite•s •a r ked * ,i ndic a te t he s e t nuaber 
because they a r e a vai lab le only as a set. 

No. t 7 H!~""l'j S E T Nn $8/,.gf,!;/ P A R T N AM E §lilt 
----~a~HI~.\'I,~*~, ~~~P~A~R~T~~~--~~· ~~~~-~~~C~O~M~P~O~N=ENT.~P~A~R~'I~·s~N~n-------------------------------Q~'~ty 
1 0 2 52 9 0 53 2 55 'J.. 7 ° 1) 'J 7" SPRING 1 
103 5300 53 254-3 m"~~n°,fJ BOTTLE PACKING 1 
104 5300 53 256-3 n°'HJ PACKING 1 
105 90642 1\'!lf+J"t.J"~ 88 TOOTHED LOCK WASHER B8 4 
106 9710040008 n"~+J"1J"~ M4 SPRING WASHER M4 4 
108 5290 29 312 'J'!I:J1>- WASHER 2 
109 9716050014 t?+J"1J"~ M5 PLAIN WASHER M5 2 
110 9670061201 ~~'~*"~~ M6X12 HEXAGON SOCKET BOLT M6X12 6 
111 96 70051001 ~~'~*"~~ M5X10 HEXAGON SOCKET BOLT M5X10 2 
112 5330 82 517-1 t.Jn"- COVER 1 

114 5330 82 4 2 5 'HI'~ RACHET 1 
115 5330 82 432 ~J~"3~~It.Jn" - COVER 1 
116 5330 82 431 'AT- STAY 1 

118 5330 82 420 lin" - LEVER 1 
119 5330 82 424 ;f"71J19 PLATE 1 
120 5330 82 410 7"o'!l7 BLOCK 1 
1 2 1 9 71 0 0 4 0 0 1 4 1\" ~ +J" t.J" ~ M 4 SPRING WASHER M 4 5 
122 5330 82 440 7°1.1-~ PLATE 1 
123 5330 82 426 'J..7° 1JJ7" SPRING 1 
124 5300 29 317 'J'~1>- WASHER 1 
1 25 9721040014 E - ~J?" E- 4 E- RING E-4 1 
126 9642040414 t~"J~~" M4X4 SMA LL PAN-HEAD SCREW M4X4 1 
127 5330 82 321 1:51n"~ LEAF SPRING 1 
128 53 10 59 839 t?+J"1J"~ JIS B 1256 WASHER 1 
129 94 10402008 ~7°~J7"t0 'J 4X20 SPRING PIN 4X20 2 
130 5340 82 797 NBRm-~ 10X13X220 HOSE 1 0X13X220 1 
131 5330 61 426-1 7"?~'H BRACKET 1 
132 5330 82 162 7"7~'~ BRACKET 1 
133 9642040614 t~"J~~" M4X6 SMALL PAN-HEAD SCREW M4X6 1 
134 9642061014 t~"J~~" M6X10 SMA LL PAN-HEAD SCREW M6X10 2 
135 9642030614 t~"J~~" M3X6 SMALL PAN - HEAD SCREW M3X6 4 
136 9710030014 n"~+J"t.J"~ M3 SPRING WASHER M3 4 
137 5330 61 741 7°??" PLUG 1 
138 98912003 J~7:51- SRCN2A13-5S CONNECTOR SRCN2A13 - 5S 1 

.197 



9"12 7"5~~,~~~~-3~ 

2ND BLANKET CLEANING SECTION 

198 

-t!~~3/·~ 
SECTION NUMBER 5330Z 825 



·td· v !l ;/~% I 5330Z 82 5 
SECTION NUMBER 

2ND BLANKET CLEANING * ""-? 11.>¥c\'H1Jil.ll.~IU:!1I L. ~8 t1t.A.<IY~, -t.., Hlttf~it)(L. <: < f!.~~'. 
When ordering ite •s •arked * , i ndicate the set nu •ber 
because they are available only as a set. 

No. 

5300 53 250-5 

5330 82 240Z 

5330 82 250Z 

5330 82 510 

5330 82 600-1 

5330 82 712Z 

5330 82 713Z 

5330 82 730-1 

5336 82 600-1 

1 5330 82 750 -2 
3 5330 82 250 
4 5330 82 731 -1 
5 5330 82 740-1 
6 9410302008 
7 9684050508 
8 5300 58 513 
9 5310 82 181 

10 5330 82 712 
11 5300 82 282 
12 5310 82 253 
13 5330 82 713 
14 5300 82 256 
15 5300 82 257 
16 5310 82 281 
17 5300 82 301 
18 5330 82 720 
19 5330 82 711 
20 9660060014 
21 5310 82 254-1 
22 5300 82 258-1 
23 5330 82 660-4 
24 5300 82 185-1 
25 5300 82 187 
26 5330 82 820 
27 9672061214 
28 9710060008 
29 5330 82 630-1 
30 90640 
31 9670051001 
32 9716050014 
33 5330 82 680-1 
34 9670061201 
35 5300 33 538 
35 5310 33 538-1 
36 9648041014 
37 5330 82 670 
38 9410301608 
39 5300 82 259-1 
40 9648061214 
41 5300 82 188 

¥~g~j PART NAME 
~~&'J COMPONENT PARTS ~ 
~~···~~·~'7° ASSY WATER BOTTLE CAP ASSY 

~)~"3~o - 5- ASSY CLEANING ROLLER ASSY 

CLEANING ROLLER ASSY 

1\"1~7" ASSY VALVE ASSY 

Y-6 ASSY ARM ASSY 
1 0, 11 

Y-6 ASSY ARM ASSY 
11 , 1 3 
1'f3~~17-6 ASSY PRESSURE ADJUSTING ARM ASSY 
4-6 

Y- 6 ARM 
~)~"3~o-?- CLEANING ROLLER 
~~7~ SHAFT 
Y-L ARM 
~7°~)7"t0 ) 3X20 SPRING PIN 3X20 
~~~~· MSXS SET SCREW MSXS 
~~b5- LOCK COLLAR 
~7- STAY 
1-6 ARM 
7",~1 BUSHI NG 
~7- STAY 

ARM 
SCREW 
SPRING 
ROLLER 

vi\"- LEVER 
SHAFT 
SCREW 
HEXAGON NUT M6 

~"j- STAY 
SCREW 
SHAFT 
PIN 
SPRING 

vi\"- LEVE R 
O'!lb?ili"IH M6X12 HEXAGON HEAD BOLT M6X12 
1\"~+J·n· ~ M6 SPRING WASHER M6 
Jv - L FRAME 
1\'!lf+J"b"~ B6 TO OTHED LOCK WASHER 86 
'J7'Hili"IH M5X1 0 HEXAGON SOCKET BOLT M5X10 

PLAIN WASHER M5 
7v - 6 FRAME 
') 7 'H iii" I~ ~ M 6 X 1 2 HEXAGON SOCKET BOLT M6X12 
'!1=?~(11ili" 1J -) KNOB (IVORY> 
'!I=?E<9" - 77"v-> KNOB(DARK GRAY> 
't5J~~· M4X10 SMALL FLUSH HEAD SCREW M4X10 
vi\"- LEVER 

SPRING PIN 3X16 
SPRING 

't5J~~· M6X12 SMALL FLUSH HEAD SCREW M6X12 
SPRING 
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tilt 
Q'ty 

1 

1 

1 

1 
1 
1 
2 
4 
2 

2 

1 
2 
2 
1 
1 

2 
10 

2 

2 
1 
1 
2 
8 

2 
4 
6 

2 
2 
2 
2 

4 
2 
2 



-tr~ :/ ;t ;.t il'~ I 5330Z 825 
SE CT ION N UMB ER ~·----------~ 

2ND BLANKET CLEANING ·~- ? O)$c\'1,ltJI1.W. "!! lUsi&L, "!! ~ ._,'ttA-<1.>'?!, ~ ., ~ *~'?!i':!::JtV~ < t!. ~ ~'. 
Wh e n or der i ng items mark ed * ,ind ica t e the s et number 
because t hey a r e avai l a ble onl y as a set. 

No. 
43 
44 
45 
46 
47 
48 
49 
50 
51 
52 
53 
54 
56 
59 
61 
62 
63 
64 
65 
67 
68 
69 
70 
71 
72 
73 
74 
75 
76 
77 
78 
79 
80 
81 
82 
83 
84 
85 
88 
89 
90 
91 
93 
95 
96 
97 

* 98 
99 

100 
101 

* 1 02 
103 
104 
105 
106 
107 
108 
109 
109 

~ 'l~ •.ftjS ET No. 
B!l.r. 1t .ft PART Nt 

964 2051614 
9710050008 
5330 82 613 
5330 82 612 
5300 56 071 
9642051014 
5290 53 212 
90642 
9670082508 
5330 82 610-1 
5330 82 761 
9648051014 
9710040014 
5330 82 620-1 
5330 82 780-1 
5310 82 323-2 
90512 
5330 82 770-1 
5300 82 517 
9670061208 
9660040014 
9710040008 
97612-1 
9721030050 
9670041608 
9716060014 
5300 82 362 
53 00 56 313-1 
91710002 
5330 82 810 
9721070008 
5300 82 364- 1 
5290 21 161 
5330 82 792 
5330 82 790 
5330 82 690 
5330 82 640-1 
5330 82 830 
5330 82 220 
9670062508 
5330 82 844 
5330 82 842 
5300 53 254-3 
5330 53 251-1 
5290 52 423-1 
5290 32 121 
5330 82 512 
9642061614 
5300 82 520-1 
5300 53 252-1 
5300 82 513 
5330 82 846-1 
5330 82 849-1 
5330 82 848 
5300 82 514 
90552 
5330 82 515 
5300 52 121 
5310 52 121-1 

Uiit/coMPONENT PARTS 
:t'\"J~:J" M5X1 6 
1\"~'t"t.J"~ M5 
7" O'!l? 
7"57 '!1~ 

:t'\"J~:J" M5X10 

')7 'Ht."lll~ M8 X25 

't5J~:J" M5X10 

0- 1J:J?" P-1 OA 

')7'.Hili"lll~ M6X12 
:t•H M4 

')~J1~" AS-10N AC115V 
E- 1J:J?" E-3 
')7'Hili"lll~ M4X16 
t7't"t.J"~ M6 
7" 57'!1 ~ 

IJ:J? 
E- 1J:J?" E-7 

719'!1 ~\\ 
~I\"-

7~- l. 

7~-l. 

~1\"-

~1\"-

') 7 '!I ~iii" Ill ~ M 6 X 2 5 

1\" 1117" ;f; \\ 7\\ 1 
:t'\"J~:J" M6X16 

NBRili-71 10X13X70 

NBRili-71 10X13X250 

o•J:J?" P- 16 

~ 1\"- ( Y 1 iii" IJ-) 
II 1\" - ( 5I" - ? ? " II- ) 

200 

PART NAME 
No. 

SMALL PAN-HEAD SCREW M5X16 
SPRING WASHER M5 
BLOCK 
BRACKET 
SCREW 
SMALL PAN-HEAD SCREW M5X10 
PIN 
TOO THED LOCK WASHER B8 
HEXAGON SOCKET BOLT M8X25 
BRACKET 
BRACKET 
SMALL FLUSH HEAD SCREW M5X10 
SPRING WASHER M4 
BRACKET 
RESERVOIR 
SPONGE ROLLER 
0 - RING P-10A 
BRACKET 
GRIP 
HEXAGON SOCKET BOLT M6X12 
HEXAGON NUT M4 
SPRING WASHER 1'14 
SOLENOID AS-10N AC115V 
E-RING E-3 
HEXAGON SOCKET BOLT M4X16 
PLAIN WASHER M6 
BRACKET 
PIN 
SPACER 
LINK 
E-RING E-7 
SPRING 
SPRING STUD 
STUD 
LEVER 
FRAME 
FRAME 
LEVER 
LEVER 
HEXAGON SOCKET BOLT M6X25 
STUD 
BRACKET 
BOTTLE PACKING 
WATER BOTTLE 
PIN 
SPRING 
VALVE BODY 
SMALL PAN-HEAD SCREW M6X16 
BRACKET 
CAP 
NIPPLE 
HOSE 1 0X13X70 
Y- PIECE 
HOSE 10X13X250 
SPINDLE 
0-RING P-16 
SHAFT 
LEVER <IVORY) 
LEVER(DARK GRAY> 

t!lll: 
O'lY 

4 
8 
2 
2 
2 
2 
2 
5 
4 

4 
7 
1 

3 
1 
2 
4 
5 
4 
1 
3 
4 
4 

1 
2 

4 

1 

1 
1 
2 

1 

2 

3 

1 
2 

1 



-t!'l':'/;< Y*% I 5330Z 825 
SECT IO N NUMBER~-~~~~~~ 

2ND BLANKET CLEANING * "" - ? 0)$~1:t.lllfa~l:l:l>i&L, ~~ ;lit ..t-O)~, -tt "I ~ ft~~f£:JtVt: < t!~~'. 
When ordering i t e•s •arke d *, ind icate the set nuaber 
because the y are available only as a set. 

~"J~It-!}jSET Nil 
NQ 1!11,\i,ft-1\t PART Nn 

110 9650052014 
111 5300 12 224 
112 5300 53 253 
113 5300 82 543 
113 5332 74 091-2 

114 5300 53 256-3 
115 5290 53 255 
117 90628 
118 5330 82 622 
120 9410502508 
121 9721070014 
122 5330 82 240 
123 5330 82 883-1. 
124 5330 82 870-1 
125 5330 82 884-1 
126 9642040814 
127 5330 · 82 862 
128 5330 82 860 - 1 
129 90675 
130 5330 82 425 
131 5330 82 426 
132 5300 29 317 
133 9721040014 
134 5330 82 321 
135 9642040414 
136 9648040814 
138 5310 59 839 
139 9670082008 
140 5330 82 518 
141 5330 61 426 - 1 
142 5330 82 162 
143 9642040614 
144 9642061014 
145 9642030614 
146 9710030014 
147 5330 61 742 
148 98912003 

~~~~~~~~ PART NAME 
ffl£ft-l't C 0 M P 0 N E NT P A R T S Nn 

~~'5J~~· M5X20 SCREW M5X20 

.)111\"~ NAME PLATE 

.)111\"~ NAME PLATE 
CE~3? FOR CE SPEC. 

~7°~~?" SPRING 

~7°~~?"t0 ~ 5X25 SPRING PIN 5X25 
E-~~?" E-7 E-RING E-7 
0-7- ROLLER 
hi\"- COVER 
~7- .STAY 

t~"J~~· M4X8 SMALL PAN-HEAD SCREW M4X8 
~?~19 PLATE 
vi\" - LEVER 
~·y~~?" 6000DDU BALL BEARING 6000DDU 

SPRING 
WASHER 

E- 1)~?" E- 4 E-RING E-4 
LEAF SPRING 

t~"J~~· M4X4 SMALL PAN-HEAD SCREW M4X4 
SMALL FLUSH HEAD SCREW M4X8 
WASHER 

17'Hili"lll~ M8X20 HEXAGON SOCKET BOLT M8X20 
NBRili-~ 10X13X195 HOSE 10X13X195 

BRACKET 
BRACKET 

t~"J~~· M4X6 SMALL PAN-HEAD SCREW M4X6 
t~"J~~· M6X10 SMALL PAN-HEAD SCREW M6X10 
t~"J~~· M3X6 SMALL PAN - HEAD SCREW M3X6 
1\"~'"h"~ M3 SPRING WASHER M3 

PLUG 
J~?9- SRCN2A13-5S CONNECTOR SRCN2A13-5S 

201 

t!l~ 
O' ty 

2 

2 
2 

1 
6 

4 

3 

4 

3 

4 
4 
1 
1 



-7,JOI.J-').,7 

POWDER SPRAY o=o=o=o=o==::::=DE~V~:IC::E~:=o=o=o=~t~::?Y~
3

:~:_ ______ ~~~?~Y:~
3

~·~ SECTION SECTION NUMBER 

202 

5330Z 834 I 
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-l! ?~s'/ 

SEC T ION 
-1!? ~ !I '/ if~ I 5330Z 834 
S ECTION NUMBER~------~--~ 

POWDER SPRAY DEVICE I n -? q;SW.,Iilll~1:1i8~\.,1:! "t 1tt\.q)"e, t., ~ .tJ1:l:t:lt VC < 1!~~·. 
l hen orde r ing i t e•s • arked * ,indicate the s et nu • ber 
because t hey are av ailable only as a se t. 

533 0 83 250-1 

5330 83 260-1 

5340 83 050 

5430 14 440-1 

5430 14 450 

1 5430 1 4 441-1 
2 533 0 83 261-2 
3 9670052008 
4 5330 83 272 
5 90605 
6 5430 14 442 
7 5430 14 443 
8 543 0 14 444 
9 5430 14 445 

10 5330 83 262-2 
11 96 7005 1001 
12 5330 83 263-1 
13 9642042514 
1 4 9716040014 
15 95111 
16 9684050508 
17 532 0 83 258 
18 95115 
19 9642051014 
20 9710050014 
21 5290 89 616 
22 95329 
23 9524 1 

23 9524 1 

2 4 95223 

2 5 98538 
26 98539 
27 98541 
2 8 98540 
29 98518 
30 9529 1 
31 98520 
32 98838 
33 98633 
34 98517 

35 9 83 03 

36 95242 
37 5340 83 261 
38 90505 
39 90511 
40 5430 39 118 
41 96480 51 014 
42 5430 14 437 
43 5430 14 435 

~~g~/ PART NAM E 
~~·tJ COMP ONENT PARTS ~ 
A7°v- ~?~ 100V POWDER SPRAY UNIT 100V 
1 - 33,36-56, 58-65,67-70,79-85 
A7°v-~?~ 115V,230V POWDER SPRAY UNIT 115V,230V 

iii"~& ASSY BOTTLE ASS Y 
19 , 37 -51,80 -83,85 

JA"• ASSY NOZZLE ASSY 
1,5-9,84 

1\" 1117" ASSY VALVE ASSY 
60- 64 

NIPPLE 
BRACKET 

~7':.11-ili"llll- M5X20 HEXAGON SOCKET BOLT M5X20 
HOSE 8X12X1700 

c E- IJ :17" c E-6 CE-R ING CE-6 
Jli'H COLLET 

NUT 
ilill151"- HOLDER 
JA " Jll NOZZLE 

BRACKET 
~7 'Hili" IH M5X1 0 HEXAGON SOCKET BOLT M5X10 

BRACKET 
t'\ " J~:J" M4X25 SMAL L PAN-HEAD SCREW M4X25 
t5 11"1J"~ M4 PLAIN WASHER M4 
A-f 'H Z- 15GW22-B SWITCH Z-1 5GW22B 
hl~:J" M5X 5 SET SCREW M5X5 

CA M 
A1':J~1JI\"- SWITCH COVER 
t'\" J ~:J" M5X10 SMALL PAN-HEAD SCRE W M5X1 0 
1\" ~ 11" t.J" ~ M 5 SPRING WASHER M5 

BRA CKET 
A-f ':Jf WD1221 SWITCH WD1221 

TERMINAL 1 . 25-M4 ( UL) 
100V 1 oov 

Y~ ~~751J:J 1.25-M4 TE RMINAL 1 . 25-M4 (UL) 
115V,230 V 115V,230V 

J -1-" AWG#18 2~J CORD SVT AWG#18 2-WIRES 
100V,115V,230V 100V,11 5V,230V 

PLUG 170021-1 
PLUG 170889-1 
PLUG 170887-1 

7°?7" 170020-1 PLUG 170020-1 
Y~7~79J~ 1.25 M4X TERMINAL 1 . 25 M4X 
J~751- 1- 480424-0 CONNECTOR 1-480424-0 
J ~79- 4P CONNECTOR 4P 
1J~~o':J7 T-30- R CORD TIE T-30-R 
1! ~~"79:1~ 34864 CONNE CTOR TERMINAL 34864 
Yn~79:~~ 1.25- 5 TERMINAL 1.25-5 
115V,230V 115V,230V 

J -~" GTCE3-0.75 CORD GTCE3-0.75 
115V ,230V 115V ,230V 
J'~7~?51J~ 1 . 25-YS3A TER MINAL 1 . 25-YS3A 

KNOB 
o- •J:~7" P-16 0-RING P-16 
0 - IJ :17\\ p- 2 0 0-RING P-20 

KN OB 
11 5 J~ :J " M5 X10 SMAL L FLUSH HEAD SCREW M5X 10 
ili ll19"- HO LDER 

BOTTLE CAP 
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•~t Q'ty 

1 

1 

1 
3 

2 
2 
2 
2 
2 
1 
4 

2 
6 

4 
2 
1 

2 

4 

7 

4 
4 
2 
2 
2 
1 

1 5 
3 

2 

1 

2 



-e 7 v 3 /=I=% I s 3 3 o z 8 3 4 
SECT I ON NUMBER.____ _____ ____. 

POWDER SPRAY DEVICE •~-1 O)$~ti$~'"C'ttt>UlG'"C'~i-tt..VO)'"C', -l! ";/ r:I:.J3"-ctl:.X:Vt: < t:·~~.,'. 
When ordering items marked* ,indicate the set number 
because they are available only as a set. 

Nu -t 'l r •~ / s E T No. 
ijB ~ • ~ P ART No. 

$~~~~ PART NAME 
m~-~ COMPONENT PARTS ~ 

44 91238 ill - A= '!J 7 ° I~ 1 I 4 H 0 S E N I P P L E 1 I 4 3 
45 5430 14 438 1\"'J~" BAND 
46 5430 14 460 PLATE 
47 5430 14 433-1 PACKING 
48 5430 14 431 BOTTLE 
49 5430 14 432 PIPE 
50 90609 BE-IJ'J?" BE-80 BE-RING BE-80 
51 91235 ELBOW 1/4 2 
52 5330 83 259 BRACKET 
53 9710080008 n"~"1"1J"~ M8 SPRING WASHER M8 
54 9672081214 o '!J 1J? i1l" I~ r M 8 X 1 2 HEXAGON HEAD BOLT M8X12 
55 9670061208 HEXAGON SOCKET BOLT M6X12 2 
56 5290 83 272 HOSE 8X12X1200 
58 97625 n" ~~ 7" As 2 1 - o 2-o 5 1 nov VALVE AB21-02-05 100V 
59 91258 ='!17° I~ 1 I 4 NIPPLE 1/4 2 
60 5430 14 452 KNOB 
61 9662120014 HEXAGON NUT M12 
62 5430 14 453 SPRING 
63 5430 14 454 PIN 
64 5430 14 451 n" 1~ 7" VALVE 
65 91280 '!l-*"T T 1/4 PIPE FITTING T 1/4 
67 9672061414 o '!J 1J ? i1l " I~ ~ M 6 X 1 4 HEXAGON HEAD BOLT M6X14 4 
68 9710060008 SPRING WASHER M6 4 
69 9716060014 t7"1"1J"~ M6 PLAIN WASHER M6 4 
70 97023 ~-9- RC-20S 100W-N MOTOR RC-20S 100W-N 
74 5300 61 122-1 TRANSFORMER COVER 

115V,230V 115V,230V 
75 9642041014 t'\"J~:J" M4X10 SMALL PAN-HEAD SCREW M4X10 4 

115V,230V 115V,230V 
76 9710040008 SPRING WASHER M4 4 

115V,230V 115V,230V 
78 97947 TRANSFORMER 

11SV,230V 115V,230V 
79 5330 83 264 STOPPER 
80 9660050014 t'!l ~ M5 HEXAGON NUT M5 
81 5480 14 428-1 l.JI\"- LEVER 
82 5430 32 815 KNOB 
83 5430 78 297 7 '\"I~ LABEL 
84 90510 0- 1J:J?" P-6 0-RING P-6 2 
85 9710050008 SPRING WASHER M5 2 
86 90916007 A 7° lJ-3?71'1~9- FILTER 

204 



205 



FRAME (CD) ~ -t!~~3~ 

r============================~:::=~------~-t!~~~~~~~3~~·~ SECTION SECTION NUMBER I 7"-L (CO) 
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71.1-l. (CD) 

FRAME (CD) 

No. -1! , ~ :f;.q-/ S E T Na 
l!llciUP.t P ART No 

1 5310 61 411-1 
2 9710050008 
3 9642051014 
4 96519 
6 9660060014 
8 97 10060008 
9 9660080014 

10 9710080008 
11 9670083508 
12 5330 86 211-4 
13 5290 52 422 
15 5330 87 432-2 
16 9670041608 
17 5330 87 553 
18 5330 87 556 
19 5330 86 212-6 
20 5290 86 413 
21 5290 24 126 
22 96 70081 608 
23 5290 32 117 
24 5330 87 431-2 
25 5330 87 555 
26 9670062508 
27 5330 87 551 
28 5330 87 552 
29 96 70062008 
30 5330 87 563 
31 5330 89 451 
32 9670041008 
33 5330 89 452 
34 9684060608 
35 9716050014 
36 5330 87 463 
38 5330 87 470 
39 5330 87 480 
42 9670052008 
43 96700 51 001 
44 5330 87 437-1 
45 5330 87 453 
46 5330 87 565 
47 5330 87 564 
48 5330 87 511 
49 5330 87 512 
50 5330 87 523 
51 5330 87 524 
52 5330 87 515 
53 5330 87 516 
54 5330 87 517 
55 5330 87 518 
56 5330 87 519 
57 9430040115 
58 91160 
59 9116 1 
60 91203 
61 9670040808 
63 5330 87 554 
64 5330 87 513 
65 5330 87 514 
66 5330 87 557 

IH"·~ H"·~•<> I 5330Z 860 I SECTION SECTION NUMBER 

1r....-- ? 11>8ll.!l. ltJII.!l. ~l:tti\!1.-~~itt A-11>~. -u, ~ ·~"l:i!:Jt t- <:<,;-a~'. 
lh e n ordering ite• s •arked * r·nd lc ate the set nu • be r 
because they ar e av ailable on y as a set . 

Iii~/ coMPONE NT PARTS 

1\" ~ +J" 1J" ~ M 5 
t'\"J+;," M5X10 
'k(':J'f AVW401-R 
t•J~ M6 
1\" ~tt"1J"+ M6 
t'.!l~ M8 
1\" ~ tt" 1J" ~ M 8 
V1'.!1~i1i"JH M8X35 
71.1-L. 

1J"1'~" 
71.1 -l. 

V1'Jht."l~~ M8X16 

V1'Hi1i"H M6X25 
7"o'J? 
1J"1'~" 

V1'.!1~ili"H M6X 20 
1J"1'~" 

V1'Hili"J~~ M4X1 0 
1'7"5?1 

t5tt"1J"+ M5 

V1'Hili"H M5X20 

7"o'J? 
1J"1'1-" 
1JI\"-
1J 1\\\ -
1J 1\" -
1JI\"-
1J 1\" -
1J ,, " -
1JI\"-
1JI\" -
1JI\" -

7°??" PA-4 
~ 1J-7" PB-4 
Il~;ti" PHD-4 
V1'H;t."l~ l- M4X8 
1J"1' ~" 
1JI\"-
1JI\"-
1J"1'~" 

207 

PART NAME 
No 

BRACKET 
SPRING WASHER M5 
SMA LL PAN-HEAD SCREW M5X10 
SWITCH AVW401-R 
HEXAG ON NUT M6 
SPRING WASHER M6 
HEXAGON NUT M8 
SPRING WASHER M8 
HEXAGON SOCKET BOLT M8X35 
FRAME 
PIN 
ST UD 
HEXAGON SOCKET BOLT M4X16 
GUIDE 
GUIDE 
FRAME 
BUSHING 
WASHER 
HEXAGON SOCKET BOLT M8X 16 
STOPPER 
STUD 
GUIDE 
HEXAGON SOCKET BOLT M6X25 
BLOCK 
GUIDE 
HEXAGON SOCKE T BOLT M6X20 
GUIDE 
OIL TRAY 
HEXAGON SOCKET BOLT M4X 10 
OIL TRAY 
SET SCREW M6X6 
PLAIN WASHER M5 
BRUSH 
BRACKET 
BRACKET 
HEXAG ON SOCKET BOLT M5 X2 0 
HEXAGON SOCKET BOLT M5X1 0 
STUD 
SPACER 
BLOCK 
GUIDE 
COVER 
COVER 
COVER 
COVER 
COVER 
COVER 
COVER 
COVER 
COVER 
PIPE 4X115 
PLUG PA-4 
SLEEVE PB-4 
ELBOW PHD-4 
HEXAGON SOCKET BOLT M4X8 
GUIDE 
COVER 
COVER 
GUIDE 

2 
2 
1 

1 3 
13 

5 
7 
4 

3 
5 

12 

2 
2 
2 

7 

8 
2 
2 
4 
1 

8 

4 
4 
2 

4 
5 
7 
4 
2 

1 

1 
1 
2 
2 
4 
4 
2 

24 

1 



711 -l. (CD) 

FRAME (CD) 

No. 

67 5330 87 558 
68 5330 87 561 
69 5330 87 562 
70 5330 87 566 
71 5330 89 453 
72 9670050608 
73 9670043508 
74 5330 87 442 

IH"'' ~ H"' ~lll'l I 5330Z 860 I SECT I ON SECTION NUMBER 

* •-~ q;$,r. ltJII.,I'l,-l: l!tl~ t., 1: ~nl-tt t~,Q.>"t:, -t<, ~ .-fJ"l:tl:Jtt., "t: < t! ~ ~'. 
When ordering item s urked * , i nd icate the set nu•bcr 
becaus e they are ava il abl e only as a set . 

PART NAME t!IJt 811cfo~~; lflllt."t COMPONENT PARTS No. O'ty 

1J"1'1-" GUIDE 1 
1J"1'1-" GUIDE 1 
1J"1'1-" GUIDE 1 
il.:r- STAY 2 
?7"5"' OIL TRAY 2 
~1'!1 l-it." IH M5X6 HEXAGO N SOCKET BOLT M5X6 4 
~1'!1 1-t." I~ 1- M4X35 HEXAGO N SOCKET BOLT M4X35 4 
il.!il'!ll-" STUD 1 
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.-------~-t!PY3~ 1\ 1' :; '!I ;L 

SECTION 
CHAIN DELIVERY GRIPPER 

210 

-t!PY3~·.J} 5330Z 870 I 
SECTION NUMBER 



1:! ~!/a/ 

SECTION 

1:! ~ !/ " :.ti$-5 .----.,.---., I 5330Z 870 S ECT I ON NUM BER ~--~~-~ 

CHAIN DELIVERY GRIPPER * ""'-~ CDIJS.?.IiJIIg~I;U:Jill l,~ ~ ~'It keD~, -t:, ~ -~~ibtV~ < ff.~~· . 
• hen ordering i t eas aar ked * ,i ndicate the set nu a ber 
because they are a vailable only as a s e t . 

No. &sg~~~ PART NAM E 
~~-~ COMP ONE NT PAR T S ~ 

5330 87 300-11 fi~7"~?"~'n°- ASSY CHAIN DELIVERY GRIPPER ASSY 3 

5330 87 310-2 CD ?"~'n° -~t7~ ASSY CD GRIPPER SHAFT ASSY 3 

5330 87 335-2 ?"~'no - ASSY GRIPPER ASSY 1 2 

5330 87 336- 2 ?"'"no - ASSY GRIPPER ASSY 3 

5330 87 337-2 ?" 'J'no- AS SY GRIPPER 3 

1 5330 87 423 J OINT LINK 3 
2 5330 87 412-1 CHAIN 6 
4 5330 87 311-2 CD GRIPPER SHAFT 3 
5 5300 58 144 7",:..1 BUSHING 6 
6 9670051001 ') 7 '!I ht. " I~ ~ M 5 X 1 0 HEXAG ON SOCKET BOLT M5X10 1 2 
7 90242 7"';:..1 MB1210DU BUSHING MB1210DU 3 
8 5330 87 331-5 CD GRIPPER BASE 3 

10 5330 87 413 JOINT LINK 3 
11 9721050008 E- 1J~?" E- 5 E-RING E-5 6 
12 90481 BALL BEARING 696ZZ 6 
13 5330 87 320-3 t.J L. II 1\"- CAM LEVER 3 
14 9411502200 TAPER PIN 5X22 3 
15 5330 87 374 GRIPPER HOLDER 12 
16 9670051608 ')1'Hili"IH M5X16 HEXAGON SOCKET BOLT M5X16 18 
17 9684050508 SET SCREW M5X5 1 2 
18 5330 87 378 iii 1~51·- HOLDER 6 
19 5330 87 377 7.70 1)~7· SPRING 6 
20 5330 87 376 GRIPPER HOLDER 3 
21 5330 87 375 ?"'J'n°-t.l~51"- GRIPPER HOLDER 3 
22 5330 87 323 t.J5- COLLAR 3 
23 91303002 HEXAGON PAN HEAD SCREW M4X8 36 
24 5330 87 371-2 FRONT LAY 12 
25 5330 87 340-3 ?"'J '!Ino - GRIPPER 12 
26 5330 87 360-2 GRIPPER 3 
27 5330 87 373-2 FRONT LAY 3 
28 5330 87 372-2 FRONT LAY 3 
29 5330 87 350-2 GRIPPER 3 
31 9684050808 ~;~~;:.." M5X8 SET SCRE W M5X8 6 
32 5330 87 333 WASHER 12 

21 1 
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-t!:7 .Y3~·~ 
SECTION NU MBER I 5330Z 880 I 



-t!~!/g:;/ 

SECTION 
-t!~!/g ::.--'~% I 5330Z 880 
SECTION NUMBER 

STAND LIFTING DRIVE *-..-~ O)litl.?.,lt.lll.?.~ltt!illl- ~~ i1tA-O)~, -1!., ~ Jl;~~i:E:ll::VC <I!~~' . 
Whe n orderi ng ite•s marked * ,indicate the set number 
because t hey are available only as a set. 

-t:., ~:it"tjSET No. 
lill.l'l.~~ PART Na 

~~~~~ PART NAME 
~~~~ COMPONENT PARTS ~ 

5290 88 112Z ;fi~9•- ASSY HOLDER ASSY 

5290 88 190- 2 ••y ASSY GEAR ASSY 

5290 88 194Z ••y ASSY GEAR ASSY 
1,2 

5296 88 160 - 1 1\::J ~-~~ ASSY (7-f;fi• IJ -) HANDLE ASSY(IVORY) 
42,82-84 

5310 88 160-1 1\:;,~•J~ ASSY(9•-??"IJ-) HANDLE ASSY(DARK GRAY> 
42,82-84 

5330 88 110 7"5~'~ ASSY BRACKET ASSY 

5330 88 111Z 7"5~'~ ASSY BRACKET ASSY 
27,29 

5330 88 120Z Y-L ASSY ARM ASSY 

5330 89 130-1 I\::J~"I~:J1'7~ ASSY HANDLE SHAFT ASSY 

5330 89 210 ?7::J??~"?:J"? CRANK DRIVE SHAFT ASSY 

5330 89 217Z ~::J? ASSY LINK ASSY 

5330 89 218Z-2 ~L CAM 

1 5290 88194 .. , GEAR 
2 5290 89 219 7" ';I:Jl BUSHING 
3 5290 88 193 STUD 
4 5290 89 216 PIN 
5 5330 89 218-2 CAM 
6 5330 89 217 IJ::J? LINK 
7 5290 89 215 CRANK 
8 9684060608 hl~:J• M6X6 SET SCREW M6X6 
9 5330 89 213 SHAFT 

10 9642051614 t'\"J~:J" M5X16 SMA LL PAN-HEAD SCREW M5X16 
11 5330 89 211 ili 1~9"- HOLDER 
12 5330 89 682-3 ~1\"- COVER 
13 9710050008 1\" ~It"~"~ M 5 SPRING WASHER MS 
14 9642051014 t'\"J~:J• M5X10 SMALL PAN-HEAD SCREW M5X10 
15 90211 BALL BEARING 6202ZZ 
16 5290 89 212 COLLAR 
17 9723350008 C- 1JJ?" C-35 C-RING C-35 
18 5330 89 214 GEAR 
19 9410302508 SPRING PIN 3X25 
21 9642061014 SMALL PAN-HEAD SCREW M6X10 
22 5290 37 814 SPRING 
23 5290 88 134 ?7'H CLUTCH 
24 9684050508 ~;U:J" M5X5 SET SCREW M5X5 
25 9660060014 t·;J~ M6 HEXAGON NUT M6 
26 9710060008 1\"~11"~"~ M6 SPRING WASHER M6 
27 5330 88 111 BRACKET 
28 9721070008 E- 1J::J?" E-7 E-RING E-7 
29 90242 7",:Jl MB1210DU BUSHING MB1210DU 
30 5290 88 180 GEAR 
31 5310 88 113-1 SHAFT 
32 5290 88 183 :t:- KEY 
33 5290 88 131 7 '";J:Jl BUSHING 
34 9660050014 t' ~ MS HEXAGON NUT MS 
35 5330 88 120 7- L ASSY ARM ASSY 
36 5290 51 064 SPRING 
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tilt 
Q'ty 

3 

1 

6 

5 

1 
8 
2 
2 

2 

10 
3 
3 

4 
5 



-e :7 v !I y~~- I 5330Z 880 
SE CTION N UMB ER ~·~~~~~~ 

STAND LIFTI NG DRIV E *"'-? Q)$8/,liJil,'f1,~1Uii!lVeii tttAIO)"e, -It, ~ :lt.ft"e/1:\tVt: < f! <n•. 
When ordering lte11s •arked * , i ndicate the set nu•ber 
be c ause t hey ar e available only a s a set. 

NQ -l:!y~ ~.q~SET ltl l!lS.r.,:f!;ft;/ PART NAME ~~ $,\'/, •tot PART ltl ttAt•"'l COMPO NENT PARTS ltl 

37 5290 51 070 ;t? 1) 'J" )l PAW L 1 
38 5290 51 063-1 tO J PIN 1 
39 5310 88 11 4 tJL. CAM 1 
40 53 00 33 538 ':1=?=. ( ?1'ili" 1)-) KNOB( IVORY) 1 
40 5310 33 538-1 ·.n=. <51" - ?7" 1.1- > KNOB(DARK GRAY) 1 
41 5310 88 116 vi\" - LEVER 1 
42 9648051014 fJ5J~:J" M5X10 SMALL FLUSH HEAD SCREW M5X10 7 
43 9648041014 fJ7J~:J" M4X10 SMALL FLUSH HEAD SCREW M4X10 1 
44 9717120008 t:fJ"t.J"~ M12 CORRUGATED WASHER M12 1 
45 5290 29 315 ~JtJ? - LOCK COL LAR 1 
46 5290 37 613 :t:"J> GEAR 1 
47 5290 88 133 :J1>7~ SHAFT 1 
48 5290 37 614 =!'"? GEAR 1 
49 9410302008 A7° 1J:J7"t0:J 3X2Q SPRING PIN 3X20 1 
50 9670062508 ') 7 'J ~ ifi" Jll ~ M6 X25 HEXAGON SOCKET BOLT M6X25 4 
51 5330 88 122 IJ:J7 LINK 1 
52 5290 88 115 5fi'J~ifi1' - Jlf RATCHET WHEEL 1 
53 9410403208 A 70 1) :J7" tO J 4X32 SPRING PIN 4X32 1 
54 5290 88 11 2 ;f;Jl19"- HOLDER 1 
55 5290 88 1 51 }.51':1 ~" STUD 1 
56 5290 51 083 }.70 1) :J7" SPRING 1 
57 5290 51 08 2 :t7 •J';J" )l PAWL 1 
58 5290 88 144-1 ?:t -L.ifi1' - Jll WORM WHEEL 1 
59 9410502508 7.70 IJ:J?"to:, 5X25 SPRING PIN 5X25 1 
60 5290 88 191-2 :J1>7~ SHAFT 1 
61 5290 82 162 7"':J:JJ. BUSHING 1 
62 5310 89 134-2 ':.1=?:<9" -77"1.1-) KNOB(DARK GRAY) 1 
62 5316 89 134 ., :(' =. (J> { ifi" 1) - ) KNOB (IVORY) 1 
63 5310 89 133-3 ':J<: (9" -77"1.1-> KNO B(DARK GRAY) 1 
63 5316 89 133-2 ':) =? =. ( J> 1' ifi \\ 1)- ) KNOB(IVORY) 1 
64 5290 89 120 IJ ,, \\ - LEVER 1 
65 5290 89 148 t.l? - COLLAR 1 
66 5330 89 153 }.'\o-tj- SPACER 1 
67 90603 c E -IJ:J7" CE-12 CE-RING CE -12 1 
68 5330 89 1 31 - 1 :J1>7~ SHAFT 1 
69 5290 89 11 2 7"';/:J]. BUSHING 1 
70 5290 89 135 7.7oo~':J~ SPROCKET 1 
71 5330 52 492 ~Jt.l?- LOCK COLLAR 2 
72 5330 88 260 IJ ,, \\ - LEVER 1 
73 9721040008 E-IJ:J?" E-4 E- RING E-4 2 
74 5330 88 262 7.9':1~" STUD 1 
75 533 0 88 263 IJ:J7i!i" A Ll NK BOSS 1 
76 5300 56 088 }.70 1):J7" SPRING 1 
77 5330 88 265 J:J ~o-Jl1 1l:J7 LINK 1 
78 5330 88 264 1);) 7 ;f; \\}. LINK BOSS 1 
79 9410402808 7.70 IJ:J7"to:, 4X28 SPRING PIN 4X28 1 
80 5300 12 224 70 IJ- ~ PLATE 1 
81 5290 89 12 9 t.J7- COLLAR 1 
82 5296 88 161 -1 n:,~"~ifi:J91'<r1'ifi"Y-> HA ND LE BODY (1 VORY) 1 
82 531 0 88 161-2 ,, J ~" Jll ifi J 9 { ( 9" -7 7" IJ- ) HANDLE BODY(DARK GRAY) 1 
83 5300 37 815 7 0 IJ- ~ ( J' {iii" 1)-) PLATE(IVORY) 1 
83 531 0 37 815 - 1 JOIJ-~(9"-77"1J-) PLATE(DARK GRAY) 1 
84 5300 37 820 1\:J ~" Jll ( J>1'ifi" 1)-) HANDLE (IVORY) 1 
84 5310 37 820 ,, J ~ " Jll ( 5I" - 7 7" IJ - ) HANDLE(DARK GRAY) 1 
85 5290 88 192-1 :t:"J> GEAR 1 
86 9410402208 A 70 1) :J7" tO;) 4X22 SPRING PIN 4X22 1 
87 5290 29 311 'J':J:J1> - WASHER 1 
88 9410252208 }. 70 1) :J7" tO;) 2 . 5X22 SPRING PIN 2 . 5X22 1 
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- 7" I~ ( C D ) D ) n1~T- TABLE (C 
ER DELIVERY PAP 

~ 
~- ~ 

~ 

1!:7Y !I :..-·~ R I 
SECTION NUMBE 5330Z 885 I 

216 



1\ 1 :J J' - 7 " Ill ( C D ) -irj' ~ g / 

SECT I ON 
-ir 7 ~ 3 /1lt~ I 5330Z 885 
SE CTI ON NUM BE RL-~~~~~~ 

PAPER DELIVERY TABLE (CD) *•-?m$g~eg~~~~~~~ *~~m~ ~ ,~••~~~~~< ~• ~. 
When or deri ng i te • s ma rk ed * , i nd ica te t he se t nu • ber 
becau se they ar e avai l ab le onl y a s a set. 

No. 

5310 88 140-1 

5310 88 240 

5310 88 240 

1 5330 87 219 
2 91211 
3 9410302008 
5 9642051614 
6 9710050014 
7 9642051014 
8 5310 87 217 
9 9660050014 

10 5290 17 113 
11 5300 17 114 
12 5290 17 115 
13 5300 17 116 
14 5300 17 117 
14 5310 17 117-1 
15 5300 12 224 
16 9650052014 
17 5330 88 236-1 
18 5330 88 234 
19 9670051008 
20 5332 88 237 
21 5290 88 250 
22 5310 44 314 

22 5310 44 314 

23 5310 88 241 

23 5310 88 241 

24 92312008 

24 92312008 

2 5 90770 

2 5 90770 

26 9716060014 
27 9648052014 
28 9648051614 
29 9648051014 
30 5290 89 143 
32 5290 88 142 
33 9410402508 
34 5310 88141-1 
35 90839 
36 5290 88 235 
37 5310 88 146 
38 9414202514 
39 90856 
40 9670081608 

$gg~/ PART NAM E 
~~~~ COMP ONENT PARTS ~ 
7 - 7"~?~"~:J"? ASSY DRIVE SHAFT ASSY 
32-34 

J\1:J7-7"1ll ASSY DELIVERY TABLE DOLLY ASSY 
JAPAN 

22-26 
I\1:JJ'-7" Ill ASSY DELIVERY TABLE DOLLY ASSY 

EXCEPT JAPAN 
22 - 26 

t" -~--~ 10X17X2750 HOSE 10X17X2750 
·-},1\":J ~\\ 16 HOSE BAND 16 

SPRING PIN 3X20 
t'\"J~:J" M5X16 SMALL PAN-HEAD SCREW M5X16 
1\"~t.t"t.J"~ M5 SPRING WASHER M5 
t'\"J~:J" M5X10 SMALL PAN - HEAD SCREW M5X10 

BRACKET 
t •H M5 HEXAGON NUT M5 
J\"lll7" VALVE 

SPINDLE 
SPRING 

t.JJ\"- COVER 
KNOB(IVORY) 

'!l~Z..(9" - ??"IJ-) KNOB(DARK GRAY) 
PLATE 

~lllt.t7J~:J" M5X20 SCREW M5X20 
COLLAR 

IJ- Ill RAIL 
') 7 'H iii" Ill ~ M 5 X 1 0 HEXAGON SOCKET BOLT M5X10 

STUD 
IJ- Ill RAIL 
~7-lll SCALE 

JAPAN 
~7-lll SCALE 

EXCEPT JAPAN 
1\ 1 :J J' - 7" Ill PAPER DELIVERY TABLE 

JAPAN 
1\ 1 :J 7 - 7" Ill PAPER DELIVERY TABLE 

EXCEPT JAPAN 
:t:1>~51- LPK-75 CASTER LPK-75 

JAPAN 
:t:'P~5l- LPK-75 CASTER LPK- 75 

EXCEPT JAPAN 
{?~:J" 4. 1 X20 WOOD SCREW 4.1X20 

JAPAN 
'E?~:J" 4. 1X20 WOOD SCREW 4 . 1X20 

EXCEPT JAPAN 
t7t.t"t.J"~ M6 PLAIN WASHER M6 
t.t7J~:J" M5X20 SMALL FLUSH HEAD SCREW M5X20 
t.t7J~:J" M5X16 SMALL FLUSH HEAD SCREW M5X16 
t.t5J~:J" M5X10 SMALL FLUSH HEAD SCREW M5X10 
7'"!1;; 1 BUSHING 

SPROCKET 
SPRING PIN 4X25 
SHAFT 

'fi - :JRS37-1 73P CHAIN RS37 - 1 73P 
WEIGHT 
PLATE 
SP LIT PIN 2X25 

:J \\ 31' :J ~ IJ::;? R s 3 7 -1 1 /2" JOINT LINK RS37 - 1 (1/2") 
'J7'H*"IH M8X16 HEXAGON SOCKET BOLT M8X16 
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11llt 
O' ty 

1 

2 

2 

2 
11 

7 

2 

4 
2 
4 
2 
2 

2 

1 

2 

4 

8 

16 

32 

32 
4 
2 
2 
2 
2 
2 

2 

2 
3 
2 



IH :J 7' - 7 " lit ( C D ) -t!'l'~uY 

SECTION 
-!!?~ .. y*~ I 5330Z 885 
S ECT ION NUMB ERL~~~~~~ 

PAPER DELIVERY TABLE (CD) * ""-? 0)$.1'1,liJII.cl'l,"eli:llill., "ef! titA-C!>"e, -1! "J ~ -~-ett:Jt t., "C < t!.l!i~' . 
Wh e n ordering i~e•s • a rk ed * [i nd icate the set nu•ber 
beca use they are available on rasa set. 

$.1'1,4!;~/ 
~a•~ COMPONENT PARTS 

41 9 71 0080008 
42 5310 88 233 7.1'-
43 5330 88 150 =f:r.- 'J 
44 5290 88 231 
45 5290 31 117 o- 5-
46 5290 88 232 
47 5290 88 220-2 71.1-l. 
49 5290 88 210 -2 71.1-l. 
50 5290 31 116 'I'J 7 
51 9 721 070008 E- 11'J7" E-7 
52 9642032014 t'\ "J ~:J" M3X20 
53 90644 
54 5310 88 145-1 
55 97313 7.-(':J=f VX-5-1 C22 
56 97381 r7fl.:r.-9 - VAM22 
57 98501 1Jl\"- 360010-1 
58 5300 21 424 
59 9672051014 o'.:J1J7ili" lit!- M 5 X 1 0 
60 9662080014 t'H M8 
61 5340 88 232 -1 
62 90214 
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PART NAME 
Nil 

SPRING WASHER M8 
STAY 
CHAI N 
STUD 
ROLLER 
STUD 
FRAME 
FRAME 
LINK 
E-RING E-7 
SMALL PAN-HEAD SCREW M3X20 
TOOTHED LOCK WASHER A3 
BRACKET 
SWITCH VX-5-1 C22 
ACTUATOR VAM2 2 
COVER 360010-1 
PLATE 
HEXAGON HEAD BOLT M5X10 
HEXAGO N NUT M8 
STUD 
BALL BEARING 6000ZZ 

8 

2 
4 
4 

2 
2 
2 
2 

2 
8 
2 
2 
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,---------~:----- j-t:~Y3/ 

+J 1 ~" 1J" 1 ~" ( C D ) SECTION 

SIDE GUIDE (CD) 

r·-, 
' ' ' ' ' 
' : 
' ' I 
' I 
' : 
I 
I 
I 

' I 
I 
I 
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-t:~::.-:~:..-•-~t 
SECTION NUMBER 5330Z 890 I 



.,11-"11"11-" (CD) 

SIDE GUIDE (CD) 

5330 87 224Z 

-i!?YsY 
SECTION 

-i!?Y !I Y:;f% I 5330Z 890 
SECTION NUMBER 

1cv-;; o.>ll!lol'l. l:t.lllo?.""el:tiSiiV~sttt;~,cr.n:, ~" ~;t1'!t""el:U::vc < t!~~'. 
Wh en ord ering ite•s • arked 1c !Indicate the set nu•bcr 
because they are availabl e on y as a set. 

Illig~~~ PART NAME 
-~-~ COMPONENT PARTS ~ ·~ Q'ty 

20,25 
5330 87 225Z A7°o~~l- ASSY SPROCKET ASSY 

20,21 
5330 87 540 - 2 n1~71~ ASSY DELIVERY FAN ASSY 

5330 89 225Z-2 .,11-"11"11-" ASSY SIDE GOlDE ASSY 

5330 89 226Z-2 .,11-"11"11-" ASSY SIDE GUIDE ASSY 

1 5290 52 422 PIN 2 
2 5290 89 323-3 BOSS 
3 5290 33 122 SPRING STUD 
4 5290 89 325-1 SPRING 
5 9660060014 t•.:Jt- M6 HEXAGON NUT M6 3 
6 9670062508 HEXAGON SOCKE T BOLT M6X25 1 
7 5290 89 324 SPRING STUD 1 
8 9710060008 SPRING WASHER M6 2 
9 9642051014 t'\"J~~" M5X 10 SMALL PAN-HEAD SCREW M5X10 11 

10 9710050014 SPRING WASHER M5 11 
11 5330 89 412-5 11"11-" GUIDE 
12 5330 89 375-1 11n"- COVER 
13 9684050508 hl~~" M5X5 SET SCREW M5X5 10 
14 5330 89 351 7"57~1- BRACKET 
15 9670061208 HEXAGON SOCKET BOLT M6X12 2 
16 5330 89 411 STAY 
17 5330 87 215 7"o~? BLOCK 2 
18 5340 87 214 ;t;J~51"- HOLDER 2 
19 5330 87 227 115- COLLAR 2 
20 90315 BALL BEARING 6003ZZ 4 
21 5330 87 225 SPROCKET 1 
22 5330 87 522-4 CAM 1 
23 9684060608 hl~~" M6X6 SET SCREW M6X6 2 
24 5330 87 211-4 SHAFT 
25 5330 87 224 SPROCKET 
26 91211 iti-An"~t-" 16 HOSE BAND 16 4 
27 5290 83 351 J~?51- CONNECTOR 1 
28 5330 87 533 t"--~iti - A 8X12X220 HOSE 8X12X220 2 
29 5330 89 376-1 SPRING 1 
30 9660120014 t •.:JI- M12 HEXAG ON NUT M12 4 
31 5330 87 532-1 PIPE 2 
32 9721100008 E- 1J~?" E- 1 0 E-RING E-10 1 5 
33 90514 o-·J~?" P-12 0-RING P-12 12 
34 5330 87 531 J A"~~ NOZZLE 6 
35 5290 29 311 'J'.:J~1>- WASHER 2 
36 5290 89 224 SPRING 
37 9648051614 SMALL FLUSH HEAD SCREW M5X16 2 
38 5321 29 220-1 BUSHING 
39 5290 32 1 41 KNOB 2 
40 90607 CE- 1J~?" CE-18 CE-RING CE-18 
41 5290 89 227 - 1 7 '".:J~]. BUSHING 
42 5310 89 311 SHAFT 1 
43 5290 37 513-1 7'";.1~]. BUSHING 4 
44 5330 89 226-2 SIDE GUIDE 
45 9721030008 E- 1J~?" E-3 E- RING E-3 2 
46 5330 89 374 STOPPER 
47 5330 89 370 IJ~? LINK 
48 5330 89 373 IJ~? LINK 
49 5330 89 320-1 7o~l-11"1'1-" FRONT GUIDE 
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'11'~"1J"1'~" (CO) 

SIDE GUIDE (CO) 

No. -e,~ • .q.jSET No 
116.lHPt PART No 

50 5330 89 360 
51 9642051614 
52 9710050008 
53 5310 89 223 
54 5290 89 222 
55 5330 89 221-1 
57 5330 89 225-2 
58 5290 29 315 
59 5290 89 228 
60 5290 17 119 
61 9648051014 
62 9670061608 
63 9716060014 
65 5330 87 226 
66 5330 87 216 
67 9670064508 
68 5330 87 218 
69 5330 89 231-1 
70 5330 89 232-1 
72 9670051001 
73 5330 87 542 

74 5330 87 543 - 1 

75 9642043514 
77 5330 61 613-1 

78 5330 87 541-1 

79 99913 

80 5330 87 544 

81 99305003 

82 5330 87 231 
83 5330 87 232 
84 5330 87 233 
85 5330 87 234 
86 5330 87 235 
87 5330 87 236 
88 5330 87 237 
89 5330 87 238 
90 5330 87 241 
91 5330 87 242 
92 9670053008 
93 9410502008 
94 5330 87 223 

95 5330 87 534 
96 5330 87 228 

-1!7 ~,. :-- :jf-5 I 5330Z 890 
SECTION NUMBER 

* ""-? cl)li6.fl.liJil,?,~I;Uii.!l Ve8 't1tA-cl)~, -1!: , ~ •tt~f£)1::L. "C < t:t! ~'. 
Wh en o r der ing i te• s •ark e d * , i nd i cue the s et nu•be r 
b ecause th e y a re ava i labl e on l y as a se t. 

1160~4*/ 
~~-tt COMPONENT PARTS 

PART NA ME 
Nil 

t!lllc 
O'tr 

ARM 
t'\"J~':J" M5X16 SMALL PAN-HEAD SCREW M5X16 2 

SPRING WASHER M5 2 
SHAFT 

BUSHING 
7'":J':J~ BUSHING 1 
+J1'~"1J"1'~" SIDE GUIDE 

LOCK COLLAR 
PLUG 1 
CLAMP 

IJ? J ~:J" M5X10 SMALL FLUSH HEAD SCREW M5X10 6 
') ~ '.'J ~ iii " J~ ~ M 6 X 1 6 HEXAGON SOCKET BOLT M6X16 1 4 
t5+J"1J"~ M6 PLAIN WASHER M6 6 
}.70 1J~7" SPRING 2 
7"?~'.'J~ BRACKET 2 
')~'Hili"H M6X45 HEXAGON SOCKET BOLT M6X45 9 
ililli9"- HOLDER 2 
1J"1'~" GUIDE 
1J " 1'~" GUIDE 
') ~ 'H iii" Ill ~ M 5 X 1 0 HEXAGON SOCKET BOLT M5X10 6 

BRACKET 
FAN TYPE 

COVER 2 
FAN TYPE 

t'\"J~:J" M4X35 SMALL PAN-HEAD SCREW M4X35 8 
7""1~ ASSY FAN ASSY 2 

FAN TYPE 
BRACKET 2 

FAN TYPE 
·n ~ CM-15S KNOB CM - 15S 2 

FAN TYPE 
PANEL 

FAN TYPE 
ili"~~-6 RV24YN20SB VOLUME RV24YN-20SB 2 

FAN TYPE 
7"5!1-'H BRACKET 

BRACKET 1 
7"57':J~ BRACKET 
7" o':J7 BLOCK 2 

SPACER 9 
1J"1'~" GUIDE 1 
1J"1'~" GUIDE 1 
1J " 1'~" GUIDE 2 

GUIDE 2 
1J"1'~" GUIDE 2 
')7'.'J~ili"JH M5X30 HEXAGON SOCKET BOLT M5X30 9 

SPRING PIN 5X20 2 
iii-}. 10X17X400 HOSE 1 OX17X400 

FAN TYPE 
iii-}. 10X17X180 HOSE 10X17X180 

STOPPER 2 
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l\"'!l?t:J"1'1-" (CO) 

BACK GUIDE (C D) 

~16 

v \3J 

SECTION 

224 

1!?Yll/·~ 
SECTION NUMBER 5330Z 895 



1\ '":J 7 t.J" 1' 1-" ( CD ) 

BACK GUIDE (CD) 

No. -ll "J ~-~~SET NQ 
!Hiol1'lt-13" PART No. 

1 9648051014 
2 5330 89 146 
3 9642051614 
4 9710050008 
5 5290 29 210 
6 90802 
7 5290 89 142 
8 5330 89 141 
9 9684050508 

12 5290 89 145 
1 3 90630 
1 4 5330 89 147 
1 5 9670081608 
16 531 0 29 232 
17 5330 89 139 - 1 
1 8 9684060608 
19 5330 89 144-1 
20 5290 29 31 4 
21 5330 89 149 - 1 
22 97828 
23 9642031414 
24 5341 89 138 -1 
25 9670051001 

-i!?:/ g:/ 
SECTION 

-i!? :/g Y 'if'% I 5330Z 895 
SECTION NUMBERL-~~~~~~ 

iltSol?.if.F I 
.-.~& ·I} COMPONENT 

+J5J~:J" M5X 10 
l\'"!17t.J"1' 1-" 
t'\"J~:J" M5X16 
J\"~+J"t.J"~ M5 
J"':J:Jl. 
fi-J RS35 - 1 46P 
7-Joa~':JI-

:J1>71-
1-;l~:J" M5X5 
7"?7'!11-
}.t':JJOtOJ SSP-8 
1\ \\ ':,1 7 t.J \\ 1' 1- \\ 
') ~ '!II- it. \\ 1111- M8X1 6 
l-.7-
ilil~51"-

1-;l+:J" M6X6 
?'!17 
1-;lt.l?-
t.J"1'1-" 
1-?J?* 
t'\"J+:J" M3X14 
JOIJ - 1-
')~':J 1-t." I~ 1- M5X1 0 

*""-? o:>llt!.?.li.ll1.?."ei:U:$jll,., 1: * t tt ;I,O)'e, -tr "I ~ :jt~-ettJtL- 1: < t.:;! ~·. 
When o rd e r ing ite•s •arkcd * ,ind ic ate the set n u11 ber 
because they are availabl e only as a se t. 

PART NAME ~e PARTS Nn 

SMALL FLUSH HEAD SCREW M5X10 4 
BACK GUIDE 2 
SMALL PAN-HEAD SCREW M5X16 4 
SPRING WASHER M5 4 
BUSHING 2 
CHAIN RS35-1 46P 1 
SPROCKET 1 
SHAFT 1 
SET SCREW M5X5 5 
BRACKET 1 
SNAP PIN SSP-8 1 
BACK GUID E 1 
HEXAGON SOCKET BOLT M8X16 2 
STAY 1 
HOLDER 1 
SET SCREW M6X6 1 
RACK 1 
LOCK COLLAR 1 
GUIDE 1 
PROJECTOR 1 
SMALL PAN-HEAD SCREW M3X14 2 
PLATE 1 
HEXAG ON SOCKET BOLT M5X10 2 
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mi~-~~sl 
PART NUMBER INDEX 

• 



$ 0 
1111 

P A R 
5290 11 
5290 1 2 
5290 1 2 
5290 12 
5290 12 
5290 1 2 
5290 12 
5290 12 
5290 12 
5290 1 2 
5290 12 
5290 1 2 
5290 1 4 
5290 1 4 
5290 16 
5290 16 
5290 16 
5290 16 
5290 16 
5290 16 
5290 16 
5290 16 
5290 16 
5290 16 
5290 1 6 
5290 16 
5290 16 
5290 16 
5290 16 
5290 16 
5290 16 
5290 16 
5290 16 
5290 16 
5290 1 7 
5290 1 7 
5290 1 7 
5290 17 
5290 1 7 
5290 1 7 
5290 1 7 
5290 1 7 
5290 17 
5290 1 7 
5290 21 
5290 21 
5290 21 
5290 21 
5290 21 
5290 21 
5290 21 
5290 21 
5290 21 
5290 21 
5290 21 
5290 21 
5290 21 
5290 21 
5290 21 
5290 21 
5290 21 
5290 21 

* ~ 
T No. 
152 
211 
213 
312 
313 
314 
314 
316 
320 
411 
412-3 
413 
120 
120 
111 
112 
200- 4 
212 
21 5 - 1 
226 
311 
312 
313 
314 
315 
316 
411 
412-1 
413 
414 
416 
417 
418 
419 
111 
11 3 
11 3 
11 3 
11 5 
11 5 
11 5 
119 
11 9 
12 0-1 
123 
161 
161 
1 61 
161 
1 61 
161 
161 
161 
161 
161 
161 
164 
164 
212 
212 
212 
313 

$ {itt 
PART 

-ir?:--y/;tlf~ 
SECTION No. 
5330Z 545 
5330Z 120 
5330Z 120 
5330Z 120 
5330Z 120 
5330Z 120 
5330Z 570 
5330Z 120 
5330Z 120 
5330Z 120 
5330Z 120 
5330Z 120 
5330Z 110 
5330Z 115 
5330Z 170 
5330Z 170 
5330Z 170 
5330Z 170 
5330Z 170 
5330Z 170 
5330Z 170 
5330Z 170 
5330Z 170 
5330Z 170 
5330Z 170 
5330Z 170 
5330Z 170 
5330Z 170 
5330Z 170 
5330Z 170 
5330Z 170 
5330 Z 170 
5330Z 170 
5330Z 170 
5330Z 170 
5330Z 170 
5330Z 320 
5330Z 885 
5330Z 170 
5330Z 320 
5330Z 885 
5330Z 170 
5330Z 890 
5330Z 170 
5330Z 330 
5330Z 210 
5330Z 330 
5330Z 450 
5330Z 520 
5330Z 521 
5330Z 530 
5330Z 555 
5330Z 556 
5330Z 570 
5330Z 590 
5330Z 825 
5330Z 360 
5330Z 370 
5330Z 512 
5330Z 520 
5330Z 552 
533 0Z 210 

* ~ NUMBER 
$ 

~ ~I 
INDEX 

c 
DD * ~ No. P A R T No. 

74 5290 21 315 
1 5 5290 21 316 
10 5290 21 316 
33 5290 21 316 
23 5290 21 316 
25 5290 21 316 
29 5290 21 316 
37 5290 21 319 
29 52 90 21 319 
22 5290 21 521 
21 5290 21 521 
20 5290 21 521 
12 5290 21 521 

5 5290 21 521 
1 8 5290 21 521 
18 5290 21 612 

5290 21 612 
36 5290 21 612 
29 5290 21 641 
68 5290 21 641 

7 5290 21 641 
62 5290 21 643 
65 5290 22 1 21 
63 5290 22 1 21 
66 5290 22 1 41 
64 5290 22 142 
32 5290 22 161 
53 5290 22 161 
57 5290 22 210 
56 5290 22 210 
73 5290 22 221 
34 5290 22 222 
33 5290 22 222 
74 5290 22 223 
50 5290 22 223 
41 5290 22 224 
97 5290 22 224 
10 5290 22 314 
47 5290 22 31 5 

100 5290 22 318 
12 5290 22 320 
51 5290 22 330 
60 5290 22 412 

8 5290 22 412 
39 5290 22 441 
16 5290 22 441 
44 5290 23 113 
18 5290 23 11 3 
76 5290 23 11 3 
27 5290 23 11 5 
36 5290 23 11 5 

3 5290 23 116 - 1 
26 5290 23 116-1 
14 5290 23 117 

140 5290 23 235 
80 5290 24 126 
76 5290 24 126 
61 529 0 24 127 
32 5290 24 127 

105 5290 24 127 
28 5290 24 212-1 
22 52 90 24 240 
- 1 -

-ir?:--s/i!f~ 
No. SECTI ON No 

5330Z 210 24 
5330Z 210 36 
5330Z 350 65 
5330Z 450 17 
5330Z 455 1 
5330Z 520 7 
5330Z 570 16 
5330Z 210 1 7 
5330Z 520 71 
5330Z 210 92 
5330Z 350 11 4 
5330Z 380 43 
5330Z 520 120 
5330Z 521 1 
5330Z 590 141 
5330Z 210 43 
5330Z 240 33 
5330Z 370 10 
5330Z 330 63 
5330Z 370 44 
5330Z 545 36 
5330Z 330 62 
5330Z 210 79 
5330Z 220 11 
5330Z 220 17 
5330Z 210 76 
5330Z 210 80 
5330Z 220 12 
5330Z 210 1 
5330Z 220 9 
5_330Z 220 7 
5330Z 210 4 
5330Z 220 6 
5330Z 210 8 
5330Z 220 3 
5330Z 210 6 
5330Z 220 4 
5330Z 220 38 
5330Z 220 32 
5330Z 520 52 
5330Z 220 35 
5330Z 220 25 
5330Z 540 27 
5330Z 545 5 
5330Z 210 18 
5330Z 22 0 22 
5330Z 260 36 
5330Z 540 69 
5330Z 545 59 
5330Z 540 57 
5330Z 545 69 
5330Z 540 71 
5330Z 545 61 
5330Z 540 72 
5330Z 240 28 
5330Z 250 42 
5330Z 860 21 
5330Z 230 16 
5330Z 540 70 
5330Z 545 58 
5330Z 230 4 
5330Z 230 13 



$ t:l 
DO 

P A R 
5290 24 
5290 24 
5290 24 
5290 25 
5290 25 
5290 25 
5290 25 
5290 25 
5290 25 
5290 25 
5290 25 
5290 25 
5290 25 
5290 25 
5290 25 
5290 25 
5290 25 
5290 25 
5290 25 
5290 25 
5290 25 
5290 25 
5290 26 
5290 26 
5290 26 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 

ii= ~ 
T No. 

2 51 
2 52 
253 
11 4 
11 4 
11 5 
210 
211 
212 
213 
214 
215 
216 
312 
313 
314 
315 
509 
512 
522 
523 
524-1 
11 2 
213 
222 
11 5 
210 
210 
210 
210 
210 
220-1 
220-1 
220-1 
220-1 
311 
311 
311 
311 
311 
311 
311 
311 
312 
312 
312 
312 
312 
312 
312 
312 
312 
312 
312 
313 
313 
313 
313 
313 
313 
313 
313 

it~ w 
PART 

-t!-!IV3/:m:~ 
SECTION No. 

5330Z 230 
5330Z 230 
5330Z 230 
5330Z 250 
5330Z 260 
5330Z 260 
5330Z 250 
5330Z 250 
5330Z 250 
5330Z 250 
5330Z 250 
5330Z 250 
5330Z 250 
5330Z 250 
5330Z 250 
5330Z 250 
5330Z 250 
5330Z 250 
5330Z 250 
5330Z 250 
5330Z 250 
5330Z 250 
5330Z 370 
5330Z 260 
5330Z 260 
5330Z 290 
5330Z 330 
5330Z 370 
5330Z 512 
5330Z 570 
5330Z 895 
5330Z 511 
5330Z 530 
5330Z 551 
5330Z 556 
5330Z 210 
5330Z 250 
5330Z 360 
5330Z 380 
5330Z 511 
5330Z 530 
5330Z 880 
5330Z 890 
5330Z 210 
5330Z 250 
5330Z 310 
5330Z 330 
5330Z 355 
5330Z 380 
5330Z 450 
5330Z 556 
5330Z 590 
5330Z 595 
5330Z 820 
5330Z 210 
5330Z 230 
5330Z 330 
5330Z 370 
5330Z 380 
5330Z 450 
5330Z 455 
5330Z 513 

. -\} 
NUMBER 

$ 

m sr 
INDEX 

t:l :m: t:;;l 

DO "":} 
No. P A R T No. 

1 2 5290 29 313 
7 5290 29 313 

24 5290 29 313 
11 5290 29 313 
26 5290 29 313 
20 5290 29 313 

5290 29 314 
35 5290 29 314 
37 5290 29 314 
36 5290 29 314 
40 5290 29 315 
39 5290 29 315 
38 5290 29 315 
49 5290 29 315 
49 5290 29 315 
52 5290 29 315 
53 5290 29 315 
80 5290 29 315 
83 5290 29 315 
65 5290 29 315 
67 5290 29 315 
62 5290 29 316 
31 5290 29 316 
31 5290 29 317 
1 5 5290 29 317 

8 5290 29 412 
32 5290 29 412 
20 5290 31 116 
39 5290 31 11 7 
24 5290 31 122 

5 5290 31 122 
47 5290 31 1 51 -1 
35 5290 31 1 52-1 

2 5290 31 1 53-1 
50 5290 31 214 
49 5290 31 214 
1 4 5290 31 214 
51 5290 32 11 2 
44 5290 32 11 3 
59 5290 32 11 4 
79 5290 32 11 5 
87 5290 32 11 7 
35 5290 32 11 7 

106 5290 32 11 7 
81 5290 32 1 21 

7 5290 32 1 21 
40 5290 32 1 21 
46 5290 32 122 
21 5290 32 123-1 
46 5290 32 125 
54 5290 32 126 

104 5290 32 1 41 
42 5290 32 1 41 

108 5290 32 1 41 
100 5290 32 211-2 

11 5290 32 212-3 
59 5290 32 213 
37 5290 32 214 
1 5 5290 32 216 
29 5290 32 217 
25 5290 32 217 
25 5290 32 217 
~2~ 

-t!7'Y3/il-5 NQ SECTION No. 

5330Z 520 107 
5330Z 521 29 
5330Z 530 78 
5330Z 553 8 
5330Z 555 25 
5330Z 570 47 
5330Z 330 19 
5330Z 360 14 
5330Z 520 89 
5330Z 895 20 
5330Z 230 2 
5330Z 240 16 
5330Z 250 30 
5330Z 355 35 
5330Z 512 1 
5330Z 535 1 
5330Z 540 82 
5330Z 545 9 
5330Z 552 1 
5330Z 880 45 
5330Z 890 58 
5330Z 210 26 
5330Z 220 39 
5330Z 514 77 
5330Z 554 75 
5330Z 210 42 
5330Z 240 57 
5330Z 885 50 
5330Z 885 45 
5330Z 310 26 
5330Z 312 1 2 
5330Z 650 20 
5330Z 650 19 
5330Z 650 1 8 
5330Z 355 20 
5330Z 590 1 2 
5330Z 595 62 
5330Z 320 42 
5330Z 320 51 
5330Z 320 55 
5330Z 320 43 
5330Z 320 50 
5330Z 750 9 
5330Z 860 23 
5330Z 320 54 
5330Z 820 62 
5330Z 825 97 
5330Z 320 53 
5330Z 320 47 
5330Z 320 46 
5330Z 320 45 
5330Z 320 48 
5330Z 355 11 5 
5330Z 890 39 
5330Z 320 49 
5330Z 320 62 
5330Z 320 66 
5330Z 320 67 
5330Z 320 65 
5330Z 320 70 
5330Z 590 73 
5330Z 595 91 



8~ 0 
DO 

P A R 
5290 32 
5290 32 
5290 32 
5290 32 
5290 32 
5290 32 
5290 32 
5290 32 
5290 32 
5290 32 
5290 32 
5290 32 
52 90 32 
5290 32 
5290 32 
5290 32 
5290 33 
5290 33 
5290 33 
5290 33 
5290 33 
5290 33 
5290 33 
5290 33 
5290 33 
5290 33 
5290 33 
5290 33 
5290 33 
5290 33 
5290 33 
5290 33 
5290 33 
5290 33 
5290 33 
5290 33 
5290 33 
5290 33 
5290 33 
5290 33 
5290 33 
5290 33 
5290 33 
5290 33 
5290 33 
5290 33 
5290 34 
5290 34 
529 0 34 
5290 34 
5290 34 
5290 34 
5290 34 
5290 34 
52 90 35 
5290 35 
5290 35 
5290 35 
5290 35 
5290 36 
5290 36 
5290 36 

11' -15-
T ttl 
310 
313 
420-3 
422-1 
426 
429-1 
430-3 
432-1 
439-1 
440-2 
4 51-1 
452 
454 
531 
532-1 
533-3 
122 
1 41 
1 41 
1 41 
142-1 
213-1 
213Z-1 
214 
214 
214 
214 
214 
215-1 
215Z-1 
230-2 
314 
431 
454 
454 
455 
511 
512 
514-1 
515 
534 
534 
534 
5 51 
562 
562 
130 
1 41-1 
142 
1 51 
1 52-1 
1 52-1 
1 52-1 
1 53 
113 
131-1 
131 -1 
131-1 
136-1 
112-1 
212 
214 

tl~ {Th 
PART 

-tr ? :,-a:/11'-l} 
SECTION ttl 
5330Z 320 
5330Z 320 
5330Z 320 
5330Z 320 
5330Z 320 
5330Z 320 
5330Z 320 
53304 320 
5330Z 320 
5330Z 320 
5330Z 320 
5330Z 355 
5330Z 380 
5330Z 320 
5330Z 320 
5330Z 320 
5330Z 890 
5330Z 330 
5330Z 521 
5330Z 555 
5330Z 330 
5330Z 330 
5330Z 330 
5330Z 240 
5330Z 330 
5330Z 511 
5330Z 520 
5330Z 551 
5330Z 330 
5330Z 330 
5330Z 330 
5330Z 330 
5330Z 330 
5330Z 380 
5330Z 570 
5330Z 330 
5330Z 380 
5330Z 380 
5330Z 520 
5330Z 380 
5330Z 370 
5330Z 380 
533 0Z 520 
5330Z 520 
533 0Z 380 
5330Z 520 
5330Z 330 
5330Z 330 
5330Z 330 
5330Z 330 
5330Z 160 
5330Z 170 
5330Z 330 
53 30Z 330 
5330Z 380 
5330Z 540 
5330Z 545 
5330Z 595 
533 0Z 330 
5330Z 360 
5330Z 360 
5330Z 350 

:1= ~ 
NUMBER 

$ 

~ ~I 
INDEX 

0 if -5 uu No. P A R T ttl 
64 5290 36 214 
63 5290 36 215 

5290 36 215 
71 5290 36 321 
72 5290 36 321 

4 5290 36 351 
5290 36 3 51 

73 5290 36 3 51 
7 5290 36 353 
6 5290 36 354-1 
3 5290 36 355-1 
6 5290 37 123 
1 5290 37 123 

24 5290 37 123 
1 5 5290 37 123 

8 5290 37 123 
3 5290 37 123 

65 5290 37 123 
32 5290 37 1 51-1 
19 5290 37 210 
1 2 5290 37 211 
28 5290 37 220-1 

5290 37 231 
84 5290 37 232 
20 5290 37 233-1 
24 5290 37 233 - 1 
94 5290 37 240-1 
29 5290 37 251-1 
31 5290 37 251-1 

5290 37 310-2 
1 7 5290 37 310Z - 1 
29 5290 37 311 - 1 
13 5290 37 312 
64 5290 37 313 
42 5290 37 313-1 

8 5290 37 314 
51 5290 37 421 -1 
49 5290 37 431 
53 5290 37 433 
50 5290 37 433 
25 5290 37 433 
73 5290 37 433 

1 21 5290 37 433 
74 5290 37 433 
57 5290 37 433 
29 5290 37 433 
49 5290 37 433 
50 5290 37 434-1 
36 5290 37 434-1 
46 5290 37 434-1 

7 5290 37 434-1 
3 5290 37 434-1 

67 5290 37 434-1 
48 5290 37 434-1 
38 5290 37 434-1 
53 5290 37 434-1 
47 5290 37 434-1 

11 8 5290 37 512 
1 5290 37 513-1 

48 5290 37 515 
68 5290 37 610 

104 5290 37 611 
-- 3 -

-tr ?:,-g:/*-15-
No. SECTION No 

5330Z 360 61 
5330Z 590 43 
5330Z 595 8 
5330Z 350 30 
5330Z 360 11 
5330Z 350 11 8 
5330Z 521 36 
5330Z 555 5 
5330Z 360 19 
5330Z 360 4 
5330Z 360 22 
5330Z 250 1 5 
5330Z 330 3 
5330Z 360 49 
5330Z 370 65 
5330Z 521 10 
5330 Z 530 77 
5330Z 555 31 
5330Z 370 43 
5330Z 370 
5330Z 370 59 
5330Z 370 57 
5330Z 370 58 
5330Z 370 52 
5330Z 355 106 
5330Z 370 60 
5330Z 370 55 
5330Z 370 56 
5330Z 520 100 
5330Z 370 
5330Z 370 
5330Z 370 53 
5330Z 370 54 
5330Z 370 12 
5330Z 370 51 
5330Z 370 27 
5330Z 370 62 
5330Z 370 42 
5330Z 355 1 07 
5330Z 360 71 
5330Z 370 48 
5330Z 455 2 
5330Z 511 49 
5330Z 551 42 
5330Z 590 108 
5330Z 595 46 
5330Z 820 52 
5330Z 330 43 
5330Z 350 117 
5330Z 355 100 
5330Z 370 47 
5330Z 520 49 
5330Z 521 33 
5330Z 530 10 
5330Z 555 4 
5330Z 556 74 
5330Z 750 34 
5330Z 370 30 
5330Z 890 43 
5330Z 370 29 
5330Z 370 
5330Z 370 4 



$ g 
P A R 

5290 37 
5290 37 
5290 37 
5290 37 
5290 37 
5290 37 
5290 37 
5290 37 
5290 37 
5290 37 
5290 37 
5290 38 
5290 38 
5290 38 
5290 38 
5290 38 
5290 38 
5290 38 
5290 38 
5290 38 
5290 38 
5290 38 
5290 38 
5290 38 
5290 38 
5290 38 
5290 38 
5290 38 
5290 38 
5290 41 
5290 41 
5290 43 
5290 43 
5290 43 
5290 43 
5290 43 
5290 44 
5290 44 
5290 51 
5290 51 
5290 51 
5290 51 
5290 51 
5290 51 
5290 51 
5290 51 
5290 51 
5290 51 
5290 51 
5290 51 
5290 51 
5290 51 
5290 51 
5290 51 
5290 51 
5290 51 
5290 51 
5290 51 
5290 51 
5290 51 
5290 51 
5290 51 

* ~ 
T No 
612 
613 
613 
614 
614 
712 
713 
721 
722 
814 
814 
1 21 
1 21 
1 41 - 1 
232 
233 
235 
235 
235 
235 
235 
235 
236 
238 
310-1 
321 
322-2 
330 
341 
114-1 
114- 1 
112 
11 2 
11 2 z 
112Z 
1 21 
312 
313 
043 
043 
043 
043 
063-1 
063-1 
063-1 
064 
064 
070 
070 
081-1 
082 
082 
082 
083 
083 
083 
083 
083 
090-1 
090-1 
120- 3 
120- 3 

t:l 
IJIJ 

PART 
1 -1! ? :/g/:{S:~ 
• S EC T I O N Na 
5330Z 370 
5330Z 370 
5330Z 880 
5330Z 370 
5330Z 880 
5330Z 370 
5330Z 370 
5330Z 370 
5330Z 370 
5330Z 370 
5330Z 880 
5330Z 320 
5330Z 380 
5330Z 330 
5330Z 380 
5330Z 380 
5330Z 514 
5330Z 521 
5330Z 554 
5330Z 555 
5330Z 590 
5330Z 595 
5330Z 380 
5330Z 380 
5330Z 380 
5330Z 380 
5330Z 380 
5330Z 380 
5330Z 380 
5330Z 520 
5330Z 530 
5330Z 360 
5330Z 530 
5330Z 360 
5330Z 530 
5330Z 355 
5330Z 450 
5330Z 450 
5330Z 511 
5330Z 513 
5330Z 551 
5330Z 553 
5330Z 511 
5330Z 551 
5330Z 880 
5330Z 511 
5330Z 880 
5330Z 511 
5330Z 880 
5330Z 551 
5330Z 511 
5330Z 551 
5330Z 880 
5330Z 511 
5330Z 514 
5330Z 551 
5330Z 554 
5330Z 880 
5330Z 511 
5330Z 551 
5330Z 511 
5330Z 551 

* ~ NUMBER 
$ 

~ 51 
INDEX 

Cl 
DD if % No. P A R T Na 

1 5290 51 122 
6 5290 51 122 

46 5290 51 12 3-1 
3 5290 51 12 3-1 

48 5290 51 123-1 
50 5290 51 123-1 
71 5290 51 123-1 
17 5290 51 12 3 - 1 
1 5 5290 51 12 3-1 

9 5290 51 12 3-1 
22 5290 51 133 
19 5290 51 133 
20 5290 51 134 
58 5290 51 134 
16 5290 51 135 
25 5290 51 135 

8 5290 51 212-2 
30 5290 51 212-2 
61 5290 51 231-1 
26 5290 51 231-1 

128 5290 51 312 
130 5290 51 312 

30 5290 51 321 
24 5290 51 321Z 

6 5290 51 322 
5 5290 51 323 

18 5290 51 413 
9 5290 51 413 

10 5290 51 414 
22 5290 51 414 
30 5290 51 423 
50 5290 51 423 
73 5290 51 424-1 

5290 51 424-1 
5290 51 425 

11 2 5290 51 425 
1 5290 51 426 
3 5290 51 426 

17 5290 51 427 
22 5290 51 427 
37 5290 51 427 
1 3 5290 51 429 
29 5290 51 429 
34 5290 51 429 
38 5290 51 429 
27 5290 51 429 
36 5290 51 431 
28 5290 51 431 
37 5290 51 431Z 
49 5290 51 431Z 
33 5290 51 432 
47 5290 51 432 
57 5290 51 433 
34 5290 51 433 
35 5290 51 435 
48 5290 51 435 
74 5290 51 436 
56 5290 51 436 
18 5290 51 437-1 
43 5290 51 437 - 1 
53 5290 51 521 
21 5290 51 521 
- 4-

-1!9:/a/if% 
No. SECTION No 

5330Z 511 51 
5330Z 551 24 
5330Z 360 6 
5330Z 511 50 
5330Z 514 43 
5330Z 520 77 
5330Z 551 41 
5330Z 554 11 
5330Z 590 11 
5330Z 595 50 
5330Z 511 46 
5330Z 551 17 
5330Z 511 38 
5330Z 551 9 
5330Z 511 37 
5330Z 551 8 
5330Z 512 35 
5330Z 552 31 
5330Z 512 34 
5330Z 552 30 
5330Z 511 56 
5330Z 551 3 
5330Z 511 61 
5330Z 511 
5330Z 511 60 
5330Z 511 62 
5330Z 513 16 
5330Z 553 22 
5330Z 513 33 
5330Z 553 1 8 
5330Z 513 27 
5330Z 553 5 
5330Z 513 36 
5330Z 553 7 
5330Z 513 38 
5330Z 553 1 2 
5330Z 513 37 
5330Z 553 6 
5330Z 513 23 
5330Z 553 11 
5330Z 590 100 
5330Z 355 11 4 
5330Z 513 40 
5330Z 553 35 
5330Z 590 119 
5330Z 595 119 
5330Z 512 43 
5330Z 552 45 
5330Z 512 
5330Z 552 
5330Z 512 45 
5330Z 552 49 
5330Z 512 46 
5330Z 552 51 
5330Z 512 44 
5330Z 552 48 
5330Z 512 49 
5330Z 552 42 
5330Z 512 47 
5330Z 552 43 
5330Z 512 26 
5330Z 552 19 



$ 0 co 
P A R 

fi9o 51 
5290 51 
5290 51 
5290 51 
5290 51 
5290 51 
5290 51 
5290 51 
5290 51 
5290 51 
5290 51 
5290 51 
5290 51 
5290 51 
5290 51 
5290 51 
5290 51 
5290 51 
5290 51 
5290 51 
5290 51 
5290 51 
5290 51 
5290 51 
5290 51 
5290 51 
529 0 51 
5290 51 
5290 51 
5290 51 
5290 51 
5290 51 
5290 51 
5290 51 
5290 51 
5290 51 
5290 51 
5290 51 
5290 51 
5290 51 
5290 51 
5290 51 
5290 51 
5290 51 
5290 51 
5290 51 
5290 51 
5290 51 
5290 51 
5290 51 
5290 52 
5290 52 
5290 52 
5290 52 
5290 52 
5290 52 
5290 52 
5290 52 
5290 52 
5290 52 
5290 52 
5290 52 

* 
.,. 
"'5" 

T ttl 
632-2 
632-2 
632-2 
632-2 
632-2 
642-2 
642-2 
642-2 
642- 2 
642- 2 
650 
650 
650 
650 
730-1 
730-1 
732 
732 
733-1 
733-1 
735 
735 
736 
736 
737 
737 
738 
738 
742 
742 
744 
744 
821-1 
822 
822 
823 
823 
830 
832 
832 
922-2 
922-2 
922 -2 
922 - 2 
922 -2 
940-2 
940-2 
940- 2 
940-2 
940- 2 
112 
11 2 
114 
114 
11 5 
11 5 
117 
11 7 
120 
120 
130 
13 0 

~B ~ 
PART 

-e?'/ a/iS'-5 
SECTION ttl 
5330Z 512 
5330Z 514 
5330Z 535 
5330Z 552 
5330Z 554 
5330Z 512 
5330Z 514 
5330Z 535 
5330Z 552 
5330Z 554 
5330Z 512 
5330Z 514 
533 0Z 552 
5330Z 554 
5330Z 514 
5330Z 554 
5330Z 514 
5330Z 554 
5330Z 514 
5330Z 554 
5330Z 514 
5330Z 554 
5330Z 514 
5330Z 554 
533 0Z 514 
5330Z 554 
5330Z 514 
533 0Z 554 
5330Z 514 
5330 Z 554 
5330Z 514 
5330Z 554 
5330Z 514 
5330Z 514 
533 0Z 554 
533 0Z 514 
533 0Z 554 
5330Z 514 
5330Z 514 
5330Z 554 
5330Z 512 
5330Z 514 
5330Z 535 
5330Z 552 
5330 Z 554 
5330Z 512 
5330Z 514 
5330Z 535 
5330Z 552 
5330Z 554 
5330Z 514 
5330 Z 554 
5330Z 514 
5330Z 554 
5330Z 514 
5330Z 554 
5330Z 514 
5330Z 554 
5330Z 514 
5330Z 554 
5330Z 514 
5330Z 554 

* ~ NUMBER 
$ 

~ 51 
INDEX 
c if -5 DC No. P A R T Nil 

13 5290 52 131 
23 5290 52 131 
1 3 5290 52 131Z 
1 4 5290 52 131Z 
72 5290 52 132-2 

4 5290 52 132-2 
1 3 5290 52 140 

3 5290 52 140 
4 5290 52 150 

62 5290 52 150 
5290 52 213-1 
5290 52 233 
5290 52 244 
5290 52 244 
5290 52 244 
5290 52 313 

32 5290 52 313 
9 5290 52 375 - 1 

36 5290 52 375-1 
6 5290 52 422 

31 5290 52 422 
8 5290 52 423-1 

37 5290 52 423-1 
14 5290 52 423-1 
47 5290 52 423-1 
25 5290 52 532 
45 5290 52 532 
30 5290 52 532 
40 5290 52 532 
1 8 5290 53 113 
52 5290 53 113 
27 5290 53 132 - 1 
71 5290 53 132-1 
70 5290 53 134 
46 5290 53 134 
66 5290 53 140 
44 5290 53 140 
69 5290 53 154-3 
72 5290 53 161-3 
50 5290 53 162-2 
10 5290 53 162 - 2 
20 5290 53 170-1 

9 5290 53 173 
11 5290 53 173 
69 5290 53 17 4 

5290 53 174 
5290 53 175 
5290 53 175 
5290 53 180-1 
5290 53 212 

53 5290 53 2 12 
31 5290 53 255 
54 5290 53 255 
33 5290 53 255 
56 5290 53 255 
23 5290 53 352 
63 5290 53 353 
41 5290 53 354 

5290 54 11 5 
5290 54 11 5 
5290 54 117 
5290 54 11 7 

- 5 -

-e?'/a/ilt-19-
No. SECTION Na 

5330Z 514 62 
5330Z 554 40 
5330Z 514 
5330Z 554 
5330Z 514 61 
5330Z 554 39 
5330Z 514 57 
5330Z 554 35 
5330Z 514 64 
5330Z 554 42 
5330Z 520 51 
5330Z 210 83 
5330Z 355 101 
5330Z 360 7 
5330Z 750 33 
5330Z 521 7 
5330Z 555 42 
5330Z 521 28 
5330Z 555 24 
5330Z 860 1 3 
5330Z 890 1 
5330Z 511 85 
5330Z 551 81 
5330Z 820 63 
5330Z 825 96 
5330Z 513 7 
5330Z 551 98 
5330Z 553 26 
5330Z 710 47 
5330Z 530 38 
5330Z 556 38 
5330Z 530 5 
5330Z 556 16 
5330Z 530 1 2 
5330Z 556 1 5 
5330Z 530 28 
5330Z 556 33 
5330Z 535 1 5 
5330Z 535 22 
5330Z 530 19 
5330Z 556 21 
5330Z 530 17 
5330Z 530 16 
5330Z 556 1 8 
5330Z 530 23 
5330Z 556 37 
5330Z 530 6 
5330Z 556 17 
5330Z 530 22 
5330Z 820 69 
5330Z 825 49 
5330Z 530 68 
5330Z 556 68 
5330Z 820 102 
5330Z 825 11 5 
5330Z 535 19 
5330Z 535 1 7 
5330Z 535 18 
5330Z 540 2 
5330Z 545 46 
5330Z 540 64 
5330Z 545 84 



$ l:l 
DD 

P A R 

5290 54 
5290 54 
5290 54 
5290 54 
5290 54 
5290 54 
5290 54 
5290 54 
5290 54 
5290 54 
5290 54 
5290 54 
5290 54 
5290 54 
5290 54 
5290 54 
5290 54 
5290 54 
5290 54 
5290 54 
5290 55 
5290 55 
5290 61 
5290 61 
5290 61 
5290 61 
5290 61 
5290 61 
5290 61 
5290 61 
5290 61 
5290 61 
5290 61 
5290 74 
5290 74 
5290 74 
5290 74 
5290 74 
5290 74 
5290 74 
5290 74 
5290 74 
5290 74 
5290 74 
5290 74 
5290 74 
5290 74 
5290 74 
5290 74 
5290 74 
5290 74 
5290 74 
5290 74 
5290 74 
5290 74 
5290 74 
5290 74 
5290 74 
5290 74 
5290 75 
5290 75 
5290 75 

iii .. 
"'5 

T Na 

325 
325 
336-1 
336-1 
337 
337 
338 
338 
341 
341 
341 
413 
413 
520 
522-1 
531-1 
541 
542-1 
542-1 
543 
314 
314 
135-1 
151 - 2 
151-2 
633 
633 
916-3 
941 
961-1 
963 
964-1 
965 
066 
075 
082-1 
082-1 
082-1 
082-1 
083 - 2 
084 
084 
087 - 2 
087-2 
091 
091 
092 
092 
092 
092 
093 
094 
094 
201 
301 
302 
312 
313 
314 
031 
031 
031 

$ ~ 
PART 

-1! 7 ~ l'l /~·15-
SE CTI ON No 
5330Z 530 
5330Z 556 
5330Z 540 
5330Z 545 
5330Z 540 
5330Z 545 
5330Z 590 
5330Z 595 
5330Z 245 
5330Z 540 
5330Z 545 
5330Z 540 
5330Z 545 
5330Z 545 
5330Z 545 
5330Z 545 
5330Z 540 
5330Z 540 
5330Z 545 
5330Z 210 
5330Z 510 
5330Z 550 
5330Z 710 
5330Z 290 
5330Z 315 
5330Z 613 
5330Z 710 
5330Z 630 
5330Z 680 
5330Z 680 
5330Z 680 
5330Z 680 
5330Z 680 
5330Z 710 
5330Z 720 
5330Z 710 
5330Z 720 
533 0Z 750 
5330Z 755 
5330Z 710 
5330Z 710 
5330Z 720 
5330Z 710 
5330Z 720 
5330Z 710 
5330Z 720 
5330Z 710 
5330Z 720 
5330Z 750 
5330Z 755 
5330Z 710 
5330Z 710 
5330Z 720 
5330Z 720 
5330Z 710 
5330Z 710 
5330Z 710 
5330Z 710 
5330Z 710 
5330Z 710 
5330Z 750 
5330Z 755 

* ~ NUMBER 
g~ 

~ r:JI 
INDE X 
"' uu iii -5 NQ P A R T No 

1 5290 76 02_2_ 

6 5290 82 162 
87 5290 83 272 
19 5290 83 337 
54 5290 83 340-1 
79 5290 83 345-2 
72 5290 83 347 - 1 
90 5290 83 351 

4 5290 83 3 51 
86 5290 83 352 
20 5290 83 353 
52 5290 83 354 
80 5290 83 357 
72 5290 84 660 
71 5290 84 665 

7 5290 84 666 
31 5290 84 667 
30 5290 84 991 
35 5290 86 413 
89 5290 88 112 

6 5290 88 11 2 z 
8 5290 88 11 5 

77 5290 88 1 31 
4 5290 88 133 

10 5290 88 134 
56 5290 88 142 
88 5290 88 144-1 

5 5290 88 1 51 
13 5290 88 180 

1 5290 88 183 
4 5290 88 190-2 
2 5290 88 191-2 
6 5290 88 192-1 

86 5290 88 193 
60 5290 88 194 
83 5290 88 194Z 
62 5290 88 210- 2 
81 5290 88 220-2 
38 5290 88 231 
81 5290 88 232 
91 5290 88 235 
68 5290 88 250 
80 5290 89 112 
61 5290 89 12 0 
80 5290 89 129 
61 5290 89 135 
83 5290 89 142 
62 5290 89 143 
81 5290 89 145 
38 5290 89 148 
81 5290 89 212 
91 5290 89 215 
68 5290 89 216 
69 5290 89 219 
92 5290 89 222 
92 5290 89 224 
92 5290 89 227-1 
92 5290 89 228 
92 5290 89 228 
44 5290 89 228 
16 5290 89 323-3 
34 5290 89 324 
- 6 ·--

-1!7~a/iii'5 NQ S ECTION No. --
5330Z 750 13 
5330Z 880 61 
5330Z 834 56 
5330Z 320 93 
5330Z 320 84 
5330Z 320 83 
5330Z 320 81 
5330Z 320 79 
5330Z 890 27 
5330Z 320 78 
5330Z 320 77 
5330Z 320 86 
5330Z 320 104 
5330Z 320 
5330Z 320 87 
5330Z 320 68 
5330Z 320 69 
5330Z 380 48 
5330Z 860 20 
5330Z 880 54 
5330Z 880 
5330Z 880 52 
5330Z 880 33 
5330Z 880 47 
5330Z 880 23 
5330Z 885 32 
5330Z 880 58 
5330Z 880 55 
5330Z 880 30 
5330Z 880 32 
5330Z 880 
5330Z 880 60 
5330Z 880 85 
5330Z 880 3 
5330Z 880 1 
5330Z 880 
5330Z 885 49 
5330Z 885 47 
5330Z 885 44 
5330Z 885 46 
5330Z 885 36 
5330Z 885 21 
5330Z 880 69 
5330Z 880 64 
5330Z 880 81 
5330Z 880 70 
5330Z 895 7 
5330Z 885 30 
5330Z 895 12 
5330Z 880 65 
5330Z 880 16 
5330Z 880 7 
5330Z 880 4 
5330Z 880 2 
5330Z 890 54 
5330Z 890 36 
5330Z 890 41 
5330Z 590 146 
5330Z 595 144 
5330Z 890 59 
5330Z 890 2 
5330Z 890 7 



~ n on 
P A R 

1-5290 89 
5290 89 
5295 61 
5295 75 
5295 75 
5295 76 
5295 76 
5295 76 
5295 89 
5295 89 
5296 33 
5296 88 
52 96 88 
5300 12 
5300 12 
5300 12 
5300 12 
5300 12 
5300 12 
5300 12 
53 00 12 
5300 12 
5300 12 
5300 12 
5300 12 
5300 12 
5300 12 
5300 12 
5300 12 
53 00 12 
5300 16 
5300 16 
5300 1 6 
5300 16 
5300 17 
5300 17 
5300 17 
5300 17 
5300 17 
5300 17 
5300 17 
5300 17 
5300 17 
5300 17 
5300 17 
5300 21 
5300 21 
5300 21 
5300 21 
5300 21 
5300 21 
5300 22 
5300 22 
5300 24 
5300 24 
5300 29 
5300 29 
5300 29 
5300 29 
5300 32 
5300 32 
5300 32 

1lt -5 
T No 
325-1 
616 
124 
020-1 
040 
0.12 
013 
013 
670 
670 
525-1 
160-1 
161-1 
210 
212 
220-1 
223 
224 
224 
224 
224 
224 
224 
224 
224 
224 
224 
224 
224 
224 
512 
513 
514 
523 
112 
11 4 
11 4 
114 
116 
116 
116 
117 
11 7 
117 
11 7 
424 
424 
424 
424 
424 
424 
313 
317 
134 
134 
317 
317 
317 
317 
550 
569 
571 

$ ~ 
PART 

-!!9Y gYilf-l} 
SECTION No 
5330Z 890 
5330Z 834 
5330Z 620 
5330Z 750 
5330Z 750 
5330 Z 455 
5330Z 455 
5330Z 750 
5330Z 750 
5330Z 755 
5330Z 520 
5330 Z 880 
5330Z 880 
533 0Z 120 
5330 Z 120 
5330Z 320 
5330Z 320 
5330Z 170 
5330Z 320 
5330 Z 355 
5330Z 514 
5330Z 521 
5330Z 530 
5330Z 554 
5330Z 555 
5330Z 556 
5330Z 820 
5330Z 825 
5330Z 880 
5330Z 885 
5330Z 160 
5330Z 160 
5330Z 160 
5330Z 710 
5330 Z 170 
533 0Z 170 
5330Z 320 
5330Z 885 
5330Z 170 
5330Z 320 
5330Z 885 
5330Z 170 
5330Z 514 
533 0Z 554 
5330Z 885 
5330Z 120 
53 30Z 245 
5330Z 590 
5330Z 595 
5330Z 750 
5330Z 885 
5330Z 220 
5330Z 220 
5330Z 540 
5330Z 545 
5330Z 590 
5330Z 595 
5330Z 820 
533 0Z 825 
533 0Z 320 
5330Z 320 
5330Z 320 

* ~ 
NUMBER 

$ 

~ i31 
INDEX 

c 
DO :{It -5 No. P A R T No 

4 5300 32 574 
21 5300 33 538 
43 5300 33 538 
26 5300 33 538 
10 5300 33 538 
57 5300 33 538 
58 5300 33 538 
73 5300 33 538 
46 5300 33 538 
33 5300 33 538 
50 5300 33 561-2 

5300 33 561-2 
82 5300 33 561-2 

5300 33 561-2 
9 5300 33 570 

34 5300 36 352 
35 5300 37 411 
44 5300 37 810 
37 5300 37 811 
89 5300 37 81 5 
28 5300 37 815 
16 5300 37 820 
32 5300 37 820 

2 5300 38 234-1 
21 5300 45 11 0 
30 5300 45 11 0 
89 5300 45 121 

111 5300 4 5 1 21 
80 5300 45 122 
1 5 5300 45 122 
11 5300 45 1 41 

4 5300 45 142 
3 5300 45 142 

85 5300 45 143 
48 5300 45 143 
40 5300 45 243 
98 5300 45 243 
11 5300 45 243 
46 5300 45 243 

1 01 5300 45 243 
13 5300 45 243 
45 5300 45 243 
29 5300 45 243 

3 5300 45 244 
14 5300 45 244 
13 5300 45 270 
22 5300 45 282-1 
68 5300 45 2 82-1 

11 5 5300 45 283 
14 5300 45 283 
58 5300 45 292 
31 5300 45 292 
28 5300 45 293 

108 5300 45 293 
94 5300 45 294 

137 5300 45 294Z 
1 31 5300 45 331 
124 5300 45 331 
132 5300 45 413 

39 5300 46 042 
22 5300 51 160 
20 5300 51 631 -2 
- 7 -

-t!?YgYilf-1} 
No. SECTION No 

5330Z 320 26 
5330Z 245 38 
5330Z 370 35 
5330Z 380 55 
5330Z 511 9 
5330Z 520 16 
5330Z 551 53 
5330Z 820 68 
5330Z 825 35 
5330Z 880 40 
5330Z 210 63 
5330Z 380 35 
5330Z 520 35 
5330Z 570 1 
5330Z 380 58 
5330Z 360 25 
5330Z 370 39 
5330Z 370 
5330Z 370 67 
5330Z 370 68 
5330Z 880 83 
5330Z 370 69 
5330Z 880 84 
5330Z 380 29 
5330Z 450 26 
5330Z 455 20 
5330Z 450 25 
5330Z 455 23 
5330Z 450 23 
5330Z 455 21 
5330Z 455 17 
5330Z 450 13 
5330Z 455 13 
5330Z 450 14 
5330Z 455 11 
5330Z 330 70 
5330Z 450 31 
5330Z 455 27 
5330Z 511 104 
5330Z 521 49 
5330Z 551 99 
5330Z 555 53 
5330Z 570 46 
5330Z 450 51 
5330Z 455 39 
5330Z 450 58 
5330Z 45 0 43 
5330Z 455 35 
5330Z 450 54 
5330Z 455 33 
5330Z 450 30 
5330Z 455 44 
5330Z 450 45 
5330Z 455 26 
5330Z 450 47 
5330Z 450 
5330Z 450 50 
5330Z 455 37 
5330Z 450 6 
5330Z 680 1 5 
5330Z 520 116 
5330Z 512 1 2 



$ Cl 
[JU 

P A R 
5300 51 
5300 51 
5300 51 
5300 51 
5300 51 
5300 51 
5300 51 
5300 51 
5300 51 
5300 51 
5300 51 
5300 51 
5300 51 
5300 51 
5300 51 
5300 51 
5300 51 
5300 51 
5300 51 
5300 51 
5300 51 
5300 51 
5300 51 
5300 51 
5300 51 
5300 51 
5300 51 
5300 52 
5_300 52 
5300 52 
5300 52 
5300 52 
5300 52 
5300 52 
5300 52 
5300 52 
5300 52 
5300 52 
5300 53 
5300 53 
5300 53 
5300 53 
5300 53 
53 00 53 
5300 53 
5300 53 
5300 53 
5300 53 
5300 53 
5300 53 
5300 53 
5300 53 
5300 53 
5300 53 
5300 53 
5300 53 
5300 53 
5300 53 
5300 53 
5300 53 
5300 53 
5300 53 

fit -5 
T Nil 
631-2 
631-2 
631-2 
633-2 
633-2 
633-2 
633-2 
641 
641 
641 
641 
641Z 
641Z 
641Z 
641Z 
644 
644 
644 
644 
644 
731-1 
740 
841 
841 
841 
842-1 
842-1 
11 2 
112 
1 21 
1 21 
1 21 
1 21 
1 21 
1 21 
1 21 
122-2 
122-2 
197 
211 
213 
213 
213 
213 
214-1 
216 
217 
250-5 
250- 5 
250-5 
250-5 
252-1 
252-1 
252-1 
2 52 - 1 
253 
253 
253 
253 
254 - 3 
254-3 
254-3 

$ {ffi 
PART 

-tr :J!/ g /3"5 
SEC T IO N No 
5330Z 514 
5330Z 552 
5330Z 554 
5330Z 512 
5330Z 514 
5330Z 552 
5330Z 554 
5330Z 512 
5330Z 514 
5330Z 552 
5330Z 554 
5330Z 512 
5330Z 514 
5330Z 552 
5330Z 554 
5330Z 512 
5330Z 514 
5330Z 535 
5330Z 552 
5330Z 554 
5330Z 514 
5330Z 514 
5330Z 514 
5330Z 554 
5330Z 595 
5330Z 514 
5330Z 554 
5330Z 514 
5330Z 554 
5330Z 355 
5330Z 521 
5330Z 530 
5330Z 555 
5330Z 556 
5330Z 820 
5330Z 825 
5330Z 514 
5330Z 554 
5330Z 530 
5330Z 530 
5330Z 530 
5330Z 750 
5330Z 750 
5330Z 755 
5330Z 530 
5330Z 530 
5330Z 530 
5330Z 530 
5330Z 556 
5330Z 820 
5330Z 825 
5330Z 530 
5330Z 556 
5330Z 820 
533 0Z 825 
5330Z 530 
5330Z 556 
5330Z 820 
5330Z 825 
5330Z 530 
5330Z 556 
5330Z 820 

* ~ 
NUMBER 

$ 

~ 51 
INDEX 

Cl 
DC ~ -5 No. P A R T No 

22 53 00 53 254- 3 
13 5300 53 256-3 
71 5300 53 256-3 
11 5300 53 256-3 
21 5300 53 256-3 
1 2 5300 54 11 3 
70 5300 54 11 3 

5 5300 54 11 4-1 
14 5300 54 11 4-1 

5 5300 54 116 
63 5300 54 116 

5300 54 120 
5300 54 120 
5300 54 140- 2 
5300 54 140- 2 

3 5300 54 152 
1 2 5300 54 1 52 

4 5300 54 161 - 1 
3 5300 54 161-1 

54 5300 54 161-1 
49 5300 54 320 
41 5300 54 320Z 
42 5300 54 322 
10 5300 54 322 

11 7 5300 54 322 
55 5300 54 322 
1 2 5300 54 332 
79 5300 54 332 
76 5300 54 440 
90 5300 54 451 
17 5300 54 451 
33 5300 54 452 
22 5300 54 452 
31 5300 54 453 
87 5300 54 453 

109 5300 54 461 
65 5300 54 461 
43 5300 54 463 
50 5300 54 512 
47 5300 56 071 
40 5300 56 071 
41 5300 56 088 
41 5300 56 088 
28 5300 56 088 
39 5300 56 088 
48 5300 56 088 
53 5300 56 088 

5300 56 088 
5300 56 091 
5300 56 091 
5300 56 313-1 

70 5300 56 313 - 1 
70 5300 57 051 
66 5300 57 051 

101 5300 57 052 
69 5300 57 133 
69 5300 57 133 

1 01 5300 58 143-1 
11 2 5300 58 144 

67 5300 58 144 
67 5300 58 144 

103 5300 58 144 
- 8 -

-1:!9!/a / 3 "5 
No. SECT I ON Na 

5330Z 825 93 
5330Z 530 65 
5330Z 556 65 
5330Z 820 104 
5330Z 825 114 
5330Z 540 94 
5330Z 545 29 
5330Z 540 85 
5330Z 545 25 
5330Z 540 45 
5330Z 545 26 
5330Z 540 88 
5330Z 545 1 8 
5330Z 540 80 
5330Z 545 32 
5330Z 540 81 
5330Z 545 8 
5330Z 330 68 
5330Z 540 84 
5330Z 545 38 
5330Z 545 42 
5330Z 545 
5330Z 540 47 
5330Z 545 41 
5330Z 590 105 
5330Z 595 21 
5330Z 545 57 
5330Z 750 32 
5330Z 545 44 
5330Z 540 7 
5330Z 545 76 
5330Z 540 1 8 
5330Z 545 77 
5330Z 540 3 
5330Z 545 45 
5330Z 540 13 
5330Z 545 48 
5330Z 540 1 
5330Z 545 70 
5330Z 820 93 
5330Z 825 47 
5330Z 450 65 
5330Z 455 62 
5330Z 555 37 
5330Z 590 45 
5330Z 595 68 
5330Z 755 5 
5330Z 880 76 
5330Z 514 2 
5330Z 554 58 
5330Z 820 6 
5330Z 825 75 
5330Z 520 32 
5330Z 570 38 
5330Z 330 42 
5330Z 511 84 
5330Z 551 79 
5330Z 320 11 
5330Z 450 48 
5330Z 530 60 
5330Z 556 52 
5330Z 590 102 



$ Cl 
DU 

P A R 

5300 58 
5300 58 
5300 58 
5300 58 
5300 58 
5300 58 
5300 58 
5300 58 
5300 58 
5300 58 
5300 58 
5300 58 
5300 59 
5300 59 
5300 59 
5300 59 
5300 59 
5300 59 
5300 59 
5300 59 
5300 59 
5300 59 
5300 59 
5300 59 
5300 59 
5300 59 
5300 59 
5300 59 
5300 59 
5300 59 
5300 59 
5300 59 
5300 59 
5300 59 
5300 59 
5300 59 
5300 59 
5300 59 
5300 59 
5300 59 
5300 59 
5300 59 
5300 59 
5300 59 
5300 59 
5300 59 
5300 59 
5300 59 
5300 59 
5300 59 
5300 59 
5300 59 
5300 61 
5300 61 
5300 61 
5300 61 
5300 71 
5300 71 
5300 71 
5300 71 
5300 72 
5300 72 

* -15-
T No 
144 
144 
145 
145 
153 
1 53 
513 
513 
513 
513 
641 
641 
1 2 6-1 
132 
132 
133 
213 
213 
331 
331 
563-1 
564 
564 
565-1 
565-1 
565 - 1 
566 
651 
651 
652 
652 
652 
652 
813-2 
813-2 
831 
831 
834 
834 
835 
835 
835Z 
835Z 
836 
836 
839 
839 
841 - 1 
841 - 1 
861-1 
862 
862 
116 
1 22-1 
122-1 
124 - 1 
155 
155 
156 
156 
013 
021 

ff~ g 
PART 

-1!~:/,.:/ -llt-15-
SECTI ON No 
5330Z 595 
5330Z 870 
5330Z 350 
5330Z 355 
5330Z 450 
533 0Z 455 
5330Z 245 
533 0Z 355 
5330Z 590 
5330Z 825 
5330Z 590 
5330Z 595 
5330Z 355 
5330Z 310 
5330Z 820 
5330Z 310 
5330Z 590 
5330Z 595 
5330Z 310 
5330Z 350 
5330Z 595 
5330Z 590 
5330Z 595 
5330Z 210 
5330Z 520 
5330Z 570 
5330Z 590 
5330Z 590 
5330Z 595 
5330Z 540 
5330Z 545 
5330Z 590 
5330Z 595 
5330Z 590 
5330Z 595 
5330Z 590 
5330Z 595 
5330Z 590 
5330Z 595 
5330Z 590 
5330Z 595 
5330Z 590 
533 0Z 595 
533 0Z 590 
533 0Z 595 
5330Z 521 
5330Z 555 
5330Z 590 
533 0Z 595 
5330Z 595 
5330Z 590 
5330Z 595 
5330Z 710 
5330Z 110 
5330Z 834 
5330Z 110 
5330Z 710 
5330Z 720 
5330Z 710 
533 0Z 720 
5330 Z 710 
5330Z 710 

~ {j­
NUMBER 

$ 

~ ~I 
INDE X 

Cl 
UD ~ 

0 

~ No. P A R T No 
45 5300 72 021 

5 5300 72 031 
82 5300 73 015 
74 5300 73 031 
32 5300 73 031 
38 5300 74 052 
31 5300 74 061 
91 5300 74 064 
64 5300 74 068 

8 5300 74 069 
135 5300 74 071 
123 5300 75 112 

79 5300 75 11 2 
47 5300 75 112 
54 5300 75 120 
48 5300 75 13 0 

130 5300 75 413 
132 5300 76 001 

50 5300 82 184-1 
119 5300 82 1 8 5- 1 

29 5300 82 1 8 5-1 
86 5300 82 186 
33 5300 82 187 
1 5 530 0 82 187 

126 5300 82 188 
1 5 5300 82 188 
88 5300 82 230 

111 5300 82 240 
20 5300 82 255 
79 5300 82 256 
34 5300 82 256 

106 5300 82 257 
47 5300 82 257 

5 5300 82 258-1 
57 5300 82 258-1 
51 5300 82 259-1 
10 5300 82 259-1 
56 5300 82 261 

3 5300 82 261Z 
103 5300 82 271 

43 5300 82 271Z 
5300 82 282 
5300 82 282 

26 5300 82 301 
78 5300 82 301 

8 53 00 82 362 
43 5300 82 362 
19 5300 82 364-1 
83 53 00 82 364 - 1 
53 5300 82 513 
34 5300 82 513 
23 5300 82 514 
31 530 0 82 514 

5 5300 82 517 
74 5300 82 517 

6 5300 82 520-1 
19 5300 82 520-1 
13 5300 82 520-1 

7 5300 82 520-1 
1 2 5300 82 543 
25 5300 82 543 

8 5300 86 1 41 
- 9 -

-1! ~ :/ ll :/~-~-
No. SE CTION No 

5330Z 720 40 
5330Z 720 20 
5330Z 720 2 
5330Z 710 30 
5330Z 720 34 
5330Z 710 52 
5330Z 720 10 
5330Z 710 1 7 
5330Z 710 56 
5330Z 720 36 
5330Z 710 37 
5330Z 355 108 
5330Z 520 59 
5330Z 750 70 
5330Z 750 25 
5330Z 750 27 
5330Z 750 68 
5330Z 650 37 
5330Z 820 32 
5330Z 820 24 
5330Z 825 24 
5330Z 820 22 
5330Z 820 31 
5330Z 825 25 
5330Z 820 23 
5330Z 825 41 
5330Z 820 35 
5330Z 820 18 
5330Z 820 38 
5330Z 820 36 
5330Z 825 14 
5330Z 820 37 
5330Z 825 1 5 
5330Z 820 39 
5330Z 825 22 
5330Z 820 34 
5330Z 825 39 
5330Z 820 25 
5330Z 820 
5330Z 820 28 
5330Z 820 
5330Z 820 26 
5330Z 825 11 
5330Z 820 11 
5330Z 825 1 7 
5330Z 820 7 
5330Z 825 74 
5330Z 820 53 
5330Z 825 79 
5330Z 820 61 
5330Z 825 102 
5330Z 820 85 
5330Z 825 106 
5330Z 820 82 
5330Z 825 65 
5330Z 530 54 
5330Z 556 63 
5330Z 820 65 
5330Z 825 100 
5330Z 820 80 
5330Z 825 113 
5330Z 450 52 



l$ c au 
P A R 

~ 86 
5300 86 
5300 86 
5300 86 
5300 86 
5300 86 
5300 86 
5300 86 
5300 86 
53 00 86 
5300 86 
5300 86 
5300 86 
5300 86 
5300 86 
5300 86 
5300 86 
5300 86 
5306 25 
531 0 12 
5310 12 
53 10 16 
5310 16 
5310 17 
5310 17 
5310 17 
5310 17 
5310 17 
5310 22 
5310 24 
5310 24 
5310 24 
5310 24 
5310 24 
5310 25 
5310 29 
5310 29 
5310 31 
5310 31 
531 0 31 
5310 31 
5310 32 
5310 32 
531 0 32 
531 0 32 
5310 32 
5310 32 
5310 33 
531 0 33 
5310 33 
53 10 33 
5310 33 
531 0 33 
5310 33 
5310 33 
5310 33 
5310 33 
5310 33 
5310 34 
5310 36 
5310 37 
5310 37 

• -5 
T ~ 

142 
142 
142 
142 
142 
143 
143 
1 43 
143 
143 
144 
144 
144 
144 
144 
145 
145 
147 
116-2 
220-1 
223 - 1 
511 
515 
117-1 
117-1 
117-1 
117-1 
117-1 
313-1 
200-1 
211 
235-1 
235-1 
236 
116-3 
232 
232 
120-1 
121-2 
1 5 4-1 
215 
11 1 
11 6 
11 8 
119 
130 
410 
211-1 
538-1 
538-1 
538-1 
538-1 
538-1 
538-1 
538-1 
538-1 
538-1 
580 
1 52 
215 
510 
510Z 

$ titJ 
PART 

-t!/;~JJ/il-5 
SECTION ~ 
5330Z 450 
5330Z 455 
5330Z 590 
5330Z 595 
5330Z 755 
5330Z 450 
5330Z 455 
5330Z 590 
5330Z 595 
5330Z 755 
5330Z 450 
5330Z 455 
5330Z 590 
5330Z 595 
5330Z 755 I 
5330Z 450 
5330Z 455 
5330Z 450 
5330Z 250 
5330Z 320 
5330Z 320 
5330Z 160 
5330Z 160 
5330Z 170 
5330Z 320 
5330Z 514 
5330Z 554 
5330Z 885 
5330Z 220 
5330Z 230 
5330Z 230 
5330Z 230 
5330Z 240 
5330Z 230 
5330Z 250 
5330Z 290 
5330Z 895 
5330Z 310 
5330Z 310 
5330Z 650 
5330Z 310 
5330Z 320 
5330Z 320 
5330Z 320 
5330Z 750 
5330Z 320 
5330Z 315 
5330Z 330 
5330Z 245 
5330Z 370 
5330Z 380 
5330Z 511 
5330Z 520 
5330Z 551 
5330Z 820 
5330Z 825 
5330Z 880 
5330Z 520 
5330Z 160 
5330Z 360 
5330Z 370 
5330Z 370 

~ ~ 
NUMBER 

$ 

~ ~f 
INDEX 

c 
DD • ~ No. P A R T Na 

38 5310 37 511 
50 5310 37 516 
46 5310 37 710 
69 5310 37 711 

6 5310 37 720 
34 5310 37 720Z 
46 5310 37 723 
41 5310 37 724 
67 5310 37 730 

4 5310 37 810 
40 5310 37 811-1 
52 5310 37 815-1 
48 5310 37 815-1 
71 5310 37 820 

9 5310 37 820 
33 5310 38 351 
45 5310 44 314 
20 5310 44 314 
22 5310 44 314 
34 5310 45 230-1 
35 5310 45 230- 1 

8 5310 45 241 
1 6 5310 45 241 
45 5310 45 260 

102 5310 45 262 
29 5310 45 262 

3 5310 45 281 
1 4 5310 45 412-1 
31 5310 45 414 

5310 51 015 
1 5310 51 015 
5 5310 51 017 

19 5310 51 017 
8 5310 51 170 

22 5310 51 180-1 
10 5310 51 190 
16 5310 51 211 - 1 

5310 51 300-1 
24 5310 51 300-1 
1 7 5310 51 310-1 
21 5310 51 310-1 
44 5310 51 510-1 
59 5310 51 510-1 
58 5310 51 610-2 
31 5310 51 610-2 
60 5310 51 610-2 

4 5310 51 610-2 
26 5310 51 630-3 
38 5310 51 630-3 
35 5310 51 630-3 
55 5310 51 630-3 

9 5310 51 643-1 
16 5310 51 643-1 
53 5310 51 643-1 
68 5310 51 643-1 
35 5310 51 643-1 
40 5310 51 700-1 

119 5310 51 700-1 
19 5310 51 700Z - 1 
67 5310 51 ?OOZ-1 

5310 51 810-1 
5310 51 810-1 

- 10 --

-t!/;~3/il% 
No. SECTION ~ 

5330Z 370 32 
5330Z 370 28 
5330Z 370 
5330Z 370 1 8 
5330Z 370 
5330Z 370 
5330Z 370 11 
5330Z 370 14 
5330Z 370 
5330Z 370 
5330Z 370 67 
5330Z 370 68 
5330Z 880 83 
5330Z 370 69 
5330Z. 880 84 
5330Z 380 2 
5330Z 380 8 
5330Z 885 22 
5330Z 885 22 
5330Z 450 61 
5330Z 455 43 
5330Z 450 57 
5330Z 455 42 
5330Z 450 59 
5330Z 450 60 
5330Z 455 34 
5330Z 450 42 
5330Z 450 2 
5330Z 450 7 
5330Z 511 4 
5330Z 551 56 
5330Z 511 92 
5330Z 551 73 
5330Z 520 6 
5330Z 520 19 
5330Z 520 11 8 
5330Z 512 42 
5330Z 511 
5330Z 551 
5330Z 511 55 
5330Z 551 5 
5330Z 512 28 
5330Z 552 23 
5330Z 512 8 
5330Z 514 1 7 
5330Z 552 22 
5330Z 554 66 
5330Z 512 
5330Z 514 
5330Z 552 
5330Z 554 
5330Z 512 6 
5330Z 514 1 5 
5330Z 535 6 
5330Z 552 6 
5330Z 554 64 
5330Z 514 39 
5330Z 554 17 
5330Z 514 
5330Z 554 
5330Z 514 68 
5330Z 554 48 



$ CJ 
00 

P A R 
5310 51 
5310 51 
5310 52 
5310 52 
5310 52 
5310 52 
5310 52 
5310 52 
5310 52 
5310 52 
5310 52 
5310 52 
5310 52 
5310 52 
5310 52 
5310 52 
5310 52 
5310 52 
5310 52 
5310 52 
5310 52 
5310 52 
5310 52 
5310 52 
5310 52 
5310 52 
5310 52 
5310 52 
5310 53 
5310 53 
5310 53 
5310 53 
5310 53 
5310 53 
5310 53 
5310 53 
5310 53 
5310 53 
5310 53 
5310 53 
5310 53 
5310 53 
5310 53 
5310 53 
5310 53 
5310 53 
5310 53 
5310 53 
5310 53 
5310 53 
5310 53 
5310 53 
5310 53 
5310 54 
5310 54 
5310 54 
5310 54 
5310 54 
5310 54 
5310 54 
5310 54 
5310 54 

~ 
,.,. 
""S 

T Nil 
810Z-1 
810Z-1 
111 -1 
121-1 
121-1 
121-1 
1 21 -1 
121-1 
121-1 
121-1 
122-3 
122-3 
212 
214 
240-2 
242-1 
250 
270 
280 
293 
293 
604 
604Z 
631 
640-2 
651 
652 
660 
1 31 
1 31 
135 
135 
150-1 
1 50-1 
1 51 -1 
1 51 -1 
1 53-1 
1 53-1 
155-1 
155-1 
156-1 
156-1 
160-2 
190-1 
213 
213 
217 
220 
220 
220Z 
220Z 
223 - 1 
223-1 
112-1 
112-1 
114 
114 
117-3 
117-3 
130 
130 
1 51 

$ ff:t 
PART 

-l!~ 'l ,. ::.'ilt-5 
SECTI O N NQ 

5330Z 514 
5330Z 554 
5330Z 514 
5330Z 355 
5330Z 521 
5330Z 530 
5330Z 555 
5330Z 556 
5330Z 820 
5330Z 825 
5330Z 514 
5330Z 554 
5330Z 520 
5330Z 520 
5330Z 520 
5330Z 520 
5330Z 520 
5330Z 520 
5330Z 520 
5330Z 520 
5330Z 555 
5330Z 520 
5330Z 520 
5330Z 520 
5330Z 520 
5330Z 520 
5330Z 210 
5330Z 520 
5330Z 530 
5330Z 556 
5330Z 530 
5330Z 556 
5330Z 530 
5330Z 556 
5330Z 530 
5330Z 556 
5330Z 530 
5330Z 556 
5330Z 530 
5330Z 556 
5330Z 530 
5330Z 556 
5330Z 530 
5330Z 530 
5330Z 530 
5330Z 556 
5330Z 530 
5330Z 530 
5330Z 556 
5330Z 530 
5330Z 556 
5330Z 530 
5330Z 556 
5330Z 540 
5330Z 545 
5330Z 540 
5330Z 545 
5330Z 540 
5330Z 545 
5330Z 540 
5330Z 545 
5330Z 540 

* ~ 
NUMBER 

$ 

~ ~I 
INDEX 

c ~ ~ DO N¢. 
P A R T Nil 

5310 54 1 51 
5310 54 163 

58 5310 54 163 
90 5310 54 166 
1 7 5310 54 166 
33 5310 54 171 
22 53 1 0 54 171 
31 5310 54 172 
87 5310 54 172 

109 5310 54 173 
65 5310 54 173 
43 5310 54 174 
80 5310 54 174 
81 5310 54 175 
92 5310 54 175 
93 5310 54 210-1 
62 53 10 54 210-1 
70 53 10 54 410 
72 5310 54 410 

4 53 1 0 55 315 
38 5310 57 030-1 

106 5310 57 051 
5310 57 054 

78 5310 57 100-1 
63 5310 57 110 
47 5310 57 1 21 
65 5310 59 515 

101 5310 59 515 
7 53 10 59 583 

12 53 1 0 59 583 
8 5310 59 631 

11 53 1 0 59 631 
5310 59 7 41 
5310 59 7 41 

42 5310 59 810-2 
40 5310 59 810-2 
43 5310 59 811-1 
39 5310 59 811 - 1 
45 5310 59 820-1 
35 5310 59 820-1 
44 5310 59 837-3 
36 5310 59 837 - 3 
21 5310 59 839 
41 5310 59 839 
57 5310 59 839 
57 5310 59 839 
55 5310 59 842 
61 5310 59 842 
53 5310 59 843-1 

5310 59 850 
5310 59 850 

62 53 10 59 914-1 
51 5310 59 914- 1 
92 53 10 59 915 
16 5310 59 917-1 
33 5310 59 917-1 
85 5310 59 918-2 
93 5310 59 919-2 
1 5 5310 59 941 

5310 59 941 
5310 59 942 

97 5310 59 942 
- 11 -

-l!~'lg/~-5 
No. SECT I ON i'i1. 

5330Z 545 39 
5330Z 540 77 
5330Z 545 11 
5330Z 540 83 
5330Z 545 37 
5330Z 540 101 
5330Z 545 92 
5330Z 540 102 
5330Z 545 91 
5330Z 540 103 
5330Z 545 90 
5330Z 540 104 
5330Z 545 89 
5330Z 540 105 
5330Z 545 88 
5330Z 540 91 
5330Z 545 17 
5330Z 540 32 
5330Z 545 81 
5330Z 315 12 
5330Z 520 33 
5330Z 520 69 
5330Z 520 25 
5330Z 520 
5330Z 520 56 
5330Z 520 57 
5330Z 595 66 
5330Z 755 30 
5330Z 590 6 
5330Z 595 49 
5330Z 590 1 5 
5330Z 595 2 
5330Z 590 16 
5330Z 595 54 
5330Z 590 
5330Z 595 
5330Z 590 2 
5330Z 595 58 
5330Z 590 53 
5330Z 595 7 
5330Z 590 22 
5330Z 595 79 
5330Z 590 20 
5330Z 595 80 
5330Z 820 128 
5330Z 825 138 
5330Z 590 1 8 
5330Z 595 84 
5330Z 590 28 
5330Z 590 33 
5330Z 595 24 
5330Z 590 71 
5330Z 595 87 
5330Z 590 78 
5330Z 590 60 
5330Z 595 98 
5330Z 590 70 
5330Z 590 69 
5330Z 590 49 
5330Z 595 95 
5330Z 590 57 
5330Z 595 72 



~17 0 
OI-l [J[J 

PART 
flil CJ 

DO * Ji} -1!/J!/g/if./i} 
P A R T No. SECTION No. 

5310 61 131 5330Z 620 
5310 61 132 5330Z 620 
5310 61 411-1 5330Z 860 
5310 61 412 5330Z 290 
5310 71 1 57 5330Z 710 
5310 71 157 5330Z 720 
5310 74 075 5330Z 720 
5310 82 1 81 5330Z 820 
5310 82 1 81 5330Z 825 
5310 82 253 5330Z 820 
5310 82 253 5330Z 825 
5310 82 2 54-1 5330Z 820 
5310 82 2 54-1 5330Z 825 
5310 82 281 5330Z 820 
5310 82 281 5330Z 825 
5310 82 290 5330Z 820 
5310 82 323-2 5330Z 820 
5310 82 323-2 5330Z 825 
5310 87 217 5330Z 320 
5310 87 217 5330Z 885 
5310 88 11 3-1 5330Z 880 
5310 88 114 5330Z 880 
5310 88 116 5330Z 880 
5310 88 140-1 5330Z 885 
5310 88 141-1 5330Z 885 
5310 88 145-1 5330Z 885 
5310 88 146 5330Z 885 
5310 88 160-1 5330Z 880 
5310 88 161-2 5330Z 880 
5310 88 233 5330Z 885 
5310 88 240 5330Z 885 
5310 88 240 5330Z 885 
5310 88 241 5330Z 885 
5310 88 241 5330Z 885 
5310 89 133-3 5330Z 880 
5310 89 134-2 5330Z 880 
5310 89 223 5330Z 890 
5310 89 311 5330Z 890 
5316 61 124 5330Z 620 
5316 61 132 5330Z 620 
5316 89 133-2 5330Z 880 
5316 89 134 5330Z 880 
5320 53 320 5330Z 535 
5320 53 332-2 5330Z 535 
5320 53 333 5330Z 535 
5320 53 338 5330Z 535 
5320 53 341 5330Z 535 
5320 53 350-1 5330Z 535 
5320 61 610-2 5330Z 620 
5320 61 611-1 5330Z 620 
5320 61 801-1 5330Z 620 
5320 83 258 5330Z 834 
5321 29 220-1 5330Z 890 
5322 52 432 5330Z 350 
5327 61 243 5330Z 640 
5330 1 1 110-8 5330Z 115 
5330 11 11 3 5330Z 115 
5330 11 11 4-1 5330Z 115 
5330 11 163-2 5330Z 120 
5330 11 170-6 5330Z 110 
5330 11 1 81 5330Z 115 
5330 12 310 5330Z 120 

* ~ NUMBER 
$ 

~ i51 
INDEX 

CJ 
DO if -5 No. P A R T No. 

47 5330 12 311 
45 5330 12 414-2 

1 5330 12 51 1 
19 5330 12 512 
54 5330 12 513 
32 5330 12 520 
50 5330 13 111 -1 
13 5330 1 3 111 -1 

9 5330 1 5 200-1 
27 5330 16 111 - 1 
12 5330 16 112-1 
40 5330 16 421 
21 5330 16 422 
41 5330 16 423 
16 5330 16 516 
1 2 5330 17 123 
74 5330 17 127 
62 5330 21 330-1 
96 5330 21 332 

8 5330 21 530 
31 5330 21 542 
39 5330 21 542 
41 5330 21 542 

5330 21 547 
34 5330 21 550 
54 5330 21 561 
37 5330 21 562 

5330 21 563 
82 5330 21 610 
42 5330 21 610Z 

5330 21 621-3 
5330 21 630 

23 5330 21 633 
23 5330 21 650-3 
63 5330 21 650Z-3 
62 5330 21 661 
53 5330 21 662 
42 5330 21 664 
43 5330 21 664 
45 5330 21 664 
63 5330 21 671 
62 5330 21 672 

8 5330 21 700 
12 5330 21 710-1 
11 5330 21 710Z - 1 

5 5330 21 721 
21 5330 21 722 
20 5330 21 730 

5330 21 730Z 
37 5330 21 740 
49 5330 21 800 
17 5330 21 810-1 
38 5330 21 810Z - 1 

116 5330 21 820 
6 5330 21 820Z 
4 5330 21 831-1 

23 5330 21 832 
23 5330 21 833-1 
36 5330 21 840 

4 5330 21 840Z 
9 5330 21 850 

5330 22 110 
- 12 -

-1!9!/,./ if~ 
No. SECTION No. 

5330Z 120 34 
5330Z 120 52 
5330Z 120 4 
5330Z 120 8 
5330Z 120 39 
5330Z 120 38 
5330Z 110 3 
5330Z 115 3 
5330Z 120 43 
5330Z 170 18 
5330Z 170 18 
5330Z 170 61 
5330Z 160 5 
5330Z 170 58 
5330Z 160 9 
5330Z 170 6 
5330Z 170 1 
5330Z 210 88 
5330Z 210 102 
5330Z 210 33 
5330Z 210 34 
5330Z 380 59 
5330Z 520 97 
5330Z 210 32 
5330Z 210 39 
5330Z 210 12 
5330Z 210 59 
5330Z 210 13 
5330Z 210 84 
5330Z 210 
5330Z 210 54 
5330Z 210 87 
5330Z 21 0 86 
5330Z 210 44 
5330Z 210 
5330Z 210 45 
5330Z 210 41 
5330Z 210 94 
5330Z 520 11 5 
5330Z 570 1 2 
5330Z 210 71 
5330Z 210 104 
5330Z 210 
5330Z 210 53 
5330Z 210 
5330Z 210 52 
5330Z 210 48 
5330Z 210 50 
5330Z 210 
5330Z 540 24 
5330Z 210 
5330Z 210 56 
5330Z 210 
5330Z 210 57 
5330Z 210 
5330Z 210 55 
5330Z 210 58 
5330Z 210 51 
5330Z 210 70 
5330Z 210 
5330Z 545 2 
5330Z 210 77 



flB lRI 
PART 

$ 0 
DO * 

0 

"'5 -lr "/ :l'aYiS'-% 
P A R T No. SEC TIO N No 

5330 22 11 oz 5330 Z 210 
5330 22 1 41 5330Z 220 
5330 22 150 5330Z 220 
5330 22 1 50Z 5330Z 220 
5330 22 221 5330Z 210 
5330 22 221 5330Z 220 
5330 22 300 5330Z 220 
5330 22 311 5330Z 220 
5330 22 316 5330Z 220 
5330 22 411 5330Z 540 
5330 22 411 5330Z 545 
5330 22 411Z 5330Z 540 
5330 22 411Z 5330Z 545 
5330 22 413 5330Z 540 
5330 22 413 5330Z 545 
5330 22 413Z 5330Z 540 
5330 22 413Z 5330Z 545 
5330 22 414 5330Z 540 
5330 22 415-1 5330Z 210 
5330 22 420 5330Z 210 
5330 22 420 5330 Z 220 
5330 22 430 5330Z 210 
5330 22 430 5330Z 220 
5330 23 111 -1 5330Z 230 
5330 23 112 5330Z 230 
533 0 23 11 3 5330Z 230 
533 0 23 11 3 533 0Z 240 
5330 23 113 533 0 Z 540 
5330 23 11 3 5330 Z 545 
5330 23 114 - 1 5330Z 230 
5330 23 11 5 5330Z 230 
5330 23 11 7 -1 5330Z 230 
5330 24 111 -2 5330Z 240 
5330 24 112-1 5330Z 240 
5330 24 11 4 5330Z 240 
5330 24 11 5 5330Z 240 
5330 24 1 21 - 1 5330Z 240 
5330 24 123-3 5330Z 240 
5330 24 125 5330Z 240 
5330 24 128-3 5330Z 240 
5330 24 131-3 5330Z 240 
5330 24 132 5330Z 240 
5330 24 150-3 5330Z 240 
5330 24 160-1 5330Z 240 
5330 24 171 -3 5330Z 240 
5330 24 172-2 5330Z 240 
5330 24 173 5330Z 240 
5330 24 174 5330Z 240 
5330 24 176 5330Z 240 
5330 24 211 5330Z 240 
5330 24 212-1 5330Z 240 
5330 24 236-2 5330Z 240 
5330 24 237 5330Z 240 
5330 24 238 5330Z 240 
5330 24 240 5330Z 240 
5330 24 268 5330Z 230 
5330 24 268 5330Z 240 
5330 24 311 5330Z 240 
5330 24 312 5330Z 240 
5330 24 313 5330Z 240 
5330 24 314-1 5330Z 240 
5330 24 315 5330Z 240 

~ ~ 
NUMBER 

~ ~I 
INDEX 

No. 
$ 5IJ iS= "" ""S 
P A R T No. 

5330 24 315 
23 5330 24 316-1 
16 5330 24 317 

533 0 24 318 
5 533 0 24 319-2 

37 5330 24 321-1 
5330 24 322-1 

34 5330 24 341 
29 5330 24 342 
35 5330 24 343 

4 5330 24 344 
5330 24 345 
53 30 24 346 

26 5330 24 347 
73 5330 24 348 

5330 24 349-3 
5330 24 349-3 

11 5330 24 351 
27 5330 24 352 
19 5330 24 360-2 
21 5330 24 370-1 
82 5330 24 380 
1 5 5330 24 392-1 
23 5330 24 393 - 1 
18 5330 24 411 
17 5330 24 420-2 
56 5330 24 430-1 
98 5330 24 441-1 
86 533 0 24 511 
22 5330 24 512 
20 533 0 24 513 
27 5330 24 514 
50 5330 24 515 
45 5330 24 516 
51 5330 24 516Z 
47 5330 24 517 
69 5330 24 517Z 

7 5330 24 518 
9 5330 24 519-1 

104 5330 24 522 
1 2 5330 24 522 
73 5330 24 523 

5330 25 110-1 
34 5330 25 111-2 
32 5330 25 113 
55 533 0 25 11 3 
53 5330 25 11 5 
72 533 0 25 117-3 
27 5330 25 118 
29 5330 25 1 21 
1 8 533 0 25 122-1 
59 5330 25 12 3-1 
24 5330 25 124 

102 5330 25 124Z 
21 5330 25 311 
1 4 5330 25 503 
26 5330 25 503Z 
1 5 5330 25 505-1 
14 5330 25 506-2 
39 533 0 25 507-2 
38 5330 25 510- 1 
40 5330 25 520 
- 13 -
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No. S ECT ION No 

5330Z 245 6 
5330Z 240 67 
53 30Z 240 66 
533 0Z 240 70 
5330 Z 240 71 
5330Z 240 42 
5330Z 240 44 
5330Z 245 1 2 
5330Z 245 8 
5330Z 245 10 
5330Z 245 13 
5330Z 245 9 
5330Z 245 11 
5330Z 245 2 
5330Z 245 34 
5330Z 245 36 
5330Z 355 52 
5330Z 245 37 
5330Z 245 32 
5330Z 245 27 
5330Z 245 24 
5330Z 245 21 
5330Z 245 20 
5330Z 245 33 
5330Z 245 1 5 
533 0Z 245 43 
5330Z 245 42 
5330Z 245 45 
5330Z 240 76 
533 0 Z 240 78 
5330Z 240 80 
5330Z 240 77 
5330 Z 245 44 
5330Z 240 83 
5330 Z 240 
5330 Z 240 85 
5330Z 240 
5330Z 240 91 
5330 Z 240 90 
5330Z 240 95 
5330Z 260 28 
5330Z 240 106 
5330Z 250 
533 0 Z 250 8 
5330Z 250 10 
53 30Z 260 25 
5330Z 250 5 
5330Z 250 1 
5330Z 250 7 
5330Z 250 28 
5330Z 250 23 
5330Z 250 32 
5330Z 250 16 
5330Z 250 
5330Z 250 47 
533 0Z 250 82 
5330Z 250 
5330Z 250 79 
5330Z 250 77 
533 0 Z 250 78 
5330Z 250 69 
5330Z 250 



$ t:l 
Dtl 

P A R 
5330 25 
5330 25 
5330 25 
5330 25 
5330 25 
5330 25 
5330 26 
5330 26 
5330 26 
5330 26 
5330 26 
5330 26 
5330 26 
5330 26 
5330 29 
5330 29 
5330 29 
5330 29 
5330 29 
5330 29 
5330 29 
5330 29 
5330 29 
5330 29 
5330 31 
5330 31 
5330 31 
5330 31 
5330 31 
5330 31 
5330 31 
5330 31 
5330 31 
5330 31 
5330 31 
5330 31 
5330 31 
5330 31 
5330 31 
533 0 31 
5330 31 
5330 31 
5330 31 
5330 . 31 
5330 31 
5330 31 
5330 31 
5330 32 
5330 32 
5330 32 
5330 32 
5330 32 
5330 32 
5330 32 
5330 32 
5330 32 
5330 32 
5330 33 
5330 33 
5330 33 
5330 33 
533 0 33 

* ~ 
T r.t 
525 
526 
530 
533 
534 
540-1 
1 21 
211 
216 
221 
223-3 
224-3 
225-2 
230-1 
111 - 10 
112-10 
234 
234 
234 
235-4 
236 
237 - 1 
314 
314 
001-4 
002 - 3 
111-2 
112 - 2 
113-2 
116 
11 8 
130 
140 
1 50 
160 
161 
170 
180 
1 81 
211-1 
212 
216 
218 
220-1 
221 
232 
268 
510-1 
520-1 
560 
562 
563 
566 
570 
575 
576 - 1 
580-1 
110-2 
110Z-2 
121-1 
130-1 
140 

t::f 
llll 

PART 
-1!'~~":.--*{5-
SECTION Nn 
5330Z 250 
5330Z 250 
5330Z 250 
5330Z 210 

15330Z 210 
5330Z 210 
5330Z 260 
5330Z 260 
5330Z 260 
5330Z 260 
5330Z 260 
5330Z 260 
5330Z 260 
5330Z 260 
5330Z 290 
5330Z 290 
5330Z 315 
5330Z 510 
5330Z 550 
5330Z 290 
5330Z 290 
5330Z 290 
5330Z 511 
5330Z 551 
5330Z 315 
5330Z 315 
5330Z 310 
5330Z 310 
5330Z 310 
5330Z 310 
5330Z 310 
5330Z 310 
5330Z 310 
5330Z 310 
5330Z 310 
5330Z 310 
5330Z 310 
5330Z 310 
5330Z 310 
5330Z 310 
5330Z 310 
5330Z 310 
5330Z 310 
5330Z 310 
5330Z 310 
533 0Z 310 
5330Z 310 
5330Z 320 
5330Z 320 
5330Z 320 
5330Z 320 
5330Z 320 
5330Z 320 
5330Z 320 
5330Z 320 
5330Z 320 
5330Z 320 
5330Z 330 
5330Z 330 
5330Z 330 
5330Z 330 
5330Z 330 

* ~ NUMBER 
$ 

~ ~I 
INDEX 

t:l 
tiD * % 

~ P A R T No 
60 5330 33 210- 1 
72 5330 33 240-1 
71 5330 33 325 - 1 
95 5330 33 410 
96 5330 33 410Z 
97 5330 33 420-1 
22 5330 33 430 
29 5330 33 440-1 
30 5330 33 440Z - 1 
1 7 5330 33 452 
14 5330 33 453 
16 5330 33 520 
18 5330 33 531 
23 5330 33 532 

9 5330 33 540 
3 5330 33 560 
5 5330 33 570-1 
4 5330 33 573 

12 5330 33 574- 1 
11 5330 33 580 
22 5330 33 590 
23 5330 33 590 
41 5330 33 592 
1 2 5330 33 612 

1 5330 33 612 
6 5330 33 612 

23 5330 33 613 
34 5330 33 614 
37 5330 33 615 
36 5330 33 620 
51 5330 34 11 0 

5330 35 221 
39 5330 35 222 
40 5330 35 223 

5330 35 224 
45 5330 35 225 
46 5330 35 231 
42 5330 35 231 
43 5330 35 232-1 
10 5330 35 232-1 

3 5330 35 232-1 
30 5330 35 233 

9 5330 35 233 
5330 35 234 

13 5330 35 235 
16 5330 35 235 
20 5330 35 310 
38 5330 35 311 
40 5330 35 312 

5330 35 312 
106 5330 35 321-1 

1 7 5330 35 322 
1 3 5330 35 323-2 

5330 35 330- 1 
31 5330 35 330Z-1 
33 5330 35 341 - 1 

5330 35 3 51 - 1 
55 5330 35 352 

5330 35 354- 2 
57 5330 35 361-1 
64 5330 35 362 

5330 35 370 
-14-

-l!'~ ~ll:.--*{5-
No. SECTION No. 

5330Z 330 
5330Z 330 66 
5330Z 350 73 
5330Z 330 54 
5330Z 330 
5330Z 330 52 
5330Z 330 
5330Z 330 6 
5330Z 330 
5330Z 330 9 
5330Z 330 7 
5330Z 380 63 
5330Z 380 65 
5330Z 380 71 
5330Z 520 73 
5330Z 520 
5330Z 520 30 
5330Z 520 58 
5330Z 520 31 
5330Z 380 67 
5330Z 380 72 
5330Z 520 96 
5330Z 520 102 
5330Z 120 40 
5330Z 380 74 
5330Z 520 122 
5330Z 380 69 
5330Z 380 66 
5330Z 380 70 
5330Z 380 47 
5330Z 330 38 
5330Z 350 94 
5330Z 350 70 
5330Z 350 93 
5330Z 350 95 
5330Z 350 68 
5330Z 260 11 
5330Z 350 4 
5330Z 260 1 0 
5330Z 310 6 
5330Z 350 6 
5330Z 260 3 
5330Z 350 10 
5330Z 260 2 
5330Z 260 35 
5330Z 350 1 21 
5330Z 350 
5330Z 350 102 
5330Z 250 25 
5330Z 350 84 
5330Z 350 87 
5330Z 350 76 
5330Z 350 75 
5330Z 350 62 
5330Z 350 
5330Z 350 60 
5330Z 350 24 
5330Z 350 47 
5330Z 350 48 
5330Z 350 23 
5330Z 350 29 
5330Z 350 



$ c 
00 

P A R 

5330 35 
5330 35 
5330 35 
5330 35 
5330 35 
5330 35 
5330 35 
5330 35 
5330 35 
5330 35 
5330 35 
5330 35 
5330 35 
5330 35 
5330 35 
5330 35 
5330 35 
533 0 35 
5330 35 
5330 35 
5330 35 
5330 35 
5330 35 
5330 35 
5330 35 
5330 35 
5330 35 
5330 35 
5330 35 
5330 35 
5330 35 
5330 35 
5330 35 
5330 35 
5330 35 
5330 35 
5330 35 
5330 35 
5330 35 
5330 35 
5330 35 
5330 35 
5330 35 
5330 35 
5330 35 
5330 35 
5330 35 
5330 35 
5330 35 
5330 35 
5330 35 
5330 35 
5330 35 
5330 35 
5330 35 
5330 35 
5330 35 
5330 35 
5330 35 
5330 35 
5330 35 
5330 35 

if -5 
T Iii 
371 
380 
380Z 
391-1 
410 
421 
422 
423 
424-1 
430 
441 
451 - 1 
452-1 
453 
454 
455 
456 
461 
462-1 
463-1 
464 
465 
466 
467-2 
468 
470 
472 
473 
481 
510-2 
520- 3 
531 
532 
533 
534 
535 
536 
537 
538 
539 
540 
5 41 
551 -2 
552 
553 - 2 
554-1 
557-3 
558 
561 
562 
571 - 1 
572 
573-1 
581 
582 
600 
610 
621 
710 
720 
720Z 
731 

$ a=b 
PART 

ot!?:--:aY:ff-5 
SECT IO N Iii 
533 0Z 350 
5330Z 350 
5330Z 350 
533 0Z 350 
5330Z 350 
5330Z 350 
533 0Z 350 
533 0 Z 350 
5330Z 350 
5330Z 350 
5330Z 350 
5330Z 350 
533 0Z 350 
5330Z 350 
5330Z 350 
5330Z 350 
533 0Z 350 
5330Z 350 
5330Z 350 
5330Z 350 
5330Z 350 
5330Z 350 
5330Z 350 
5330Z 350 
5330Z 350 
5330Z 350 
5330Z 350 
53 30Z 350 
5330Z 355 
5330Z 355 
5330Z 355 
5330Z 355 
5330Z 355 
5330 Z 355 
5330Z 355 
533 0Z 355 
5330Z 355 
5330Z 355 
5330Z 355 
5330Z 355 
5330Z 355 
533 0Z 355 
533 0 Z 355 
5330Z 355 
533 0Z 355 
5330Z 350 
5330Z 360 
533 0Z 355 
5330Z 355 
533 0 Z 355 
5330Z 355 
53 30Z 355 
5330Z 355 
5330Z 355 
5330Z 355 
5330Z 355 
5330Z 355 
5330Z 355 
5330Z 355 
5330Z 355 
5330Z 355 
533 0Z 355 

~ -fj-
NUMBER * ~ ~ INDEX 

NQ 
$ c if -5 DD 

P A R T Nil 
86 5330 35 741 
52 5330 35 750 

5330 35 761 
49 5330 35 770 
85 5330 35 781-1 

103 5330 35 782-1 
99 5330 35 783 
64 5330 35 784 

1 00 5330 35 785 
89 5330 35 786 
9 1 5330 35 791 - 1 
63 5330 35 792 
78 5330 35 793 -1 
59 5330 35 793Z - 1 
56 5330 35 795-1 
79 5330 35 797 

110 5330 35 798 
21 5330 35 799 
45 5330 35 801 
37 5330 35 811 

5 5330 35 812 
13 5330 35 821 
44 5330 36 210 
36 5330 36 211 

123 5330 36 22 0 
11 5 5330 36 310-1 
125 5330 36 311 
12 6 5330 36 312-1 

93 5330 36 313 -1 
73 5330 36 31 4-1 
60 5330 36 331-2 
23 5330 36 331Z - 2 
54 5330 36 340- 1 
48 5330 36 370 
1 2 5330 36 380-1 
76 5330 36 381 - 1 
11 5330 36 382 
16 5330 36 383 
78 5330 36 384 
80 5330 36 391 

5330 36 392 
94 5330 36 411 
83 5330 36 413-3 
87 533 0 36 414-2 
84 5330 36 41 5-1 

109 5330 36 416-2 
80 5330 36 450-1 
84 5330 36 451-1 
55 5330 36 452 
56 5330 36 460 

1 03 5330 36 471 
92 5330 36 472 

102 5330 36 531 -1 
110 5330 36 531Z-1 
109 5330 36 550 

5330 36 5 51 
98 5330 37 11 0 
99 5330 37 11 oz 
96 533 0 37 130 
95 5330 37 230-1 

5330 37 230Z-1 
88 5330 37 320 
- 15 -
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NQ SECTION Iii 

5330Z 355 59 
5330Z 355 41 
5330Z 355 58 
5330Z 355 44 
5330Z 355 24 
5330Z 355 36 
5330Z 355 105 
5330Z 355 3 
5330Z 355 4 
5330Z 355 18 
5330Z 355 10 
5330Z 355 47 
5330Z 355 21 
5330Z 355 
5330Z 355 7 
5330Z 355 8 
5330Z 355 9 
5330Z 355 19 
5330Z 355 11 7 
5330Z 360 73 
5330Z 355 13 
5330Z 355 22 
5330Z 360 
5330Z 360 59 
5330Z 360 65 
5330Z 360 
5330Z 360 16 
5330Z 360 1 5 
5330Z 360 20 
5330Z 360 13 
5330Z 360 2 
5330Z 360 
5330Z 360 10 
5330Z 360 21 
5330Z 360 
5330Z 360 63 
5330Z 360 64 
5330Z 360 69 
5330Z 360 75 
5330Z 360 70 
5330Z 360 62 
5330Z 360 56 
5330Z 360 54 
5330Z 360 34 
5330Z 360 27 
5330Z 360 28 
5330Z 360 
5330Z 360 33 
5330Z 360 31 
5330Z 360 39 
5330Z 360 41 
5330Z 360 42 
5330Z 360 2 
5330Z 360 
5330Z 360 
5330Z 360 33 
5330Z 330 56 
5330Z 330 
5330Z 370 40 
5330Z 370 
5330Z 370 
5330Z 370 38 



$ a 
tiD 

P A R 

5330 37 
5330 38 
5330 38 
5330 38 
5330 38 
5330 4 5 
5330 45 
5330 45 
5330 45 
5330 45 
5330 45 
5330 45 
5330 45 
5330 45 
5330 45 
5330 45 
5330 45 
5330 45 
5330 45 
5330 45 
5330 45 
5330 45 
5330 45 
5330 45 
5330 4 5 
5330 4 5 
5330 4 5 
5330 45 
5330 45 
5330 45 
5330 45 
5330 45 
5330 45 
5330 45 
5330 45 
5330 45 
5330 45 
5330 45 
5330 45 
5330 45 
5330 45 
5330 45 
5330 45 
5330 45 
5330 45 
5330 45 
5330 45 
5330 45 
5 33 0 51 
5330 51 
53 30 51 
5330 51 
5330 51 
5330 51 
5330 51 
5330 51 
5330 51 
5330 51 
5330 51 
5330 51 
5330 51 
5330 51 

3 '5 
T Nt 

432 
130 
1 42 
220- 1 
240 
123 
130 
130 
140 
140 
1 41 
146 
146 
150 
244 
244 
244Z 
244Z 
245 
245 
250 
250 
260 
260Z 
270 
270Z 
300-1 
410-1 
416 
500-2 
511 
512 
513-1 
513- 1 
514 
520 
530-2 
530Z-2 
540- 2 
540Z-2 
551-2 
561 
5 71 - 1 
572 
580 
591 
592 - 1 
593 
000- 7 
010-5 
011-4 
011-4 
016 
016 
020 
020 
030-4 
030-4 
031-1 
031-1 
033 
033 

$ tfiJ 
PART 

-tr9'l3/'if'5 
SECTION Nt 

5330Z 370 
5330Z 330 
5330Z 330 
5330Z 380 
5330Z 380 
5330Z 450 
5330Z 450 
5330Z 455 
5330Z 450 
5330Z 455 
5330Z 450 
5330Z 450 
5330Z 455 
5330Z 450 
5330Z 450 
5330Z 455 
5330Z 450 
5330Z 455 
5330Z 450 
5330Z 455 
5330Z 450 
5330Z 455 
5330Z 450 
5330Z 450 
5330Z 450 
5330Z 450 
5330Z 450 
5330Z 450 
5330Z 450 
5330Z 455 
5330Z 455 
5330Z 455 
5330Z 450 
5330Z 455 
5330Z 455 
5330Z 455 
5330Z 455 
5330Z 455 
5330Z 455 
5330Z 455 
5330Z 455 
5330Z 455 
5330Z 455 
5330Z 455 
5330Z 455 
5330Z 455 
5330Z 455 
5330Z 455 
5330Z 511 
5330Z 511 
5330Z 511 
5330Z 551 
5330Z 511 
5330Z 551 
5330Z 511 
5330Z 551 
5330Z 511 
5330Z 551 
5330Z 511 
5330Z 551 
5330Z 511 
5330Z 551 

~ ~ 
NUMBER 

~ ~I 
INDEX 

No. 
$ a if ~ DO 
P A R T No 

41 5330 51 041 
60 5330 51 041 
61 5330 51 041Z 
17 5330 51 041 z 
1 3 5330 51 042-3 
24 5330 51 042-3 
1 2 5330 51 042Z-3 
1 5 5330 51 042Z-3 

5330 51 047-1 
5330 51 047-1 

16 5330 51 048 
19 5330 51 048 

8 5330 51 049-1 
10 5330 51 050-1 
63 5330 51 051-3 
29 5330 51 080 

5330 51 090 
5330 51 090Z 

64 5330 51 093-1 
28 5330 51 100-2 
56 5330 51 110-2 
14 5330 51 11 1 
37 5330 51 112-3 

5330 51 112-3 
62 5330 51 13 1 

5330 51 1 31 
5330 51 132 

21 5330 51 132 
69 5330 51 136-1 

5330 51 136-1 
24 5330 51 140 

9 5330 51 140 
44 5330 51 140Z 
16 5330 51 140Z 

3 5330 51 142 
54 5330 51 142 
31 5330 51 150-1 

5330 51 213 
36 5330 51 213 

5330 51 400-1 
59 5330 51 412 
49 5330 51 412 
56 5330 51 422 
30 5330 51 422 
63 5330 51 4 22Z 
66 5330 51 422Z 
67 5330 5 1 428 
68 5330 51 428 

5330 51 428Z 
5330 51 428Z 

6 53 3 0 51 434 
55 5330 51 5 22 - 1 

2 5330 51 523-1 
59 5330 51 524 

5 5330 51 525 
54 5330 51 526 

5330 51 526 
5330 51 530 - 2 

1 5 5330 51 530-2 
39 5330 51 532 
89 5330 51 541 
84 5330 51 541 
- 16 -
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No. SECT I ON Nt 

5330Z 511 14 
5330Z 551 38 
5330Z 511 
5330Z 551 
5330Z 511 16 
5330Z 551 40 
5330Z 511 
5330Z 551 
5330Z 511 94 
5330Z 551 89 
5330Z 511 95 
5330Z 551 90 
5330Z 511 70 
5330Z 511 
5330Z 511 32 
5330Z 511 
5330Z 551 28 
5330Z 551 
5330Z 511 20 
5330Z 511 
5330Z 511 
5330Z 511 54 
5330Z 511 43 
5330Z 551 1 5 
5330Z 511 40 
5330Z 551 11 
5330Z 511 39 
5330Z 551 10 
5330Z 511 44 
5330Z 551 16 
5330Z 511 45 
5330Z 551 6 
5330Z 511 
5330Z 551 
5330Z 511 66 
5330Z 551 61 
5330Z 511 48 
5330Z 512 40 
5330Z 552 47 
5330Z 513 
5330Z 513 31 
5330Z 553 1 
5330Z 513 26 
5330Z 553 23 
5330Z 513 
5330Z 553 
5330Z 513 32 
5330Z 553 10 
5330Z 513 
5330Z 553 
5330Z 512 50 
5330Z 512 23 
5330Z 512 21 
5330Z 512 24 
5330Z 512 22 
5330Z 512 18 
5330Z 552 56 
5330Z 512 27 
5330Z 552 20 
5330Z 512 52 
5330Z 512 30 
5330Z 552 52 



g~ 0 a a 
P A R 

5330 51 
5330 51 
5330 51 
533 0 51 
5330 51 
5330 51 
5330 51 
5330 51 
5330 51 
533 0 51 
5330 51 
5330 51 
5330 51 
5330 51 
5330 51 
5330 51 
5330 51 
5330 51 
5330 51 
5330 51 
5330 51 
5330 51 
5330 51 
5330 51 
5330 51 
5330 51 
5330 51 
5330 51 
5330 51 
5330 51 
5330 51 
5330 51 
5330 51 
5330 51 
5330 52 
5330 52 
5330 52 
5330 52 
5330 52 
5330 52 
5330 52 
5330 52 
5330 52 
5330 52 
5330 52 
5330 52 
5330 52 
5330 52 
5330 52 
5330 52 
5330 52 
5330 52 
5330 52 
5330 52 
5330 52 
5330 52 
5330 52 
5330 52 
5330 52 
5330 52 
533 0 52 
5330 52 

if ~ 
T Nt 
561 
561 
562 
562 
563 
563 
563 
563 
564 
564 
565 
565 
566-1 
566-1 
600-4 
600-4 
600-4 
600-4 
620 -2 
620-2 
620-2 
620-2 
620-2 
621-1 
621-1 
621- 1 
621-1 
621-1 
622-2 
622-2 
712 
900-4 
910-2 
930 -2 
123 
200- 2 
211-1 
220-1 
230 
233 
2 51 
260 
263 
264 
270-1 
290 
292 
294 
295 
311 
311 
311Z 
311Z 
312 
312 
320 
320 
320Z 
320Z 
331-1 
331Z-1 
340-2 

i}B g 
PART 

~?:/:g/if~ 
SECTION Nt 
5330Z 514 
5330Z 554 
5330Z 514 
5330Z 554 
5330Z 513 
5330Z 514 
5330Z 553 
5330Z 554 
5330Z 514 
5330Z 554 
5330Z 514 
5330Z 554 
5330Z 514 
5330Z 554 
5330Z 512 
5330Z 514 
5330Z 552 
5330Z 554 
5330Z 512 
5330Z 514 
5330Z 535 
5330Z 552 
5330Z 554 
5330Z 512 
5330Z 514 
5330Z 535 
5330Z 552 
5330Z 554 
5330Z 512 
5330Z 514 
5330Z 514 
5330Z 552 
5330Z 552 
5330Z 552 
5330Z 514 
5330Z 520 
5330Z 520 
5330Z 520 
5330Z 520 
5330Z 520 
5330Z 520 
5330Z 520 
5330Z 520 
5330Z 210 
5330Z 520 
5330Z 520 
5330Z 520 
533 0Z 520 
5330Z 520 
5330Z 521 
5330Z 555 
5330Z 521 
5330Z 555 
533 0Z 521 
533 0Z 555 
533 0Z 521 
5330Z 555 
5330Z 521 
5330Z 555 
5330Z 521 
5330Z 521 
5330Z 521 

* ~ NUMBER 
$ 

~ ~I 
INDEX 

1:1 11 ~ DO No. P A R T Nt 
7 5330 52 350 

34 5330 52 350 
25 5330 52 360 
52 5330 52 360 

4 5330 52 371-1 
4 5330 52 372 

32 5330 52 373-1 
56 5330 52 373-1 

5 5330 52 410 
55 5330 52 410 

3 5330 52 421 
60 5330 52 421 
10 5330 52 430-1 
53 5330 52 440 

5330 52 440 
5330 52 451-1 
5330 52 460 
5330 52 470 
5330 52 480 
5330 52 491 - 1 
5330 52 492 
5330 52 492 
5330 52 493 

7 5330 52 500-6 
16 5330 52 510 -4 

7 5330 52 521-1 
7 5330 52 522-2 

65 5330 52 531-1 
51 5330 52 531-1 
73 5330 52 534-2 
74 5330 52 534-2 

5330 52 536 
8 5330 52 536 

5330 52 537 -2 
76 5330 52 537-2 

5330 52 538-2 
91 5330 52 538-2 
87 5330 52 539 
83 5330 52 539 
85 5330 52 610 
75 5330 52 610Z 
54 5330 52 620 
60 5330 52 634 
28 5330 52 640 

104 5330 52 650 
21 5330 52 652-1 
20 5330 52 660- 1 

117 5330 52 671 
13 5330 53 100-3 

9 5330 53 110- 3 
44 5330 53 110Z-3 

5330 53 120-3 
5330 53 120Z-3 

11 5330 53 130 
45 5330 53 133 
26 5330 53 137-1 
30 5330 53 137-1 

5330 53 160-2 
5330 53 175 - 2 

31 5330 53 193 
5330 53 195-1 
5330 53 220 

- 17 -

~?Y a/1&~ 
No. SECT I ON Nt 

5330Z 521 41 
5330Z 555 11 
5330Z 521 44 
5330Z 555 33 
5330Z 521 43 
5330Z 521 37 
5330Z 521 35 
5330Z 555 2 
5330Z 521 21 
5330Z 555 27 
5330Z 521 22 
5330Z 555 28 
5330Z 521 
5330Z 521 18 
5330Z 555 23 
5330Z 521 23 
5330Z 521 2 
5330Z 521 4 
5330Z 555 39 
5330Z 555 34 
5330Z 555 36 
5330Z 880 71 
5330Z 555 51 
5330Z 513 
5330Z 513 13 
5330Z 513 2 
5330Z 513 1 
5330Z 513 9 
5330Z 553 34 
5330Z 513 1 5 
5330Z 553 24 
5330Z 513 5 
5330Z 553 30 
5330Z 513 10 
5330Z 553 33 
5330Z 513 1 4 
5330Z 55 3 25 
5330Z 513 3 
5330Z 553 31 
5330Z 520 103 
5330Z 520 
5330Z 520 64 
5330Z 520 108 
5330Z 520 124 
5330Z 520 1 2 5 
5330Z 520 38 
5330Z 520 65 
5330Z 520 66 
5330Z 530 
5330Z 530 37 
5330Z 530 
5330Z 530 25 
5330Z 530 
5330Z 530 
5330Z 530 14 
5330Z 530 29 
5330Z 556 41 
5330Z 556 23 
5330Z 552 65 
5330Z 530 52 
5330Z 530 49 
5330Z 250 



fl~ lfb 
PART 

g~ 1:1 3: Q 

-t~Va/3:-\9-0 0 ""'$ 

P A R T t/Q SECTI ON N4 
5330 53 220 5330Z 530 
5330 53 224 5330Z 250 
5330 53 224 5330Z 530 
5330 53 230 5330Z 530 
5330 53 240 5330Z 530 
5330 53 2 51 -1 5330Z 530 
5330 53 2 51 -1 5330Z 556 
5330 53 2 51 - 1 5330Z 820 
5330 53 2 51 -1 5330Z 825 
5330 53 300 - 2 5330Z 556 
5330 53 310-2 5330Z 556 
5330 53 310Z-2 5330Z 556 
5330 53 320-2 5330Z 556 
5330 53 320Z - 2 5330Z 556 
5330 53 330 5330Z 556 
5330 53 331 5330Z 556 
5330 53 340-1 5330Z 556 
5330 53 350-1 5330Z 556 
5330 53 360-2 5330Z 556 
5330 53 371 5330Z 556 
5330 53 372 5330Z 556 
5330 53 373 5330Z 556 
5330 53 374-1 5330Z 556 
5330 53 375-1 5330Z 556 
5330 53 376 5330Z 556 
5330 53 380 5330Z 556 
5330 53 390 5330Z 556 
5330 53 410-1 15330Z 556 
5330 53 421 5330 Z 556 
5330 53 500 5330Z 535 
5330 53 510 5330Z 535 
5330 53 520 5330Z 535 
5330 53 530 5330Z 535 
5330 53 541 5330Z 535 
5330 53 550 5330Z 535 
5330 53 561 5330Z 535 
5330 53 562 5330Z 535 
5330 53 563 5330Z 535 
5330 54 11 1 5330Z 540 
5330 54 11 1 5330Z 545 
5330 54 3 1 1 5330Z 540 
5330 54 311 5330Z 545 
5330 54 320 5330Z 540 
5330 54 320Z 5330Z 540 
5330 54 331-2 5330Z 540 
5330 54 331-2 5330Z 545 
5330 54 332 5330Z 540 
5330 54 333 5330Z 540 
5330 54 333 5330Z 545 
5330 54 430 5330Z 540 
5330 54 440 5330Z 540 
5330 54 463 5330Z 545 
5330 54 465 5330Z 540 
5330 54 470 5330Z 545 
5330 54 51 1 5330Z 540 
5330 54 512 5330Z 540 
5330 54 512 5330Z 545 
5330 54 513 5330Z 540 
5330 54 514 5330Z 540 
5330 54 514 5330Z 545 
5330 54 515 5330Z 540 
5330 54 516 5 330Z 540 

* ~ NUMBER 
~ 51 

INDEX 

No. 
$ 0 • -\9-0 0 

P A R T t/Q 

5330 54 517 
1 7 5330 54 517 
74 5330 54 518 

2 5330 54 518 
9 5330 54 519-2 

64 5330 54 5 2 1 
64 5330 54 521 

4 5330 54 523 
95 5330 55 111 - 4 

5330 55 112-4 
42 5330 55 113 - 4 

5330 55 114-3 
49 5330 55 121-1 

5330 55 122 
5330 55 310 

1 3 5330 55 310 
24 5330 55 311 - 1 
19 5330 55 311-1 
44 5330 55 312-1 
56 5330 55 312-1 
46 5330 55 313-1 
45 5330 55 313 -1 
48 5330 55 316 
76 5330 55 316 
59 5330 55 320 

4 5330 55 320 
5 5330 55 500-2 

62 5330 55 510-2 
58 5330 55 511 - 3 

5330 55 521 - 3 
5330 55 522 
5330 55 523 

24 5330 55 530- 2 
26 5330 55 531-1 
28 5330 55 540-1 
25 5330 55 550 
29 5330 55 560 
27 5330 55 570 
66 5330 55 580 
65 5330 55 581 
48 5330 55 600- 1 
40 5330 55 601 -1 
61 5330 55 602 - 1 

5330 55 603 - 1 
59 5330 55 603Z-1 
43 5330 55 610-1 
60 5330 55 610-1 
99 5330 55 620 
87 5330 55 621 

8 5330 55 630 
74 5330 55 631 
78 5330 55 632 
89 5330 55 633-1 
82 5330 55 634-2 
65 5330 55 635 
68 5330 55 637-1 
62 5330 55 639- 1 
29 5330 55 640 
73 5330 55 642-1 
60 5330 55 651-1 
55 5330 55 651Z-1 
21 5330 55 660-2 
- 18 -
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5330Z 250 29 
5330Z 540 22 
5330Z 540 20 
5330Z 590 1 42 
5330Z 540 43 
5330Z 355 51 
5330Z 540 38 
5330Z 540 100 
5330Z 510 2 
5330Z 510 5 
5330Z 550 7 
5330Z 550 1 3 
5330Z 510 1 4 
5330Z 510 1 5 
5330Z 510 
533 0 Z 550 
5330Z 510 10 
5330Z 550 3 
5330Z 510 13 
5330Z 550 1 
5330Z 510 8 
5330Z 550 6 
5330Z 510 3 
5330Z 550 11 
5330Z 510 
5330Z 550 
5330Z 551 
5330Z 551 
5330Z 551 68 
5330Z 551 35 
5330Z 551 32 
5330Z 551 33 
5330Z 551 
5330Z 551 18 
5330Z 551 25 
53 30Z 520 12 
5330Z 520 8 
5330Z 520 2 
5330Z 520 14 
5330Z 520 3 
5330Z 553 
5330Z 552 41 
5330Z 552 36 
5330Z 552 39 
5330Z 552 
5330Z 513 29 
5330Z 553 3 
5330Z 555 
5330Z 555 29 
5330Z 554 19 
5330Z 553 14 
5330Z 552 50 
5330Z 552 16 
5330Z 552 21 
5330Z 552 25 
5330Z 554 13 
5330Z 554 47 
5330Z 554 49 
53 3 0Z 554 36 
5330Z 555 18 
5330Z 555 
5330Z 555 



iJB fftJ 
PART 

$ CJ 
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P A R T No. SECT IO N No. 
5330 55 661-1 5330Z 555 
5330 55 662 5330Z 555 
5330 55 671 5330Z 555 
5330 55 681 5330Z 545 
5330 56 000-1 5330Z 551 
5330 56 010-1 5330Z 551 
5330 56 012-1 533 0Z 551 
5330 56 013-1 5330Z 551 
5330 57 040 533 0 Z 520 
5330 57 051 5330Z 520 
5330 57 055 5330Z 520 
5330 57 056 533 0Z 520 
5330 57 110 5330Z 240 
5330 57 1 21 533 0Z 240 
5330 57 121 5330 Z 570 
5330 57 1 21 5330Z 755 
5330 57 130 5330Z 570 
5330 57 130Z 5330Z 570 
5330 57 140 5330Z 570 
5330 57 1 51 5330Z 380 
5330 57 1 51 5330Z 570 
5330 57 160 5330Z 570 
5330 57 1 61 5330Z 570 
5330 57 170 5330Z 570 
5330 57 180 5330Z 570 
5330 57 191 5330Z 570 
5330 57 210 5330Z 570 
5330 57 211 5330Z 570 
5330 57 220 5330Z 570 
5330 57 230 5330Z 570 
5330 59 200-2 5330Z 595 
5330 5 9 300-2 5330Z 590 
5330 59 380 5330Z 595 
5330 59 390 5330Z 595 
5330 59 410-2 5330Z 595 
5330 59 410Z-2 5330Z 595 
5330 59 420-1 5330Z 595 
533 0 59 420Z-1 5330Z 595 
5330 59 430 5330Z 595 
5330 59 440 5330Z 595 
5330 59 450-5 5330Z 595 
5330 59 4 51-1 5330Z 595 
5330 59 452-1 5330Z 595 
5330 59 453 5330Z 595 
5330 59 454 5330Z 595 
5330 59 455-1 5330Z 595 
5330 59 456 5330Z 595 
5330 59 457 533 0Z 595 
5330 59 458 53 30Z 595 
5330 59 460-3 5330Z 595 
5330 59 462 5330Z 595 
5330 59 470-2 5330Z 595 
5330 59 480-3 5330Z 595 
5330 59 481 5330Z 595 
5330 59 482 - 1 5330Z 595 
5330 59 483-1 5330Z 595 
5330 59 484-1 5330Z 595 
5330 59 485-2 533 0Z 590 
5330 59 485-2 533 0Z 595 
5330 59 490 533 0Z 590 
5330 59 495-1 5330Z 595 
5330 59 510 533 0Z 595 

~ ~ 
NUMBER 

* ~I 
INDEX 

NQ $ 0 if "' Ill! ""5 
P A R T No. 

13 5330 59 515 
6 5330 59 515 

50 5330 59 520 
64 5330 59 53 0 

5330 59 531 
5330 59 531 

71 5330 59 540 
72 5330 59 540 
24 533 0 59 550 
26 5330 59 566 
39 5330 59 566 

123 5330 59 570 
98 5330 59 571 
97 5330 59 610-1 
33 533 0 59 610Z-1 
40 533 0 59 620 - 2 
10 5330 59 620Z-2 

5330 59 634 
9 5330 59 635 

39 533 0 59 635 
3 5330 59 640- 1 

533 0 59 640-1 
25 5330 59 640Z-1 
19 5330 59 640Z-1 
32 5330 59 700 - 1 
34 5330 59 700- 1 
44 5330 59 710 
18 5330 59 710 
37 5330 59 720 -1 
26 5330 59 720 - 1 

5330 59 742 
5330 59 742 
5330 59 832-1 
5330 59 832 -1 

48 5330 59 836 
5330 59 836 

63 5330 59 843 
5330 59 843 
5330 59 861-1 

27 5330 59 900-4 
5330 59 910-2 

92 5330 59 916- 2 
88 5330 59 916-2 
75 533 0 59 920 -2 
93 5330 59 930-1 
94 5330 59 943 
39 5330 59 951-1 
96 5330 59 951-1 
97 5330 59 952 
7 4 5330 59 952 

138 5330 59 953 
77 533 0 59 953 

5330 59 955-1 
76 533 0 59 961- 1 

103 5330 59 961-1 
86 5330 59 962-1 

105 5330 59 962-1 
61 5330 61 11 2 

100 5330 61 112 
65 5330 61 11 2 

146 5330 61 11 4 
5330 61 114 

- 19 -

-i! -7 v .. y itt.:;-
NQ 

SE CTION No. 

5330Z 590 40 
5330Z 755 3 
5330Z 595 
5330Z 590 
5330Z 590 98 
5330Z 595 14 
5330Z 590 95 
5330Z 595 16 
5330Z 590 99 
5330Z 590 97 
5330Z 595 13 
5330Z 590 91 
5330Z 595 28 
5330Z 590 42 
5330Z 590 
5330Z 590 10 1 
5330Z 590 
5330Z 590 37 
5330Z 590 138 
5330Z 595 135 
5330Z 590 107 
5330Z 595 19 
5330Z 590 
5330Z 595 
5330Z 590 
5330Z 595 
5330Z 590 7 
5330 Z 595 59 
5330Z 590 8 
5330Z 595 51 
5330Z 590 10 
5330Z 595 60 
5330Z 590 54 
5330Z 595 5 
5330Z 52 0 90 
5330Z 590 29 
5330Z 590 1 31 
5330Z 595 133 
5330Z 590 31 
5330Z 590 
5330Z 590 
5330Z 590 80 
5330Z 595 1 01 
5330Z 590 58 
5330Z 590 110 
5330Z 590 123 
5330Z 590 81 
5330Z 595 11 3 
5330Z 590 133 
5330Z 595 1 21 
5330Z 590 134 
5330Z 595 122 
5330Z 590 148 
5330Z 590 127 
5330 Z 595 129 
5330Z 590 125 
5330Z 595 128 
5330Z 611 17 
5330Z 613 17 
5330Z 614 17 
5330Z 611 10 
5330Z 613 10 



g~ fa * ~ 
P A R T MJ. 

533 0 61 114 -
5330 61 11 5 
5330 61 119 
5330 61 119 
5330 61 119 
5330 61 120 
5330 61 120 
5330 61 120 
5330 61 129 
5330 61 140-2 
5330 61 141-3 
533 0 61 1 50-1 
5330 61 210-2 
5330 61 221-1 
5330 61 223-1 
5330 61 224- 1 
5330 61 225-1 
5330 61 226- 1 
5330 61 230- 2 
5330 61 241 - 2 
5330 61 242 -2 
5330 61 244-1 
5330 61 312 
5330 61 313 
5330 61 321 
5330 61 414 
5330 61 418 
5330 61 421 
5330 61 423-1 
5330 61 424-4 
533 0 61 425-1 
533 0 61 425-1 
5330 61 426-1 
5330 61 426-1 
5330 61 433 
5330 61 434 
5330 61 435 
5330 61 435 
5330 61 436 
5330 61 437-2 
5330 61 437-2 
533 0 61 438-2 
5330 61 441-1 
5330 61 441-1 
5330 61 441-1 
5330 61 442-2 
5330 61 598 
5330 61 599 
5330 61 610 
5330 61 613-1 
5330 61 614 
5330 61 615 
5330 61 623 
5330 61 631 - 5 
5330 61 632-5 
5330 61 633-3 
533 0 61 634-5 
5330 61 635-3 
5330 61 636-4 
5330 61 640-7 
5330 61 640-7 
5330 61 640-7 

$ {f6 
PART 

-t!?:l'sY*~ 
SECTION MJ. 

5330Z 614 
5330Z 613 
5330Z 611 
5330Z 613 
5330Z 614 
5330Z 611 
5330Z 613 
5330Z 614 
5330Z 613 
5330Z 640 
5330Z 640 
5330Z 640 
5330Z 620 
5330Z 620 
5330Z 620 
5330Z 620 
5330Z 620 
5330Z 620 
5330Z 620 
5330Z 620 
5330Z 620 
5330Z 620 
5330Z 240 
5330Z 240 
5330Z 520 
5330Z 720 
5330Z 290 
5330Z 556 
5330Z 11 5 
5330Z 630 
5330Z 590 
5330Z 595 
5330Z 820 
5330Z 825 
5330Z 120 
5330Z 120 
5330Z 613 
5330Z 614 
5330Z 611 
5330Z 613 
5330Z 614 
5330Z 611 
5330Z 611 
5330Z 613 
5330Z 614 
5330Z 110 
5330Z 613 
5330Z 613 
5330Z 120 
5330Z 890 
5330Z 290 
5330Z 613 
5330Z 110 
5330Z 611 
5330Z 611 
5330Z 613 
5330Z 614 
5330Z 613 
5330Z 613 
5330Z 611 
5330Z 613 
5330Z 614 

* -f5-NUMBER 
~ 51 

INDEX 

No. 
$ "' ~ -5 llll 

P A R T ~ 

10 5330 61 641-2 
34 5330 61 641-2 

6 5330 61 641-2 
6 5330 61 642 
6 5330 61 642 

19 5330 61 642 
19 5330 61 643-1 
19 5330 61 643 -1 
34 5330 61 643-1 

4 5330 61 644-3 
1 5330 61 644-3 

5330 61 644-3 
5 5330 61 645 
8 5330 61 645 

21 5330 61 645 
22 5330 61 646 

2 5330 61 646 
4 5330 61 646 

1 7 5330 61 647 
16 5330 61 651-2 
41 5330 61 661 
33 5330 61 665 

6 5330 61 741 
5 5330 61 742 

79 5330 61 801-5 
7 5330 61 801-5 

12 5330 61 801-5 
10 5330 61 891 
19 5330 61 892 

4 5330 61 902-1 
82 5330 61 904- 2 

106 5330 61 906-1 
1 31 5330 61 908- 1 
1 41 5330 61 911-4 

49 5330 61 912 - 4 
31 5330 61 915 
27 5330 61 916 
27 5330 61 921-2 
27 5330 61 923 - 2 
26 5330 61 925-1 
26 5330 65 111 
26 5330 65 112 
24 5330 65 1 1 5 
24 5330 65 116 
24 5330 65 412 
1 4 5330 71 040-3 
52 5330 71 112 - 2 
53 5330 71 113 - 1 
41 5330 71 123-1 
77 5330 71 130 
1 5 5330 71 132 
57 5330 71 133 
1 5 5330 71 134 

5330 71 144- 1 
5330 71 1 50-1 
5330 71 1 52-1 
5330 71 1 53-1 
5330 71 155 
5330 71 162 - 2 
5330 71 212-1 
5330 71 213-1 
5330 7 1 225-2 

- 20 -
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No. SECTION li1 

5330Z 611 12 
5330Z 613 12 
5330Z 614 12 
5330Z 611 9 
5330Z 613 9 
5330Z 614 9 
5330Z 611 22 
5330Z 613 22 
5330Z 614 22 
5330Z 611 23 
5330Z 613 23 
5330Z 614 23 
5330Z 611 1 5 
5330Z 613 1 5 
5330Z 614 1 5 
5330Z 611 3 
5330Z 613 3 
5330Z 614 3 
5330Z 613 9 
5330Z 620 
5330Z 620 38 
5330Z 120 2 
5330Z 820 137 
5330Z 825 14 7 
5330Z 611 2 
5330Z 613 2 
5330Z 614 2 
5330Z 630 8 
5330Z 630 10 
5330Z 630 
5330Z 630 
5330Z 630 
5330Z 630 
5330Z 630 8 
5330Z 630 10 
5330Z 630 11 
5330Z 630 1 2 
5330Z 680 
5330Z 680 
5330Z 680 12 
5330Z 650 2 
5330Z 650 1 
5330Z 650 23 
5330Z 650 23 
5330Z 650 11 
5330Z 710 58 
5330Z 710 1 5 
5330Z 710 18 
5330Z "71 0 36 
5330Z 710 48 
5330Z 710 46 
5330Z 710 66 
5330Z 710 84 
5330Z 710 74 
5330Z 710 78 
5330Z 710 57 
5330Z 710 55 
5330Z 710 75 
5330Z 710 35 
5330Z 72 0 54 
5330Z 720 1 5 
5330Z 720 33 



ilB ~ 
PART 
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P A R T Nil SECTION Nil 

5330 71 243-2 5330Z 720 
5330 71 244-3 5330Z 720 
5330 71 252 53 30Z 720 
5330 71 253-1 5330Z 720 
5330 71 262-2 533 0Z 720 
5330 71 271-1 5330Z 720 
5330 71 272-1 5330Z 720 
5330 71 273 5330Z 720 
5330 72 011-2 5330Z 710 
5330 72 012 53 30Z 710 
5330 72 022-1 533 0Z 7.10 
5330 72 040- 1 5330Z 720 
5330 73 013-3 533 0Z 710 
5330 73 022-1 5330Z 720 
5330 73 032 5330Z 710 
5330 73 033-1 5330Z 710 
5330 73 034 5330Z 710 
53 30 73 035 5330Z 710 
5330 73 037-2 5330Z 710 
5330 73 042-2 5330 Z 720 
5330 73 044 5330Z 720 
5330 73 046-1 5330Z 720 
5330 73 050- 3 5330Z 720 
5330 73 052-1 5330Z 710 
5330 73 0 71- 1 5330Z 750 
5330 74 058 5330Z 710 
5330 74 063 5330Z 710 
5330 74 072 5330Z 720 
5330 74 074 5330Z 720 
5330 74 083 5330Z 710 
5330 74 084 5330Z 52 1 
5330 74 084 5330Z 555 
5330 74 085 5330Z 710 
5330 74 086 5330Z 710 
5330 74 088 5330Z 590 
5330 74 088 5330Z 595 
5330 74 091 5330Z 710 
5330 74 091 5330Z 720 
5330 74 092 5330Z 710 
5330 74 092 5330Z 720 
5330 75 011-3 5330Z 750 
5330 75 012-3 5330Z 750 
5330 75 013 5330Z 750 
5330 75 020 533 0Z 750 
5330 75 021-3 5330Z 750 
5330 75 022-2 5330Z 750 
5330 75 024-2 5330Z 750 
5330 75 025 5330Z 750 
5330 75 026-1 53 30Z 750 
5330 75 027 5330Z 750 
5330 75 031 5330Z 750 
5330 75 040 5330Z 750 
5330 75 110-2 5330Z 750 
5330 75 120-1 5330Z 750 
5330 75 130 5330Z 750 
5330 75 132 5330Z 750 
5330 75 133 5330Z 750 
5330 75 141 53 30Z 750 
5330 75 150 533 0Z 750 
5330 75 211-8 5330Z 750 
5330 75 213 5330Z 750 
5330 7 5 220 5330Z 750 

* ~ NUMBER 
~ i31 

INDEX 
~ 

$ £ ~ % 
P A R T Nil 

37 5330 75 222 
39 5330 75 223 

5 5330 75 225 
35 5330 75 312-1 
29 5330 75 313-1 
27 5330 75 441-6 
26 5330 75 451-6 
25 5330 75 470 
24 5330 75 481 - 7 
93 5330 75 483 
10 5330 75 491-2 
18 5330 75 492-1 

6 5330 75 493-1 
8 5330 75 494 

29 5330 75 611-2 
33 5330 75 612 
34 5330 7 5 620 
22 5330 75 630 
32 5330 75 640 
21 5330 75 642 
31 5330 75 651-6 
24 5330 75 652 

6 5330 75 653-3 
87 5330 75 654-1 
35 5330 75 660-3 
62 5330 75 670-3 

5 5330 75 680-1 
11 5330 75 690- 1 
55 5330 76 001 

3 5330 76 010 
48 5330 76 022 
49 5330 76 022 

2 5330 82 100-1 
59 5330 82 110-1 

126 5330 82 120-1 
126 5330 82 1 31 

79 5330 82 140 
57 5330 82 1 51 
79 5330 82 160 
57 5330 82 162 
49 5330 82 162 
57 5330 82 170 
93 5330 82 190 
85 5330 82 201 
56 5330 82 21 0 
61 5330 82 220 
52 5330 82 22 0 
47 5330 82 240 
59 5330 82 240Z 
82 5330 82 250 
22 5330 82 250 
84 5330 82 250Z 
39 5330 82 250Z 
38 5330 82 302 
40 5330 82 310-2 
79 5330 8 2 321 
79 5330 82 321 
39 5330 82 326 
87 5330 82 350-1 

5 5330 82 351 
5 5330 82 360-1 
6 5330 82 370-1 
- 21 -

-t!-7~11/~% 
~ SECTION Nil 

5330Z 750 7 
5330Z 750 8 
5330Z 750 89 
5330Z 551 101 
5330Z 355 119 
5330Z 750 42 
5330Z 750 23 
5330Z 750 78 
5330Z 750 45 
5330Z 750 74 
5330Z 750 69 
5330Z 750 71 
5330Z 750 69 
5330Z 750 88 
5330Z 755 22 
5330Z 755 13 
5330Z 755 12 
5330Z 755 14 
5330Z 755 25 
5330Z 755 39 
5330Z 755 32 
5330Z 755 31 
5330Z 755 35 
5330Z 755 29 
5330Z 755 
5330Z 755 
5330Z 755 
5330Z 755 
5330Z 650 36 
5330Z 650 
5330Z 710 43 
5330Z 750 86 
5330Z 820 
5330Z 820 71 
5330Z 820 99 
5330Z 820 94 
5330Z 820 98 
5330Z 820 92 
5330Z 820 33 
5330Z 820 1 32 
5330Z 825 142 
5330Z 820 21 
5330Z 820 51 
5330Z 820 55 
5330Z 820 56 
5330Z 820 57 
5330Z 825 88 
5330Z 825 122 
5330Z 825 
5330Z 820 17 
5330Z 825 3 
5330Z 820 
5330Z 825 
5330Z 820 1 5 
5330Z 820 95 
5330Z 820 127 
5330Z 825 134 
5330Z 650 24 
5330Z 820 
5330Z 820 45 
5330Z 820 50 
5330Z 820 48 



$ Cl 
DO 

P A R 

5330 82 
5330 82 
5330 82 
5330 82 
5330 82 
5330 82 
5330 82 
5330 82 
5330 82 
5330 82 
5330 82 
5330 82 
5330 82 
5330 82 
5330 82 
5330 82 
5330 82 
5330 82 
5330 82 
5330 82 
5330 82 
5330 82 
5330 82 
5330 82 
5330 82 
5330 82 
5330 82 
5330 82 
5330 82 
5330 82 
5330 82 
5330 82 
5330 8 2 
5330 82 
5330 82 
5330 82 
5330 82 
5330 82 
5330 82 
5330 82 
5330 82 
5330 82 
5330 82 
5330 82 
5330 82 
5330 82 
5330 82 
5330 82 
5330 82 
5330 82 
5330 82 
5330 82 
5330 82 
5330 82 
5330 82 
5330 82 
5330 82 
5330 82 
5330 82 
5330 82 
5330 82 
5330 82 

* ~ 
T No. 
381 
382 
410 
420 
424 
425 
425 
426 
426 
431 
432 
433 
440 
510 
510 
51 2 
512 
515 
515 
517- 1 
51 8 
518 
600-1 
610-1 
612 
613 
620-1 
622 
630-1 
640-1 
660- 4 
670 
672 
673 
680-1 
690 
711 
712 
712Z 
713 
713Z 
720 
730-1 
731- 1 
740-1 
750-2 
761 
770 - 1 
780-1 
790 
792 
81 0 
820 
830 
841 
842 
843 
844 
846-1 
848 
849-1 
850- 2 

$ g 
PART 

-tr7~3~~~ 
SECTION No. 

5330Z 820 
5330Z 820 
5330Z 820 
5330Z 820 
5330Z 820 
5330Z 820 
5330Z 825 
5330Z 820 
5330Z 825 
5330Z 820 
5330Z 820 
5330Z 820 
5330Z 820 
5330Z 820 
5330Z 825 
5330Z 820 
5330Z 825 
5330Z 820 
5330Z 825 
5330Z 820 

,5330Z 820 
15330Z 825 
5330Z 825 
5330Z 825 
5330Z 825 
5330Z 825 
5330Z 825 
5330Z 825 
5330Z 825 
5330Z 825 
5330Z 825 
5330Z 825 
5330Z 360 
5330Z 360 
5330Z 825 
5330Z 825 
5330Z 825 
5330Z 825 
5330Z 825 
5330Z 825 
5330Z 825 
53 30Z 825 
5330Z 825 
5330Z 825 
5330Z 825 
5330Z 825 
5330Z 825 
5330Z 825 
5330Z 825 
5330Z 825 
5330Z 825 
5330Z 825 
5330Z 825 
5330Z 825 
5330Z 820 
5330Z 825 
5330Z 820 
5330Z 825 
5330Z 825 
5330Z 825 
5330Z 825 
5330Z 820 

* ~ NUMBER 
$ 

~ 51 
INDEX 

Cl 3: ~ OD No. P A R T No. 

46 5330 82 855 
30 5330 82 860-1 

120 5330 82 862 
118 5330 82 870-1 
119 5330 82 883-1 
11 4 5330 82 884-1 
130 5330 83 250-1 
123 5330 83 259 
1 31 5330 83 260 - 1 
11 6 5330 83 261-2 
115 5330 83 262-2 
11 7 5330 83 263-1 
122 5330 83 264 

5330 83 272 
5330 83 300-1 

64 5330 83 355 
98 5330 83 356 
86 5330 86 211 - 4 

108 5330 86 212 -6 
112 5330 87 211 - 4 

81 5330 87 215 
1 40 5330 87 216 

5330 87 218 
52 5330 87 219 
46 5330 87 223 
45 5330 87 224 
59 5330 87 224Z 

11 8 5330 87 225 
29 5330 87 225Z 
84 5330 87 226 
23 5330 87 227 
37 5330 87 228 
36 5330 87 231 
38 5330 87 232 
33 5330 87 233 
83 5330 87 234 
19 5330 87 235 
10 5330 87 236 

5330 87 237 
13 5330 87 238 

5330 87 241 
1 8 5330 87 242 

5330 87 300-11 
4 5330 87 310-2 
5 5330 87 311-2 
1 5330 87 320-3 

53 5330 87 323 
64 5330 87 331 - 5 
61 5330 87 333 
82 5330 87 335-2 
81 5330 87 336-2 
77 5330 87 337-2 
26 5330 87 340- 3 
85 5330 87 35 0-2 
60 5330 87 360-2 
9 1 5330 87 371-2 
59 5330 87 372 - 2 
90 5330 87 373 - 2 

103 5330 87 374 
105 5330 87 375 
104 5330 87 376 

97 5330 87 377 
- 22 -

-tr 7i/ g/3~ 
No. SECT I ON No. 

5330Z 160 10 
5330Z 825 128 
5330Z 825 127 
533 0 Z 825 124 
5330Z 825 123 
5330Z 825 125 
5330Z 834 
5330Z 834 52 
5330Z 834 
5330Z 834 2 
5330Z 834 10 
5330Z 834 12 
5330Z 834 79 
5330Z 834 4 
5330Z 320 
5330Z 320 82 
5330Z 320 103 
5330Z 860 12 
5330Z 860 19 
5330Z 890 24 
5330Z 890 1 7 
5330Z 890 66 
5330Z 890 68 
5330Z 885 1 
5330Z 890 94 
5330Z 890 25 
5330Z 890 
5330Z 890 21 
5330Z 890 
5330Z 890 65 
5330Z 890 19 
5330Z 890 96 
5330Z 890 82 
5330Z 890 83 
5330Z 890 84 
5330Z 890 85 
5330Z 890 86 
5330Z 890 87 
5330Z 890 88 
5330Z 890 89 
5330 Z 890 90 
5330Z 890 91 
5330Z 870 
5330Z 870 
5330Z 870 4 
5330Z 870 1 3 
5330Z 870 22 
5330Z 870 8 
5330Z 870 32 
5330Z 870 
5330Z 870 
5330Z 870 
5330Z 870 25 
5330Z 870 29 
5330Z 870 26 
5330Z 870 24 
5330Z 870 28 
5330Z 870 27 
5330Z 870 1 5 
533 0 Z 870 21 
5330Z 870 20 
5330Z 870 19 



~ 0 
00 

P A R 
5330 87 
5330 87 
5330 87 
5330 87 
5330 87 
5330 87 
5330 87 
5330 87 
5330 87 
5330 87 
5330 87 
5330 87 
5330 87 
533 0 87 
5330 87 
5330 87 
5330 87 
5330 87 
5330 87 
5330 87 
5330 87 
5330 87 
5330 87 
5330 87 
5330 87 
5330 87 
5330 87 
5330 87 
5330 87 
5330 87 
5330 87 
5330 87 
5330 87 
5330 87 
5330 87 
5330 87 
5330 87 
5330 87 
5330 87 
5330 87 
5330 87 
5330 87 
5330 87 
5330 87 
5330 87 
5330 87 
5330 87 
5330 88 
5330 88 
5330 88 
5330 88 
5330 88 
5330 88 
5330 88 
5330 88 
5330 88 
5330 88 
5330 88 
5330 88 
5330 88 
5330 88 
5330 88 

1I % 
T Nt 
378 
412-1 
413 
423 
431-2 
432-2 
437-1 
442 
453 
463 
470 
480 
511 
512 
513 
514 
515 
516 
517 
518 
519 
522-4 
523 
524 
531 
532-1 
533 
534 
540-2 
541-1 
542 
543-1 
544 
551 
552 
553 
554 
555 
556 
557 
558 
561 
562 
563 
564 
565 
566 
110 
111 
111 z 
120 
120Z 
122 
150 
1 51 
234 
236-1 
260 
262 
263 
264 
265 

$ 8ft 
PART 

-l!~~!lY1ft% 
SEC TIO N Nil 

5330Z 870 
533 0Z 870 
5330 Z 870 
5330Z 870 
5330Z 860 
5330Z 860 
5330Z 860 
5330Z 860 
5330Z 860 
533 0Z 860 
5330Z 860 
5330Z 860 
5330Z 860 
5330Z 860 
5330Z 860 
5330Z 860 
533 0Z 860 
5330Z 860 
5330Z 860 
5330Z 860 
5330Z 860 
5330Z 890 
5330Z 860 
5330Z 860 
5330Z 890 
5330Z 890 
5330Z 890 
5330Z 890 
5330Z 890 
5330Z 890 
5330Z 890 
5330Z 890 
5330Z 890 
5330Z 860 
5330Z 860 
5330Z 860 
5330Z 860 
5330Z 860 
5330Z 860 
5330Z 860 
5330Z 860 
5330Z 860 
5330Z 860 
5330Z 860 
5330Z 860 
5330Z 860 
5330Z 860 
5330Z 880 
5330Z 880 
5330Z 880 
5330Z 880 
5330Z 880 
5330Z 880 
5330Z 885 
5330Z 290 
53 30Z 885 
5330Z 885 
5330Z 880 
5330Z 880 
5330Z 880 
5330Z 880 
5330Z 880 

~ ~ 
NUMBER 

~ ~I 
INDEX 

No. 
$ rfb 1ft -5 
P A R T Nil 

18 5330 89 130-1 
2 5330 89 131-1 

10 5330 89 139-1 
1 5330 89 141 

24 5330 89 144-1 
1 5 5330 89 146 
44 5330 89 14 7 
74 5330 89 149-1 
45 5330 89 153 
36 5330 89 210 
38 5330 89 211 
39 5330 89 213 
48 5330 89 214 
49 5330 89 217 
64 5330 89 217Z 
65 5330 89 218-2 
52 5330 89 218Z-2 
53 5330 89 221 -1 
54 5330 89 225-2 
55 5330 89 225Z-2 
56 5330 89 226-2 
22 5330 89 226Z-2 
50 5330 89 231-1 
51 5330 89 232-1 
34 5330 89 320-1 
31 5330 89 351 
28 5330 89 360 
95 5330 89 370 

5330 89 373 
78 5330 89 374 
73 5330 89 375 - 1 
74 5330 89 376-1 
80 5330 89 411 
27 5330 89 412-5 
28 5330 89 4 51 
17 5330 89 452 
63 5330 89 453 
25 5330 89 512 
18 5330 89 513-2 
66 5330 89 522 -1 
67 5330 89 523-1 
68 5330 89 612-2 
69 5330 89 613 
30 5330 89 620 
47 5330 89 682-3 
46 5330 89 800-3 
70 5332 35 785 

5332 36 541 - 1 
27 5332 45 231-1 

5332 51 048 
35 5332 51 048 

5332 59 660 
51 5332 59 660 
43 5332 59 823 
25 5332 59 823 
18 5332 59 825 
17 5332 59 825 
72 5332 59 826 
74 5332 59 826 
75 5332 59 838 
78 5332 59 838 
77 5332 59 864 
- 23 -

-l!~~,Y:J}-5 
No. SE CTION Nn 

5330Z 880 
5330Z 880 68 
5330Z 895 17 
5330Z 895 8 
5330Z 895 19 
5330Z 895 2 
5330Z 895 14 
5330Z 895 21 
5330Z 880 66 
5330Z 880 
5330Z 880 11 
5330Z 880 9 
5330Z 880 18 
5330Z 880 6 
5330Z 880 
5330Z 880 5 
5330Z 880 
5330Z 890 55 
5330Z 890 57 
5330Z 890 
5330Z 890 44 
5330Z 890 
5330Z 890 69 
5330Z 890 70 
5330Z 890 49 
5330Z 890 14 
5330Z 890 50 
5330Z 890 47 
5330Z 890 48 
5330Z 890 46 
5330Z 890 12 
5330Z 890 29 
5330Z 890 16 
5330Z 890 11 
5330Z 860 31 
5330Z 860 33 
5330Z 860 71 
5330Z 710 1 
5330Z 710 13 
5330Z 720 52 
5330Z 72 0 3 
5330Z 750 60 
5330Z 750 60 
5330Z 750 29 
5330Z 880 1 2 
5330Z 680 
5330Z 355 1 1 8 
5330Z 360 54 
5330Z 450 74 
5330Z 510 16 
5330Z 550 1 4 
5330Z 590 112 
5330Z 595 41 
5330Z 590 149 
5330Z 595 147 
5330Z 590 150 
5330Z 595 148 
5330Z 590 1 51 
5330Z 595 149 
5330Z 590 24 
5330Z 595 82 
5330Z 590 147 



$ 0 
00 fit ~ 

P A R T ~ 

5332 59 864 
5332 71 828 
5332 74 09 1 - 2 
5332 74 "091 - 2 
533 2 74 201 
5332 88 237 
5336 24 349-1 
5336 24 349- 1 
5336 24 393 
5336 24 441 
5336 35 510-1 
5336 35 520 - 2 
5336 35 530 
5336 35 540-1 
5336 51 080 
5336 54 519-2 
5336 61 210-1 
5336 61 221 
5336 61 223 
5336 6 1 224 
5336 61 225 
5336 61 226 
5336 61 260 
5336 61 271 
5336 61 273 
5336 61 274 
5336 61 275 
5336 6 1 276 
5336 61 921 
5336 61 923 
5336 61 927 
5336 71 040-2 
5336 71 050 
5336 71 052 
5336 71 111-4 
5336 71 11 2 
5336 71 11 5-1 
5336 71 11 6 
5336 71 1 21 - 1 
5336 71 125 
5336 71 140 
5336 71 144 
5336 71 150 
5336 71 1 51 
5336 71 152 
5336 71 1 53 
5336 7 1 154 
5336 71 161-1 
5336 71 165 
5336 71 210-2 
5336 71 212 
5336 71 220-1 
5336 71 230 
5336 71 241-2 
5336 71 242 - 2 
5336 71 245-1 
5336 71 2 51 
5336 71 252 
5336 7 1 26 1 - 1 
5336 71 265 
5336 71 271 
5336 71 272 

$ ~ 
PART 

-1! ?:,-sY :'/lt~ 
SEC T ION Nil 
5330Z 595 
5330Z 720 
5330Z 820 
5330Z 825 
5330Z 720 
5330Z 885 
5330Z 245 
5330Z 355 
5330Z 245 
5330Z 245 
53 30Z 355 
5330Z 355 
5330Z 355 
5330Z 355 
5330Z 51 1 
5330Z 540 
5330Z 620 
53 3 0Z 620 
5330Z 620 
5330Z 620 
5330Z 620 
5330Z 620 
5330Z 620 
5330Z 620 
5330Z 620 
5330Z 620 
5330Z 620 
5330Z 620 
5330Z 680 
5330Z 680 
5330Z 680 
5330Z 710 
5330Z 710 
5330Z 720 
5330Z 710 
5330Z 710 
5330Z 710 
5330Z 71 0 
5330Z 71 0 
5330Z 710 
5330Z 71 0 
5330Z 71 0 
5 330Z 710 
5330Z 710 
5330Z 710 
5330Z 710 
5330Z 710 
5330Z 710 
5330Z 710 
5330Z 720 
5330Z 720 
5330Z 720 
53 30Z 720 
5330Z 720 
5330Z 720 
5330Z 720 
5330Z 720 
5330Z 720 
5330Z 720 
5330Z 720 
5330Z 720 
5330Z 720 

* ~ NUMBER 
$ 

m ~ ~ 
INDEX 

CJ :If Cl 
DO ""5 No. P A R T Nn 

1 45 5336 71 275 
54 5336 71 276 
80 5336 71 280 

1 1 3 5336 72 0 11-2 
70 5336 72 013 
20 5336 72 014 
36 5336 72 015 
52 5336 72 021 
33 5336 72 022 
45 5336 72 030- 1 
73 5336 72 040 
60 5336 73 012 
73 5336 73 015-1 
60 5336 73 021 

5336 73 0 22 
43 5336 73 032-1 

5 5336 73 033 
8 5336 73 041 

21 5336 73 042 
22 5336 73 050-1 

2 5336 73 052 
4 5336 73 053 
5 5336 73 054 
8 5336 74 051 

21 5336 74 052 
22 5336 74 058 

2 53 36 74 061 
4 5336 74 063 

5336 74 064 
5336 74 068 

12 5336 74 069 
58 5336 74 071 
58 5336 74 072 
39 5336 74 0 75 
18 5336 74 083 
1 5 5336 74 085 
1 8 5336 74 086 
1 5 5336 75 313 
36 5336 75 314 
36 5336 82 100-1 
78 5336 82 600-1 
74 5336 89 511-2 
78 5336 89 512 - 1 
55 5336 89 513 
57 5336 89 52 1 -1 
55 5336 89 522 
74 5336 89 523 
35 53 36 89 524 
35 5340 21 1 51 
1 5 5340 21 175 
54 5340 21 563 
33 5340 21 563 
1 5 5340 24 122 
37 5340 35 353 - 1 
39 5340 36 210- 1 
37 5340 36 220- 1 
35 5340 36 380 
35 5340 36 382 
29 5340 51 012-3 
29 5340 51 013 - 3 
27 5 3 40 51 014 
26 5340 51 0 14 
- 24 -

-l! ? :,- s Y:if-5 
No. SE CT I ON ~ 

5330Z 720 27 
5330Z 720 26 
5330Z 720 33 
5330Z 710 24 
5330Z 710 24 
5330Z 710 82 
5330Z 710 82 
5330Z 710 10 
5330Z 7 10 10 
5330Z 720 18 
5330Z 720 1 8 
5330Z 710 6 
5330Z 710 6 
5330Z 720 6 
5330Z 720 8 
5330Z 710 32 
5330Z 710 3 2 
5330Z 720 24 
5330Z 720 24 
5330Z 720 6 
5330Z 720 8 
5330Z 710 87 
5330Z 710 87 
5330Z 710 86 
5330Z 710 52 
5330Z 710 62 
5330Z 720 10 
5330Z 710 5 
5330Z 710 17 
5330Z 710 56 
5330Z 720 36 
5330Z 710 37 
5330Z 720 11 
5330 Z 720 50 
5330Z 710 3 
5330Z 710 2 
5330Z 710 59 
5330Z 355 11 9 
5330Z 355 11 9 
5330Z 820 
5330Z 825 
5330Z 710 1 3 
5330Z 710 1 3 
5330Z 710 1 
5330Z 720 3 
5330Z 720 52 
5330Z 720 3 
5330Z 720 52 
5330Z 210 35 
5330 Z 350 3 2 
5330Z 210 107 
5330Z 570 41 
5330Z 240 2 
5330Z 350 71 
5330Z 360 
5330Z 360 65 
5330Z 360 
5330Z 360 64 
5330Z 511 78 
5330Z 511 79 
5330Z 511 3 
5330Z 551 57 



g~ 0 
DO 

P A R 
5340 51 
5340 51 
5340 51 
5340 51 
5340 51 
5340 51 
5340 51 
5340 51 
5340 51 
5340 51 
5340 51 
5340 51 
5340 51 
5340 51 
5340 51 
5340 51 
5340 51 
5340 51 
5340 51 
5340 51 
5340 51 
5340 51 
5340 51 
5340 51 
5340 51 
5340 51 
5340 51 
5340 51 
5340 51 
5340 51 
5340 51 
5340 51 
5340 52 
5340 52 
5340 53 
5340 53 
5340 53 
5340 53 
5340 82 
5340 83 
5340 83 
5340 87 
5340 88 
5341 31 
5341 31 
5341 31 
5341 31 
5341 31 
5341 31 
5341 31 
5341 32 
5341 33 
5341 33 
5341 33 
5341 33 
5341 35 
5341 51 
5341 74 
5341 89 
5341 89 
5344 38 
5344 38 

if = "'5" 
T No 
040 
040 
043-2 
043-2 
044-2 
044-2 
052-1 
052-1 
053-2 
060 
060 
060Z 
060Z 
080 
081 
090-1 
090Z-1 
093-1 
094-1 
094-1 
095 
095 
096 
096 
097 
097 
217 
218 
232 
232 
232Z 
232Z 
632 
634 
161 
175 
344 
344 
797 
050 
261 
214 
232-1 
510 
511 
512 
513 
514 
515 
516-1 
140-1 
200-1 
221-1 
316-1 
317 
460 
421 
081 
138-1 
822-1 
210 
220 

$ &r 
PART 

-tr ? !/9Y1fi5" 
SECT IO N No 
5330Z 511 
5330Z 551 
5330Z 511 
5330Z 551 
5330Z 511 
5330Z 551 
5330Z 511 
5330Z 551 
5330Z 511 
5330Z 511 
5330Z 551 
5330Z 511 
5330Z 551 
5330Z 551 
5330Z 511 
5330Z 511 
5330Z 511 
5330Z 55 1 
5330Z 511 
5330Z 551 
5330Z 511 
5330Z 551 
5330Z 511 
5330Z 551 
5330Z 511 
5330Z 551 
5330Z 552 
5330Z 552 
5330Z 512 
5330Z 552 
5330Z 512 
5330Z 552 
5330Z 380 
5330Z 520 
5330Z 380 
5330Z 512 
5330Z 514 
5330Z 554 
5330Z 820 
5330Z 834 
5330Z 834 
5330Z 890 
5330Z 885 
5330Z 312 
5330Z 312 
5330Z 312 
5330Z 312 
5330Z 312 
5330Z 312 
5330Z 312 
5330Z 312 
5330Z 330 
5330Z 330 
5330Z 330 
5330Z 330 
5330Z 350 
5330Z 513 
5330Z 613 
5330Z 895 
5330Z 680 
5330Z 380 
5330Z 380 

* ~ 
NUMBER 

~ '!II 
INDEX 

~ 
$ £ 3 = "":1 
P A R T No 

81 5344 74 314 
75 5344 74 412 
80 5346 51 080 
74 5430 14 431 
82 5430 14 432 
76 5430 14 433-1 

105 5430 14 435 
100 5430 14 437 

30 5430 1 4 438 
26 5430 14 440-1 
30 5430 14 441-1 

5430 14 442 
5430 14 443 
5430 14 444 

11 5430 14 445 
22 5430 14 450 

5430 14 451 
26 5430 14 452 
84 5430 14 453 
79 5430 14 454 
87 5430 14 460 
82 5430 21 518-1 
88 5430 32 815 
46 5430 35 212 
83 5430 35 224 
77 5430 35 311-2 
60 5430 35 314 
61 5430 35 321-2 
33 5430 35 322 
29 5430 35 324-1 

5430 35 332-1 
5430 36 620-1 

41 5430 36 621-1 
68 5430 36 622-1 
78 5430 36 623-1 
53 5430 36 62 4-1 
30 5430 36 640-1 

5 5430 36 641-1 
130 5430 36 650-1 

5430 36 660-1 
37 5430 36 711 
18 5430 39 118 
61 5430 39 415 

5430 39 416 
7 5430 39 515 
3 5430 39 523 
6 5430 39 524 
4 5430 39 614 
5 5430 51 537 

14 5430 51 537 
1 5 5430 78 294-3 

5430 78 297 
25 5430 83 100-2 
30 5430 83 111 -1 
22 5430 83 11 5- 1 

5430 83 210-4 
21 5430 83 213-3 
63 5430 83 214-1 
24 5430 83 215-1 

8 5430 83 216-3 
5430 83 217 

19 5430 83 218 
- 25 -

-l! ?!/sY3 % 
~ SECTION No 

5330Z 115 31 
5330Z 710 94 
5330Z 551 
5330Z 834 48 
5330Z 834 49 
5330Z 834 47 
5330Z 834 43 
5330Z 834 42 
5330Z 834 45 
5330Z 834 
5330Z 834 1 
5330Z 834 6 
5330Z 834 7 
5330Z 834 8 
5330Z 834 9 
5330Z 834 
5330Z 834 1 64 
5330Z 834 60 
5330Z 834 62 
5330Z 834 63 
5330Z 834 46 
5330Z 360 23 
5330Z 834 82 
5330Z 350 107 
5330Z 350 28 
5330Z 350 58 
5330Z 350 1 5 
5330Z 350 38 
5330Z 350 19 
5330Z 350 18 
5330Z 350 33 
5330Z 355 
5330Z 355 72 
5330Z 355 62 
5330Z 355 64 
5330Z 355 63 
5330Z 355 
5330Z 355 70 
5330Z 355 
5330Z 355 
5330Z 350 113 
5330Z 834 40 
5330Z 355 27 
5330Z 355 27 
5330Z 355 57 
5330Z 355 40 
5330Z 355 39 
5330Z 355 33 
5330Z 511 106 
5330Z 551 103 
5330Z 650 38 
5330Z 834 83 
5330Z 650 
5330Z 650 25 
5330Z 650 26 
5330Z 650 
5330Z 650 27 
5330Z 650 28 
5330Z 650 29 
5330Z 650 30 
5330Z 650 31 
5330Z 650 32 



g~ ~ 
PART 

€~ c 
DC ii ~ -e~:l' g /'ilf~ 

P A R T lfJ. SECTION N~ 

5480 14 428-1 5330Z 834 
5486 35 198-1 5330Z 380 
5512 71 11 4 5330Z 710 
5512 71 11 4 5330Z 720 
5520 74 114-1 5330Z 355 
5522 53 1 91 5330Z 350 
5560 54 143 5330Z 450 
5560 59 119 5330Z 511 
5560 59 119 5330Z 551 
5640 36 223 5330Z 350 
5663 74 131 5330Z 611 
5663 74 131 5330Z 614 
5663 74 132 5330Z 355 
90070 5330Z 250 
90071 5330Z 250 
90101 5330Z 170 
90102 5330Z 170 
90104 5330Z 250 
90111002 5330Z 310 
90132 5330Z 250 
90164 5330Z 710 
90200 5330Z 240 
90200 5330Z 350 
90200 5330Z 355 
90200 5330Z 360 
90200 5330Z 511 
90200 5330Z 521 
90200 5330Z 540 
90200 5330Z 545 
90200 5330Z 551 
90200 5330Z 555 
90201 5330Z 530 
90201 5330Z 556 
90202 5330Z 350 
90202 5330Z 360 
90203 5330Z 520 
90204 5330Z 240 
90204 5330Z 250 
90204 5330Z 350 
90204 5330Z 514 
90204 5330Z 554 
90205 5330Z 514 
90205 5330Z 554 
90206 5330Z 250 
90206 5330Z 514 
90206 5330Z 554 
90207 5330Z 250 
90207 5330Z 260 
90209 5330Z 540 
90209 5330Z 545 
90210 5330Z 540 
90210 5330Z 545 
90211 5330Z 880 
90212 5330Z 355 
90214 5330Z 250 
90214 5330Z 350 
90214 5330Z 355 
90214 5330Z 885 
90218 5330Z 355 
90220 5330Z 250 
90230 5330Z 512 
90230 5330Z 552 

* ~ NUMBER * i51 INDEX 

No. 
$ CJ 11 -15-Ctl 

P A R T lil 
81 90242 
62 90242 

4 90242 
4 90301005 

1 21 90307 
20 90315 
76 90318 
98 90318 
92 90318 

127 90318 
57 90331 
48 90331 

121 90331 
50 90331 
50 90336004 
19 9033600 5 
19 90352 
41 90368 
1 5 90401 
50 90401 
72 90408 
36 90457 
90 90463 
1 7 90474 

9 90475 
52 90476 
25 90477 
62 90478 
55 90479 
22 90480 
10 90481 
18 90502 
20 90505 
51 90510 

1 90510 
40 9051 1 
92 90512 
26 90512 
61 90514 
46 90514 
26 90552 
38 90552 
16 90601 
51 90601 
67 90603 
45 90603 

6 90603 
21 90605 
67 90606 
63 90606 
58 90607 
68 90609 
1 5 90610 
71 90610 
34 90626 

8 90626 
77 90626 
62 90627 
69 90627 
48 90628 
48 90628 
44 90628 
- 26 -

-e~:l's/'11~ 
No. SECTION lfJ. 

5330Z 360 26 
5330Z 870 7 
5330Z 880 29 
5330Z 350 124 
5330Z 350 46 
5330Z 890 20 
5330Z 210 99 
5330Z 310 17 
5330Z 590 120 
5330Z 595 120 
5330Z 511 64 
5330Z 551 63 
5330Z 590 52 
5330Z 595 6 
5330Z 595 142 
5330Z 595 143 
5330Z 360 60 
5330Z 540 41 
5330Z 514 34 
5330Z 554 77 
533 0 Z 65 0 33 
5330Z 210 46 
5330Z 210 72 
5330Z 230 21 
5330Z 240 10 
5330Z 230 25 
5330Z 240 65 
5330Z 245 3 
5330Z 540 44 
5330Z 540 42 
5330Z 870 1 2 
5330Z 170 54 
5330Z 834 38 
5330Z 320 74 
5330Z 834 84 
5330Z 834 39 
5330Z 820 78 
5330Z 825 63 
5330Z 330 23 
5330Z 890 33 
5330Z 820 84 
5330Z 825 107 
5330Z 512 25 
5330Z 552 18 
5330Z 320 52 
5330Z 360 35 
5330Z 880 67 
5330Z 834 5 
5330Z 590 3 
5330Z 595 55 
5330Z 890 40 
5330Z 834 50 
5330Z 513 24 
5330Z 553 9 
5330Z 310 44 
5330Z 512 54 
5330Z 552 53 
5330Z 511 65 
5330Z 551 64 
5330Z 210 64 
5330Z 250 63 
5330Z 380 36 



g~ tfft 
PART 

$ 0 
llO :if ~ -\!9:/ s /if~ 

P A R T No SEC T I ON No 

90628 5330Z 520 
90628 5330Z 570 
90628 5330Z 590 
90628 5330Z 820 
90628 5330Z 825 
90630 5330Z 895 
90640 5330Z 820 
90640 5330Z 825 
90642 5330Z 210 
90642 5330Z 220 
90642 5330Z 820 
90642 5330Z 825 
90643 5330Z 710 
90644 5330Z 885 
90651 5330Z 590 
90651 5330Z 595 
90652 5330Z 513 
90652 5330Z 540 
90652 5330Z 545 
90652 5330Z 553 
90652 5330Z 710 
90652 5330Z 720 
90654 5330Z 310 
90672 5330Z 240 
90675 5330Z 820 
90675 5330Z 825 
90680 5330Z 680 
90685 5330Z 210 
90688 5330Z 240 
90690 5330Z 260 
90692 5330Z 210 
90700 5330Z 210 
90700 5330Z 220 
90701 5330Z 513 
90701 5330Z 553 
90703 5330Z 514 
90703 5330Z 554 
90710 5330Z 260 
90711 5330Z 210 
90711 5330Z 220 
90720 5330Z 210 
90720 5330Z 540 
90721 5330Z 210 
90721 5330Z 540 
90730 5330Z 511 
90730 5330Z 551 
90741 5330Z 355 
90758 5330Z 520 
90770 5330Z 885 
90770 5330Z 885 
90784 5330Z 240 
90802 5330Z 895 
90804 5330Z 320 
90810 5330Z 720 
90812 5330Z 350 
90813 5330Z 360 
90813 5330Z 710 
90813 5330Z 720 
90813 5330Z 750 
90838 5330Z 240 
90839 5330Z 885 
90840 5330Z 350 

~ ~ 
NUMBER 

~ il l 
INDEX 

No. $ 0 ~ ~ DD 
P A R T No 

36 ~0852 
45 90852 

132 90856 
11 3 90856 
11 7 90900 

13 90904 
20 90906 
30 90916007 
78 91100- 2 
19 91150 

105 91160 
50 91161 
89 91190 
53 91200 

124 91203 
127 91211 

6 91211 
106 91211 

93 91211 
29 91211 
16 91211 
38 91212 
18 91213 

1 91231 
16 91232 

129 91233 
10 91234 
10 91235 

1 01 91236 
32 91237 

105 91238 
98 91239 

8 91240 
35 91250 
20 91250 

9 91250 
59 91250 
33 91250 

9 91250 
2 91250 

74 91250 
39 91251 
75 91254 
40 91254 

1 91254 
60 9 1254 
61 91254 
50 91258 
25 91280 
25 91298 
64 91301 

6 91301 
28 91303002 
28 91314005 
40 91316004 
72 91319007 

4 91327 
4 91400 

55 91401 
86 91402 
35 91410 
80 91420 
- 27 -

-t! 9:/s/1ft~ 
No. S ECT I ON No. 

5330Z 320 29 
5330Z 350 81 
5330Z 240 87 
5330Z 885 39 
5330Z 250 9 
5330Z 170 71 
5330Z 120 44 
5330Z 834 86 
5330Z 170 
5330Z 170 55 
5330Z 860 58 
5330Z 860 59 
5330Z 820 96 
5330Z 170 60 
5330Z 860 60 
5330Z 160 6 
5330Z 170 2 
5330Z 320 105 
5330Z 330 45 
5330Z 885 2 
5330Z 890 26 
5330Z 170 49 
5330Z 330 53 
5330Z 170 37 
5330Z 170 59 
5330Z 170 24 
5330Z 170 35 
5330Z 834 51 
5330Z 170 31 
5330Z 170 30 
5330Z 834 44 
5330Z 320 90 
5330Z 170 23 
5330Z 240 105 
5330Z 250 55 
5330Z 360 45 
5330Z 370 49 
5330Z 510 9 
5330Z 530 71 
5330Z 550 2 
5330Z 554 78 
5330Z 170 52 
5330Z 512 14 
5330Z 514 24 
5330Z 535 14 
5330Z 552 1 5 
5330Z 554 73 
5330Z 834 59 
5330Z 834 65 
5330Z 240 99 
5330Z 750 51 
5330Z 755 20 
5330Z 870 23 
5330Z 720 59 
5330Z 320 5 
5330Z 312 2 
5330Z 320 89 
5330Z 650 3 
5330Z 650 4 
5330Z 650 5 
5330Z 650 6 
5330Z 650 7 



$ &'/, * P A R T 
91421 
91422 
91423 
91430 
91431 
91442 
91452 
91 531 
91532-2 
91 5 51 
91626 
91710001 
9171 0 00 1 
91710001 
9171000 1 
9171 000 1 
9 171 0001 
9 1 71 0002 
917100 02 
91901 00 1 
91901 0 01 
92312008 
92312008 
9430040115 
951 0 3 
95104-1 
9 5111 
9 5111 
95111015 
9 5115 
951 1 5 
95117 
95118 
951 1 8 
95119 
95140 
95140 
95145 
95152 
9517 1 
95211 
95211 
95223 
95241 
952 41 
95242 
95291 
95302001 
9532 9 
9 5338 
96010 
96519 
96564 
96564 
96564 
96570 
96570 
96570 
96840 
9702 0 
97023 
97034 

-5 
t«l 

$ ~ 
PART 

-tr~Vs ~1t-5 
SECTI ON No. 

5330Z 650 
5330Z 650 
5330Z 650 
5330Z 650 
5330Z 650 
5330Z 650 
533 0 Z 650 
5330Z 650 
5330Z 650 
5330Z 680 
5330Z 552 
5330Z 210 
533 0 Z 380 
533 0 Z 520 
5330Z 570 
533 0 Z 590 
5330Z 595 
5330Z 82 0 
5330 Z 825 
5330Z 590 
5330Z 595 
5330Z 885 
5330Z 885 
5330Z 860 
5330Z 170 
5330Z 170 
533CZ 250 
5330Z 834 
5330Z 120 
5330Z 250 
5330Z 834 
5330Z 350 
5330Z 1 20 
5330Z 245 
5330Z 350 
5330Z 590 
5330Z 595 
5330Z 720 
5330Z 755 
5330Z 62 0 
5330Z 290 
5330Z 315 
5330Z 834 
5330 Z 834 
5330Z 834 
533 0 Z 834 
533 0 Z 834 
5330Z 3 50 
533 0 Z 834 
5330Z 750 
5330Z 650 
5330Z 860 
5330Z 611 
5330Z 613 
5330Z 614 
5330Z 611 
5330Z 613 
5330 Z 614 
5330Z 71 0 
5330Z 170 
5330 Z 834 
5330Z 120 

:f; ~ 
NUMBER 

~ gr 
INDEX 

Nn 
$ CJ :If 0 

tiU ""5 
P A R T t«l 

8 970 35-1 
9 97051 

10 97060 
12 97065 
1 3 97093 
2 1 97095 
12 97124 
35 97125 
22 97125 
1 4 97125 
59 97190 
69 97190 
40 97190 
46 97190 

8 97201 
90 97207 
30 97271 
29 97303 
76 97313 

152 97313 
1 50 97381 

24 9741 9 
24 97420 
57 97423 
22 97 423 
22 9742 3 
75 97428 
1 5 9 7428 

3 97428 
76 97500 
1 8 975 0 1 

3 975 0 1 
51 97561 
46 975 63 

108 97604 
79 97606-1 

104 97606-1 
41 97612-1 
16 97612 - 1 
48 97625 

1 97630 
7 97630 

24 97632 
23 97632 
23 97 632 
36 97703 
30 97703 

105 97715 
22 97722 
21 97722 
14 97722 

4 97729- 1 
14 97729- 1 
1 4 97825 
1 4 97828 
1 3 97829 
1 3 97834-1 
13 97837 
63 97864 
22 97864 
70 97864 
48 97864 
- 28 -

-tr ? V g~:lf% 
No. SECT I ON Nil 

533 0Z 120 48 
533 0 Z 17 0 22 
533 0 Z 12 0 48 
533 0 Z 12 0 45 
533 0 Z 170 1 5 
53 30 Z 12 0 45 
5330 Z 613 60 
5330 Z 611 7 
5330 Z 613 7 
5330Z 614 7 
5330Z 6 1 1 8 
5330Z 6 1 3 8 
5330Z 6 1 3 8 
5330Z 61 4 8 
5330Z 611 53 
5330Z 613 62 
5330 Z 613 61 
5330Z 245 23 
5330Z 120 30 
533 0 Z 885 55 
5330 Z 885 56 
5330 Z 62 0 4 2 
5330 Z 62 0 44 
5330Z 611 18 
5330Z 613 18 
5330Z 6 1 4 18 
5330 Z 611 16 
5330Z 6 1 3 16 
5330Z 6 1 4 16 
5330 Z 455 72 
5330 Z 455 69 
53 30 Z 520 109 
5330 Z 55 6 8 
5330 Z 55 6 9 
5330Z 160 1 4 
5330 Z 590 87 
5330 Z 59 5 31 
5330Z 820 2 
533 0 Z 825 70 
533 0 Z 834 58 
5330Z 380 34 
533 0 Z 520 34 
533 0 Z 210 62 
533 0 Z 250 61 
533 0 Z 570 7 
5330Z 6 13 35 
5330Z 613 35 
5330Z 611 28 
5330Z 611 5 
5330Z 613 5 
5330 Z 614 5 
5330 Z 613 28 
5330 Z 614 28 
5330Z 290 1 5 
5330 Z 895 22 
5330 Z 290 24 
533 0 Z 350 55 
5330Z 240 62 
5330Z 6 11 25 
5330Z 613 25 
5330Z 614 25 
5330Z 640 5 



$ db tf 
P A R T 

97947 
98102007 
98102011 
98102011 
98102011 
98102011 
98102012 
98103013 
98103016 
98103019 
98103023 
98189 
98191 
98192 
98303 
98303001 
98303001 
98303001 
98303002-1 
98303002 - 1 
98303002 - 1 
98304003 
98304003 
98311002 
98501 
98501 
98501 
98517 
98518 
98520 
98538 
98539 
98540 
98541 
98633 
98702004 
98705012 
98737 
98737 
98737 
98784 
98784 
98784 
98804 
98838 
98851 
98851 
98851 
98893 
98893 
98894 
98894 
98894 
98895 
98896 
98897 
98898 
98912003 
98912003 
98923 
98948 
98948 

-5 
Nil 

$ lffi 

PART 
-tr?~aYtf-5 
SECTI ON Nil 
5330Z 834 
5330Z 611 
5330Z 611 
5330Z 613 
5330Z 613 
5330Z 614 
5330Z 611 
5330Z 611 
5330Z 611 
5330Z 614 
5330Z 614 
5330Z 630 
533 0 Z 630 
5330Z 630 
5330Z 834 
5330Z 710 
5330Z 750 
5330Z 755 
5330Z 710 
5330Z 750 
5330Z 755 
5330Z 590 
5330Z 595 
5330Z 450 
5330Z 245 
5330Z 750 
5330Z 885 
5330Z 834 
5330Z 834 
5330Z 834 
5330Z 834 
5330Z 834 
5330Z 834 
5330Z 834 
5330Z 834 
5330Z 110 
5330Z 110 
5330Z 611 
5330Z 613 
5330Z 614 
5330Z 611 
5330Z 613 
5330Z 614 
5330Z 720 
5330Z 834 
5330Z 611 
5330Z 613 
5330Z 614 
5330Z 590 
5330Z 595 
5330Z 590 
5330Z 595 
5330Z 755 
5330Z 115 
5330Z 613 
533 0Z 170 
5330Z 120 
5330Z 820 
5330Z 825 
533 0Z 710 
5330Z 611 
5330Z 613 

* ~ NUMBER 
~ ~ I 

INDEX 
No. 

78 

$ db * -5 
P A R T Nil 
~8 

55 98984 
33 98984 
33 98984 
33 99305003 
33 99307001 
34 99307001 
56 99630 
54 99711002 
49 99770 
50 99771 

3 99779 
3 99913 
3 99920 

35 99923 
41 99923 
24 99939 
1 5 99953-1 
41 99954 
24 99957 
1 5 
67 

11 4 
68 
25 
19 
57 
34 
29 
31 
25 
26 
28 
27 
33 

7 
7 

20 
20 
20 
21 
21 
21 
43 
32 
11 
11 
11 
83 

107 
85 

109 
27 
24 
55 
70 
54 

138 
148 

64 
31 
31 
- 29 -

-tr? ~sYit-5 
No. SECTION Nil 

5330Z 614 31 
5330Z 611 30 
5330Z 6 13 30 
5330Z 614 30 
5330Z 890 81 
5330Z 611 32 
5330Z 613 32 
5330Z 710 65 
5330Z 630 3 
5330Z 170 12 
5330Z 614 32 
5330Z 110 16 
5330Z 890 79 
5330Z 115 21 
5330Z 115 25 
5330Z 720 49 
5330Z 720 30 
5330Z 115 21 
5330Z 115 21 
5330Z 630 13 
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